INANIGATORY

WDL and
WDL RM

WDLUS

WDLU1

WDLXT
WDL Value
WDL (2009)

LIFTGATE PARTS AND MAINTEMANCE GUIDE

WDL and WDL RM, WDL US, WDL U1l

WDL XT, WDL Value, WDL (2009)

Click the appropriate link below for the major component of the liftgate for which
you are trying to find the correct part. If you are unsure of the name of the part in
Waltco terminology, click the "Liftgate Terminology" link and it will take you to a
document showing a picture of the liftgate with the common Waltco names for each

of the parts.

WDL Liftgate Termlnolngy
WDL & WDL RM

wWDL US

WDL L1

WDL xT

WDL Value Line
WDL (2009)

Main Frame and

Runner Assembly

WDL & WDL EM
WDL Us
WDL 11
WDL XT
WDL Value Line

WOL (2009) ;,;} ™~

Ramps S
WDL & WDL RM .

WDL Value Line
WDL (2009)

Hydraulics and Controls

WDL & WDL RM
WDOL US

WDL U1

WOL XT

WDL Value Line
WDL (2009)

'\-."\.‘
%
ef-@. -
1
1|
e
Wl

WDL USs
WDOL U1
WDOL AT

WDOL Value Line

WOL (2009)

© 2009 Waltco Lift Corp. All rights reserved

Pumps and Cylinders
WDL & WDL RMm

Tech Tips

Platform and Linkage
WDL & WDLRM
WDL US

_ WDL U1

WDL XT

WOL Value Line

WDL (2009)

WDLBG Platform/Runners

(Bottled Gas)
WDL & WDL R
WDOL US

WDL Value Line
WDL (2009)

Schematics
WDL & WDL RM
WDL US
WL U1
WDOL XT
WDL Value Line
WODL (2009)



WDL & WDL RM LIFTGATE TERMINOLOGY

No gk owNpRE

o

10.
11.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.

Hydraulic Enclosure
Pump or Hydraulic Unit
Filler/Breather Cap
Pump Starter Solenoid
Hydraulic Reservoir

ON — OFF toggle switch

Grommeted Hole for Liftgate Wiring
Harness

Grommeted Hole for Battery Cable
Grommeted Hole for Return Line
Flow Divider Valve

Thermalpak® with Voltage Guard™
Return Line

Liftgate Wiring Harness

150 Amp Circuit Breaker

Motor Wiring Harness

Relay

5 Amp Fuse

Equalizer Beam Assembly

Control Switches
Runner Wear Pad
Outer Hub Assembly

23.
24,
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.

Closer Cylinder

Lift Cylinder

Transit Latch Assembly
Chain Linkage Bar Assembly
Chain Linkage Cover
Support Chain

Roller Assembly

Roller Pin Assembly

Runner Guard Plate

Curb Side Upright

Street Side Upright
Crossbeam

Upstop

Upstop Bar

Store Below Bed Lock

Deck Extension Assembly
Platform Bottom Stop Hook
Cylinder Bleeder Port

Curb Side Runner Assembly
Street Side Runner Assembly
Deck Assembly

© 2009 Waltco Lift Corp. All rights reserved



WDL RM LIFTGATE TERMINOLOGY

© 2009 Waltco Lift Corp. All rights reserved



WDL RM LIFTGATE TERMINOLOGY

EXPLANATION OF SPECIFICATION TAG

MODEL NO. MODEL NAME DESCRIPTION CAPACITY
313 WDL-35 RM WDL-35 RM Series (96" Wide) 3500 Ib.
314 WDL-45 RM WDL-45 RM Series (96" Wide) 4500 Ib.
315 WDL-55 RM WDL-55 RM Series (96" Wide) 5500 Ib.
316 WDL-66 RM WDL-66 RM Series (96" Wide) 6600 Ib.
323 WDL-35 RM WDL-35 RM Series (102" Wide) 3500 Ib.
324 WDL-45 RM WDL-45 RM Series (102" Wide) 4500 Ib.
325 WDL-55 RM WDL-55 RM Series (102" Wide) 5500 Ib.
326 WDL-66 RM WDL-66 RM Series (102" Wide) 6600 Ib.

MODEL NUMBER RATED CAPACITY
Based on an evenly
distributed load on

the platform flat

WALTGCO
TRUCK EQUIPMENT

surface.
MNDEL CAPACITY/LB
BURLINGTON, WISCONSIN
GARDENA, CALIFUORNIA
SERIAL NUMBER DATE OF MANUFACTURE
of liftgate. To be used Month/Year

when ordering parts or

when contacting Waltco

for service or warranty
guestions.

3

© 2009 Waltco Lift Corp. All rights reserved



WDL US Liftgate Terminology

1
2
3
4.
5.
6
7
8
9
1

0.

Driver Side Upright
Lights

Linkage Guard
Support Chain
Chain Linkage Bar
Lift Cylinder
Rollers

Driver Side Runner
Equalizer Beam
Sill Extension

12. Curb Side Upright
13. Control Switches

14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.

Latch

Runner Wear Pad

Curb Side Runner
Closer Cylinder

Outer Hub

Main Deck

Bottom Stop

Deck Extension
Grommeted Hole for Battery Cable
Hydraulic Enclosure

150 Amp Circuit Breaker
Filler / Breather Cap
Return Line

28.
29.
30.
31
32.
33.
34.
35.
36.
37.
38.
39.

Hydraulic Reservoir
Grommeted Hole for Lines
Liftgate Wiring Harness
Pump or Hydraulic Unit
Pump Starter Solenoid
Thermalpak® with Voltage Guard™
5 Amp Fuse

Motor Wiring Harness
Relay

ON — OFF Toggle Switch
Up-stop bolt

Flow divider valve

GR01545

Page 1

© 2009 Waltco Lift Corp. All rights reserved




WDL US Liftgate Terminology

EXPLANATION OF SPECIFICATION TAG
MODEL NO. | MODEL NAME DESCRIPTION CAPACITY
313U WDL-35 US WDL-35 US Series (96" Wide) 3500 Ib.
314 U WDL-45 US WDL-45 US Series (96” Wide) 4500 Ib.
315U WDL-55 US WDL-55 US Series (96" Wide) 5500 Ib.
316 U WDL-66 US WDL-66 US Series (96” Wide) 6600 Ib.
323U WDL-35 US WDL-35 US Series (102" Wide) 3500 Ib.
324U WDL-45 US WDL-45 US Series (102” Wide) 4500 Ib.
325U WDL-55 US WDL-55 US Series (102" Wide) 5500 Ib.
326 U WDL-66 US WDL-66 US Series (102” Wide) 6600 Ib.

MODEL NUMBER RATED CAPACITY

Based on an evenly
distributed load on the
platform flat surface

WALTCO
TRUCK EQUIPMENT

ODEL CAPACITY/LB
/

SERIAL
A AN

BURLINGTON, WISCONSIN
GARDENA, CALIFORNIA
TALLMADGE, OHIO

SERIAL NUMBER DATE OF
of Liftgate. To be used MANUFACTURE
when ordering parts or MONTH/YEAR

when contacting Waltco

for service or warrantv.
GR00053

Page 2

© 2009 Waltco Lift Corp. All rights reserved




WDL U1 Liftgate Terminology

1. Driver Side Upright
2. Lights

3. Linkage Guard

4. Support Chain

5. Chain Linkage Bar
6. Lift Cylinder

7. Rollers

8. Driver Side Runner
9. Equalizer Beam
10. Sill Extension

12. Curb Side Upright
13. Control Switches

16.
17.
18.
19.
20.
21.
22.
23.
24,
25.
26.

Curb Side Runner
Closer Cylinder

Outer Hub

Main Deck

Bottom Stop

Deck Extension
Grommeted Hole for Battery Cable
Hydraulic Enclosure

150 Amp Circuit Breaker
Filler / Breather Cap
Return Line

28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.

Hydraulic Reservoir
Grommeted Hole for Lines
Liftgate Wiring Harness
Pump or Hydraulic Unit
Pump Starter Solenoid
Thermalpak® with Voltage Guard™
5 Amp Fuse

Motor Wiring Harness
Relay

ON — OFF Toggle Switch
Wedge Up-Stop

Flow divider valve

GR01904

Page 1

© 2009 Waltco Lift Corp. All rights reserved




WDL U1 Liftgate Terminology

EXPLANATION OF SPECIFICATION TAG
MODEL NO. | MODEL NAME DESCRIPTION CAPACITY
315 U1 WDL-55 U1 WDL-55 U1 Series (96” Wide) 5500 Ib.
316 U1 WDL-66 U1 WDL-66 U1 Series (96" Wide) 6600 Ib.
325 U1 WDL-55 U1 WDL-55 U1 Series (102" Wide) 5500 Ib.
326 U1 WDL-66 U1 WDL-66 U1 Series (102" Wide) 6600 Ib.

MODEL NUMBER RATED CAPACITY

Based on an evenly
distributed load on the
platform flat surface

WALTCO
TRUCK EQUIPMENT

ODEL CAPACITY/LB
/

SERIAL

VA AN

BURLINGTON, WISCONSIN
GARDENA, CALIFORNIA
TALLMADGE, OHIO

SERIAL NUMBER DATE OF
of Liftgate. To be used MANUFACTURE
when ordering parts or MONTH/YEAR

when contacting Waltco

for service or warrantv.
GR00053

Page 2

© 2009 Waltco Lift Corp. All rights reserved




WDL XT Liftgate Terminology

Street Side Upright
Curb Side Upright
Lights

Upright Covers

Sill Extension

Toe Guard Plate
Support Chain
Chain Linkage Bar
. Lock Valve Override Slide Bar
10. Bottom Stop Pin
11. Linkage Anchor

© XN~ ®DPRE

12. Pivot Tube

13. Main Deck

14. Deck Extension

15. Folding Ramp

16. Street Side Runner

17. Curb Side Runner

18. Platform Fold Stop Block
19. Platform Fold Stop

20. Roller Cartridge Pins

21. Control Switches

22.
23.
24,
25.
26.
27.
28.
29.
30.

Closing Cylinder
Closing Cylinder Air Assist Valve
Bottom Stop Catch

Ramp retention Cable

Pin

OK to Fold/Unfold Indicators
Street Side Lift Cylinder
Curb Side Lift Cylinder

GR02507

© 2009 Waltco Lift Corp. All rights reserved




WDL XT Liftgate

Terminology

31.
32.
33.
34.
35.

36.

Adjustable Roller Cartridge Assy 37.
Fixed Roller Cartridge Assy 38.
Inside Column Control Switches 39.
Specification Tag 40.
Adjustment Bolt and Locknut for Adjustable Roller 41.
Cartridge 42
Upper Line Clamp

Switch Wiring Harness
Fixed Roller Cartridge Handle
Magnetic Filter

Lights

. Curb Side Upright

v
©

o
L]

° ﬂ@@ O

\\\ P
N P

\

GR02508

Page 2

© 2009 Waltco Lift Corp. All rights reserved




WDL XT Liftgate

Terminology

43.
44,
45,
46.
47.
48.
49.
50.
51.
52.

Hydraulic Enclosure 53.
Battery Box (Optional) 54,
150 Amp Circuit Breaker 55.
Return Line 56.
Hydraulic Reservoir 57.
Filler / Breather Cap 58.
Liftgate W iring Harness 59.
Motor Wiring Harness

Pump or Hydraulic Unit 60.
Pump Starter Solenoid

10 Amp Fuse

Relays

Liftgate Shut-off / Selector Switch

Control Solenoid Valves

Pump Motor

Platform Open / Close Speed Control Orifices

Auxiliary Control Switch for Dual Motor Pumps

(Optional)
Batteries

GR02509

Page 3

© 2009 Waltco Lift Corp. All rights reserved




WDL XT Liftgate Terminology

EXPLANATION OF SPECIFICATION TAG

MODEL NO. | MODEL NAME DESCRIPTION CAPACITY
319-1 WDL-35 XT WDL-35 XT Series (96” Wide) 3500 Ib.
319-1 WDL-45 XT WDL-45 XT Series (96” Wide) 4500 Ib.
319-1 WDL-55 XT WDL-55 XT Series (96” Wide) 5500 Ib.
319-1 WDL-66 XT WDL-66 XT Series (96” Wide) 6600 Ib.
319-2 WDL-35 XT WDL-35 XT Series (102” Wide) 3500 Ib.
319-2 WDL-45 XT WDL-45 XT Series (102" Wide) 4500 Ib.
319-2 WDL-55 XT WDL-55 XT Series (102” Wide) 5500 Ib.
319-2 WDL-66 XT WDL-66 XT Series (102” Wide) 6600 Ib.

MODEL NUMBER RATED CAPACITY

Based on an evenly
distributed load on the
platform flat surface

WALTCO
TRUCK EQUIPMENT

ODEL CAPACITY/LB
/

SERIAL
A AN

BURLINGTON, WISCONSIN
GARDENA, CALIFORNIA
TALLMADGE, OHIO

SERIAL NUMBER DATE OF
of Liftgate. To be used MANUFACTURE
when ordering parts or MONTH/YEAR

when contacting Waltco
for service or warrantv.

GR00053

Page 4

© 2009 Waltco Lift Corp. All rights reserved




WDL Value Line LIFTGATE TERMINOLOGY

No gk owNPE

o

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.

Hydraulic Enclosure
Pump or Hydraulic Unit
Filler/Breather Cap
Pump Starter Solenoid
Hydraulic Reservoir

ON — OFF toggle switch

Grommeted Hole for Liftgate Wiring
Harness

Grommeted Hole for Battery Cable
Grommeted Hole for Return Line
Flow Divider Valve

Motor Thermistor Wires

Return Line

Liftgate Wiring Harness

Motor Wiring Harness

Relay

10 Amp Fuse

Equalizer Beam Assembly
Control Switches

Runner Wear Pad

Outer Hub Assembly

Closer Cylinder

22.
23.
24,
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.

Lift Cylinder

Transit Latch Assembly
Chain Linkage Bar Assembly
Chain Linkage Cover
Support Chain

Roller Assembly

Roller Pin Assembly

Runner Guard Plate

Curb Side Upright

Street Side Upright
Crossbeam

Upstop

Upstop Bar

Store Below Bed Lock

Deck Extension Assembly
Platform Bottom Stop Hook
Cylinder Bleeder Port

Curb Side Runner Assembly
Street Side Runner Assembly
Deck Assembly

© 2009 Waltco Lift Corp. All rights reserved



WDL Value Line LIFTGATE TERMINOLOGY

© 2009 Waltco Lift Corp. All rights reserved



WDL Value Line LIFTGATE TERMINOLOGY

EXPLANATION OF SPECIFICATION TAG

MODEL NO. MODEL NAME DESCRIPTION CAPACITY
320-11 WDL-35 WDL-35 Series (96” Wide) 3500 Ib.
320-21 WDL-45 WDL-45 Series (96" Wide) 4500 Ib.
320-31 WDL-55 WDL-55 Series (96" Wide) 5500 Ib.
320-41 WDL-66 WDL-66 Series (96” Wide) 6600 Ib.
320-12 WDL-35 WDL-35 Series (102" Wide) 3500 Ib.
320-22 WDL-45 WDL-45 Series (102" Wide) 4500 Ib.
320-32 WDL-55 WDL-55 Series (102" Wide) 5500 Ib.
320-42 WDL-66 WDL-66 Series (102" Wide) 6600 Ib.

MODEL NUMBER RATED CAPACITY
Based on an evenly
distributed load on

the platform flat

WALTCO
TRUCK EQUIPMENT

surface.
MNDEL CAPACITY/LB
BURLINGTON, WISCONSIN
GARDENA, CALIFORNIA
TALLMADGE, OHIO
SERIAL NUMBER DATE OF MANUFACTURE
of liftgate. To be used Month/Year

when ordering parts or

when contacting Waltco

for service or warranty
guestions.

3

© 2009 Waltco Lift Corp. All rights reserved



WDL (2009) Liftgate Terminology

Street Side Upright
Curb Side Upright
Lights

Switch Cover

Sill Extension
Upstop Wedge Block
Support Chain

Chain Linkage Bar

. Ramp Retention Cable
10. Bottom Stop Hook
11. Linkage Anchor

© N OA®DPRE

. Bottom Stop Catch

. Main Deck

. Deck Extension

. Folding Ramp

. Street Side Runner

. Curb Side Runner

. Platform Fold Stop Block
. Platform Fold Stop

. Control Switches

. Closing Cylinder

. Closing Cylinder Air Assist

Valve

23.
24,
25.
26.
27.
28.
29.
30.
31.
32.
33.

Street Side Lift Cylinder
Curb Side Lift Cylinder
Specification Tag
Equalizer Beam Assembly
Runner Wear Pad
Outer Hub Assembly
Roller Assembly

Roller Pin

Runner Guard Plate
Upstop Block

Cylinder Bleeder Port

q

LN
(Gl

\\z\rﬁ ;‘

© 2009 Waltco Lift Corp. All rights reserved




WDL (2009) Liftgate Terminology

34. Hybrid Line Clamp Flag 38. Hydraulic Lock Valve with Manual Override
35. Light Wiring Harness 39. Manual Override Slide Plate
36. Lights 40. Hydraulic Manifold Block

37. Curb Side Upright

'\ *)L%‘I?'

—

GR02360

Page 2

© 2009 Waltco Lift Corp. All rights reserved




WDL (2009) Liftgate Terminology

41
42
43
44
45
46
47
48
49
50
51

. Hydraulic Enclosure 52. Relays

. Battery Box (Optional) 53. Liftgate Shut-off / Selector Switch

. 150 Amp Circuit Breaker 54. Control Solenoid Valves

. Return Line 55. Pump Motor

. Hydraulic Reservoir 56. Platform Open / Close Speed Control Orifices
. Filler / Breather Cap 57. Auxiliary Control Switch for Dual Motor Pumps
. Liftgate Wiring Harness (Optional)

. Motor Wiring Harness 58. Batteries

. Pump or Hydraulic Unit 59. Filter

. Pump Starter Solenoid 60. Flow Divider

. 10 Amp Fuse 61. Motor Thermistor Wires

GR02361

Page 3

© 2009 Waltco Lift Corp. All rights reserved




WDL (2009) Liftgate Terminology

62. Side Rail Assembly 65. Inner Guard Rail Assembly
63. Outer Guard Rail Assembly 66. Ramp Assembly
64. Guard Rail Latch Assembly 67. Gas Bottle Retention Chain

WDLBG

GR02366

Page 4

© 2009 Waltco Lift Corp. All rights reserved




WDL (2009) Liftgate Terminology

EXPLANATION OF SPECIFICATION TAG
MODEL NO. | MODEL NAME DESCRIPTION CAPACITY
401 WDLBG-35 WDLBG-35 Series (96” Wide) 3500 Ib.
402 WDLBG-45 WDLBG-45 Series (96” Wide) 4500 Ib.
403 WDL-35 WDL-35 Series (96” Wide) 3500 Ib.
404 WDL-45 WDL-45 Series (96” Wide) 4500 Ib.
405 WDL-55 WDL-55 Series (96 Wide) 5500 Ib.
406 WDL-66 WDL-66 Series (96” Wide) 6600 Ib.
407 WDLBG-35 WDLBG-35 Series (102 Wide) 3500 Ib.
408 WDLBG-45 WDLBG-45 Series (102” Wide) 4500 Ib.
409 WDL-35 WDL-35 Series (102” Wide) 3500 Ib.
410 WDL-45 WDL-45 Series (102” Wide) 4500 Ib.
411 WDL-55 WDL-55 Series (102” Wide) 5500 Ib.
412 WDL-66 WDL-66 Series (102 Wide) 6600 Ib.

MODEL NUMBER RATED CAPACITY

Based on an evenly
distributed load on the
platform flat surface

WALTCO
TRUCK EQUIPMENT

ODEL CAPACITY/LB
/

SERIAL

VA AN

BURLINGTON, WISCONSIN
GARDENA, CALIFORNIA
TALLMADGE, OHIO

SERIAL NUMBER DATE OF
of Liftgate. To be used MANUFACTURE
when ordering parts or MONTH/YEAR

when contacting Waltco

for service or warranty.
GR00053

Page 5

© 2009 Waltco Lift Corp. All rights reserved




WDL & WDL RM PLATFORM and LINKAGE

(Built thru 10-05)

CHAIN SUPPORT
LINKAGE

PLATFORM

CLOSER CYLINDER
AND HUB

Common Features

e Capacity decal: 3500, 4500, 5500, and 6600 pounds
e Steel Platform Sizes:42", 60", 72" and 86" deep

80" and 86" wide

e Aluminum Platform Sizes: 72" and 86" deep

(Available after 9-04)

80" and 86" wide

e Ramp: 15" fixed, 16" folding aluminum, 12" folding steel, 10" Split
Folding Steel (on Aluminum platforms)
e Chain linkage support (Two piece platforms)
e Bar Linkage support (One piece platforms)
e Cylinder closing with closure hub

Steel Platform - 15" ramp

PM-295
Built thru 10-98

PM-456, PM-482
Built from 10-98 thru 1-02

PM-456A
Built from 1-02 thru 10-05
Aluminum Platform - 15" ramp

PM-651
Built from 9-04 thru 10-05

Steel Platform - Butt End

PM-296
Built thru 10-98

PM-457, PM-483
Built from 10-98 thru 1-02

PM-457A
Built from 1-02 thru 10-05

Aluminum Platform - Butt End

PM-652
Built from 9-04 thru 10-05

Steel Platform - 1 piece

PM-297
Built thru 10-98

PM-458
Built from 10-98 thru 1-02

PM-458A
Built from 1-02 thru 7-03

PM-458B
Built from 7-03 thru 10-05

80101083 Rev. 0 7/10

¢ Closure hub kit must be purchased when ordering hubs or closure cylinder on gates built

before 4/1/95. Part # 80000654

Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved




paniasal sybu ||y "dioD U 021 M 6002 ©

WDL Chain Linkage Assembly

Description Linkage Chain Chain Overall Linkage Linkage | Link Bar Link Bar
Group Linkage Linkage Linkage Chain Part| Chain Location Location
Part No. | Complete | Assy Part Assy No. Length (Inches) | (Chain links)
Part No. No. Length “B” “c” “c”
“A”
Steel Platforms
60” Butt End (New Style) | 85803597 | 85803591 | 85803592 71" 85803590 | 57-9/16” | 20-3/4” | 20-1/2 Links
60” Butt End (OId Style) | 85803599 | 85803588 | 85803592 717 85803590 | 57-9/16” | 22-3/4” | 22-1/2 Links
60” + 15” & 72” Butt End | 85803598 | 85803595 | 85803596 79-1/16” 85803597 | 71-3/4” 26-3/4” | 26-1/2 Links
72" + 15” & 86” Butt End | 85803565 | 85803459 | 85803596 79-1/16” 85803466 | 71-3/4” 26-3/4” | 26-1/2 Links
Aluminum Platforms

72" +15” & 86” Butt End | 31519100 | 31512000 | 31511800 77-3/8" 85803466 | 71-3/4" 25-1/2" | 25-1/2 Links

|t IIAII _—

| el |IB|I
- llCll _—
|
85803589 for 85803591 A
500357 frs50ss
Z// 85803443 for 31512000
°/lo)
80101038 Rev 03 9-05




PLATFORM & LINKAGE
(Built thru 10-98)

*NOTE:

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO EEOVISED: 523108_98
TRUCK EQUIPMENT CO. REV. 03
WDL SERIES PM-295
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 85803630 1 60" X 80" + 15" Ramp (Break Even) 10 75089541 4 1/4" x 1-7/8" Coil Pin
85803634 1 60" X 80" + 15" Ramp (Break Even) w/ 11 85803561 2 Platform Bottom Stop Pin Assembly
Cart Stop (Bottom Stop Platforms Only)
85803633 1 60" X 80" + 15" Ramp (Break Even) w/ *12 85803464 6 7/16"-20 Lock Nut
Bottom Stops *13 85803463 4 | 7/16"-20 x 1-3/4" Hex Bolt (Grade 8)
85803636 1 | 60"X 80"+ 15" Ramp (Break Even) w/ *14 85803462 2 | 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
Cart Stop & Bottom Stops 15 75086215 2 | 1/47-20 x 2-1/2" Hex Bolt
85803153 1 72" X 80” + 15” Ramp (Break Even) 16 75085175 2 1/4"-20 Lock Nut
85803154 1 Z:i\rtxs?gp + 15" Ramp (Break Even) w/ 17 75088082 2 7/16" Lock Washer
18 85803191 1 80" Cart Stop Ramp Assembly Complete
85803650 1 | 727X 80" + 15" Ramp (Break Even) w/ (ltems 18 Thru 27) y~omp
Bottom Stops
85803418 1 86" Cart Stop Ramp Assembly Complete
85803646 1 | 72" X 80" + 15" Ramp (Break Even) w/ (lterm 18 T 26) P y Lomp
85803637 1 GC(?r tXS;%? ff’:t tI::mSptc()lg?eak Even) 19 85803192 1 80" Cart Stop Assembly(Cart Stop
Platforms Only)
85803641 1 ?:%rtxs?gp; 15" Ramp (Break Even) w/ 85803419 1 | 86" Cart Stop Assembly (Cart Stop
Platforms Only)
85803640 1 g(c))ttén?%tgplss Ramp (Break Even) w/ 20 35442002 1 | Cart Stop Lever Assembly (Cart Stop
Platforms Only)
85803643 1 GCO X586 +15 Ramsp (Break Even) w/ 21 35440502 1 | cart Stop Pin Assembly (Cart Stop
a"rt to? & Bc‘)'ttom tops Platforms Only)
85803100 1 72" X 86” + 15” Ramp (Break Even) 22 75088056 1 1/2" Plain Washer
85803432 1 Z:irtxsfgp + 15" Ramp (Break Even) w/ 23 75084052 1 5/32" x 1" Cotter Pin
24 75089752 5 Extension Spring
85803651 1 72" X 86" + 15" R Break E - -
Bottorﬁ%topf amp (Break Even) w/ 25 | 75089547 1 | 3/16"x 1" Coiled Pin
85803647 1 | 72"x 86"+ 15" Ramp (Break Even) w/ 26 | 75088064 L | 5/8" Plain Washer
Cart Stop & Bottom Stops 27 35442501 1 Cart Stop Brace Assembly
2 85803443 2 | Connecting Link Bar (72" + 15" Ramp 28 85803799 1 | Platform Stop Angle Assembly
Only)
85803587 2 Connecting Link Bar (60" + 15" Ramp
Only)
3 85803444 2 Connecting Link
4 85803596 2 Chain Linkage Assembly (72" + 15" Ramp
& 60" + 15" Ramp Only)
5 85803105 2 Extension Hinge Pin
6 85803550 2 Linkage Retainer Collar
7 85803456 2 Double Clevis Link
8 85803542 2 Upper Abrasion Sleeve w/ Pop Rivets
9 85803544 2 Lower Abrasion Sleeve w/ Pop Rivets

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM & LINKAGE (96” Wide Liftgates)
(Built 10-98 thru 1-02)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO evsEo 319
TRUCK EQUIPMENT CO. REV. 03
WDL RM SERIES (96" Wide) PM-456
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
A 31410005 1 Platform Assy Complete, 60" X 80" + 15" 11 85803443 2 Connecting Link Bar (72" + 15" Ramp
Ramp (Break Even) Only)
31410007 1 Platform Assy Complete, 60" X 80" + 15" 85803587 2 Connecting Link Bar (60" + 15" Ramp
Ramp (Break Even) w/ Cart Stop Only)
31410006 1 Platform Assy Complete, 60" X 80" + 15" 12 75088082 2 7/16" Lock Washer
Ramp (Break Even) w/ Bottom Stops 13 85803462 2 | 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
31410008 1 Platform Assy Complete, 60" X 80" + 15" 14 85803444 2 Connecting Link
gs{::)?n(zrti%l; Even) w/ Cart Stop & 15 85803561 2 | Platform Bottom Stop Pin Assembly
(Bottom Stop Platforms Only)
31410009 1 Efg%r%ézsg EC\:/(;r:]])plete, 72" X 80"+ 15" 16 31417501 1 | Platform Stop Angle Assy
31410011 1 | Platform Assy Complete, 72" X 80" + 15" *i; 2228232431 ; ;ﬁg;g Eolc_iﬁurex Bolt (Grade 8)
Ramp (Break Even) w/ Cart Stop
31410010 1 | Piatform Assy Complete, 72" x 80" + 15" 19 ] 75085161 L | 1/4"20 Lock Nut
Ramp (Break Even) w/ Bottom Stops 20 85803550 2 Linkage Retainer Collar
31410012 1 | Platform Assy Complete, 72" X 80" + 15" *21 75086215 2 | 1/4°-20 x 2-1/2" Hex Bolt
Ramp (Break Even) w/ Cart Stop & 22 85803596 2 Chain Linkage Assembly (72" + 15" Ramp
Bottom Stops & 60" + 15" Ramp Only)
1 31411005 1 Deck Assy, 60" x 80" + 15" 23 35442501 1 Cart Stop Brace Assembly
31411006 1 Deck Assy, 60" x 80" + 15" w/ Bottom 24 75089752 5 Extension Spring
Stops 25 85803192 1 80" Cart Stop Assembly (Cart Stop
31411007 1 Deck Assy, 42" x 80" (72" + 15" & 86" Platforms Only)
B.E. Platforms) 26 35440502 1 | cart Stop Pin Assembly (Cart Stop
31411008 1 Deck Assy, 42" x 80" (72" + 15" & 86" Platforms Only)
B.E. Platforms) w/ Bottom Stops 27 35442002 1 | Cart Stop Lever Assembly (Cart Stop
2 31418003 1 Deck Ext Assy, 60" x 80" + 15" Platforms Only)
31418004 1 Deck Ext Assy, 60" x 80" + 15" w/ Cart 28 75088056 1 1/2" Plain Washer
Stop 29 75084052 1 5/32" x 1" Cotter Pin
31418005 1 Deck Ext Assy, 72" x 80" + 15" 30 75089547 1 3/16" x 1" Coiled Pin
31418006 1 Deck Ext Assy, 72" x 80" + 15" w/ Cart 31 75088064 1 5/8" Plain Washer
Stop
3 85803191 1 80"Cart Stop Ramp Assembly Complete
(Items 18 Thru 27)
4 85803544 2 Lower Abrasion Sleeve w/ Pop Rivets
5 85803542 2 Upper Abrasion Sleeve w/ Pop Rivets
6 37417501 2 Extension Hinge Pin
7 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt
8 75088081 2 3/8" Lock Washer
9 85803391 2 1-1/4" O.D. x 1" I.D. x 1" Lg. Bearing
10 85803456 2 Double Clevis Link (w/ Clevis Pins and
Cotter Pins)

© 2009 Waltco Lift Corp. All rights reserved



PLATFORM & LINKAGE (102" Wide Liftgates)
(Built 10-98 thru 1-02)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO evsEo 319
TRUCK EQUIPMENT CO. REV. 03
WDL RM SERIES (102" Wide) PM-482
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
A 32410005 1 Platform Assy Complete, 60" X 86" + 15" 11 85803443 2 Connecting Link Bar (72" + 15" Ramp
Ramp (Break Even) Only)
32410007 1 Platform Assy Complete, 60" X 86" + 15" 85803587 2 Connecting Link Bar (60" + 15" Ramp
Ramp (Break Even) w/ Cart Stop Only)
32410006 1 Platform Assy Complete, 60" X 86" + 15" 12 75088082 2 7/16" Lock Washer
Ramp (Break Even) w/ Bottom Stops 13 85803462 2 | 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
32410008 1 Platform Assy Complete, 60" X 86" + 15" 14 85803444 2 Connecting Link
gs{::)?n(zrti%l; Even) w/ Cart Stop & 15 85803561 2 | Platform Bottom Stop Pin Assembly
(Bottom Stop Platforms Only)
32410009 1 Efg%r%ézsg EC\:/zr::)plete, 72" X 86" + 15" 16 31417501 1 | Platform Stop Angle Ass'y
32410011 1 | Platform Assy Complete, 72" X 86" + 15" *i; 2228232431 ; ;ﬁg;g Eolc_iﬁurex Bolt (Grade 8)
Ramp (Break Even) w/ Cart Stop
32410010 1 | Piatform Assy Complete, 72" x 86" + 15" 19 ] 75085161 L | 1/4"20 Lock Nut
Ramp (Break Even) w/ Bottom Stops 20 85803550 2 Linkage Retainer Collar
32410012 1 | Platform Assy Complete, 72" X 86" + 15" *21 75086215 2 | 1/4°-20 x 2-1/2" Hex Bolt
Ramp (Break Even) w/ Cart Stop & 22 85803596 2 Chain Linkage Assembly (72" + 15" Ramp
Bottom Stops & 60" + 15" Ramp Only)
1 32411005 1 Deck Assy, 60" x 86" + 15" 23 35442501 1 Cart Stop Brace Assembly
32411006 1 Deck Assy, 60" x 86" + 15" w/ Bottom 24 75089752 5 Extension Spring
Stops 25 85803419 1 86" Cart Stop Assembly (Cart Stop
32411007 1 Deck Assy, 42" x 86" (72" + 15" & 86" Platforms Only)
B.E. Platforms) 26 35440502 1 | cart Stop Pin Assembly (Cart Stop
32411008 1 Deck Assy, 42" x 86" (72" + 15" & 86" Platforms Only)
B.E. Platforms) w/ Bottom Stops 27 35442002 1 | Cart Stop Lever Assembly (Cart Stop
2 32418003 1 Deck Ext Assy, 60" x 86" + 15" Platforms Only)
32418004 1 Deck Ext Assy, 60" x 86" + 15" w/ Cart 28 75088056 1 1/2" Plain Washer
Stop 29 75084052 1 5/32" x 1" Cotter Pin
32418005 1 Deck Ext Assy, 72" x 86" + 15" 30 75089547 1 3/16" x 1" Coiled Pin
32418006 1 Deck Ext Assy, 72" x 86" + 15" w/ Cart 31 75088064 1 5/8" Plain Washer
Stop
3 85803418 1 86"Cart Stop Ramp Assembly Complete
(Items 23 Thru 31)
4 85803544 2 Lower Abrasion Sleeve w/ Pop Rivets
5 85803542 2 Upper Abrasion Sleeve w/ Pop Rivets
6 37417501 2 Extension Hinge Pin
7 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt
8 75088081 2 3/8" Lock Washer
9 85803391 2 1-1/4" O.D. x 1" I.D. x 1" Lg. Bearing
10 85803456 2 Double Clevis Link (w/ Clevis Pins and
Cotter Pins)

© 2009 Waltco Lift Corp. All rights reserved



PLATFORM & LINKAGE
(Built 1-02 thru 10-05) g

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO LiFT corp. REVISED: o
WDL RM SERIES REV. 04
PM-456A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
A 31410005 1 Platform Assy Comp, 60"x80"+15" Ramp 85803587 2 Connecting Link Bar (60"+15" Ramp
31410007 1 | Platform Assy Comp, 60"x80"+15" Ramp Only)
w/ Cart Stop 12 75088082 2 7/16" Lock Washer
31410009 1 Platform Assy Comp, 72"x80"+15" Ramp 13 85803462 4 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
31410011 1 Platform Assy Comp, 72"x80"+15" Ramp 14 85803444 2 Connecting Link
w/ Cart Stop 15 75088064 1 | 5/8" Plain Washer
32410005 1 Platform Assy Comp, 60"x86"+15" Ramp 16 31417501 1 Platform Stop Angle Assy
32410007 1 Platform Assy Comp, 60"x86"+15" Ramp *17 75085198 4 3/4”-16 Locknut (Grade 5)
w/ Cart Stop *18 85803464 2 | 7/16"-20 Lock Nut
32410009 1 Platform Assy Comp, 72"x86"+15" Ramp 19 75085161 1 1/4"-20 Lock Nut
32410011 L | Platiorm Assy Comp, 72x86™15" Ramp 20 | 85803550 2 | Linkage Retainer Collar
w/ Cart Stop . ” ”
b | swe00 |1 | DeckAssy, 60B0ed 52| Bsa3s96 |2 | Chain Lnage Assemby (215" Ramp
31411007 1 Bgctzrofns],:;/ 42"x80" (72"+15" & 86" B.E. & 60"+15" Ramp Only)
32411005 1 | Deck Assy, 60°x86"+15" 2431 iggggigé ; Ejtr;nsst;i ir;?sgAssembly
32411007 1 Eg}‘oﬁig 42'x86" (12'+15" & 86" B.E. 25 85803192 1 gcl)"tlgart Sg)pl A)ssembly (Cart Stop
2 31418003 1 | Deck Ext Assy, 60"x80"+15" arorms Uty
31418004 1 | Deck Ext Assy, 60"x80"+15" w/ Cart Stop 85803419 1 g?at]%?r::ss g’f@ssemb'y (Cart Stop
31418005 1 | Deck Ext Assy, 72"x80"+15" 26 35440502 1 | Cart Stop Pin Assembly (Cart Stop
31418006 1 Deck Ext Assy, 72"x80"+15" w/ Cart Stop Platforms Only)
32418003 1 | Deck Ext Assy, 60"x86"+15" 27 35442002 1 | Cart Stop Lever Assembly (Cart Stop
32418004 1 Deck Ext Assy, 60"x86"+15" w/ Cart Stop Platforms Only)
32418005 1 Deck Ext Assy, 72"x86"+15" 28 75088056 1 1/2" Plain Washer
32418006 1 Deck Ext Assy, 72"x86"+15" w/ Cart Stop 29 75084052 1 5/32" x 1" Cotter Pin
3 85803191 1 80" Cart Stop Ramp Assembly Complete 30 75089547 1 3/16" x 1" Coiled Pin
(Items 18 Thru 27) 31 31452001 1 | Bottom Stop Hook Assy, Curb Side
85803418 1 | 86" Cart Stop Ramp Assembly Complete 32 31452051 1 | Bottom Stop Hook Assy, Street Side
(Items 18 Thru 27) *33 75086179 4 | 3/47-16 x 4" Ig. Hex Bolt (Grade 5)
4 85803544 2 Lower Abrasion Sleeve w/ Pop Rivets 34 75088053 2 3/8" Elat Washer
5 85803542 2 Upper Abrasion Sleeve w/ Pop Rivets
6 37417501 2 Extension Hinge Pin
7 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt
8 75088081 2 3/8" Lock Washer
9 85803391 2 1-1/4" 0.D. x 1" I.D. x 1" Lg. Bearing
10 85803456 2 Double Clevis Link (w/ Clevis Pins and
Cotter Pins)
11 85803443 2 Connecting Link Bar (72"+15" Ramp
Only)

© 2009 Waltco Lift Corp. All rights reserved



PLATFORM & LINKAGE (BUTT END)
(Built thru 10-98)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTco EEOVISED: 5-6108-98
TRUCK EQUIPMENT CO. REV. 04
WDL SERIES PM-296
ITEM | PART NUMBER | QTY DESCRIPTION
1 85803772 1 60" x 80" (Break Even)
85803628 1 60" x 80" (Break Even) w/ Bottom Stops
85803701 1 72" x 80" (Break Even)
85803644 1 72" x 80" (Break Even) w/ Bottom Stops
85803157 1 86" x 80" (Break Even)
85803648 1 86" x 80" (Break Even) w/ Bottom Stops
85803625 1 60" x 86" (Break Even)
85803629 1 60" x 86" (Break Even) w/ Bottom Stops
85803704 1 72"x 86" (Break Even)
85803645 1 72" x 86" (Break Even) w/ Bottom Stops
85803498 1 86" x 86" (Break Even)
85803649 1 86" x 86" (Break Even) w/ Bottom Stops
2 85803443 2 Connecting Link Bar (86" Butt End Only)
85803587 2 Connecting Link Bar (72" Butt End Only)
85803589 2 Connecting Link Bar (60" Butt End Only)
3 85803444 2 Connecting Link
4 85803596 2 Chain Linkage Assembly (86" Butt End &
72" Butt End)
85803592 2 Chain Linkage Assembly (60" Butt End
Only)
5 85803105 2 Extension Hinge Pin
6 85803550 2 Linkage Retainer Collar
7 85803456 2 Double Clevis Link
8 85803542 2 Upper Abrasion Sleeve w/ Pop Rivets
9 85803544 2 Lower Abrasion Sleeve w/ Pop Rivets
10 75089541 4 1/4" x 1-7/8" Coil Pin
11 85803561 2 Platform Bottom Stop Pin Assembly
(Bottom Stop Platforms Only)
*12 85803464 6 7/16"-20 Lock Nut
*13 85803463 4 7/16"-20 x 1-3/4" Hex Bolt (Grade 8)
*14 85803462 2 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
15 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
16 75085175 2 1/4"-20 Lock Nut
17 75088082 2 7/16" Lock Washer
18 85803799 2 Platform Stop Angle Assembly

© 2009 Waltco Lift Corp. All rights reserved



PLATFORM & LINKAGE (BUTT END) (96" Wide Liftgates)
(Built 10-98 thru 1-02)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO evsEo 319
TRUCK EQUIPMENT CO. REV. 03
WDL RM SERIES (96" Wide) PM-457
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
A 31410001 1 Platform Assy Complete, 60" x 80" B.E. *18 85803464 2 7/16"-20 Lock Nut
31410002 1 Platform Assy Complete, 60" x 80" B.E. w/ 19 75085161 1 1/4"-20 Lock Nut
Bottom Stops 20 85803550 2 | Linkage Retainer Collar
31410003 1 Platform Assy Complete, 72" x 80" B.E. *21 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
31410004 1 | Platform Assy Complete, 72" x 80" B.E. w/ 22 85803592 2 | Chain Linkage Assembly (60" B.E. Only)
Bottom Stops 85803596 2 | Chain Linkage Assy (72" B.E. & 86" B.E.
31410013 1 Platform Assy Complete, 86" x 80" B.E. Only)
31410014 1 Platform Assy Complete, 86" x 80" B.E. w/
Bottom Stops
1 31411001 1 Deck Assy, 60" x 80" B.E.
31411002 1 Deck Assy, 60" x 80" B.E. w/ Bottom
Stops
31411003 1 Deck Assy, 72" x 80" B.E.
31411004 1 Deck Assy, 72" x 80" B.E. w/ Bottom
Stops
31411007 1 Deck Assy, 86" x 80" B.E.
31411008 1 Deck Assy, 86" x 80" B.E. w/ Bottom
Stops
2 31418001 1 Deck Ext Assy, 60" x 80" B.E.
31418002 1 Deck Ext Assy, 72" x 80" B.E.
31418007 1 Deck Ext Assy, 86" x 80" B.E.
4 85803544 2 Lower Abrasion Sleeve w/ Pop Rivets
5 85803542 2 Upper Abrasion Sleeve w/ Pop Rivets
6 37417501 2 Extension Hinge Pin
7 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt
8 75088081 2 3/8" Lock Washer
9 85803391 2 1-1/4" O.D. x 1" 1.D. x 1" Lg. Bearing
10 85803456 2 Double Clevis Link (w/ Clevis Pins and
Cotter Pins)
11 85803587 2 Connecting Link Bar (60" B.E. & 72" B.E.
Only)
85803443 2 Connecting Link Bar (86" B.E. Only)
12 75088082 2 7/16" Lock Washer
13 85803462 2 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
14 85803444 2 Connecting Link
15 85803561 2 Platform Bottom Stop Pin Assembly
(Bottom Stop Platforms Only)
16 31417501 1 Platform Stop Angle Assembly
*17 85803463 2 7/16"-20 x 1-3/4" Hex Bolt (Grade 8)

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM & LINKAGE (BUTT END) (102" Wide Liftgates)
(Built 10-98 thru 1-02)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO evsEo 319
TRUCK EQUIPMENT CO. REV. 03
WDL RM SERIES (102" Wide) PM-483
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
A 32410001 1 Platform Assy Complete 60" x 86" B.E. 19 75085161 1 1/4"-20 Lock Nut
32410002 1 Platform Assy Complete 60" x 86" B.E. w/ 20 85803550 2 Linkage Retainer Collar
Bottom Stops *21 75086215 2 | 1/4"-20 x 2-1/2" Hex Bolt
32410003 1 | Platform Assy Complete 72" x 86" B.E. 22 85803592 2 | Chain Linkage Assembly (60" B.E. Only)
32410004 1 Platform Assy Complete 72" x 86" B.E. w/ 85803596 2 Chain Linkage Assy (72" B.E. & 86" B.E.
Bottom Stops Only)
32410013 1 Platform Assy Complete 86" x 86" B.E.
32410014 1 Platform Assy Complete 86" x 86" B.E. w/
Bottom Stops
1 32411001 1 Deck Assy 60" x 86" B.E.
32411002 1 Deck Assy 60" x 86" B.E. w/ Bottom Stops
32411003 1 Deck Assy 72" x 86" B.E.
32411004 1 Deck Assy 72" x 86" B.E. w/ Bottom Stops
32411007 1 Deck Assy 86" x 86" B.E.
32411008 1 Deck Assy 86" x 86" B.E. w/ Bottom Stops
2 32418001 1 Deck Ext Assy 60" x 86" B.E.
32418002 1 Deck Ext Assy 72" x 86" B.E.
32418007 1 Deck Ext Assy 86" x 86" B.E.
3 85803418 1 86"Cart Stop Ramp Assembly Complete
(Items 23 Thru 31)
4 85803544 2 Lower Abrasion Sleeve w/ Pop Rivets
5 85803542 2 Upper Abrasion Sleeve w/ Pop Rivets
6 37417501 2 Extension Hinge Pin
7 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt
8 75088081 2 3/8" Lock Washer
9 85803391 2 1-1/4" O.D. x 1" I.D. x 1" Lg. Bearing
10 85803456 2 Double Clevis Link (w/ Clevis Pins and
Cotter Pins)
11 85803587 2 Connecting Link Bar (60" B.E. & 72" B.E.
Only)
85803443 2 Connecting Link Bar (86" B.E. Only)
12 75088082 2 7/16" Lock Washer
13 85803462 2 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
14 85803444 2 Connecting Link
15 85803561 2 Platform Bottom Stop Pin Assembly
(Bottom Stop Platforms Only)
16 31417501 1 Platform Stop Angle Ass'y
*17 85803463 2 7/16"-20 x 1-3/4" Hex Bolt (Grade 8)
*18 85803464 2 7/16"-20 Lock Nut

© 2009 Waltco Lift Corp. All rights reserved



PLATFORM & LINKAGE (BUTT END)
(Built 1-02 thru 10-05)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO LiFT corp. RVISEDE o
WDL RM SERIES REV. 03
PM-457A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
A 31410001 1 Platform Assy Complete, 60" x 80" B.E. 20 85803550 2 Linkage Retainer Collar
31410003 1 Platform Assy Complete, 72" x 80" B.E. *21 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
31410013 1 Platform Assy Complete, 86" x 80" B.E. 22 31452001 1 Bottom Stop Hook Assy, Curb Side
32410001 1 Platform Assy Complete, 60" x 86" B.E. 23 31452051 1 Bottom Stop Hook Assy, Street Side
32410003 1 Platform Assy Complete, 72" x 86" B.E. *24 75086179 4 3/4”-16 x 4" Ig. Hex Bolt (Grade 5)
32410013 1 Platform Assy Complete, 86" x 86" B.E. 25 75088053 2 3/8" Flat Washer
1 31411001 1 Deck Assy, 60" x 80" B.E.
31411005 1 Deck Assy, 72" x 80" B.E.
31411007 1 Deck Assy, 86" x 80" B.E.
32411001 1 Deck Assy, 60" x 86" B.E.
32411005 1 Deck Assy, 72" x 86" B.E.
32411007 1 Deck Assy, 86" x 86" B.E.
2 31418001 1 Deck Ext Assy, 60" x 80" B.E.
31418002 1 Deck Ext Assy, 72" x 80" B.E.
31418007 1 Deck Ext Assy, 86" x 80" B.E.
32418001 1 Deck Ext Assy, 60" x 86" B.E.
32418002 1 Deck Ext Assy, 72" x 86" B.E.
32418007 1 Deck Ext Assy, 86" x 86" B.E.
4 85803544 2 Lower Abrasion Sleeve w/ Pop Rivets
5 85803542 2 Upper Abrasion Sleeve w/ Pop Rivets
6 37417501 2 Extension Hinge Pin
7 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt
8 75088081 2 3/8" Lock Washer
9 85803391 2 1-1/4" 0.D. x 1" I.D. x 1" Lg. Bearing
10 85803456 2 Double Clevis Link (w/ Clevis Pins and
Cotter Pins)
11 85803587 2 Connecting Link Bar (60" B.E. & 72" B.E.
Only)
85803443 2 Connecting Link Bar (86" B.E. Only)
12 75088082 2 7/16" Lock Washer
13 85803462 4 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
14 85803444 2 Connecting Link
15 85803592 2 Chain Linkage Assembly (60" B.E. Only)
85803596 2 Chain Linkage Assy (72" B.E. & 86" B.E.
Only)
16 31417501 1 Platform Stop Angle Assembly
*17 75085198 4 3/4”-16 Locknut (Grade 5)
*18 85803464 2 7/16"-20 Lock Nut
19 75085161 1 1/4"-20 Lock Nut

© 2009 Waltco Lift Corp. All rights reserved



PLATFORM & LINKAGE (One Piece)

(Built thru 10-98)

WALTCO

TRUCK EQUIPMENT CO.

WDL SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 85803400 1 42" x 80" Butt End Platform
85803721 1 42" x 86" Butt End Platform
2 85803407 2 Upper Link Assembly
3 85803408 2 Lower Link
4 85803406 2 Pin Assembly
5 75088061 4 1" Plain Washer
6 75089541 4 1/4" x 1-7/8" Coiled Pin
7 85803799 1 Platform Stop
8 85803550 2 Linkage Retainer Collar
9 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
10 75085175 2 1/4"-20 Lock Nut

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

12-18-98

3760
04

PM-297



PLATFORM & LINKAGE (ONE PIECE)
(Built 10-98 thru 1-02)

WALTCO s> st
TRUCK EQUIPMENT CO. REV. 03
WDL RM SERIES PM-458
ITEM | PART NUMBER | QTY DESCRIPTION
1 31411009 1 42" x 80" Butt End Platform
31411010 1 42" x 80" Butt End Platform w/ Bottom
Stops
32411009 1 42" x 86" Butt End Platform
32411010 1 42" x 86" Butt End Platform w/ Bottom
Stops
2 85803407 2 Upper Link Assembly
3 85803408 2 Lower Link
4 85803406 2 Pin Assembly
5 75088061 4 1" Plain Washer
6 75089541 4 1/4" x 1-7/8" Coiled Pin
7 85803799 1 Platform Stop
8 85803550 2 Linkage Retainer Collar
9 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
10 75085161 2 1/4"-20 Lock Nut

© 2009 Waltco Lift Corp. All rights reserved



PLATFORM & LINKAGE (ONE PIECE)
(Built 1-02 thru 7-03)

<

WALTCO
TRUCK EQUIPMENT CO.
WDL RM SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 31411009 1 42" x 80" Butt End Platform
32411009 1 42" x 86" Butt End Platform
2 85803407 2 Upper Link Assembly
3 85803408 2 Lower Link
4 85803406 2 Pin Assembly
5 75088061 4 1" Plain Washer
6 75089541 4 1/4" x 1-7/8" Coiled Pin
7 85803799 1 Platform Stop
8 85803550 2 Linkage Retainer Collar
9 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
10 75085161 2 1/4"-20 Lock Nut

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

11-2-2001
4088

01

PM-458A



PLATFORM & LINKAGE (ONE PIECE)

(Built 7-03 thru 10-05)

WALTCO
TRUCK EQUIPMENT CO.
WDL RM SERIES

31411109 42~
32411109 42”7

ITEM | PART NUMBER | QTY DESCRIPTION

1 31411109 1 42" x 80" Butt End Platform
32411109 1 42" x 86" Butt End Platform

2 31255001 1 C.S. Link Assembly

3 31255051 1 D.S. Link Assembly

4 85803550 2 Linkage Retainer Collar

5 75088061 2 1" Plain Washer

6 75089541 2 1/4" x 1-7/8" Coiled Pin

7 75085161 2 1/4"-20 Lock Nut

8 75086215 2 1/4"-20 x 2-1/2" Hex Bolt

© 2009 Waltco Lift Corp. All rights reserved

x 86" PLATFORM

REVISED:
E.O.
REV.

7-16-03
5088

01

PM-458B



ALUMINUM PLATFORM & LINKAGE — 15" RAMP
(Built 9-04 thru 10-05)

WALTCO eysey: gt
TRUCK EQUIPMENT CO. REV. 01
WDL RM SERIES PM-651
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31510009 1 Platform Assy Complete, 72" X 80" + 15” 32518550 1 Cart Stop, DS, 86” Platform
Ramp 29 22513803 1 Cart Stop Pivot, 80" Platform
32510009 1 Platform Assy Complete, 72" X 86" + 15" 32518700 1 Cart Stop Pivot, 86” Platform
Ramp 30 22515300 1 | Torsion Spring, CS
31510011 1 ;I;t:}grm/%s:% gggglete, 72" X 80" + 15" 22515200 1 Torsion Spring, DS
32510011 1 | Platform Assy Complete, 72" X 86" + 15" 81 22515500 2 [ Cart Stop Retainer .
Ramp w/ Cart Stops 32 75086924 4 1/4-2_0 x1" Hex Screw, self-tapping.
2 31512600 1 | Pivot Assembly, 80" Platform 33 22515100 2 | Spring Bar
32512600 1 | Pivot Assembly, 86" Platform 34 75085005 4 | 3/8-16 Serrated hex Nut
3 85803542 2 Abrasion Sleeve 35 75087478 4 3/6-16 x 1-1/2" Hex Bolt
4 85803544 2 Abrasion Sleeve 36 75088131 3 Washer, 7/8 OD x %2" ID x .078 thk
5 31517500 2 Extension Hinge Pin 37 85803477 8 Rivet, 1/8" Dia x %" Ig, Aluminum
6 75088258 4 Washer, 5/8”, Stainless Steel
7 75084052 4 Cotter Pin, 5/32" x 1"
8 10010174 12 Fiber Bushing, 5/8” ID x %" OD x 2" Ig
*9 31519600 2 U-bolt, 7/16"-20
10 85803464 6 Lock Nut, 7/16"-20
11 85803443 2 Connecting Link
12 75088082 2 7/16” Lock Washer
*13 85803462 4 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
14 85803444 2 Connecting Link
15 31512000 2 Chain Linkage Assembly
*16 75086231 8 %" —20 x 2" hex Bolt, Grade 8
17 85803478 16 Washer, 5/16 OD x 1/8”" ID x 1/32" Thk.
18 31516100 2 Extension Latch
19 75085161 1 1/4"-20 Lock Nut
20 85803550 2 Linkage Retainer Collar
*21 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
22 31552000 1 Bottom Stop Hook Assy, Curb Side
23 31552050 1 Bottom Stop Hook Assy, Street Side
*24 75086182 4 3/47-16 x 2-1/2" Ig. Hex Bolt (Grade 5)
*25 75085198 4 3/4"-16 Locknut (Grade 5)
26 31513200 1 Linkage Pivot Assy, CS
31513250 1 Linkage Pivot Assy, DS
*27 75086189 4 5-20 x 1-1/2" Hex Bolt, Grade 5
28 22515403 1 Cart Stop, CS, 80" Platform
32518500 1 Cart Stop, CS, 86” Platform
22515453 1 Cart Stop, DS, 80" Platform

© 2009 Waltco Lift Corp. All rights reserved




ALUMINUM PLATFORM & LINKAGE - BUTT END

p

V4
oy,

(Built 9-04 thru 10-05)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO esEo g0
TRUCK EQUIPMENT CO. REV. 01
WDL RM SERIES PM-652
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31510013 1 Platform Assy Complete, 86” X 80” Bultt 32 75088081 8 3/8” Lock Washer
End, Aluminum *33 75086070 8 | 3/8"-24 x 1-1/2" Hex Bolt, Gr 8
32510013 1 Platform Assy Complete, 86" X 86" Butt 34 75088067 4 14" Washer
End, Aluminum 35 20215400 2 | Compression Spring
2 31512600 1 Pivot Assembly, 80" Platform 36 75089553 2 v, Dia x 1-1/4” Coil Pin
32512600 1 Pivot Assembly, 86" Platform 37 85803485 2 Latch Pin
3 85808542 2| Abrasion Sleeve *38 75086273 12 | Flat Head Socket Screw, M8 x 1.25 x 30
4 85803544 2 Abrasion Sleeve mm, Gr 10.9
5 31517500 2 | Extension Hinge Pin 39 31515600 2 | 10" Steel Ramp, for 80" Platforms
6 75088258 4 | Washer, 5/8", Stainless Steel 32515600 2 | 10" Steel Ramp, for 86” Platforms
7 75084052 4 | Cotter Pin, 5/32" x 1" 40 85803477 8 | Rivet, 1/8” Dia x ¥4" Ig, Aluminum
8 10010174 12 Fiber Bushing, 5/8” ID x %" OD x 2" Ig
*9 31519600 2 U-bolt, 7/16"-20
10 85803464 6 Lock Nut, 7/16"-20
11 85803443 2 Connecting Link
12 75088082 2 7/16" Lock Washer
*13 85803462 4 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
14 85803444 2 Connecting Link
15 31512000 2 Chain Linkage Assembly
*16 75086231 8 5" —20 x 2" hex Bolt, Grade 8
17 85803478 16 Washer, 5/16 OD x 1/8" ID x 1/32" Thk.
18 31516100 2 Extension Latch
19 75085161 1 1/4"-20 Lock Nut
20 85803550 2 Linkage Retainer Collar
*21 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
22 31552000 1 Bottom Stop Hook Assy, Curb Side
23 31552050 1 Bottom Stop Hook Assy, Street Side
*24 75086182 4 3/4"-16 x 2-1/2" Ig. Hex Bolt (Grade 5)
*25 75085198 4 3/4"-16 Locknut (Grade 5)
26 31513200 1 Linkage Pivot Assy, CS
31513250 1 Linkage Pivot Assy, DS
*27 75086189 4 %-20 x 1-1/2" Hex Bolt, Grade 5
28 31516000 1 Mounting Bar Assy, 80" Platform
32516000 1 Mounting Bar Assy, 86" Platform
*29 75086052 8 Flat Head Socket Screw, 3/8-16 x 1-1/2”,
Gr6
30 31515100 1 Ramp Mount Angle, 80" Platform
32515100 1 Ramp Mount Angle, 86" Platform
31 Z50636 4 Locking Hinge

© 2009 Waltco Lift Corp. All rights reserved




WDL-SERIES RAMPS

HINGE BAR

12" STEEL
RAMP

PM-298 (prior to 11-01)
PM-298A (after 11-01)

PM-298 (prior to 11-01)
PM-298A (after 11-01)

15" RAMP WITH
CART STOP

15" FIXED RAMP

PM-295 (all widths) thru 10/98
PM-456 (80”) 10/98 thru 1/02
PM-482 (86”) 10/98 thru 1/02

PM-456A (all widths) after 1/02

PM-295 (all widths) thru 10/98
PM-456 (80”) 10/98 thru 1/02
PM-482 (86”) 10/98 thru 1/02

PM-456A (all widths) after 1/02

6" FIXED RAMP

PM-297 thru 10/98
PM-458 10/98 thru 1/02
PM-458A 1/02 thru 7/03

PM-458B after 7/03

80101037 Rev. 02 12/03

Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2004, 2005, 2@t altaediitckoponipigreniesyvedll rights reserved




16” ALUMINUM & 12" STEEL FOLDING RAMPS
(Built thru 11-01)

LATCH ASS’Y FOR SINGLE
PIECE PLATFORMS ONLY

WALTco REVISED: 12-11-98
TRUCK EQUIPMENT CO. EEOV 8136
WDL RM SERIES PM-298
ITEM | PART NUMBER | QTY DESCRIPTION
1 85803187 1 16" Aluminum Ramp (80" Platfom)
85803151 1 16" Aluminum Ramp (86" Platform)
31416501 1 12" Steel Folding Ramp (80" Platform)
32416501 1 12" Steel Folding Ramp (86" Platform)
2 37415501 1 Curb Side Hinge Plate Assembly
(Aluminum Ramp Only)
3 37415551 1 Street Side Hinge Plate
Assembly(Aluminum Ramp Only)
4 37415401 2 Ramp Brace Bar
5 37414801 2 Ramp Hinge Clevis
6 37419501 2 Retention Cable Assembly
7 37414501 1 Ramp Latch Assembly (2 Pc. Platform
Only)
8 85803484 2 Ramp latch Angle (1 Pc. Platform Only)
9 85803488 1 Pin Guard Angle (1 Pc. Platform Only)
10 85803485 1 Ramp Latch Pin Assembly (1 Pc. Platform
Only)
11 20215400 1 Ramp Latch Pin Spring (1 Pc. Platform
Only)
12 75088056 2 1/2" Plain Washer (1 Pc. Platform Only)
13 75089553 1 1/4" x 1-1/4" Coiled Pin (1 Pc. Platform
Only)
14 75085193 10 3/8"-16 Hex Lock Nut (Aluminum Ramp
Only)
15 75086057 10 3/8"-16 x 1-1/4" Hex Head Bolt (Aluminum
Ramp Only)

© 2009 Waltco Lift Corp. All rights reserved



16" ALUMINUM & 12" STEEL FOLDING RAMPS
(Built 11-01 thru 10-05 and 3-08 thru 2-09)

LATCH ASS’Y FUOR SINGLE
PIECE PLATFORMS ONLY

WALTco REVISED: 11-2-2001
TRUCK EQUIPMENT CO. EEOV 3288
WDL RM SERIES PM-298A
ITEM | PART NUMBER | QTY DESCRIPTION
1 85803187 1 16" Aluminum Ramp (80" Platfom)
85803151 1 16" Aluminum Ramp (86" Platform)
31416501 1 12" Steel Folding Ramp (80" Platform)
32416501 1 12" Steel Folding Ramp (86" Platform)
2 37415501 1 Curb Side Hinge Plate Assembly
(Aluminum Ramp Only)
3 37415551 1 Street Side Hinge Plate
Assembly(Aluminum Ramp Only)
4 37415401 2 Ramp Brace Bar
5 37414801 2 Ramp Hinge Clevis
6 37419502 2 Retention Cable Assembly
7 37414501 1 Ramp Latch Assembly (2 Pc. Platform
Only)
8 85803484 2 Ramp latch Angle (1 Pc. Platform Only)
9 85803488 1 Pin Guard Angle (1 Pc. Platform Only)
10 85803485 1 Ramp Latch Pin Assembly (1 Pc. Platform
Only)
11 20215400 1 Ramp Latch Pin Spring (1 Pc. Platform
Only)
12 75088056 2 1/2" Plain Washer (1 Pc. Platform Only)
13 75089553 1 1/4" x 1-1/4" Coiled Pin (1 Pc. Platform
Only)
14 75085193 10 3/8"-16 Hex Lock Nut (Aluminum Ramp
Only)
15 75086057 10 3/8"-16 x 1-1/4" Hex Head Bolt (Aluminum
Ramp Only)
16 75084053 2 3/32” x 1" Ig. Cotter Pin
17 27310303 2 1/2" Dia. Clevis Pin

© 2009 Waltco Lift Corp. All rights reserved



WDL US PLATFORM and LINKAGE
(Built 10-05 thru 6-08)

CHAIN SUPPORT
LINKAGE

PLATFIURM

CLOSER CYLINDER
AND HUB

Common Features
e Capacity decal: 3500, 4500, 5500, and 6600 pounds
e Steel Platform Sizes: 42", 60", 72" and 86" deep
80" and 86" wide
e Aluminum Platform Sizes: 72" and 86" deep
80" and 86" wide

e Ramp: 15" fixed, 16" folding aluminum
e Chain linkage support (Two piece platforms)
e Bar Linkage support (One piece platforms)
e Cylinder closing with closure hub
Steel Platform — All ramps Aluminum Platform — All Ramps
PM-692 PM-693
Built from 10-05 thru 8-06 Built from 10-05 thru 8-06
PM-692A PM-693A
Built from 8-06 thru 6-08 Built from 8-06 thru 11-06
PM-693B
Built from 11-06 thru 6-08

Rev. 01 7/10

Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM ASSEMBLY

(Built 10-05 thru 8-06)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCD LiFT corp. REVISED: coa
WDL US REV. 01
PM-692
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31711000 1 Deck, 96" OAW, 72"+15"&86" B.E. Platform 15 75085161 1 1/4"-20 Lock Nut
31711005 Deck, 96" OAW, 60"+15"&72" B.E. 16 85803550 2 Linkage Retainer Collar
Platform *17 75086215 2 | 1/47-20 x 2-1/2" Hex Bolt
31711010 Deck, 96" OAW, 60" B.E. Platform 18 85803596 2 | Chain Linkage Assembly (72"&60"+15")
31711050 Deck, 102" OAW 72"+15"&86" B.E. 85803592 Chain Linkage Assembly (60" B.E.)
Platform 19 35442501 1 | Cart Stop Brace Assembly
31711055 Blea(t:]l(O,rianOZ” OAW 60"+15"&72" B.E. 20 75089752 5 Extension Spring
31711060 Deck. 102" OAW 60" B.E. Platform 21 85803192 1 80" Cart Stop (Cart Stop Platforms Only)
2 31713000 1 | Extension, 96" OAW 72" + 15" Platform 85803419 1 | 86" Cart Stop (Cart Stop Platforms Only)
31713005 Extension, 96" OAW 72" + 15 Cart Stop 22 35440502 1 Pin Assembly (Cart Stop Platforms Only)
Platform 23 35442002 1 Lever Assembly (Cart Stop Platform Only)
31713020 Extension, 96" OAW 60" + 15 Platform 24 | 75088056 L | /2" Plain Washer
31713025 Extension, 96" OAW 60" + 15” Cart Stop 25 | 75084052 L [5/32"x 1" Cotter Pin
Platform 26 75089547 1 | 3/16” x 1" Coiled Pin
31713050 Extension, 102" OAW 72" + 15" Platform 27 85803187 1 | 16" Aluminum Ramp (96" O.A.W.)
31713055 Extension, 102" OAW 72" + 15” Cart Stop 85803151 16" Aluminum Ramp (102" O.A.W.)
Platform 31416501 12" Steel Ramp (96" O.A.W.)
31713070 Extension, 102" OAW 60" + 15" Platform 32416501 12" Steel Ramp (102" O.A.W.)
31713075 Extension, 102" OAW 60" + 15” Cart Stop 28 37415551 1 Hinge Plate, Driver Side (Aluminum Only)
Platform 29 37414801 2 | Ramp Hinge Clevis
3 31713010 1 Extension, 96" OAW 86" B.E. Platform 30 37419502 2 Retention Cable Assembly
31713030 Extension, 96" OAW 72" B.E. Platform 31 37415401 2 Ramp Brace Bar
31713040 Extension, 96" OAW 60" B.E. Platform 32 75085193 10 | 3/8"-16 Hex Lock Nut (Aluminum Only)
31713060 Extension, 102" OAW 86" B.E. Platform 33 75086057 10 3/8"-16 x 1-1/4" Bolt (Aluminum Only)
31713080 Extension, 102" OAW 72" B.E. Platform 34 37415501 1 | Hinge Plate, Curb Side (Aluminum Only)
31713090 Extension, 102" OAW 60" B.E. Platform 35 75084053 2 3/32” x 1" Lg. Cotter Pin
4 23370800 2 Extension Hinge Pin 36 27310303 2 14" Dia. Clevis Pin
5 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt 37 37414501 1 Ramp Latch Assembly
6 75088081 2 3/8" Lock Washer
7 85803391 2 1-1/4" 0.D. x 1" I.D. x 1" Lg. Bearing
8 85803456 2 Double Clevis Link Assembly
9 31713440 2 Linkage Bar (72"+15" & 86" B.E. Platforms)
31713442 Linkage Bar (60"+15" & 72" B.E. Platforms)
31713444 Linkage Bar (60" B.E. Platforms)
10 75088082 2 7/16”" Lock Washer
11 85803462 4 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
12 85803444 2 Connecting Link
13 75088064 1 5/8” Plain Washer
*14 85803464 2 7/16"-20 Lock Nut

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM ASSEMBLY
(Built 8-06 thru 6-08)

These are special high grade
nuts and bolts and must be

*NOTE

purchased from Waltco.

WALTCO LiFT corp. REVISED: o
WDL US REV. 03
PM-692A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31711000 1 Deck, 96" OAW, 72"+15"&86" B.E. Platform 15 75085161 1 1/4"-20 Lock Nut
31711005 Deck, 96" OAW, 60"+15"&72" B.E. 16 85803550 2 Linkage Retainer Collar
Platform *17 75086215 2 | 1/47-20 x 2-1/2" Hex Bolt
31711010 Deck, 96" OAW, 60" B.E. Platform 18 31713597 2 | Chain Linkage Assy. (86" B.E, 72" B.E &
31711050 Deck, 102" OAW 72"+15"&86" B.E. 60"+15" & 72"+15")
Platform 31713593 Chain Linkage Assembly (60" B.E.)
31711055 Deck, 102" OAW 60"+15"&72" B.E. 19 35442501 1 Cart Stop Brace Assembly
Platform 20 75089752 5 | Extension Spring
31711060 Deck, 102" OAW 60" B.E. Platform 21 85803192 1 | 80" Cart Stop (Cart Stop Platforms Only)
2 31713000 1 | Extension, 96" OAW 72" + 15 Platform 85803419 1 | 86 Cart Stop (Cart Stop Platforms Only)
31713005 Er;?fgrsr'ﬁn’ 96" OAW 72" + 15" Cart Stop 22 35440502 1 | Pin Assembly (Cart Stop Platforms Only)
31713020 Extension, 96" OAW 60" + 15” Platform gi iggggggé 1 'ilez\ffe;gsns‘\jc;zlﬁrca” Stop Platform Only)
31713025 El);ttefg?rlrc])n, 96" OAW 60" + 15" Cart Stop o5 75084052 1 5/32”" x 1" Cotter Pin
31713050 Extension, 102" OAW 72" + 15" Platform 26 | 75089547 L [ 3/16"x 1" Coiled Pin
31713055 Extension, 102" OAW 72" + 15” Cart Stop 27 85803187 1| 16" Aluminum Ramp (96" O.A.W.)
Platform 85803151 16" Aluminum Ramp (102" O.A.W.)
31713070 Extension, 102" OAW 60" + 15" Platform 31416501 12" Steel Ramp (96" O.A.W.)
31713075 Extension, 102" OAW 60" + 15” Cart Stop 32416501 12" Steel Ramp (102" O.A.W.)
Platform 28 37415551 1 Hinge Plate, Driver Side (Aluminum Only)
3 31713010 1 Extension, 96" OAW 86" B.E. Platform 29 37414801 2 Ramp Hinge Clevis
31713030 Extension, 96" OAW 72" B.E. Platform 30 37419502 2 Retention Cable Assembly
31713040 Extension, 96" OAW 60" B.E. Platform 31 37415401 2 Ramp Brace Bar
31713060 Extension, 102" OAW 86" B.E. Platform 32 75085193 10 3/87-16 Hex Lock Nut (Aluminum Only)
31713080 Extension, 102" OAW 72" B.E. Platform 33 75086057 10 3/87-16 x 1-1/4” Bolt (Aluminum Only)
31713090 Extension, 102" OAW 60" B.E. Platform 34 37415501 1 Hinge Plate, Curb Side (Aluminum Only)
4 23370800 2 Extension Hinge Pin 35 75084053 2 3/32" x 1" Lg. Cotter Pin
5 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt 36 27310303 2 14" Dia. Clevis Pin
6 75088081 2 3/8" Lock Washer 37 37414501 1 Ramp Latch Assembly
7 85803391 2 1-1/4" 0.D. x 1" I.D. x 1" Lg. Bearing 38 75088053 2 3/8" Flat Washer
8 85803456 2 Double Clevis Link Assembly
9 31713440 2 Linkage Bar (72"+15" & 86" B.E. Platforms)
31713442 Linkage Bar (60"+15" & 72" B.E. Platforms)
31713444 Linkage Bar (60" B.E. Platforms)
10 75088082 2 7/16”" Lock Washer
11 85803462 4 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
12 85803444 2 Connecting Link
13 75088064 1 5/8” Plain Washer
*14 85803464 2 7/16"-20 Lock Nut

© 2009 Waltco Lift Corp. All rights reserved




ALUMINUM PLATFORM ASSEMBLY
(Built 10-05 thru 8-06)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCD LiFT corp. REVISED: sy 05109
WDL US REV. 01
PM-693
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31711100 1 Deck, 96" OAW, 72"+15"&86" B.E. Platform *14 85803464 6 7/16"-20 Lock Nut
31711105 Deck, 96" OAW, 60"+15"&72" B.E. 15 75085161 1 1/47-20 Lock Nut
Platform 16 85803550 2 | Linkage Retainer Collar
31711110 Deck, 96" OAW, 60" B.E. Platform *17 75086215 2 1/4"-20 x 2-1/2” Hex Bolt
31711150 Deck, 102" OAW 72"+15"&86" B.E. 18 85803596 2 | Chain Linkage Assembly (72"&60"+15")
Platform 85803592 Chain Linkage Assembly (60" B.E.)
31711155 Bgiférrlnozn OAW 60"+15°&72" B.E. 19 31517500 2 Extension Hinge Pin
31711160 Deck, 102" OAW 60" B.E. Platform *20 10010174 12 Fiber Bushing, 5/8” I.D. x %" O.D. x 2" Lg.
. " . ” 21 75086231 8 %,"-20 x 2" Hex Bolt (Grade 8)
2 31713100 1 Extension, 96" OAW 72" + 15" Platform " " .
31713105 Extension. 96" OAW 72" + 15" C/S 22 75086182 4 ¥,"-16 x 2-1/2" Lg. Hex Bolt (Grade 5)
Platform ’ 23 31713261 1 Linkage Pivot Assembly, Driver Side
31713120 Extension, 96" OAW 60" + 15 Platform 24 22515100 2 | Spring Bar
31713125 Extension, 96" OAW 60” + 15" C/S 25 75085005 4 3/8"-16 Serrated Hex Nut
Platform 26 75087478 4 | 3/8™-16 x 1-1/2" Hex Bolt
31713150 Extension, 102" OAW 72” +15” Platform 27 31715550 1 | 16" Aluminum Ramp (96" O.A.W.)
31713155 Extension, 102" OAW 72" +15” C/S 31714100 16" Aluminum Ramp (102" O.A.W.)
Platform 28 31715550 1 Hinge Plate, Driver Side
31713170 Extension, 102" OAW 60" +15” Platform 29 31714800 2 Ramp Hinge Clevis
31713175 Extension, 102" OAW 60" +15" C/S 30 37419502 2 Retention Cable Assembly
Platform 31 31715400 1 | Ramp Brace Bar
3 31713110 1 Extension, 96" OAW 86" B.E. Platform 32 75085193 14 3/8"-16 Hex Lock Nut
31713130 Extension, 96" OAW 72" B.E. Platform 33 75086058 8 3/8"-16 x 1-1/2" Bolt
31713140 Extension, 96" OAW 60" B.E. Platform 34 31715500 1 Hinge Plate, Curb Side
31713160 Extension, 102" OAW 86" B.E. Platform 35 75086110 2 1"-13 x 2-1/2” Lg. Hex Bolt (Grade 5)
31713180 Extension, 102" OAW 72" B.E. Platform 36 75085279 2 1413 Lock Nut
31713190 Extension, 102" OAW 60" B.E. Platform 37 31714500 1 Latch Assembly
4 31712000 1 | Pivot Tube Assy, 96" OAW 38 75086924 4 | v4"-20 x 1" Hex Self Tapping Screw
31712050 Pivot Tube Assy, 102" OAW 39 22515500 2 | cart Stop Retainer
5 31713211 1 Linkage Pivot Assembly, Curb Side 40 22515300 1 Torsion Spring, Curb Side
*6 75086189 4 15"-20 x 1-1/2" Hex Bolt (Grade 5) 22515200 Torsion Spring, Driver Side
*7 75085198 4 | ¥"-16 Locknut (Grade 5) 41 22513803 1 | cart Stop Pivot, 96" OAW
8 31711171 2 | Bottom Stop Hook 32518700 Cart Stop Pivot, 102" OAW
9 31713440 2 Linkage Bar (72"+15" & 86" B.E. Platforms) 42 22515403 1 Cart Stop, Curb Side, 96" OAW
31713442 Linkage Bar (60"+15” & 72" B.E. Platforms) 32518500 Cart Stop, Curb Side, 102" OAW
31713444 Linkage Bar (60" B.E. Platforms) 22515453 Cart Stop, Driver Side, 96" OAW
10 75088082 2 | 7/16" Lock Washer 32518550 Cart Stop, Driver Side, 102" OAW
11 85803462 4 | 7/16"™-20 x 1-1/2" Hex Bolt (Grade 8) 43 75088131 3 | Washer, 7/8” O.D. x %" I.D. x 0.078" Thick
12 75084052 4 Cotter Pin, 5/32" x 1" 44 85803444 2 Connecting Link
13 75088258 4 Washer, 5/8”, Stainless Steel *45 31519600 2 U-Bolt, 7/16"-20

© 2009 Waltco Lift Corp. All rights reserved



ALUMINUM PLATFORM ASSEMBLY

(Built 8-06 thru 11-06)

These are special high grade
nuts and bolts and must be
purchased from Waltco.

*NOTE

WALTCD LiFT corp. REVISED: 72500
WDL US REV. 03
PM-693A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31711100 1 Deck, 96" OAW, 72"+15"&86" B.E. Platform *14 85803464 10 7/16"-20 Lock Nut
31711105 Deck, 96" OAW, 60"+15"&72" B.E. 15 75085161 1 1/47-20 Lock Nut
Platform 16 85803550 2 | Linkage Retainer Collar
31711110 Deck, 96" OAW, 60" B.E. Platform *17 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
31711150 Deck, 102" OAW 72"+15"&86" B.E. 18 31713597 2 | Chain Linkage Assy. (72" B.E.& 60"+15")
Platform 31713593 Chain Linkage Assy. (60" B.E.)
31711155 F'?gt’][‘(;rrlnoz" OAW 60"+15"&72" B.E. 31713599 Chain Linkage Assy. (86" B.E., & 72"+15")
31711160 Deck, 102" OAW 60" B.E. Platform 19 31517500 3 E?<tenS|on nge P’!n " "
> 31713100 1 Extension. 96" OAW 72" + 15" Platform 20 10010174 18 Fiber Bushing, 5/8”" I.D. x %" O.D. x 2" Lg.
31713105 Extension. 96" OAW 72" + 15" C/S *21 75086182 4 ¥,"-10 x 2-1/2" Lg. Hex Bolt (Grade 5)
Platform ' 22 31713261 1 Linkage Pivot Assembly, Driver Side
31713120 Extension, 96" OAW 60" + 15 Platform 23 22515100 2__| Spring Bar
31713125 Extension. 96” OAW 60” + 15" C/S 24 75085005 4 3/8"-16 Serrated Hex Nut
Platform 25 75087478 4 | 3/8™-16 x 1-1/2" Hex Bolt
31713150 Extension, 102" OAW 72” +15” Platform 26 31715550 1 | 16" Aluminum Ramp (96" O.A.W.)
31713155 Extension, 102" OAW 72" +15” C/S 31714100 16" Aluminum Ramp (102" O.A.W.)
Platform 27 31715550 1 Hinge Plate, Driver Side
31713170 Extension, 102" OAW 60" +15” Platform 28 31714800 2 Ramp Hinge Clevis
31713175 Extension, 102" OAW 60" +15" C/S 29 37419502 2 Retention Cable Assembly
Platform 30 31715400 1 | Ramp Brace Bar
3 31713110 1 Extension, 96" OAW 86" B.E. Platform 31 75085193 14 3/8”-16 Hex Lock Nut
31713130 Extension, 96" OAW 72" B.E. Platform 32 75086058 8 3/8"-16 x 1-1/2" Bolt
31713140 Extension, 96" OAW 60" B.E. Platform 33 31715500 1 Hinge Plate, Curb Side
31713160 Extension, 102" OAW 86" B.E. Platform 34 75086110 2 1"-13 x 2-1/2” Lg. Hex Bolt (Grade 5)
31713180 Extension, 102" OAW 72" B.E. Platform 35 75085279 2 1413 Lock Nut
31713190 Extension, 102" OAW 60" B.E. Platform 36 31714500 1 Latch Assembly
4 31712000 1 | Pivot Tube Assy, 96" OAW 37 75086924 4 | v4"-20 x 1" Hex Self Tapping Screw
31712050 Pivot Tube Assy, 102" OAW 38 22515500 2 | cart Stop Retainer
5 31713211 1 Linkage Pivot Assembly, Curb Side 39 22515300 1 Torsion Spring, Curb Side
*6 75086237 12 15"-20 x 1-3/4” Hex Bolt (Grade 8) 22515200 Torsion Spring7 Driver Side
*7 75085199 4 | ¥-10 Locknut (Grade 5) 40 22513803 1 | cart Stop Pivot, 96" OAW
8 31711171 2 | Bottom Stop Hook 32518700 Cart Stop Pivot, 102" OAW
9 31713440 2 Linkage Bar (72"+15" & 86" B.E. Platforms) 41 22515403 1 Cart Stop, Curb Side, 96" OAW
31713442 Linkage Bar (60"+15” & 72" B.E. Platforms) 32518500 Cart Stop, Curb Side, 102" OAW
31713444 Linkage Bar (60" B.E. Platforms) 22515453 Cart Stop, Driver Side, 96" OAW
10 75088082 2 | 7/16” Lock Washer 32518550 Cart Stop, Driver Side, 102" OAW
11 85803462 4 | 7/16"™-20 x 1-1/2" Hex Bolt (Grade 8) 42 75088131 3 | Washer, 7/8” 0.D. x ¥ I.D. x 0.078" Thick
12 75084052 6 Cotter Pin, 5/32" x 1” 43 85803444 2 Connecting link
13 75088258 9 Washer, 5/8”, Stainless Steel *44 31719600 2 U-Bolt, 7/16"-20

© 2009 Waltco Lift Corp. All rights reserved




ALUMINUM PLATFORM ASSEMBLY

(Built 11-06 thru 6-08)

These are special high grade
nuts and bolts and must be

*NOTE

purchased from Waltco.

WALTCD LiFT corp. REVISED: rean %
WDL US REV. 01
PM-693B
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31711100 1 Deck, 96" OAW, 72"+15"&86" B.E. Platform *14 85803464 10 7/16"-20 Lock Nut
31711105 Deck, 96" OAW, 60"+15"&72" B.E. 15 75085161 1 1/47-20 Lock Nut
Platform 16 85803550 2 | Linkage Retainer Collar
31711110 Deck, 96" OAW, 60" B.E. Platform *17 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
31711150 Deck, 102" OAW 72"+15"&86" B.E. 18 31713597 2 | Chain Linkage Assy. (72" B.E.& 60"+15")
Platform 31713593 Chain Linkage Assy. (60" B.E.)
31711155 F'?gt’][‘(;rrlnoz" OAW 60"+15"&72" B.E. 31713599 Chain Linkage Assy. (86" B.E., & 72"+15")
31711160 Deck, 102" OAW 60" B.E. Platform 19 31517500 3 E?<tenS|on nge P’!n " "
> 31713100 1 Extension. 96" OAW 72" + 15" Platform 20 10010174 18 Fiber Bushing, 5/8”" I.D. x %" O.D. x 2" Lg.
31713105 Extension. 96" OAW 72" + 15" C/S *21 75086182 4 ¥,"-10 x 2-1/2" Lg. Hex Bolt (Grade 5)
Platform ' 22 31713261 1 Linkage Pivot Assembly, Driver Side
31713120 Extension, 96" OAW 60" + 15 Platform 23 22515100 2__| Spring Bar
31713125 Extension. 96” OAW 60” + 15" C/S 24 75085005 4 3/8"-16 Serrated Hex Nut
Platform 25 75087478 4 | 3/8™-16 x 1-1/2" Hex Bolt
31713150 Extension, 102" OAW 72” +15” Platform 26 31715550 1 | 16" Aluminum Ramp (96" O.A.W.)
31713155 Extension, 102" OAW 72" +15” C/S 31714100 16" Aluminum Ramp (102" O.A.W.)
Platform 27 3170001-2 1 Hinge Plate, Driver Side
31713170 Extension, 102" OAW 60" +15” Platform 28 31714800 2 Ramp Hinge Clevis
31713175 Extension, 102" OAW 60" +15" C/S 29 37419502 2 Retention Cable Assembly
Platform 30 31715400 1 | Ramp Brace Bar
3 31713110 1 Extension, 96" OAW 86" B.E. Platform 31 75085193 12 3/8”-16 Hex Lock Nut
31713130 Extension, 96" OAW 72" B.E. Platform 32 75086057 12 3/8"-16 x 1-1/4" Lg. Hex Bolt
31713140 Extension, 96" OAW 60" B.E. Platform 33 3170001-1 1 Hinge Plate, Curb Side
31713160 Extension, 102" OAW 86" B.E. Platform 34 75086110 2 1"-13 x 2-1/2” Lg. Hex Bolt (Grade 5)
31713180 Extension, 102" OAW 72" B.E. Platform 35 75085279 2 1413 Lock Nut
31713190 Extension, 102" OAW 60" B.E. Platform 36 31714500 1 Latch Assembly
4 31712000 1 | Pivot Tube Assy, 96" OAW 37 75086924 4 | v4"-20 x 1" Hex Self Tapping Screw
31712050 Pivot Tube Assy, 102" OAW 38 22515500 2 | cart Stop Retainer
5 31713211 1 Linkage Pivot Assembly, Curb Side 39 22515300 1 Torsion Spring, Curb Side
*6 75086237 12 15"-20 x 1-3/4” Hex Bolt (Grade 8) 22515200 Torsion Spring7 Driver Side
*7 75085199 4 | ¥-10 Locknut (Grade 5) 40 22513803 1 | cart Stop Pivot, 96" OAW
8 31711171 2 | Bottom Stop Hook 32518700 Cart Stop Pivot, 102" OAW
9 31713440 2 Linkage Bar (72"+15" & 86" B.E. Platforms) 41 22515403 1 Cart Stop, Curb Side, 96" OAW
31713442 Linkage Bar (60"+15” & 72" B.E. Platforms) 32518500 Cart Stop, Curb Side, 102" OAW
31713444 Linkage Bar (60" B.E. Platforms) 22515453 Cart Stop, Driver Side, 96" OAW
10 75088082 2 | 7/16” Lock Washer 32518550 Cart Stop, Driver Side, 102" OAW
11 85803462 4 | 7/16"™-20 x 1-1/2" Hex Bolt (Grade 8) 42 75088131 3 | Washer, 7/8” 0.D. x ¥ I.D. x 0.078" Thick
12 75084052 6 Cotter Pin, 5/32" x 1” 43 85803444 2 Connecting link
13 75088258 9 Washer, 5/8”, Stainless Steel *44 31719600 2 U-Bolt, 7/16"-20

© 2009 Waltco Lift Corp. All rights reserved




WDL U1l PLATFORM and LINKAGE
(Built 2-07 thru 10-07)

CHAIN SUPPORT
LINKAGE

PLATFIURM

CLOSER CYLINDER
AND HUB

Common Features
e Capacity decal: 5500, and 6600 pounds
e Steel Platform Sizes: 42", 60", 72" and 86" deep
80" and 86" wide
e Aluminum Platform Sizes: 72" and 86" deep
80" and 86" wide
Ramp: 15" fixed, 16" folding aluminum
Chain linkage support (Two piece platforms)
Bar Linkage support (One piece platforms)
Cylinder closing with closure hub

Steel Platform — All ramps Aluminum Platform — All Ramps

PM-709 PM-710
Built from 2-07 thru 10-07 Built from 2-07 thru 10-07

Rev. 01 7/10

Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM ASSEMBLY
(Built 2-07 thru 10-07)

These are special high grade
nuts and bolts and must be
purchased from Waltco.

*NOTE

WALTCD LiFT corp. REVISED: o
WDL U1l REV. 02
PM-709
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 3180106 1 Deck, 96" OAW, 72"+15"&86" B.E. Platform 15 75085161 1 1/4"-20 Lock Nut
3180107 Deck, 96" OAW, 60"+15"&72" B.E. 16 85803550 2 Linkage Retainer Collar
Platform *17 75086215 2 | 1/47-20 x 2-1/2" Hex Bolt
3180108 Deck, 96" OAW, 60" B.E. Platform 18 31713597 2 | Chain Linkage Assy. (86" B.E, 72" B.E &
3180109 Deck, 102" OAW 72"+15"&86" B.E. 60"+15" & 72"+15")
Platform 31713593 Chain Linkage Assembly (60" B.E.)
3180110 Deck, 102" OAW 60"+15"&72" B.E. 19 35442501 1 | cart Stop Brace Assembly
Platform 20 75089752 5 | Extension Spring
3180111 Deck, 102" OAW 60" B.E. Platform 21 85803192 1 | 80" Cart Stop (Cart Stop Platforms Only)
2 3180148-1 1 | Extension, 96" OAW 72" + 15" Platform 85803419 1 | 86 Cart Stop (Cart Stop Platforms Only)
3180147-1 Er;?fgrsr'ﬁn’ 96" OAW 72" + 15" Cart Stop 22 35440502 1 | Pin Assembly (Cart Stop Platforms Only)
3180148-2 Extension, 96" OAW 60" + 15” Platform gi iggggggé 1 'ilez\ffe;gsns‘\jc;zlﬁrca” Stop Platform Only)
3180147-2 El)gtefgfrlrc])n, 96" OAW 60" + 15" Cart Stop o5 75084052 1 5/32”" x 1" Cotter Pin
3180148-3 Extension, 102" OAW 72" + 15" Platform 26 | 75089547 L [ 3/16"x 1" Coiled Pin
3180147-3 Extension, 102" OAW 72" + 15” Cart Stop 27 85803187 1| 16" Aluminum Ramp (96" O.A.W.)
Platform 85803151 16” Aluminum Ramp (102" O.A.W.)
3180148-4 Extension, 102" OAW 60" + 15" Platform 31416501 12" Steel Ramp (96" O.A.W.)
3180147-4 Extension, 102" OAW 60" + 15” Cart Stop 32416501 12” Steel Ramp (102" O.A.W.)
Platform 28 37415551 1 Hinge Plate, Driver Side (Aluminum Only)
3 3180146-1 1 Extension, 96" OAW 86" B.E. Platform 29 37414801 2 Ramp Hinge Clevis
3180146-2 Extension, 96" OAW 72" B.E. Platform 30 37419502 2 Retention Cable Assembly
3180146-3 Extension, 96" OAW 60" B.E. Platform 31 37415401 2 Ramp Brace Bar
3180146-4 Extension, 102" OAW 86" B.E. Platform 32 75085193 10 3/87-16 Hex Lock Nut (Aluminum Only)
3180146-5 Extension, 102" OAW 72" B.E. Platform 33 75086057 10 3/87-16 x 1-1/4” Bolt (Aluminum Only)
3180146-6 Extension, 102" OAW 60" B.E. Platform 34 37415501 1 Hinge Plate, Curb Side (Aluminum Only)
4 23370800 2 Extension Hinge Pin 35 75084053 2 3/32" x 1" Lg. Cotter Pin
5 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt 36 27310303 2 15" Dia. Clevis Pin
6 75088081 2 3/8" Lock Washer 37 37414501 1 Ramp Latch Assembly
7 85803391 2 1-1/4" 0.D. x 1" I.D. x 1" Lg. Bearing 38 75088053 2 3/8" Flat Washer
8 85803456 2 Double Clevis Link Assembly
9 31713440 2 Linkage Bar (72"+15" & 86" B.E. Platforms)
31713442 Linkage Bar (60"+15" & 72" B.E. Platforms)
31713444 Linkage Bar (60" B.E. Platforms)
10 75088082 2 7/16”" Lock Washer
11 85803462 4 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
12 85803444 2 Connecting Link
13 75088064 1 5/8” Plain Washer
*14 85803464 2 7/16"-20 Lock Nut

© 2009 Waltco Lift Corp. All rights reserved




ALUMINUM PLATFORM ASSEMBLY

(Built 2-07 thru 10-07)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

REVISED: 12-28-06
WALTED vLiFT corep. R o
WDL U1l REV. 01
PM-710
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31711100 1 Deck, 96" OAW, 72"+15"&86" B.E. Platform *17 75086215 2 1/47-20 x 2-1/2" Hex Bolt
31711105 Deck, 96" OAW, 60"+15"&72" B.E. 18 31713597 2 Chain Linkage Assy. (72" B.E.& 60"+15")
Platform 31713593 Chain Linkage Assy. (60" B.E.)
31711110 Deck, 96" OAW, 60" B.E. Platform 31713599 Chain Linkage Assy. (86" B.E., & 72"+15")
31711150 Deck, 102" OAW 72"+15"&86" B.E. 19 31517500 3 Extension Hinge Pin
Platform 20 10010174 18 | Fiber Bushing, 5/8” I.D. x %" O.D. x 2" Lg.
31711155 Egt’]{‘ér#oz OAW 60°+15°¢72" B.E. *21 75086182 4 | 910 x 2-1/2” Lg. Hex Bolt (Grade 5)
31711160 Deck, 102" OAW 60" B.E. Platform ;g 2;3235; ; ;'”:2geB::V°t Assembly, Driver Side
2 31713100 1 Extension, 96" OAW 72" + 15" pring
. " " " 24 75085005 4 3/8"-16 Serrated Hex Nut
31713105 Extension, 96" OAW 72" + 15" C/S 25 75087478 2 3/8"-16 x 1-1/2" Hex Bolt
31713120 Extension, 96" OAW 60" + 15" .
. " " - 26 31715550 1 16” Aluminum Ramp (96" O.A.W.)
31713125 Extension, 96" OAW 60" + 15" C/S " . "
. 31714100 16” Aluminum Ramp (102" O.A.W.)
31713150 Extension, 102" OAW 72" +15” - , -
. 27 3170001-2 1 Hinge Plate, Driver Side
31713155 Extension, 102" OAW 72" +15”" C/S 28 31714300 2 Ramp Hinge Clevis
31713170 Extension, 102" OAW 60" +15” P . g
. " " " 29 37419502 2 Retention Cable Assembly
31713175 Extension, 102" OAW 60" +15”" C/S
. 30 31715400 1 Ramp Brace Bar
3 31713110 1 Extension, 96" OAW 86" B.E. Platform 31 25085193 12 3/8"-16 Hex Lock Nut
31713130 Extension, 96" OAW 72" B.E. Platform 32 25086057 12 3/8"16 x 1.1/4” La. Hex Bolt
31713140 Extension, 96" OAW 60" B.E. Platform 33 3170001-1 1 Hinge Plate Curbgéide
31713160 Extension, 102" OAW 86" B.E. Platform . g —
. " " 34 75086110 2 %"-13 x 2-1/2" Lg. Hex Bolt (Grade 5)
31713180 Extension, 102" OAW 72" B.E. Platform 35 75085279 > 14713 Lock Nut
31713190 Extension, 102" OAW 60" B.E. Platform 2
. ” 36 31714500 1 Latch Assembly
4 3180124 1 Pivot Tube Assy, 96" OAW " - -
. " 37 75086924 4 Y4"-20 x 1" Hex Self Tapping Screw
3180125 Pivot Tube Assy, 102" OAW .
- . - 38 22515500 2 Cart Stop Retainer
5 3180132-1 1 Linkage Pivot Assembly, Curb Side 39 22515300 1 Torsion Sorina. Curb Side
*6 75086237 12 | %20 x 1-3/4” Hex Bolt (Grade 8) 1on Spring, urh S1¢
22515200 Torsion Spring, Driver Side
*7 75085199 4 ¥,"-10 Locknut (Grade 5) . "
40 22513803 1 Cart Stop Pivot, 96" OAW
8 31711171 2 Bottom Stop Hook . "
. 32518700 Cart Stop Pivot, 102" OAW
9 31713440 2 Linkage Bar (72"+15” & 86" B.E. Platforms) - "
. — " 41 22515403 1 Cart Stop, Curb Side, 96" OAW
31713442 Linkage Bar (60"+15” & 72" B.E. Platforms) : "
. " 32518500 Cart Stop, Curb Side, 102" OAW
31713444 Linkage Bar (60" B.E. Platforms) . . "
22515453 Cart Stop, Driver Side, 96" OAW
10 75088082 2 7/16” Lock Washer . . .
. - 32518550 Cart Stop, Driver Side, 102" OAW
11 85803462 4 7/16"-20 x 1-1/2" Hex Bolt (Grade 8) " " p—
- 42 75088131 3 Washer, 7/8" O.D. x %2" I.D. x 0.078” Thick
12 75084052 6 Cotter Pin, 5/32" x 1" —
. . 43 85803444 2 Connecting link
13 75088258 9 Washer, 5/8", Stainless Steel 44 31719600 5 U-Bolt. 7/16"-20
*14 85803464 10 7/16"-20 Lock Nut 45 5086057 5 3/8" 16,5 < 1-1/4" Bolt
15 75085161 1 1/4"-20 Lock Nut
16 85803550 2 Linkage Retainer Collar

© 2009 Waltco Lift Corp. All rights reserved




WDL & WDL RM PLATFORM and LINKAGE
(Built from 10-07 thru 4-09)

CHAIN SUPPORT LINKAGE

PLATFORM
PIVOT ASSEMBLY

PLATFORM CAM PIN,
CLOSER HUB AND CLOSER
CYLINDER

Common Features

e Capacity decal: 3500, 4500, 5500, and 6600 pounds
e Steel Platform Sizes: 60", 72" and 86" deep

80" and 86" wide
e Aluminum Platform Sizes: 72" and 86" deep

80" and 86" wide

e Ramp: 15" fixed, 16" folding aluminum
e Chain linkage support
e Cylinder closing with closure hub and platform cam pin

Steel Platform - 15" ramp Steel Platform - Butt End
PM-716 PM-717
Built from 10-07 thru 4-09 Built from 10-07 thru 4-09
Aluminum Platform - 15" ramp Aluminum Platform - Butt End
PM-718 PM-719
Built from 10-07 thru 4-09 Built from 10-07 thru 4-09
Rev. 01 7/10

Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM & LINKAGE - STEEL with FIXED RAMP

(Built 10-07 thru 4-09)

Assembly Notes:

Threads.

1. Use Non-Permanent Thread Locking Compound on

2. Install Linkage Bar on the following Chain Link from the
Platform end of the Chain:

Platform Size | Chain Link
60+15 21
72+15 27

WALTCD LiFT corp. REVISED: o
WDL XT REV. 04
PM-716
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 3190085-1 1 Pivot Tube, 96 OAW 17 23370800 2 Extension Hinge Pin
3190085-2 Pivot Tube, 102 OAW 18 75088081 2 3/8” Lock Washer
3190031-1 Deck, 96 OAW, 72+15, 86 BE 19 75086055 2 3/8"-16 x 3/4” Long Hex Bolt
3190031-2 Deck, 96 OAW, 60+15, 72 BE 20 85803456 2 Double Clevis Link Assembly
5 3190031-3 1 Deck, 96 OAW, 60 BE 21 75088057 1 5/8" Washer (Cart Stop Platforms Only)
3190031-4 Deck, 102 OAW, 72+15, 86 BE 22 75089547 1 3/16” x 1" Coiled Pin (Cart Stop Platforms
3190031-5 Deck, 102 OAW, 60+15, 72 BE Only)
3190031-6 Deck, 102 OAW, 60 BE 23 75084052 1 5/32" x 1" Cotter Pin (Cart Stop Platforms
3190037-7 Extension, 96 OAW, 72x80+15 Cart Stop Only)
3190037-8 Extension, 96 OAW, 60x80+15, Cart Stop 24 75088067 1 1/2" Washer (Cart Stop Platforms Only)
3190037-9 Extension 102 OAW 72x86+15, Cart Stop 25 35440502 1 Pin Assembly (Cart Stop Platforms Only)
3 3190037-10 , | Extension 102 OAW 60x86+15, Cart Stop 26 35442002 1 gi\;;f Assembly (Cart Stop Platforms
gigggg;i; Ei:gg::g: gg gﬁw Zgigg:ig 27 75089752 5 Spring (Cart Stop Platforms Only)
— : 85803192 80” Cart Stop (Cart Stop Platforms Only)
3190037-13 Extension, 102 OAW, 72x86+15 28 | 85803419 1 | 86" Cart Stop (Cart Stop Platforms Only)
3190037-14 Extension, 102 OAW, 60x86+15 bly (Cart Sto
4 7500002-3 8 | 1/2"-20 x 1-1/2" Long Flanged Bolt 29 35442501 1 ggrttf osrt;g gﬁ;& Assembly P
5 7500001-2 8 | 1/2"-20 Flanged Hex Nut 30 | 85803391 2 | 1-1/4"0.D. X 1" 1.D. X 1" Long Bearing
6 3190102 2 | Downstop Pin Weldment 31 85803550-1 2 | Linkage Retainer Collar
7 75088053 2 | 3/8" Flat Washer 32 75085161 2 | 1/4"-20 Lock Nut
8 33 75086215 2 | 1/47-20 x 2-1/2” Hex Bolt
9 7500007-3 4 1/4"-20 x 3/4” Long Flathead Screw
3190166-1 Curb Side Linkage Bar, (60+15 & 72 BE)
10 3190166-3 1 Curb Side Linkage Bar, (72+15 & 86 BE)
3190166-5 Curb Side Linkage Bar, (60 BE)
3190166-2 Driver Side Linkage Bar, (60+15 &72 BE)
11 3190166-4 1 Driver Side Linkage Bar, (72+15 &86 BE)
3190166-6 Driver Side Linkage Bar, (60 BE)
12 3190046 2 Linkage Bar Retaining Washer
13 7500005-1 5 gﬁé\}fﬁ;\?\//ﬁeﬁng Hex Socket Cap
» 10010180 ) éﬁéﬁn? x 1-1/2” OD x 1/2” Long Polygon
3190165-4 Chain Linkage Assembly (60 BE)
15 2 Chain Linkage Assembly
3190165-6 (60+15, 72+15, 72BE, 86 BE)
16 3190125-1 2 Inner Chain Anchor

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM & LINKAGE — STEEL with FOLDING RAMP
Assembly Notes:

(BUI|t 10-07 thru 4'09) 1. Use Non-Permanent Thread Locking Compound on
Threads.

2. Install Linkage Bar on the following Chain Link from the
Platform end of the Chain:

Platform Size | Chain Link
60BE 21
72BE 27
86BE 27

WALTCD LiFT corp. REVISED: o
WDL XT REV. 01
PM-717
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 3190085-1 1 Pivot Tube, 96 OAW 3190166-4 Driver Side Linkage Bar, (72+15 &86 BE)
3190085-2 Pivot Tube, 102 OAW 3190166-6 Driver Side Linkage Bar, (60 BE)
3190031-1 Deck, 96 OAW, 72+15, 86 BE 13 3190046 2 Linkage Bar Retaining Washer
3190031-2 Deck, 96 OAW, 60+15, 72 BE 14 7500005-1 2 3/87-16 x 3/4” Long Hex Socket Cap Screw
) 3190031-3 . | Deck, 96 OAW, 60 BE Low Head
3190031-4 Deck, 102 OAW, 72+15, 86 BE 15 10010180 5 | 1-1/471D x 1-1/2" OD x 1/2" Long Polygon
31900315 Deck, 102 OAW, 60+15, 72 BE Bearing
3190031-6 Deck, 102 OAW, 60 BE 3190165-4 Cha?n L?nkage Assembly (60 BE)
3190037-1 Extension 96 OAW, 86 BE 16 3190165-6 2 g(‘)"i‘;‘;”;';ﬁ‘; A;;;gbé)é -
3190037-2 Extension 96 OAW, 72 BE — ! !
3190037-3 Extension 96 OAW, 60 BE 17 8190125-1 2| Inner Chain Anchor
3190037-4 Extension 102 OAW, 86 BE 18 23370800 2 Extension Hinge Pin
3190037-5 Extension 102 OAW, 72 BE 19 75088081 2| 3/8" Lock Washer
3190037-6 Extension 102 OAW, 60 BE 20 75086055 2 3/8"-16 x 3/4." L(?ng Hex Bolt
3190037-15 Extension 96 OAW, 86x80+12 Steel Ramp 21 85803456 2 | Double Clevis Link Assembly
3190037-16 Extension 96 OAW, 72x80+12 Steel Ramp 22 37419502 2| Retention Cable Assembly
. 3190037-17 . | Extension 96 OAW, 60x80+12 Steel Ramp 23 37414801 2 Eie:;‘g ;‘;‘ie g:i/\gfsme (Aluminum Ramp
3190037-18 Extension 102 OAW, 86x86+12 Steel Ramp 24 37415551 1 only) ’
3190037-19 Extens?on 102 OAW, 72x86+12 Steel Ramp o5 37415401 2 Ramp Brace Bar
3190087-20 Extension 102 OAW, 60x86+12 Steel Ramp 26 75085193 10 | 3/8"-16 Hex Lock Nut (Aluminum Ramp Only)
3190037-21 Extens!on 96 OAW, 86x80+16 Alum. Ramp 3/8"-16 x 1-1/4" Long Bolt (Aluminum Ramp
3190037-22 Extension 96 OAW, 72x80+16 Alum. Ramp 27 75086057 10 only)
3190037-23 Extension 96 OAW, 60x80+16 Alum. Ramp Curb Side Hinge Plate (Aluminum Ramp
3190037-24 Extension 102 OAW, 86x86+16 Alum. Ramp 28 37415501 1| ony)
3190037-25 Extension 102 OAW, 72x86+16 Alum. Ramp 29 27310303 2 1/2” Dia. Clevis Pin
3190037-26 Extension 102 OAW, 60x86+16 Alum. Ramp 30 75084053 2 3/32” x 1" Long Cotter Pin
85803187 16” Aluminum Ramp (96" OAW) 31 85803391 2 1-1/4" O.D. X 1" 1.D. X 1" Long Bearing
4 85803151 1 16” Aluminum Ramp (102" OAW) 32 85803550-1 2 Linkage Retainer Collar
3190173-1 12” Steel Ramp (96" OAW) 33 75085161 2 1/4”-20 Lock Nut
3190173-2 12” Steel Ramp (102" OAW) 34 75086215 2 1/47-20 x 2-1/2" Hex Bolt
5 7500002-3 8 1/2"-20 x 1-1/2" Long Flanged Bolt 35 37414501 1 Ramp Latch Assembly
6 7500001-2 8 1/2”-20 Flanged Hex Nut
7 3190102 2 Downstop Pin Weldment
8 75088053 2 3/8”" Flat Washer
9
10 7500007-3 4 1/47-20 x 3/4” Long Hex Socket Screw
3190166-1 Curb Side Linkage Bar, (60+15 & 72 BE)
11 3190166-3 1 Curb Side Linkage Bar, (72+15 & 86 BE)
3190166-5 Curb Side Linkage Bar, (60 BE)
12 3190166-2 1 Driver Side Linkage Bar, (60+15 &72 BE)

© 2009 Waltco Lift Corp. All rights reserved



PLATFORM AND LINKAGE — ALUMINUM with FIXED RAMP

(Built 10-07 thru 4-09)

Assembly Notes:

Threads.

1. Use Non-Permanent Thread Locking Compound on

2. Install Linkage Bar on the following Chain Link from the
Platform end of the Chain:

Platform Size | Chain Link
60+15 32
72+15 32

WALTCO LiFT corp. REVISED: 2109
WDL XT REV. 04
PM-718
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 3190085-1 1 Pivot Tube, 96 OAW Bearing
3190085-2 Pivot Tube, 102 OAW 23 3190046 2 Linkage Bar Retaining Washer
3190040-7 Platform, 60X77-1/2+15 24 7500005-1 2 3/8-16 x 3/4” Long Screw
3190040-9 Platform, 72X77-1/2+15 25 31719600 2 7/16”-20 U-Bolt
3190040-17 Platform, 60X83-1/2+15 26 85803464 8 7/16-20 Nut
3190040-19 Platform, 72X83-1/2+15 27 75086222 4 3/8-16 x 1-3/4” Long Hex Bolt
2 3190040-8 1 Platform, 60X77-1/2+15, Cart Stop 28 75088255 8 3/8" Washer
3190040-10 Platform, 72X77-1/2+15, Cart Stop 29 75085005 4 3/8-16 Hex Nut
3190040-18 Platform, 60X83-1/2+15, Cart Stop 30 22515100 2 Spring Bar
3190040-20 Platform, 72X83-1/2+15, Cart Stop 31 22515403 1 Curb Side Cart Stop, 96 OAW
3190165-1 Chain Linkage Assembly, 60 BE 32518500 Curb Side Cart Stop, 102 OAW
3 3190165-2 2 Chain Linkage Assembly, 60+15 & 72 BE 32 22515453 1 Driver Side Cart Stop, 96 OAW
3190165-3 Chain Linkage Assembly, 72+15 & 86 BE 32518550 Driver Side Cart Stop, 102 OAW
4 7500002-2 8 1/2-20 x 2" Long Flanged Bolt 33 22513803 1 Rod, Cart Stop Hinge, 96 OAW
5 7500001-2 8 1/2-20 Flanged Hex Nut 32518700 Rod, Cart Stop Hinge, 102 OAW
6 3190231 2 Down Stop Pin 34 75088131 3 .875 O.D. Washer
7 75088256 16 1/2" Washer 35 22515200 1 Torsion Spring, Driver Side
8 75088083 12 1/2" Lock Washer 36 22515300 1 Torsion Spring, Curb Side
9 75086237 12 1/2-20 x 1-3/4” Long Hex Bolt 37 22515500 2 Cart Stop Retainer
10 75088262 9 1-3/16 O.D. x 5/8” I.D. Washer 38 75086924 4 1/4-20 X 1 Hex Bolt
11 75084052 6 Cotter Pin 39 85803550-1 2 Linkage Retainer Collar
12 31517500 3 Deck Hinge Pin 40 75085161 2 1/4-20 Nylon Lock Nut
13 10010174 18 9/16” ID x 3/4” OD x 2" Long Polygon 41 75086215 2 1/4-20 X 2-1/2 Hex Bolt
Bearing
14 3190041-1 1 Link Anchor, Curb Side, 72+15
3190041-3 Link Anchor, Curb Side, 60+15
3190041-6 Link Anchor, Driver Side, 72+15
15 3190041-8 1 Link Anchor, Driver Side, 60+15
3190166-1 1 Link Bar, Curb Side, 60+15 & 72 BE
16 3190166-3 Link Bar, Curb Side, 72+15 & 86 BE
3190166-5 1 Link Bar, Curb Side, 60 BE
3190166-2 Link Bar, Driver Side,60+15 & 72 BE
17 3190166-4 1 Link Bar, Driver Side,72+15 & 86 BE
3190166-6 Link Bar, Driver Side, 60 BE
18 3190125-1 2 Inner Chain Anchor
19 7500007-3 4 1/4-20 x 1-1/4” Long Flathead Screw
20 3190286-1 1 Chain Bracket, Curb side
21 3190286-2 1 Chain Bracket, Driver side
22 10010180 2 1-1/4" ID x 1-1/2” OD x 1/2" Long Polygon

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM AND LINKAGE — ALUMINUM with FOLDING RAMP
(Built from 10-07 thru 4-09)

Assembly Notes:

Threads.

1. Use Non-Permanent Thread Locking Compound on

2. Install Linkage Bar on the following Chain Link from the
Platform end of the Chain::

Platform Size | Chain Link
60BE 22
72BE 32
86BE 32

WALTCD LiFT core. REVISED: G
WDL XT REV. 04
PM-719
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 3190085-1 1 Pivot Tube, 96 OAW 18 3190125-1 2 Inner Chain Anchor
3190085-2 Pivot Tube, 102 OAW 19 7500007-3 4 1/4-20 x 1-1/4” Long Flathead Screw
3190040-1 Platform, 60X77-1/2 BE 20 3190286-1 1 Chain Bracket, Curb side
3190040-3 Platform, 72X77-1/2 BE 21 3190286-2 1 Chain Bracket, Driver side
3190040-5 Platform, 86X77-1/2 BE 29 10010180 2 1-1/4_” ID x 1-1/2" OD x 1/2” Long Polygon
3190040-11 Platform, 60X83-1/2 BE Bearing
3190040-13 Platform, 72X83-1/2 BE 23 3190046 2 Linkage Bar Retaining Washer
3190040-15 Platform, 86X83-1/2 BE 24 7500005-1 2 | 3/8-16 x 3/4" Long Screw
2 3190040-2 ! Platform, 60X77-1/2+16, Retention Ramp 25 31719600 2 | 7/16"-20 U-Bolt
3190040-4 Platform, 72X77-1/2+16, Retention Ramp 26 85803464 8 | 7/16-20 Nut
3190040-6 Platform, 86X77-1/2+16, Retention Ramp 27 31714500 1 | Ramp Latch Assembly
3190040-12 Platform, 60X83-1/2+16, Retention Ramp 28 37419502 2 | Cable Assembly
3190040-14 Platform, 72X83-1/2+16, Retention Ramp 29 75085279 2 | 1/2-13 Lock Nut
3190040-16 Platform, 86X83-1/2+16, Retention Ramp 30 75086110 o | 1/2-18 X 2-1/2 Hex Bolt
31714150 Ramp Plate, 96 OAW 75086295 1/2-13 X 3-1/2 Hex Bolt
3 31714100 1 Ramp Plate, 102 OAW 31 3170001-1 1 Curb Side Ramp Hinge Assembly
4 7500002-2 8 1/2-20 x 2” Long Flanged Bolt 32 3170001-2 1 Driver Side Ramp Hinge Assembly
5 7500001-2 8 1/2-20 Flanged Hex Nut 33 75086057 12 3/8-16 x 1-1/4” Long Hex Screw
6 3190231 2 Down Stop Pin 34 75085193 12 3/8-16 Hex Lock Nut
7 75088256 14 | 1/2" Washer 35 31715400 2 | X2"X4"Bar
8 75088083 12 1/2" Lock Washer 3190165-1 Chain Linkage Assembly, 60 BE
9 75086237 10 1/2-20 x 1-3/4” Long Hex Bolt 36 3190165-2 2 Chain Linkage Assembly, 60+15 & 72 BE
10 75088262 9 | 1-3/16 O.D. x 5/8” I.D. Washer 3190165-3 Chain Linkage Assembly, 72+15 & 86 BE
11 75084052 6 Cotter Pin 37 85803550-1 2 Linkage Retainer Collar
12 31517500 3 Deck Hinge Pin 38 75085161 2 1/4-20 Nylon Lock Nut
16" ID x 3/4” OD x 2" Lond Polvaon 39 75086215 2 | 1/4-20 X 2-1/2 Hex Bolt
13 10010174 18 g/eaGring o on9 TN 0 7500007-5 , | 1/2-20 X 2 Flathead Screw (60BE Only)
3190041-2 Link Anchor, Curb Side, 86 BE 4 75086237 1/2-20 x 1-3/4" Long Hex Bolt
14 3190041-4 1 Link Anchor, Curb Side, 60 BE 41 75085181 5 1/2-20 Lock Nut (60BE Only)
3190041-5 Link Anchor, Curb Side, 72 BE 75088256 1/2" Washer
3190041-7 Link Anchor, Driver Side, 86 BE
15 3190041-9 1 Link Anchor, Driver Side, 60 BE
3190041-10 Link Anchor, Driver Side, 72 BE
3190166-1 Link Bar, Curb Side, 60+15 & 72 BE
16 3190166-3 1 Link Bar, Curb Side, 72+15 & 86 BE
3190166-5 Link Bar, Curb Side, 60 BE
3190166-2 Link Bar, Driver Side,60+15 & 72 BE
17 3190166-4 1 Link Bar, Driver Side,72+15 & 86 BE
3190166-6 Link Bar, Driver Side, 60 BE

© 2009 Waltco Lift Corp. All rights reserved




WDL Value Line PLATFORM and LINKAGE
(Built 3-08 thru 2-09)

CHAIN SUPPORT
LINKAGE

PLATFORM

CLOSER CYLINDER
AND HUB

Common Features
e Capacity decal: 3500, 4500, 5500, and 6600 pounds
Steel Platform Sizes: 42", 60", 72" and 86" deep
80" and 86" wide

e Ramp: 15" fixed, 16" folding aluminum, 12" folding steel
e Chain linkage support (Two piece platforms)
e Bar Linkage support (One piece platforms)
e Cylinder closing with closure hub
Steel Platform - 15" ramp Steel Platform - Butt End Steel Platform - 1 piece
PM-745 PM-746 PM-747
Built from 3-08 thru 2-09 Built from 3-08 thru 2-09 Built from 3-08 thru 2-09

Rev. 01 7/10

Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved



PLATFORM & LINKAGE

(Built 3-08 thru 2-09)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO LiFT corp. REVISED: o
WDL Value Line REV. 03
PM-745
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
A 31410005 1 Platform Assy Comp, 60"x80"+15" Ramp 85803587 2 Connecting Link Bar (60"+15" Ramp
31410007 1 | Platform Assy Comp, 60"x80"+15" Ramp Only)
w/ Cart Stop 12 75088082 2 7/16" Lock Washer
31410009 1 Platform Assy Comp, 72"x80"+15" Ramp 13 85803462 4 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
31410011 1 Platform Assy Comp, 72"x80"+15" Ramp 14 85803444 2 Connecting Link
w/ Cart Stop 15 75088064 1 | 5/8" Plain Washer
32410005 1 Platform Assy Comp, 60"x86"+15" Ramp 16 31417501 1 Platform Stop Angle Assy
32410007 1 | Platform Assy Comp, 60"x86"+15" Ramp 17 31452052 1 | Bottom Stop Hook Assy, Street Side
w/ Cart Stop *18 85803464 2 | 7/16™-20 Lock Nut
32410009 1 Platform Assy Comp, 72"x86"+15" Ramp 19 75085161 1 1/4"-20 Lock Nut
32410011 L | Platiorm Assy Comp, 72x86™15" Ramp 20 | 85803550 2 | Linkage Retainer Collar
w/ Cart Stop . ” .
1| suemoos |1 | peck Asey, 0B 52| Bsa3s96 |z | Chain Lnage Assemby (215" Ramp
31411007 1 Egc;;(ofrﬁg 42"x80" (72"+15" & 86" B.E. & 60"+15" Ramp Only)
32411005 1 | Deck Assy, 60"x86"+15" 2431 ?:gg;ig; ; Ejtr;nsst;‘:] Bsr;?sgAssembly
32411007 1 Egﬂ‘oﬁig 42'x86" (12'+15" & 86" B.E. 25 85803192 1 gcl)"tlgart Sg)pl A)ssembly (Cart Stop
2 31418003 1 | Deck Ext Assy, 60"x80"+15" arorms Uty
31418004 1 | Deck Ext Assy, 60"x80"+15" w/ Cart Stop 85803419 1 ﬁ?an%f;gss g’ﬁ@ssemb'y (Cart Stop
31418005 1 | Deck Ext Assy, 72"x80"+15" 26 35440502 1 | Cart Stop Pin Assembly (Cart Stop
31418006 1 Deck Ext Assy, 72"x80"+15" w/ Cart Stop Platforms Only)
32418003 1 | Deck Ext Assy, 60"x86"+15" 27 35442002 1 | Cart Stop Lever Assembly (Cart Stop
32418004 1 Deck Ext Assy, 60"x86"+15" w/ Cart Stop Platforms Only)
32418005 1 Deck Ext Assy, 72"x86"+15" 28 75088056 1 1/2" Plain Washer
32418006 1 Deck Ext Assy, 72"x86"+15" w/ Cart Stop 29 75084052 1 5/32" x 1" Cotter Pin
3 85803191 1 80" Cart Stop Ramp Assembly Complete 30 75088053 2 3/8" Flat Washer
(Items 18 Thru 27)
85803418 1 86" Cart Stop Ramp Assembly Complete
(Items 18 Thru 27)
4 31452002 1 Bottom Stop Hook Assy, Curb Side
5 75089547 1 3/16" x 1" Coiled Pin
6 37417501 2 Extension Hinge Pin
7 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt
8 75088081 2 3/8" Lock Washer
9 85803391 2 1-1/4" 0.D. x 1" I.D. x 1" Lg. Bearing
10 85803456 2 Double Clevis Link (w/ Clevis Pins and
Cotter Pins)
11 85803443 2 Connecting Link Bar (72"+15" Ramp
Only)

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM & LINKAGE (BUTT END)
(Built 3-08 thru 2-09)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTED vLiFT core. REVISED: o
WDL Value Line REV. 03
PM-746
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
A 31410001 1 Platform Assy Complete, 60" x 80" B.E. 20 85803550 2 Linkage Retainer Collar
31410003 1 Platform Assy Complete, 72" x 80" B.E. 21 75088053 2 3/8" Flat Washer
31410013 1 Platform Assy Complete, 86" x 80" B.E.
32410001 1 Platform Assy Complete, 60" x 86" B.E.
32410003 1 Platform Assy Complete, 72" x 86" B.E.
32410013 1 Platform Assy Complete, 86" x 86" B.E.
1 31411001 1 Deck Assy, 60" x 80" B.E.
31411005 1 Deck Assy, 72" x 80" B.E.
31411007 1 Deck Assy, 86" x 80" B.E.
32411001 1 Deck Assy, 60" x 86" B.E.
32411005 1 Deck Assy, 72" x 86" B.E.
32411007 1 Deck Assy, 86" x 86" B.E.
2 31418001 1 Deck Ext Assy, 60" x 80" B.E.
31418002 1 Deck Ext Assy, 72" x 80" B.E.
31418007 1 Deck Ext Assy, 86" x 80" B.E.
32418001 1 Deck Ext Assy, 60" x 86" B.E.
32418002 1 Deck Ext Assy, 72" x 86" B.E.
32418007 1 Deck Ext Assy, 86" x 86" B.E.
4 31452002 1 Bottom Stop Hook Assy, Curb Side
*5 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
6 37417501 2 Extension Hinge Pin
7 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt
8 75088081 2 3/8" Lock Washer
9 85803391 2 1-1/4" 0.D. x 1" I.D. x 1" Lg. Bearing
10 85803456 2 Double Clevis Link (w/ Clevis Pins and
Cotter Pins)
11 85803587 2 Connecting Link Bar (60" B.E. & 72" B.E.
Only)
85803443 2 Connecting Link Bar (86" B.E. Only)
12 75088082 2 7/16" Lock Washer
13 85803462 4 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
14 85803444 2 Connecting Link
15 85803592 2 Chain Linkage Assembly (60" B.E. Only)
85803596 2 Chain Linkage Assy (72" B.E. & 86" B.E.
Only)
16 31417501 1 Platform Stop Angle Assembly
17 31452052 1 Bottom Stop Hook Assy, Street Side
*18 85803464 2 7/16"-20 Lock Nut
19 75085161 1 1/4"-20 Lock Nut

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM & LINKAGE (ONE PIECE)

(Built 3-08 thru 2-09)

WALTCD viFT corp.

WDL Value Line

31411109 427
32411109 42

ITEM | PART NUMBER | QTY DESCRIPTION

1 31411109 1 42" x 80" Butt End Platform
32411109 1 42" x 86" Butt End Platform

2 31255001 1 C.S. Link Assembly

3 31255051 1 D.S. Link Assembly

4 85803550 2 Linkage Retainer Collar

5 75088061 2 1" Plain Washer

6 75089541 2 1/4" x 1-7/8" Coiled Pin

7 75085175 2 1/4-20 Lock Nut

8 75086215 2 1/4"-20 x 2-1/2" Hex Bolt

© 2009 Waltco Lift Corp. All rights reserved

x 86”7 PLATFORM

REVISED:
E.O.
REV.

4-4-08
60118
01

PM-747



WDL (2009) PLATFORM and LINKAGE
(Built 1-09 thru 4-09)

CHAIN SUPPORT
LINKAGE

PLATFORM

CLOSER CYLINDER
AND HUB

Common Features

e Capacity decal: 3500, 4500, 5500, and 6600 pounds
e Steel Platform Sizes: 42", 60", 72" and 86" deep

80" and 86" wide
e Aluminum Platform Sizes: 72" and 86" deep

80" and 86" wide

e Ramp: 15" fixed, 16" folding aluminum
e Chain linkage support
e Cylinder closing with closure hub

Steel Platform - 15" ramp Steel Platform — Butt End Steel Platform - 1 piece
PM-765 PM-766 PM-767
Built 1-09 thru 4-09 Built 1-09 thru 4-09 Built 1-09 thru 4-09

Aluminum Folding Ramp

PM-768
Built 1-09 thru 4-09

Rev. 01 7/10

Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved



PLATFORM & LINKAGE
(Built 1-09 thru 4-09)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO LiFT corp. REVISED: o
WDL (2009) REV. 03
PM-765
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
A 40410061-1 1 Platform Assy Comp, 60"x80"+15" Ramp 40455080 2 Connecting Link Bar (72"+15" Ramp
40410062-1 1 Platform Assy Comp, 60"x80"+15" Ramp Only)
w/ Cart Stop 11 85803456 2 Double Clevis Link (w/ Clevis Pins and
40410071-1 1 Platform Assy Comp, 72"x80"+15" Ramp Cotter Pins)
40410072-1 1 | Platform Assy Comp, 72"x80"+15" Ramp *12 85803462 2 | 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
w/ Cart Stop 13 3190125 2 Connecting Link
40410061-2 1 Platform Assy Comp, 60"x86"+15" Ramp 14 7500007-3 4 Hex Socket Flat Countersunk Cap Screw,
40410062-2 1 | Platform Assy Comp, 60"x86"+15" Ramp va"-20 x 1-1/4"
w/ Cart Stop *15 7500005-2 2 Low Head Hex Socket Cap Screw, %2"-13
40410071-2 1 | Platform Assy Comp, 72"x86"+15" Ramp x1”
40410072-2 1 Platform Assy Comp, 72"x86"+15" Ramp 16 31452052 1 Bottom Stop Hook Assy, Street Side
w/ Cart Stop *17 85803464 2 7/16"-20 Lock Nut
1 40411070-1 1 Deck Assy, 60"x80"+15" 18 75085175 2 1/4"-20 Lock Nut
40411080-1 1 Deck Assy, 42"x80" (72"+15" & 86" B.E. 19 85803550-1 2 Linkage Retainer Collar
Platforms) *20 75086215 2 | 1/4"-20 x 2-1/2" Hex Bolt
40411070-2 1 | Deck Assy, 60"x86"+15" 21 85803596 2 | Chain Linkage Assembly (72"+15" Ramp
40411080-2 1 | Deck Assy, 42'x86" (72"+15" & 86" B.E. & 60"+15" Ramp Only)
Platforms) 22 35442501 1 | Cart Stop Brace Assembly
2 40413061-1 1 Deck Ext Assy, 60"x80"+15" 23 75089752 5 Extension Spring
40413062-1 1 | Deck Ext Assy, 60"x80"+15" w/ Cart Stop 24 85803192 1 | 80" Cart Stop Assembly (Cart Stop
40413071-1 1 Deck Ext Assy, 72"x80"+15" Platforms Only)
40413072-1 1 Deck Ext Assy, 72"x80"+15" w/ Cart Stop 85803419 1 86" Cart Stop Assembly (Cart Stop
40413061-2 1 | Deck Ext Assy, 60"x86"+15" Platforms Only)
40413062-2 1 | Deck Ext Assy, 60"x86"+15" w/ Cart Stop 25 35440502 1 | Cart Stop Pin Assembly (Cart Stop
40413071-2 1 | Deck Ext Assy, 72"x86"+15" Platforms Only)
40413072-2 1 | Deck Ext Assy, 72"x86"+15" w/ Cart Stop 26 35442002 1 glaarttf Osrtrgg |C_)en\$)r Assembly (Cart Stop
3 85803191 1 z?en(;‘,;rztzs_ﬁp;ul?ggp Assembly Complete 27 75088067 1 1/2" Plain Washer
85803418 1 86" Cart Stop Ramp Assembly Complete 28 75084052 1 5/32" x 1" Cotter Pin
(Items 22 Thru 30) 29 75088057 1 | 5/8" Plain Washer
4 31452002 1 | Bottom Stop Hook Assy, Curb Side 30 75089547 1 ]3/16"x 1" Coiled Pin
5 37417501 2 | Extension Hinge Pin 31 75088053 2 | 3/8" Flat Washer
6 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt
7 75088081 2 3/8" Lock Washer
8 85803391 2 1-1/4" 0.D. x 1" I.D. x 1" Lg. Bearing
9 40455200 2 Linkage Washer
10 40455070 1 Connecting Link Bar, CS (60"+15" Ramp
Only)
40455075 1 Connecting Link Bar, DS (60"+15" Ramp
Only)

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM & LINKAGE (BUTT END)
(Built 1-09 thru 4-09)

I
* NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

X
WALTCD LiFT corp. REVISED: o
WDL (2009) REV. 03
PM-766
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
A 40410060-1 1 Platform Assy Complete, 60" x 80" B.E. *16 7500005-2 2 Low Head hex Socket Cap Screw, ¥2"-13
40410070-1 1 | Platform Assy Complete, 72" x 80" B.E. x1
40410080-1 1 | Platform Assy Complete, 86" x 80" B.E. *17 85803464 2 | 7/16"-20 Lock Nut
40410060-2 1 | Platform Assy Complete, 60" x 86" B.E. 18 75085175 2 | 1/4"-20 Lock Nut
40410070-2 1 Platform Assy Complete, 72" x 86" B.E. 19 7500007-3 4 Hex Socket Flat Countersink Cap Screw,
40410080-2 1 | Platform Assy Complete, 86" x 86" B.E. /a-20 x 17
1 40411060-1 1 Deck Assy, 60" x 80" B.E. 20 85803550-1 2 Linkage Retainer Collar
40411070-1 1 | Deck Assy, 72" x 80" B.E. 21 75088053 2__| 3/8" Flat Washer
40411080-1 1 Deck Assy, 86" x 80" B.E.
40411060-2 1 Deck Assy, 60" x 86" B.E.
40411070-2 1 Deck Assy, 72" x 86" B.E.
40411080-2 1 Deck Assy, 86" x 86" B.E.
2 40413060-1 1 Deck Ext Assy, 60" x 80" B.E.
40413070-1 1 Deck Ext Assy, 72" x 80" B.E.
40413080-1 1 Deck Ext Assy, 86" x 80" B.E.
40413060-2 1 Deck Ext Assy, 60" x 86" B.E.
40413070-2 1 Deck Ext Assy, 72" x 86" B.E.
40413080-2 1 Deck Ext Assy, 86" x 86" B.E.
3 31452002 1 Bottom Stop Hook Assy, Curb Side
*4 75086215 2 1/4"-20 x 2-1/2" Hex Bolt
5 37417501 2 Extension Hinge Pin
6 75086055 2 3/8"-16 x 3/4" Lg. Gr. 5 Hex Bolt
7 75088081 2 3/8" Lock Washer
8 85803391 2 1-1/4" 0.D. x 1" I.D. x 1" Lg. Bearing
9 85803456 2 Double Clevis Link (w/ Clevis Pins and
Cotter Pins)
10 40455060 1 Connecting Link Bar, CS (60" B.E. Only)
40455065 1 Connecting Link Bar, DS (60" B.E. Only)
40455070 1 Connecting Link Bar, CS (72" B.E. Only)
40455075 1 Connecting Link Bar, DS (72" B.E. Only)
40455080 2 Connecting Link Bar (86" B.E. Only)
11 40455200 2 Linkage Washer
*12 85803462 2 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)
13 3190125 2 Connecting Link
14 31452052 1 Bottom Stop Hook Assy, Street Side
15 85803592 2 Chain Linkage Assembly (60" B.E. Only)
85803596 2 Chain Linkage Assy (72" B.E. & 86" B.E.
Only)

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM & LINKAGE (ONE PIECE)
(Built 1-09 thru 4-09)

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCD LiFT corp. REVISED: S
WDL (2009) REV. 01
PM-767

ITEM | PART NUMBER | QTY DESCRIPTION

1 40411040-1 1 42" x 80" Butt End Platform

40411040-2 1 42" x 86" Butt End Platform
2 40155000 2 Link Assembly
3 85803456 2 Double Clevis Link (w/ Clevis Pins and
Cotter Pins)

4 85803550-1 4 Linkage Retainer Collar

5 75085175 4 1/4-20 Lock Nut

6 75086215 4 1/4"-20 x 2-1/2" Hex Bolt

7 85803462 2 7/16"-20 x 1-1/2" Hex Bolt (Grade 8)

8 85803464 2 7/16"-20 Lock Nut

9 40154800 2 Linkage Base Plate

© 2009 Waltco Lift Corp. All rights reserved



16" ALUMINUM FOLDING RAMPS
(Built 1-09 thru 4-09)

LATCH ASS’Y FOR SINGLE
PIECE PLATFORMS ONLY

WALTCD LiFT corp. REVISED: S
WDL (2009) REV. 01
PM-768
ITEM | PART NUMBER | QTY DESCRIPTION
1 85803187 1 16" Aluminum Ramp (80" Platform)
85803151 1 16" Aluminum Ramp (86" Platform)
2 37415501 1 Curb Side Hinge Plate Assembly
(Aluminum Ramp Only)
3 37415551 1 Street Side Hinge Plate
Assembly(Aluminum Ramp Only)
4 37415401 2 Ramp Brace Bar
5 37414801 2 Ramp Hinge Clevis
6 37419501 2 Retention Cable Assembly
7 37414501 1 Ramp Latch Assembly (2 Pc. Platform
Only)
8 85803484 2 Ramp latch Angle (1 Pc. Platform Only)
9 85803488 1 Pin Guard Angle (1 Pc. Platform Only)
10 85803485 1 Ramp Latch Pin Assembly (1 Pc. Platform
Only)
11 20215400 1 Ramp Latch Pin Spring (1 Pc. Platform
Only)
12 75088056 2 1/2" Plain Washer (1 Pc. Platform Only)
13 75089553 1 1/4" x 1-1/4" Coiled Pin (1 Pc. Platform
Only)
14 75085193 10 3/8"-16 Hex Lock Nut (Aluminum Ramp
Only)
15 75086057 10 3/8"-16 x 1-1/4" Hex Head Bolt (Aluminum
Ramp Only)
16 75084053 2 3/32" x 1" Cotter Pin
17 27310303 2 %" Dia. Clevis Pin

© 2009 Waltco Lift Corp. All rights reserved



WDL & WDL RM MAIN FRAME and RUNNER ASSEMBLY

(Built thru 10-05)

CYLINDER CLOSING
WITH HUB

LIFT CYLINDERS

FORMED
CHANNELS

L

3

SPEC TAG
/

Common Features

Capacity: 3500, 4500, 5500, and 6600 pounds
Cylinder closing with closure hub ¢
Dual lifting cylinders mounted vertically

Formed channels for cylinders and runners
Spec tag on rail
Options available: Bottom Stops, Store Below Bed
Manual Transit Latch
Threshold Extension (crossbeam with flip-up plate) option (see
following page for more information).

Standard (96" and 102")

Bottom Stops (96” and 102")

Store Below (96” and 102")

PM-294
Built thru 10/98

PM-475
Built from 10/98 thru 1/02

PM-475A
Built from 1/02 thru 7/03

PM-475B
Built from 7/03

Contact Waltco for liftgates
built prior to 9/94

PM-385
Built from 9/94 thru 10/98

PM-476
Built from 10/98 thru 1/02

PM-475A
Built from 1/02 thru 7/03

PM-475B
Built from 7/03

PM-386
Built thru 10/98

PM-477
Built from 10/98 thru 1/02

PM-477A
Built from 1/02

¢ Closure hub kit must be purchased when ordering hubs or closure cylinder on gates built
before 4/1/95. Part # 80000654. Refer to Tech Tip TT970015 for more information.

80101084 Rev. 05 8/10

Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved




WDL & WDL RM THRESHOLD EXTENSION
(Built thru 10-05)

Standard (96" and 102")

Contact Engineering for Liftgates built prior to 6/95

PM-363
Built from 6/95 thru 1/02

PM-363A
Built from 1/02

Click here for list of liftgate serial numbers, organized by approximate ship dates.
80101084 Rev. 05 8/10

© 2009 Waltco Lift Corp. All rights reserved




MAIN FRAME AND RUNNER ASSEMBLY
(Built thru 10-98)

&

*NOTE:

These are special high grade
nuts and bolts and must be
purchased from Waltco.

@&

)

(D

K ﬁ -

,f @/

DRIVER SIDE ™
RUNNER
“mbj‘ CURB SIDE RUNNER
WALTCO LiFT corp. REVISED: Tt
WDL SERIES REV. 16
PM-294
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 85803200 1 102" Main Frame Assembly 17 85803442 1 Curb Side Roller Guard Plate 2 Pc.
85803217 1 | 96" Main Frame Assembly Platform
85803844 1 | 102" Main Frame Assy w/Threshold Ext. 85803453 1 | Driver Side Roller Guard Plate 2 Pc.
85803843 1 | 96" Main Frame Assy w/Threshold Ext. Platform
2 32365001 1 102" Equalizer Beam 85803480 1 ggt?o?rlr?e Roller Guard Plate 1 Pc.
31365001 1 96" Equalizer Beam : :
32465001 1 102" Equalizer Beam for Threshold Ext. 85803481 1 Elr;\;gr?de Roller Guard Plate 1 Pc.
31465001 1 96" Equalizer Beam for Threshold Ext. 18 75085198 8 3/4"-16 Locknut (Grade 5)
3 85803779 1 Curb Side Runner Assy 19 75088058 8 3/4" Plain Washer
e - (CZ P;'S'i;ea; Even i'atform) 20 | 75086193 8 | 3/4"-16 X 2" Hex Head Bolt (Grade 5)
( 1”;(: ||>|§tfo?:1n§:ny)ssy 21 85803726 8 | 1/4"-20 X 3/8" Round Head Screw
. B n n
4 85803780 1 | Driver Side Runner Assembly ;g ;282282? . ig gg,, ESC)IE 3\//‘;5:;)( Head Screw
(2 Pc. Break Even Platform) " A - -
85803796 1 Driver Side Runner Assy 24 85803465 2 (1é2raé§ ;() 1-3/4" Socket Head Screw
(1 Pc. Platform Only) " . -
5 85803328 2 Upper Runner Wear Pad 22 ;28:2325 ; 2;2&23& \1/\_/;/34he|:ex Head Bolt (Grade 8)
6 85803340 6 Side Runner Wear Pad
* A jom
- 85803339 4 Wear Pad Mounting Channel 27 85803237 2 ?éSradlg ;() 1-1/2" Socket Head Cap Screw
8 40439000 ° 4 | Roller Pin Assembly 28 75084053 2 | 3/32" x 1" Cotter Pin
9 | 40439500° 4 | Roller Assembly 20 | 75088051 4 | 1/4" Plain Washer
10 85803245 1 Curb Side Transit Latch Assembly 30 75086854 8 1/4"-20 X 5/8" Self Tapping Rd. Head
(2 Pc. Platform) Screw '
85803244 1 Driver Side Transit Latch Assembly 31 85803521 1 Pusher Pin
(2 Pe. I?Iatform) - 32 85803522 1 Outer Pusher Spring
85803250 1 Curb Side Transit Latch Assembly 33 85803539 1 Inner Pusher Spring
d _PC' Pl'atform) - (1 Pc. Platforms Only)
85803251 1 Driver Side Transit Latch Assembly 34 85803520 1 Pusher Pin Housing
(1 Pc. Platform) - .
- . - 35 75089544 1 3/8" X 2-1/4" Coiled Pin
11 85803238 1 Curb Side Transit Latch Link . .
- . - . 36 37438902 2 Extension Spring
85803233 1 Driver Side Transit Latch Link 37 75088264 ° 8 Washer Bronze
12 85803235 2 Transit Latch Arm
13 31451001 1 Curb Side Outer Hub Assembly
14 31451101 1 Curb Side Inner Closer Hub Assembly AIncluded in Deck Pin Replacement Kit 80000913
15 31451301 1 Driver Side Hub Assembly ® Included in Single Roller Kit 80000896 and Four Roller Kit (Complete
16 85803129 * 2 | Deck Pivot Pin Assembly w/ Grease liftgate) 80000897
Fitting

© 2009 Waltco Lift Corp. All rights reserved



MAIN FRAME & RUNNER ASSEMBLY

(Built from 10-98 thru 1-02)

&

*NOTE:

These are special high
grade nuts and bolts and
must be purchased from

Waltco.

REVISED: 3-1-11
WALTED vLiFT corp. Re o
WDL RM SERIES REV. 12
PM-475
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31320001 1 96" Main Frame Assembly 17 31437501 1 Curb Side Roller Guard Plate 2 Pc.
32320001 1 | 102" Main Frame Assembly Platform
31420001 1 96" Main Frame Assy w/ Threshold Ext. 85803453 1 Driver Side Roller Guard Plate 2 Pc.
32420001 1 102" Main Frame Assy w/ Threshold Ext. Platform
2 32365001 1 102" Equa"zer Beam 31337501 1 Curb Side Roller Guard Plate 1 Pc.
31365001 1 | 96" Equalizer Beam Platiorm
32465001 1 | 102" Equalizer Beam for Threshold Ext. 85803481 1 | Dnver Side Roller Guard Plate 1 Pc.
31465001 1 96" Equalizer Beam for Threshold Ext. 18 75085198 8 gllj‘t'tirfsmLocknut (Grade 5)
3 31430001 1 Curb Side Runner Assy (2 Pc. Break
Even Platform) 19 75088058 8 | Flat Washer- 3/4" I.D. x 2" O.D.
31330001 1 | Curb Side Runner Assy (1 Pc. Platform *20 75086193 8 | 3/4™-16 x 2" Hex Head Bolt (Grade 5)
Only) 21 75086862 8 1/4"-20 x 1/2” Self Tapping Screw
4 31430051 1 | Driver Side Runner Assembly (2 Pc. 22 75086055 *° | 12 | 3/8"-16 x 3/4" Hex Head Screw
Break Even Platform) 23 75088081 °° 12 | 3/8" Lock Washer
31330051 1 | Driver Side Runner Assy (1 Pc. Platform *24 85803465 " 2 | 1/2"-13 x 1-3/4" Socket Head Screw
Only) (Grade 8)
5 85803328 2 Upper Runner Wear Pad *25 75086232 2 3/4"-10 x 1-1/4" Hex Head Bolt (Grade 8)
6 85803340 6 | Side Runner Wear Pad 26 75088087 © 2 | 3/4" Lock Washer
7 85803339 4 Wear Pad Mounting Channel *27 85803237 ° 2 3/8"-16 x 1-1/2" Socket Head Cap Screw
8 40439000 ° 4 | Roller Pin Assembly (Grade 5)
9 40439500 P 4 Roller Assembly 28 75084053 ° 4 3/32" x 1" Cotter Pin
10 31433501 1 | Curb Side Transit Latch Assembly (2 Pc. 29 75088051 © 2 | Flat Washer- 1/4" 1.D. x 5/8” O.D.
Platform) 30 75086854 8 1/4"-20 x 5/8" Self Tapping Rd. Head
31433551 1 Driver Side Transit Latch Assembly (2 Pc. Screw
Platform) 31 75086007 2 1/4"-20 x 1-1/4" Hex Bolt (Grade 2)
31333501 1 | Curb Side Transit Latch Assembly (1 Pc. 32 31436801 1 | Rubber Pad Deck Stop
Platform) 33 31434601 1 Angle Deck Stop
31333551 1 Driver Side Transit Latch Assembly (1 Pc. 34 10010167 ° 4 1-1/8" O.D. x 1" I.D. x 1" Ig. Bearing
Platform) 35 75085161 2 | 1/4"-20 Nylon Locknut
11 85803238 1 Curb Side Transit Latch Link 36 37438902 2 Extension Spring
85803233 1 Driver Side Transit Latch Link 37 75088264 ° 8 Washer Bronze
12 85803235 2 | Transit Latch Arm 38 31437151 1 | Torsion Spring Platform Opening Street
13 31451001 © 1 Curb Side Outer Hub Assembly Side
14 31451102 © 1 Curb Side Inner Closer Hub Assembly 39 31437101 1 Torsion Spring Platform Opening Curb
15 31451301 © 1 | Driver Side Hub Assembly Side
16 31411201 *© 2 | Deck Pivot Pin 40 10010165 "¢ 2 | 2-1/2" O.D. x 2-1/4" 1.D. x 2" Lg. Bearing
41 10010166 "¢ 2 | 1-1/2" O.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing
A Included in deck Pin Replacement Kit 80000914. 42 75088060 4 Flat Washer- 1/4” 1.D. x 3/4" O.D.
® Included in Bearing Replacement Kit 80000945. 43 31696000 & 2 Rail Stiffener (Optional)

©Included in Hub replacement Kit 80000955.

® Included in Single Roller Kit 80000896 and Four
Roller Kit (Complete liftgate) 80000897

£ Included in Rail Stiffener Kit 80000841

© 2009 Waltco Lift Corp. All rights reserved




MAIN FRAME & RUNNER ASSEMBLY
(Built from 1-02 thru 7-03)

*NOTE:

These are special high
grade nuts and bolts and
must be purchased from
Waltco.

REVISED: -1-11
WALTCD vLiFT corp. REVIS e
WDL RM SERIES REV. 05
PM-475A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31320001 1 96" Main Frame Assembly *24 85803465 “E¢ 2 1/2"-13 x 1-3/4" Socket Head Screw
32320001 1 | 102" Main Frame Assembly (Grade 8)
31420001 1 96" Main Frame Assy w/ Threshold Ext. *25 75086232 2 3/4"-10 x 1-1/4" Hex Head Bolt (Grade 8)
32420001 1 | 102" Main Frame Assy w/ Threshold Ext. 26 75088087 © 2 | 3/4" Lock Washer
2 31365001 1 96" Equalizer Beam *27 85803237 ° 2 3/8"-16 x 1-1/2" Socket Head Cap Screw
32365001 1 | 102" Equalizer Beam (Grade 5)
31465001 1 | 96" Equalizer Beam for Threshold Ext. 28 75084053 ° 4 | 3/32" x 1" Cotter Pin
32465001 1 | 102" Equalizer Beam for Threshold Ext. 29 75088051 ° 2 | Flat Washer- 1/4" I.D. x 5/8" O.D.
3 31430001 1 | Curb Side Runner Assy (2 Pc. Break 30 75086854 8 | 1/4"-20 x 5/8" Self Tapping Rd. Head
Even Platform) Screw
31330001 1 | Curb Side Runner Assy (1 Pc. Platform 31 75086007 2 | 1/4"-20 x 1-1/4" Hex Bolt (Grade 2)
Only) 32 31436801 1 | Rubber Pad Deck Stop
4 31430051 1 Driver Side Runner Assembly (2 Pc. 33 31434601 1 | Angle Deck Stop
Break Even Platform) 34 10010167 ° 4 1-1/8" O.D. x 1" I.D. x 1" Ig. Bearing
31330051 1 Driver Side Runner Assy (1 Pc. Platform 35 75085161 2 1/4"-20 Nylon Locknut
Only) 36 37438902 2 | Extension Spring
5 85803328 2 Upper Runner Wear Pad 37 75088264 ° 8 Washer Bronze
6 85803340 6 | Side Runner Wear Pad 38 31437151 1 | Torsion Spring Platform Opening Street
7 85803339 4 Wear Pad Mounting Channel Side
8 40439000 ° 4 Roller Pin Assembly 39 31437101 1 Torsion Spring Platform Opening Curb
9 40439500 ° 4 | Roller Assembly Side
10 31433501 1 | Curb Side Transit Latch Assembly (2 Pc. 40 10010165 " 2 |2-1/2"0.D.x2-1/4"1.D. x 2" Lg. Bearing
Platform) 41 10010166 “5¢ 2 | 1-1/2" 0.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing
31433551 1 Driver Side Transit Latch Assembly (2 Pc. 42 75088060 4 Flat Washer- 1/4” 1.D. x 3/4” O.D.
Platform) 43 31437501 1 | Curb Side Roller Guard Plate 2 Pc.
31333501 1 Curb Side Transit Latch Assembly (1 Pc. Platform
Platform) 85803453 1 | Driver Side Roller Guard Plate 2 Pc.
31333551 1 Driver Side Transit Latch Assembly (1 Pc. Platform
Platform) 31337501 1 | Curb Side Roller Guard Plate 1 Pc.
11 85803238 1 Curb Side Transit Latch Link Platform
85803233 1 Driver Side Transit Latch Link 85803481 1 Driver Side Roller Guard Plate 1 Pc.
12 85803235 2 Transit Latch Arm Platform
13 31451001 © 1 | Curb Side Outer Hub Assembly *44 75085199 6 | 3/4"-10 Locknut (Grade 5)
14 31451102 © 1 | Curb Side Inner Closer Hub Assembly 45 31696000 © 2 | Rail Stiffener (Optional)
15 31451301 © 1 | Driver Side Hub Assembly
16 31411201 A€ 2 Deck Pivot Pin  Included in deck Pin Replacement Kit 80000914.
*17 75087500 6 | 3/4"-10 x 2" Ig. Carriage Bolt, Grade 5 i Included in Bearing Replacement Kit 80000945.
*18 75085198 4 3/4"-16 Locknut (Grade 5) o Included in Hyb replaceme_nt Kit 80000955.
19 75088058 10 Flat Washer- 3/4" |.D. x 2" O.D. Included_ in Single Rolller Kit 80000896 and Four
*20 75086193 4 | 3/4™-16 x 2" Hex Head Bolt (Grade 5) ¢ Roller Kit (Complete liftgate) 80000897
- Included in Rail Stiffener Kit (80000841)
21 75086862 8 1/4"-20 x 1/2" Self Tapping Screw
22 75086055 °° 12 | 3/8"-16 x 3/4" Hex Head Screw
23 75088081 *° 12 | 3/8" Lock Washer

© 2009 Waltco Lift Corp. All rights reserved



MAIN FRAME & RUNNER ASSEMBLY

(Built from 7-03 thru 10-05)

*NOTE:

These are special high
grade nuts and bolts and
must be purchased from
Waltco.

REVISED: -1-11
WALTCD vLiFT corp. REVIS e
WDL RM SERIES REV. 07
PM-475B
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31320002 1 96" Main Frame Assembly *24 85803465 “E¢ 2 1/2"-13 x 1-3/4" Socket Head Screw
32320002 1 | 102" Main Frame Assembly (Grade 8)
31420002 1 96" Main Frame Assy w/ Threshold Ext. *25 75086232 2 3/4"-10 x 1-1/4" Hex Head Bolt (Grade 8)
32420002 1 | 102" Main Frame Assy w/ Threshold Ext. 26 75088087 © 2 | 3/4" Lock Washer
2 31365001 1 96" Equalizer Beam *27 85803237 ° 2 3/8"-16 x 1-1/2" Socket Head Cap Screw
32365001 1 | 102" Equalizer Beam (Grade 5)
31465001 1 | 96" Equalizer Beam for Threshold Ext. 28 75084053 ° 4 | 3/32" x 1" Cotter Pin
32465001 1 | 102" Equalizer Beam for Threshold Ext. 29 75088051 ° 2 | Flat Washer- 1/4" I.D. x 5/8" O.D.
3 31430001 1 | Curb Side Runner Assy (2 Pc. Break 30 75086854 8 | 1/4"-20 x 5/8" Self Tapping Rd. Head
Even Platform) Screw
31330101 1 | Curb Side Runner Assy (1 Pc. Platform 31 75086007 2 | 1/4"-20 x 1-1/4" Hex Bolt (Grade 2)
Only) 32 31436801 1 | Rubber Pad Deck Stop
4 31430051 1 Driver Side Runner Assembly (2 Pc. 33 31434601 1 | Angle Deck Stop
Break Even Platform) 34 10010167 ° 4 1-1/8" O.D. x 1" I.D. x 1" Ig. Bearing
31330151 1 Driver Side Runner Assy (1 Pc. Platform 35 75085161 2 1/4"-20 Nylon Locknut
Only) 36 37438902 2 | Extension Spring
5 85803328 2 Upper Runner Wear Pad 37 75088264 ° 8 Washer Bronze
6 85803340 6 | Side Runner Wear Pad 38 31437151 1 | Torsion Spring Platform Opening Street
7 85803339 4 Wear Pad Mounting Channel Side
8 40439000 ° 4 Roller Pin Assembly 39 31437101 1 Torsion Spring Platform Opening Curb
9 40439500 ° 4 | Roller Assembly (includes Bearings) Side
10 31433501 1 | Curb Side Transit Latch Assembly (2 Pc. 40 10010165 " 2 |2-1/2"0.D.x2-1/4"1.D. x 2" Lg. Bearing
Platform) 41 10010166 “5¢ 2 | 1-1/2" 0.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing
31433551 1 Driver Side Transit Latch Assembly (2 Pc. 42 75088060 4 Flat Washer- 1/4” 1.D. x 3/4” O.D.
Platform) 43 31437501 1 | Curb Side Roller Guard Plate 2 Pc.
31333501 1 Curb Side Transit Latch Assembly (1 Pc. Platform
Platform) 85803453 1 | Driver Side Roller Guard Plate 2 Pc.
31333551 1 Driver Side Transit Latch Assembly (1 Pc. Platform
Platform) 31337501 1 | Curb Side Roller Guard Plate 1 Pc.
11 85803238 1 Curb Side Transit Latch Link Platform
85803233 1 Driver Side Transit Latch Link 85803481 1 Driver Side Roller Guard Plate 1 Pc.
12 85803235 2 Transit Latch Arm Platform
13 31451001 © 1 | Curb Side Outer Hub Assembly *44 75085199 6 | 3/4"-10 Locknut (Grade 5)
14 31451102 © 1 | Curb Side Inner Closer Hub Assembly 45 31696000 © 2 | Rail Stiffener (Optional)
15 31451301 © 1 | Driver Side Hub Assembly
16 31411201 *° 2 Deck Pivot Pin " Included in deck Pin Replacement Kit 80000914.
*17 75087500 6 | 3/4™-10 x 2" Ig. Carriage Bolt, Grade 5 > Included in Bearing Replacement Kit 80000945.
*18 75085198 4 3/4"-16 Locknut (Grade 5) o Included in Hgb replaceme.nt Kit 80000955.
19 75088058 10 Flat Washer- 3/4" 1.D. x 2" O.D. Included in Slngle Roller Kit 80000896 and Four
*20 75086193 4 | 3/4"-16 x 2" Hex Head Bolt (Grade 5) . Iﬁgl'lﬁre';'tirf%"a’ﬂ‘"S'ﬁ}fi'r:fé??(tﬁg%%%%%ii?
21 75086862 8 1/4"-20 x 3/8" Self Tapping Screw
22 75086055 °° 12 | 3/8"-16 x 3/4" Hex Head Screw
23 75088081 *° 12 | 3/8" Lock Washer

© 2009 Waltco Lift Corp. All rights reserved




MAIN FRAME & RUNNER ASSEMBLY w/ BOTTOM STOPS
(Built thru 10-98)

DRIVER SIDE
RUNNER

*NOTE:

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO LiFT corp. REVISED: Tt
WDL SERIES REV. 11
PM-385
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 85803258 1 102" Main Frame Assembly w/Bottom 23 75088081 © 13 3/8" Lock Washer
Stops *24 85803465 * 2 1/2"-13 X 1-3/4" Socket Head Screw
85803257 1 96" Main Frame Assembly w/Bottom (Grade 8)
Stops *25 75086232 2 3/4"-10 X 1-1/4" Hex Head Bolt (Grade 8)
85803850 1 102" Main Frame Assy w/Threshold Ext. 26 75088087 2 3/4" Lock Washer
& Bottom Stops 27 | 85803237 2 | 3/8"-16 X 1-1/2" Socket Head Cap Screw
85803849 1 96" Main Frame Assy w/Threshold Ext. & (Grade 5)
Bottom Stops 28 75084053 4 | 3/32" X 1" Cotter Pin
2 32365001 1 | 102" Equalizer Beam 29 75088051 4 | 1/4" Plain Washer
31365001 1 ] 96" Equalizer Beam 30 75086854 8 | 1/4"-20 X 5/8" Self Tapping Rd. Head
32465001 1 102" Equalizer Beam for Threshold Ext. Screw
31465001 1 96" Equalizer Beam for Threshold Ext. 31 85803521 1 Pusher Pin
3 85803367 1 Curb Side Runner Assy w/Bottom Stops 32 85803522 1 Outer Pusher Spring
(2 Pc. Break Even Platform) 34 85803520 1 | Pusher Pin Housing
4 85803368 1 Street Side Runner Assembly w/Bottom 35 75089544 1 3/8" X 2-1/4" Coiled Pin
Stops (2 Pc. Break Even Platform) ; ;
36 37438902 2 Extension Spring
5 85803328 2 Upper Runner Wear Pad 37 75088264 © 3 Washer Bronze
6 85803340 6 Side Runner Wear Pad .
. 38 85803531 1 Street Side Bottom Stop Hook Mount
7 85803339 4 Wear Pad Mounting Channel Assembly
8 40439000 z 4 | Roller Pin Assembly 39 75089758 1 | Street Side Bottom Stop Spring
9 40439500 4 | Roller Assembly 40 85803526 1 | Street Side Bottom Stop Hook Assembly
10 85803245 1 (Igll;rt?o?rf)e Transit Latch Assembly (2 Pc. a1 75088061 2 1" S.AE. Flat Washer
: . 42 75089557 2 1/4" x 1-1/2" Coiled Pin
85803244 1 glt;fg”‘:‘]')de Transit Latch Assembly (2 Pc. 43 85803525 1 | Curb Side Bottom Stop Hook Assembly
11 85803238 1 | curb Side Transit Latch Link 44 75089757 1 | Curb Side Bottom Stop Spring
85803233 1 | Street Side Transit Latch Link 45 85803530 1 /E“rb SLOI'e Bottom Stop Hook Mount
12 85803235 2 Transit Latch Arm SoeTY
13 31451001 1 Curb Side Outer Hub Assembly
14 31451101 1 Curb Side Inner Closer Hub Assembly " Included in Deck Pin Replacement Kit 80000913.
15 31451301 1 Street Side Hub Assembly ® Included in Single Roller Kit 80000896 and Four Roller Kit
16 85803129 * 2 | Deck Pivot Pin Assembly w/ Grease (Complete liftgate) 80000897
Fitting
17 85803442 1 Curb Side Roller Guard Plate 2 Pc. Deck
85803453 1 Street Side Roller Guard Plate 2 Pc. Deck
*18 75085198 8 3/4"-16 Locknut (Grade 5)
19 75088058 8 3/4" Plain Washer
*20 75086193 8 3/4"-16 X 2" Hex Head Bolt (Grade 5)
21 85803726 8 1/4"-20 X 3/8" Round Head Screw
22 75086055 © 13 3/8"-16 X 3/4" Hex Head Screw

© 2009 Waltco Lift Corp. All rights reserved



MAIN FRAME & RUNNER ASSEMBLY w/ BOTTOM STOPS

(Built from 10-98 thru 1-02)

*NOTE:
These are special high

grade nuts and bolts and

must be purchased from
Waltco.

WALTCO LiFT corp. REVISED: s
WDL RM SERIES REV. 13
PM-476
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31520001 1 96" Main Frame Assembly w/Bottom *24 85803465 “E¢ 2 1/2"-13 x 1-3/4" Socket Head Screw
Stops (Grade 8)
32520001 1 102" Main Frame Assembly w/Bottom *25 75086232 2 3/4"-10 x 1-1/4" Hex Head Bolt (Grade 8)
Stops 26 75088087 © 2 3/4" Lock Washer
31620001 1 96" Main Frame Assy w/ Threshold Ext. & *27 85803237 © 2 3/8"-16 x 1-1/2" Socket Head Cap Screw
Bottom Stops (Grade 5)
32620001 1 102" Main Frame Assy w/ Threshold Ext. 28 75084053 B 4 3/32" x 1" Cotter Pin
& Bottom Stops 29 75088051 ° 2 | 1/4"1.D. x 5/8” O.D. S.A.E. Flat Washer
2 32365001 1 | 102" Equalizer Beam 30 75086854 8 | 1/4"-20 x 5/8" Self Tapping Rd. Head
31365001 1 96" Equalizer Beam Screw
32465001 1 102" Equalizer Beam for Threshold Ext. 31 75086007 2 1/4"-20 x 1-1/4" Hex Bolt (Grade 2)
31465001 1 96" Equalizer Beam for Threshold Ext. 32 31436801 1 Rubber Pad Deck Stop
3 31530001 1 Curb Side Runner Assy w/Bottom Stops 33 31434601 1 Angle Deck Stop
(2 Pc. Break Even Platform) 34 85803530 1 | Curb Side Bottom Stop Hook Mount
4 31530051 1 Street Side Runner Assembly w/Bottom Assembly
Stops (2 Pc. Break Even Platform) 35 75085161 2 | 1/4"-20 Nylon Locknut
5 85803328 2 Upper Runner Wear Pad 36 37438902 2 Extension Spring
6 85803340 6 Side Runner Wear Pad 37 75088264 D 8 Washer Bronze
7 85803339 4 | Wear Pad Mounting Channel 38 31437151 1 | Torsion Spring Platform Opening Street
8 40439000 ° 4 Roller Pin Assembly Side
9 40439500 ° 4 | Roller Assembly 39 31437101 1 | Torsion Spring Platform Opening Curb
10 31433501 1 Curb Side Transit Latch Assembly(2 Pc. Side
Platform) 40 10010165 **° 2 | 2-1/2" 0.D. x 2-1/4" 1.D. x 2" Lg. Bearing
31433551 1 | Street Side Transit Latch Assembly (2 Pc. 41 10010166 B¢ 2 | 1-1/2" 0.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing
Platform) 42 10010167 © 4 |1-1/8"0.D.x1"1.D. x 1" Lg. Bearing
11 85803238 1 | Curb Side Transit Latch Link 43 85803531 1 | Street Side Bottom Stop Hook Mount
85803233 1 Street Side Transit Latch Link Assembly
12 85803235 2 Transit Latch Arm 44 75089758 1 Street Side Bottom Stop Spring
13 31451001 © 1 Curb Side Outer Hub Assembly 45 85803526 1 Street Side Bottom Stop Hook Assembly
14 31451102 © 1 Curb Side Inner Closer Hub Assembly 46 75088061 2 Flat Washer- 1" I.D. x 2" O.D.
15 31451301 © 1 Street Side Hub Assembly 47 75089557 2 1/4" x 1-1/2" Coiled Pin
16 31411201 *° 2 | Deck Pivot Pin 48 85803525 1 | Curb Side Bottom Stop Hook Assembly
17 31437501 1 Curb Side Roller Guard Plate 2 Pc. 49 75089757 1 Curb Side Bottom Stop Spring
Platform 50 75088060 4 | Flat Washer- 1/4” 1.D. x 3/4” O.D.
85803453 1 gfr?fet Side Roller Guard Plate 2 Pc. 51 31696000 2 Rail Stiffener (Optional)
atform
*18 75085198 8 3/4"-16 Locknut (Grade 5) A Included in Deck Pin Replacement Kit 80000914.
19 75088058 8 Flat Washer- 3/4" 1.D. x 2" O.D. ® Included in Bearing Replacement Kit 80000945.
*20 75086193 8 | 3/4"-16 x 2" Hex Head Bolt (Grade 5) Elncluded in Hub Replacement Kit 80000955.
21 75086862 ) 1/4"-20 x 1/2” Self Tapping Screw Inpluded in Single Roller Kit 80000896 and Four Roller
22 75086055 %° | 12 | 3/8"-16 x 3/4" Hex Head Screw . Kit (Complete liftgate) 80000897
23 75088081 °° 12 3/8" Lock Washer Included in Rail Stiffener Kit 80000841

© 2009 Waltco Lift Corp. All rights reserved




MAIN FRAME AND RUNNER ASSEMBLY w/ STORE BELOW BED OPTION

(Built thru 10-98)

STREET SID
RUNNER

*NOTE:

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTED vLiFT corep. REVISED: - S
WDL SERIES REV. 11
PM-386
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 85803258 1 102" Main Frame Assy w/ Bottom Stops *24 85803465 * 2 1/2"-13 x 1-3/4" Socket Hd Screw (Grade 8)
85803257 1 96" Main Frame Assy w/Bottom Stops *25 75086232 2 3/4"-10 x 1-1/4" Hex Head Bolt (Grade 8)
85803850 1 102" Main Frame Assy w/Threshold Ext. 26 75088087 2 3/4" Lock Washer
& Bot. Stops *27 85803237 2 | 3/8"-16 x 1-1/2" Socket Hd Screw (Grade 5)
85803849 1 96" Main Frame Assy w/Threshold Ext. & 28 75084053 4 3/32" x 1" Cotter Pin
Bot. Stops 29 75088051 4 | 1/4" Plain Washer
2 32365001 1 ] 102" Equalizer Beam 30 75086854 8 | 1/4"-20 x 5/8" Self Tapping Rd. Hd. Screw
31365001 1 96" Equalizer Beam 31 85803521 1 Pusher Pin
32465001 1 102" Equa_llizer Beam for Threshold Ext. 32 85803522 1 Outer Pusher Spring
. gégggggi i 96" qu’:l'zl_jr Bearr;for Th/;eshold Ext. 34 85803520 1 | Pusher Pin Housing
rb Si nner W m " P -
gfore?%eﬁ)wlé)ptei:on (SGSg B.E?tg)eclitc(?r?lyg)t 35 75089544 L 3/8" X .2_1/4 (?0|Ied Pin
36 37438902 2 Extension Spring
85803314 1 C/S Runner Assy w/Bottom Stops & Store 37 75088264 8 Washer Bronze
Below (60"+15" & 72" B.E. Decks Only)
4 85803782 1 Street Side Runner Assy w/Bottom Stops 38 85803531 1 S/S Bottom Stop Hook Mount Assy
& Store Below (60" B.E. Decks Only) 39 75089758 1 Street Side Bottom Stop Spring
85803315 1 | S/S Runner Assy w/Bottom Stops & Store 40 85803526 1 | Street Side Bottom Stop Hook Assembly
Below (60"+15" & 72" B.E. Decks Only) 41 75088061 2 1" S.A.E. Flat Washer
5 85803328 2 Upper Runner Wear Pad 42 75089557 2 1/4" x 1-1/2" Coiled Pin
6 85803340 6 Side Runner Wear Pad 43 85803525 1 Curb Side Bottom Stop Hook Assembly
7 85803339 4 Wear Pad Mounting Channel 44 75089757 1 Curb Side Bottom Stop Spring
8 40439000 ° 4 Roller Pin Assembly 45 85803530 1 C/S Bottom Stop Hook Mount Assembly
9 40439500 ° 4 Roller Assembly 46 75088083 4 1/2" Lock Washer
10 85803245 1 C/S Transit Latch Assy (2 Pc. Platform) 47 85803581 4 1/2"-20 x 1-1/2" Flat Head Cap Screw
85803244 1 S/S Transit Latch Assy (2 Pc. Platform) 48 85803585 4 1/2" Lock Washer Counter Sunk External
11 85803238 1 Curb Side Transit Latch Link 49 85803570 1 C/S Store Below Lock Housing Assy
85803233 1 Street Side Transit Latch Link 50 85803579 2 Spring Store Below, Detent
12 85803235 2 Transit Latch Arm 51 85803575 1 Curb Side Store Below Lock Slide Assy
13 31451001 1 Curb Side Outer Hub Assembly 52 85803567 2 Spacer Plate
14 31451101 1 Curb Side Inner Closer Hub Assembly 53 85803576 1 Street Side Store Below Lock Slide Assy
15 31451301 1 Street Side Hub Assembly 54 85803571 1 S/S Store Below Lock Housing Assy
16 85803129 * 2 Deck Pivot Pin Assy w/ Grease Fitting *55 85803594 4 1/2"-20 x 1-1/2" Hex head Bolt (Grade 5)
17 85803442 1 C/S Roller Guard Plate 2 Pc. Platform
85803453 1 | S/S Roller Guard Plate 2 Pc. Platform ’; Included in Deck Pin Replacement Kit 80000913.
*18 75085198 8 3/4"-16 Locknut (Grade 5) Included.in Single RO”GI’ Kit 80000896 and Four
19 75088058 8 3/4" Plain Washer Roller Kit (Complete liftgate) 80000897
*20 75086193 8 3/4"-16 x 2" Hex Head Bolt (Grade 5)
21 85803726 8 1/4"-20 x 3/8" Round Head Screw
22 75086055 ° 13 3/8"-16 x 3/4" Hex Head Screw
23 75088081 ° 13 3/8" Lock Washer

© 2009 Waltco Lift Corp. All rights reserved




MAIN FRAME & RUNNER ASSEMBLY w/ STORE BELOW BED OPTION

(Built from 10-98 thru 1-02)

*NOTE:

These are special high
grade nuts and bolts and
must be purchased from
Waltco.

WALTCO vLiFT corp REVISED: e
) E.O. 6469
WDL RM SERIES REV. 12
PM-477
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION

1 31520001 1 96" Main Frame Assembly w/Bottom Stops *25 75086232 2 3/4"-10 x 1-1/4" Hex Head Bolt (Grade 8)
32520001 1 102" Main Frame Assembly w/Bottom Stops 26 75088087 © 2 3/4" Lock Washer
31620001 1 96" Main Frame Assy w/Threshold Ext. & Bot. *27 85803237 ° 2 3/8"-16 x 1-1/2" Socket Head Cap Screw

Stops (Grade 5)
32620001 1 102" Main Frame Assy w/Threshold Ext. & 28 75084053 ° 4 3/32" x 1" Cotter Pin
Bot. Stops 29 75088051 ° 2 Flat Washer- 1/4" 1.D. x 5/8” O.D.

2 32365001 1 102" Equalizer Beam 30 75086854 8 1/4"-20 x 5/8" Self Tapping Rd. Head Screw
31365001 1 96" Equalizer Beam 31 75086007 2 1/4"-20 x 1-1/4" Lg. Hex Bolt (Grade 2)
32465001 1 102" Equalizer Beam for Threshold Ext. 32 31436801 1 Rubber Pad Deck Stop
31465001 1 96" Equalizer Beam for Threshold Ext. 33 31434601 1 Angle Deck Stop

3 32430001 1 Curb Side Runner Assy w/Bottom Stops & *34 85803594 4 1/2"-20 x 1-1/2" Hex head Bolt (Grade 5)

Store Below Option (60" B.E. Decks Only) 35 75085161 2 1/4"-20 Nylon Locknut
32530001 1 C/S Runner Assy w/Bottom Stops & Store 36 37438902 2 Extension Spring
Below Option (60"+15" & 72" B.E. Decks Only) 37 75088264 P 8 Washer Bronze
4 32430051 1 Street Side Runner Assy w/Bottom Stops & 38 31437151 1 Torsion Spring Platform Opening DS
Store Below Option (60" B.E. Decks Only) 39 31437101 1 | Torsion Spring Platform Opening CS
32530051 1 S/S Runner Assy w/Bottom Stops & Store 40 10010165 "B° 2 2-1/2" O.D. x 2-1/4" 1.D. x 2" Lg. Bearing
Below Option (60"+15" & 72" B.E. Decks Only) 41 10010166 "®° 2 | 1-1/2" 0.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing

) 85803328 2 | Upper Runner Wear Pad 42 10010167 © 4 | 1-1/8"0.D.x 1"1.D. x 1" Lg. Bearing

6 85803340 6 | Side Runner Wear Pad 43 85803531 1 | Street Side Bottom Stop Hook Mount

7 85803339 4 Wear Pad Mounting Channel Assembly

8 40439000 ° 4 | Roller Pin Assembly 44 75089758 1 | Street Side Bottom Stop Spring

9 40439500 ° 4 | Roller Assembly 45 85803526 1 | Street Side Bottom Stop Hook Assembly

10 31433501 1 'CD:IUE[? Sld)e Transit Latch Assembly (2 Pc. 46 75088061 2 Flat Washer- 1" 1.D. X 2-1/2" O.D.
atform 47 75089557 2 | 1/4" x 1-1/2" Coiled Pin
31433551 1 glt;f%tr%de Transit Latch Assembly (2 Pc. 48 85803525 1 | Curb Side Bottom Stop Hook Assembly
4 7 757 1 rb Side Bottom rin
11 85803238 1 Curb Side Transit Latch Link Sg 82232520 1 gzrg gigg nggm 2:82 azokgMount Assembly
85803233 1 Street Side Transit Latch Link 51 85803567 2 Spacer Plate
12 85803235 2 | Transit Latch Arm 52 85803576 2 | Street Side Store Below Lock Slide Assy
13 31451001 © 1 | Curb Side Outer Hub Assembly 3 85803579 5 Spring Store Below Detent
14 31451102 ° 1 Curb Side Inner Closer Hub Assembly 54 85803571 1 Street Side Store Below Lock Housing Assy
15 31451301 © 1 Street Side Hub Assembly 55 75088083 4 1/2" Lock Washer
16 31411201 *° 2| Deck Pivot Pin ; *56 85803581 4 | 1/2"-20 x 1-1/2" Flat Head Cap Screw
17 31437501 1 glrJJ)tl))Slde Roller Guard Plate (60" B.E. Decks 57 85803575 1 Curb Side Store Below Lock Slide Assy
. - - - 58 85803570 1 Curb Side Store Below Lock Housing Assy
32537501 L (é‘,uErbDSelc(i:isRoolr:Ie;)Guard Plate (60" + 15" & 72 59 85803585 4 1/2" Lock Washer Counter Sunk External
— - " 60 75088060 4 Flat Washer- 1/4” I.D. x 3/4” O.D.
85803453 1 gtrrl(layt;t Side Roller Guard Plate (60" B.E. Decks 61 31696000 5 Rail Stiffener (Optional)
85803788 1 Street Side Roller Guard Plate (60" + 15" &
18 75085198 8 ;/24"[31'6E.Lgslfrl1(jt?glr)2de 5) : Included _in Declg Pin Replacement _Kit 80000914.
19 75088058 8 Flat Washer- 3/4" 1.D. x 2" O.D. CIncIuded in Bearing Replacement Kit 80000945.
20 | 75086193 8 | 3/4™-16 x 2" Hex Head Bolt (Grade 5) , Included in Hub Replacement Kit 80000955.
21 75086862 8 1/4"-20 x 1/2" Self Tapping Screw Included_ in Single RoI.Ier Kit 80000896 and Four
22 75086055 °° 12 | 3/8"-16 x 3/4" Hex Head Screw _ Roller Kit (Complete liftgate) 80000897
23 75088081 B° 12 3/8" Lock Washer Included in rail Stiffener kit 80000841
*24 85803465 "°¢ 2 1/2"-13 x 1-3/4" Socket Head Screw (Grade 8)

© 2009 Waltco Lift Corp. All rights reserved




MAIN FRAME & RUNNER ASSEMBLY w/ STORE BELOW BED OPTION

(Built from 1-02 thru 10-05)

*NOTE:

These are special high
grade nuts and bolts and
must be purchased from

Waltco.

WALTCD LiFT corp. REVISED: Tt
WDL RM SERIES REV. 07
PM-477A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31320002 1 96" Main Frame Assembly 28 75084053 ° 4 3/32" x 1" Cotter Pin
32320002 1 102" Main Frame Assembly 29 75088051 © 2 Flat Washer- 1/4" 1.D. x 5/8”" O.D.
31420002 1 96" Main Frame Assy w/Threshold 30 75086854 8 1/4"-20 x 5/8" Self Tapping Rd. Head
Extension Screw
32420002 1 102" Main Frame Assy w/Threshold 31 75086007 2 1/4"-20 x 1-1/4" Lg. Hex Bolt (Grade 2)
Extension 32 31436801 1 Rubber Pad Deck Stop
2 31365001 1 96" Equalizer Beam 33 31434601 1 Angle Deck Stop
32365001 1 102" Equalizer Beam *34 85803594 8 1/2"-20 x 1-1/2" Hex head Bolt (Grade 5)
31465001 1 96" Equalizer Beam for Threshold Ext. 35 75085161 2 1/4"-20 Nylon Locknut
32465001 1 102" Equalizer Beam for Threshold Ext. 36 37438902 2 Extension Spring
3 32430002 1 Curb Side Runner Assy w/Bottom Stops & 37 75088264 ° 8 Washer Bronze
Store Below Option 38 31437151 1 | Torsion Spring Platform Opening DS
4 32430052 1 Street Side Runner Assy w/Bottom Stops 39 31437101 1 Torsion Spring Platform Opening CS
& Store Below Option 40 10010165 “*© 2 | 2-1/2" 0.D. x 2-1/4" 1.D. x 2" Lg. Bearing
5 85803328 2 | Upper Runner Wear Pad 41 10010166 “*© 2 | 1-1/2" O.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing
6 85803340 6 | Side Runner Wear Pad 42 10010167 © 4 |1-1/8"0.D.x1"1.D. x 1" Lg. Bearing
7 85803339 4 | Wear Pad Mounting Channel *43 75087500 6 | 3/47-10 x 2” Ig. Carriage Bolt, Grade 5
8 40439000 ° 4 Roller Pin Assembly 44 85803567 2 Spacer Plate
9 40439500 P 4 Roller Assembly (inClUdeS BearingS) 45 31457001 1 Store Below Lock Housing Assy
10 31433501 1 | Curb Side Transit Latch Assembly (2 Pc. 46 31457501 1 | Curb Side Store Below Lock Slide Assy
Platform) 47 31457551 2 | Street Side Store Below Lock Slide Assy
31433551 1 Street Side Transit Latch Assembly (2 Pc. 48 85803579 2 Spring Store Below Detent
Platform) _ _ 49 75088083 8 | 1/2" Lock Washer
11 85803238 1 | Curb Side Transit Latch Link 50 75088060 4 | Flat Washer- 1/4” 1.D. x 3/4” O.D.
85803233 1 Street Side Transit Latch Link *51 75085199 6 3/4"-10 Locknut (Grade 5)
12 85803235 2 | Transit Latch Arm 52 31696000 © 2 | Rail Stiffener (Optional)
13 31451001 1 Curb Side Outer Hub Assembly
14 31451102 © 1 Curb Side Inner Closer Hub Assembly
15 31451301 © 1 Street Side Hub Assembly
16 31411201 *¢ 2 Deck Pivot Pin A Included in Deck Pin Replacement Kit 80000914.
17 32437502 1 Curb Side Roller Guard Plate ilncluded i'n Bearing Replacement Kit 80000945.
32437552 1 | Street Side Roller Guard Plate 5 Included in Hub Replacement Kit 80000955.
*18 75085198 4 3/4"-16 Locknut (Grade 5) Included_ in Single Rol_ler Kit 80000896 and Four
19 75088058 10 | Flat Washer- 3/4" 1.D. x 2" O.D. . Iﬁgl'lfjreﬁ'tié%‘;’ngg}%gﬁg‘;ﬁg%%%%%i?
*20 75086193 4 3/4"-16 x 2" Hex Head Bolt (Grade 5)
21 75086862 8 1/4"-20 x 3/8" Self Tapping Screw
22 75086055 °° 12 | 3/8"-16 x 3/4" Hex Head Screw
23 75088081 *° 12 | 3/8" Lock Washer
*24 85803465 "*° 2 | 1/2"-13 x 1-3/4" Socket Head Screw
(Grade 8)
*25 75086232 2 ¥%-10 x 1-1/4" Hex Bolt (Gr8)
26 75088087 © 2 | 3/4" Lock Washer
*27 85803237 © 2 3/8"-16 x 1-1/2" Socket Head Cap Screw
(Grade 5)

© 2009 Waltco Lift Corp. All rights reserved




THRESHOLD EXTENSION

(Built 6-95 thru 1-02)

WALTCO
TRUCK EQUIPMENT CO.
WDL RM SERIES

T 1]

ITEM | PART NUMBER | QTY DESCRIPTION
A 85803846 1 Threshold Extension Complete (96" Wide
Liftgate) (Includes Items all items below)
85803847 1 Threshold Extension Complete (102"
Wide Liftgate) (Includes Items all items
below)
1 85803830 1 Angle Assembly (96" Wide Liftgate)
85803831 1 Angle Assembly (102" Wide Liftgate)
2 85803836 2 Hinge
3 75085998 2 Flat Head Socket Cap Screw
4 85803585 2 Lock Washer
5 85803832 1 Cross Beam Assembly (96" Wide Liftgate)
85803833 1 Cross Beam Assembly (102" Wide
Liftgate)

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

4-1-06
5221G
04

PM-363



THRESHOLD EXTENSION
(Built 1-02 thru 10-05)

WALTCO
TRUCK EQUIPMENT CO.
WDL RM SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
A 31425001 1 Threshold Extension Complete (96" Wide
Liftgate) (Includes all items below)
32425001 1 Threshold Extension Complete (102"
Wide Liftgate) (Includes all items below)
1 85803830 1 Angle Assembly (96" Wide Liftgate)
85803831 1 Angle Assembly (102" Wide Liftgate)
2 85803836 2 Hinge
3 75085998 2 Flat Head Socket Cap Screw
4 85803585 2 Lock Washer
5 31426001 1 Cross Beam Assembly (96" Wide Liftgate)
32426001 1 Cross Beam Assembly (102" Wide
Liftgate)

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

4-1-06
5221G

02

PM-363A



WDL US MAIN FRAME and RUNNER ASSEMBLY
(Built from 10-05 thru 6-08)

@~
@ LIFT CYLINDERS

FORMED CHANNELS

0

pal!

o/ )

RUNNERS — | A I

CYLINDER CLOSING
WITH HUB

Common Features

Capacity: 3500, 4500, 5500, and 6600 pounds
Cylinder closing with closure hub

Dual lifting cylinders mounted vertically
Formed channels for cylinders and runners
Spec tag on rail

Auto engaging transit latch

Standard (96” and 102")

PM-691A
Built from 10-05 thru 8-06

PM-691B
Built from 8-06 thru 6-08

Click here for list of liftgate serial numbers, organized by approximate ship dates.

Rev. 01 8/10

© 2009 Waltco Lift Corp. All rights reserved



MAIN FRAME & RUNNER ASSEMBLY
(Built 10-05 thru 8-06)

P> * NOTE:
@ These are special high
@ grade nuts and bolts and
must be purchased from

Waltco.

Nz

5

s

c—c )

REVISED: 8-1-09
WALTCD vLiFT corp. R o
WDL US REV. 03
PM-691A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31725000 1 Sill Extension, 96" OAW 42 75086854 10 Y4"-20 x 5/8” Self Tapping Screw
31725050 Sill Extension, 102" OAW *43 75087581 2 ¥," x 2-1/2" Socket Head Screw (Grade 5)
2 31725004 1 Access Door 44 31724050 1 Upright, Driver Side
3 75086861 3 #10-24 x 5/8" Lg. Self Tapping Screw 45 31730035 © 1 Runner, Driver Side
4 31765000 1 Equalizer Beam, 96" OAW 46 31724000 1 Upright, Curb Side
31765050 Equalizer Beam, 102" OAW 47 75088261 " 8 1" 1.D. Bronze Thrust Washer
*5 75085198 6 ¥"-16 Lock Nut (Grade 5) 48 75086846 4 3/8"-16 x ¥ Thread Rolling Screw
*6 75086193 6 ¥,"-16 x 2" Hex Bolt (Grade 5) 49 31411201 2 Deck Pivot Pin
7 75088158 6 Washer, 3" 1.D. x 2" O.D. x 0.156" Thick 50 75089339 2 Grommet, 11/16" 1.D.
8 31451001 1 Outer Closer Hub, Curb Side
9 31451102 1 Inner Hub, Curb Side
10 31451301 1 Hub, Driver Side
11 31437101 1 Opening Spring, Curb Side
12 31437151 1 Opening Spring, Driver Side
13 31751000 2 Collar
*14 75086233 2 ¥,"-10 x 2-3/4”" Hex Bolt (Grade 8)
15 75088087 2 | Lock Washer, %" 1.D. Notes: _ o
*16 85803465 2 15°-13 x 1-3/4” Socket Head (Grade 8) A. Included in Greaseable Roller Pin Kit 80001134.
17 31724014 3 Upper Bearing B. Includes !tems 24, 25,17 and 42
18 31725010 2 Lower Roller Guard C. Includes items 24 and 25
19 31725011 2 Upper Roller Guard
20 31797501 " 4 | Roller
21 31797001 " 4 Roller Pin Assembly
22 75086707 8 #10-32 x 5/8” Round Head Screw
23 75085000 8 #10-32, Serrated Hex Nut
24 10010165 2 Bearing, 2-1/4” I.D. x 2-1/2" O.D. x 2" Lg.
25 10010166 2 Bearing, 1-1/4” I.D. x 1-1/2" O.D. x 5/8" Lg
26 31724018 2 Up-Stop Rail Brace
27 31730030 ° 1 Runner, Curb Side
28 75086862 8 Y,"-20 x 3/8” Self Tapping Screw
29 85803340 4 Runner Wear pad
30 31733000 1 Latch Assembly (Includes Spring)
31 31733008 1 Latch Spring
32 31730009 2 Linkage Guard
33 75086021 1 Y,"-20 x ¥2" Hex Bolt
34 31733005 1 Latch Pin
35 31733010 1 Outer Latch Handle
36 75085161 1 Y4"-20 Locknut
37 75085995 1 Y4"-20 x 1" Socket Head Screw
38 75086013 1 Y4"-20 x 1-1/2" Hex Bolt (Grade 2)
39 39035700 2 Lower Bearing
40 75085015 2 ¥,"-10 Jam Hex Nut (for steel platforms)
75085014 ¥%,"-10 Full Hex Nut (for alum platforms)
41 75085186 2 ¥,"-10 Locknut

© 2009 Waltco Lift Corp. All rights reserved



MAIN FRAME & RUNNER ASSEMBLY

(Built 8-06 thru 6-08)
ﬁéﬁ:@
B

@.

*NOTE:

These are special high
grade nuts and bolts and
must be purchased from
Waltco.

P

REVISED: 8-1-09
WALTCD vLiFT corp. R o
WDL US REV. 02
PM-691B
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31726000 1 Sill Extension, 96" OAW 44 31724050 1 Upright, Driver Side
31726050 Sill Extension, 102" OAW 45 31730035 ° 1 Runner, Driver Side
4 31765000 1 Equalizer Beam, 96" OAW 46 31724000 1 Upright, Curb Side
31765050 Equalizer Beam, 102" OAW 47 75088261 ° 8 1" 1.D. Bronze Thrust Washer
*5 75085198 6 ¥"-16 Lock Nut (Grade 5) 48 75086846 4 3/8"-16 x ¥ Thread Rolling Screw
*6 75086193 6 ¥,"-16 x 2" Hex Bolt (Grade 5) 49 31411201 2 Deck Pivot Pin
7 75088158 6 Washer, %" |.D. x 2" O.D. x 0.156" Thick
8 31451001 1 Outer Closer Hub, Curb Side
9 31451102 1 Inner Hub, Curb Side
10 31451301 1 Hub, Driver Side
11 31437101 1 Opening Spring, Curb Side
12 31437151 1 Opening Spring, Driver Side
13 31751000 2 Collar Notes:
*14 75086233 2| %-10x2-3/4 H”ex Bolt (Grade 8) A. Included in latch assembly 31773300
15 75088087 2 Lock Washer, 34" I.D. . .
16 85803465 5 1,213 x 1-3/4” Socket Head (Grade 8) B. Included .|n Greaseable Roller Kit 80001134
17 31724014 3 | Upper Bearing C. Includes ?tems 24, 25,17 and 42
18 31725010 2 | Lower Roller Guard D. Includes items 24 and 25
19 31725011 2 Upper Roller Guard
20 31797501 ° 4 | Roller
21 31797001 ® 4 | Roller Pin Assembly
22 75086707 8 #10-32 x 5/8” Round Head Screw
23 75085000 8 #10-32, Serrated Hex Nut
24 10010165 2 Bearing, 2-1/4” I.D. x 2-1/2" O.D. x 2" Lg.
25 10010166 2 Bearing, 1-1/4” I.D. x 1-1/2" O.D. x 5/8" Lg
26 31724018 2 Up-Stop Rail Brace
27 31730030 © 1 Runner, Curb Side
28 75086862 8 Y4"-20 x 3/8” Self Tapping Screw
29 85803340 4 Runner Wear pad
30 31733000" 1 Latch Assembly (Includes Spring)
31 31733008 1 Latch Spring
32 31730009 2 Linkage Guard
33 75086021 1 Y,"-20 x ¥2" Hex Bolt
34 31733005" 1 Latch Pin
35 31733010" 1 Outer Latch Handle
36 75085161" 1 Y,"-20 Locknut
37 75085995" 1 Y,"-20 x 1" Socket Head Screw
38 75086013" 1 Y,"-20 x 1-1/2" Hex Bolt (Grade 2)
39 39035700 2 Lower Bearing
40 75085015 2 ¥,"-10 Jam Hex Nut (for steel platforms)
75085014 ¥%,"-10 Full Hex Nut (for alum platforms)
41 75085186 2 ¥,"-10 Locknut
42 75086854 10 %,"-20 x 5/8” Self Tapping Screw
*43 75087581 2 ¥, x 2-1/2" Socket Head Screw (Grade 5)

© 2009 Waltco Lift Corp. All rights reserved




WDL U1 MAIN FRAME and RUNNER ASSEMBLY
(Built from 2-07 thru 10-07)

-

) FORMED CHANNELS

gl <

LIFT CYLINDERS

o= ’
@DQQQ

RUNNERS — | | I N

CYLINDER CLOSING
WITH HUE

JAS)

S

Common Features

Capacity: 5500, and 6600 pounds

Cylinder closing with closure hub

Dual lifting cylinders mounted vertically

Formed channels with removable covers on upper half for
cylinders and runners

Spec tag on rail

e Bottom Stops

“H” Frame (96" and 102")
PM-713
Built from 2-07 thru 10-07
Runners & Equalizer Beam (96" and 102")

PM-715
Built from 2-07 thru 10-07

Click here for list of liftgate serial numbers, organized by approximate ship dates. Rev. 01 8/10

© 2009 Waltco Lift Corp. All rights reserved



COLUMN ASSEMBLIES

(Built 2-07 thru 10-07)

>

7

WALTCD LiFT corp. REVISED: o
WDL U1l REV. 02
PM-713
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 3180060-2 1 Column Weldment, Street Side 35 3180099 1 Switch Assy (3 Switches)
2 31470501 2 Pin, Upper Cylinder 36 7500012-1 12 External Tooth Lock Washer
3 3180059-3 1 Column Cover, Street Side 37 7500013-1 12 1/4-20 x 1 Pan Head Screw
4 7500005-1 32 3/8-16 Hex Socket Head Screw 38 3180126 3 Switch Button Assy Complete
5 3180056-3 1 Side Bar, Curbside, Outboard 39 1000001-1 6 Pin Assy
3180056-4 1 Side Bar, Street Side, Inboard 40 75088081 8 3/8 Lock Washer
6 3180034 2 Adjustment Bolt Retainer 41 75086055 8 3/8-16 x 3/4 Hex Screw, GR 5
7 3180009-2 6 Cross Bar 42 3180162 2 Upper Runner Bearing
8 75088261 12 Washer, 1” Bronze Thrust 43 75086874 4 1/4-20 x 5/8, Type F, Self Tapping Screw
9 3180096 6 Roller Assembly 44 3180801" 6 Roller Assembly
10 3180013-2 6 Pin, Cartridge Roller 45 3180807 12 Thrust Bearing
11 3180056-1 1 Side Bar, Curbside, Inboard 46 3180803" 6 Roller Pin
3180056-2 1 Side Bar, Street Side, Outboard 47 80001245° 1 Roller Kit (Replaces Roller Cartridges)
12 75089303 6 3/16” Grease Zerk 48 99533051° 1 Switch Mounting Bracket
13 3180055-2 3 Side Bar 49 99533057° 6 Screw, Flat Head Socket, Stainless
14 7500010-3 6 | 3/8-16 x 7/8 Hex Bolt 1/4"-20 x 3/4"
15 31726000 1 Sill Extension, 96” Wide 50 90622207(; 1 Switch Button Assy Complete
31726050 Sill Extension, 102" Wide 51 99533050 1 Switch Kit (Required if using 80001245 Kit)
16 7500011-1 12 1/4-20 Rivet Nut
17 3180060-1 1 Column Weldment, Curbside
18 3180059-2 1 Column Cover, Curbside
19 3180094-1 1 Adjustment Cartridge Assy, Curbside
3180094-2 1 Adjustment Cartridge Assy, Street Side
20 75088056 2 1/2" Washer
21 7500002-1 2 1/2-13 x 3-1/4 Flanged Head Hex Bolt GR NOTES:
8
22 7500006-2 4 1/4-20 x 2-1/2 Typ F Self Tapping Screw A. Components included in 80001245 Roller Kit.
23 82021059 4 Tube, Flexible PVC B. This kit upgrades/replaces the Roller Cartridges (items 19 and 30).
24 75084052 2 Cotter Pin, 5/32 x 1 g '(I;k?irsnEi?rzjentrsaidrlg;ljgeec:aigeigtiisgg Olr;savlvg\(/:vrl]tgrlltes (Items 35 and 38). It
25 | 3180139 1 [ Latch, Downstop w/Bearing is manda?t?ry to use this kit when %sing kit 80001245,
26 3180140 1 Spring
27 1000002-1 1 Pin
28 3180089-2 2 Light Bracket
29 75089376 4 Light Grommet
30 3180095-1 1 Cartridge Assy, Curbside
3180095-2 1 Cartridge Assy, Street Side
31 3180055-1 1 Side Bar for Controls
32 7500007-1 2 #10-32 Countersunk Screws
33 75085084 2 #10-32 Hex Nut
34 3180102 1 Bar, Switch Backing

© 2009 Waltco Lift Corp. All rights reserved




RUNNER ASSEMBLIES

(Built 2-07 thru 10-07)

WALTCD viFT corp.

WDL U1l

ITEM | PART NUMBER | QTY DESCRIPTION
1 31730035 © 1 Runner, Street Side
2 3180138-2 1 Spring, Street Side
3 10010166 2 Bearing
4 10010165 2 Bearing
5 31437151 1 Spring, Opening, Street Side
*6 75086233 2 3/4-10 x 2-3/4 Hex Bolt (Grade 8)
*7 85803465 2 1/2-13 x 1-3/4 Socket Head (Grade 8)
8 31451301 1 Hub, Street Side
9 31411201 2 Pin, Deck Pivot
10 31451102 1 Inner Hub, Curbside
11 31751000 2 Collar
12 75088087 2 Lock Washer, 3/4"
13 31437101 1 Spring, Opening, Curbside
14 31451001 1 Outer Closer Hub, Curbside
15 31724014 1 Stop
16 75086854 2 1/4-20 x 5/8 Self Tapping Screw
*17 75086193 6 3/4-16 x 2 Hex Bolt (Grade 5)
18 75088158 6 Washer, 3/4"
19 3180100-1 1 Equalizer Beam, 96"
3180100-2 Equalizer Beam, 102"
*20 75085198 6 3/4-16 Lock Nut (Grade 5)
21 3180138-1 1 Spring, Curbside
22 31830030 " 1 Runner, Curbside

REVISED:

E.O.
REV.

*NOTE:
These are special
high grade nuts and
bolts and must be
purchased from
Waltco

Notes:
A. Includes Iltems 3, 4, 15 and 16
B. Includes ltems 3 and 4

© 2009 Waltco Lift Corp. All rights reserved

8-1-09
6251
02

PM-715



WDL XT MAIN FRAME and RUNNER ASSEMBLY
(Built from 10-07 thru 4-09)

'\% LIFT CYLINDERS

FORMED CHANNELS WITH
REMOVABLE COVERS

- -

©

d < N

RUNNERS \

&E VDo

CYLINDER CLOSING WITH K
HUB AND PLATFORM CAM PIN

(a4
Q\— & ©

Common Features

Capacity: 3500, 4500, 5500, and 6600 pounds

Cylinder closing with closure hub and platform cam pin

Dual lifting cylinders in series mounted vertically

Formed channels with removable covers for cylinders and runners
Spec tag on rail

Bottom Stops

Automatic Latching

“H” Frame (96" and 102")

PM-724

Built from 10-07 thru 6-08
PM-724A

Built from 6-08 thru 1-09
PM-724B

Built from 1-09 thru 4-09

Runners & Equalizer Beam (96” and 102")

PM-722
Built from 10-07 thru 4-09

Click here for list of liftgate serial numbers, organized by approximate ship dates. Rev. 01 8/10

© 2009 Waltco Lift Corp. All rights reserved



“H” FRAME
(Built 10-07 thru 6-08)

([a/a
oY S
- %

y
o
[

&)

Va?

e
D
;e s
)

REVISED: 8-1-09
WALTCD vLiFT corp. R o
WDL XT REV. 03
PM-724
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 3190069-1 1 Curb Side Column Weldment 27 3190131 2 Latch Bearing
3190069-5 Dr!ver S!de Column Weldment . 28 75086874 4 1/4-20 X 5/8 Self Tapping Hex Head
2 3190069-9 1 | Driver Side Column Weldment with Screw
Controls 29 75088051 4 1/4” x 5/8"0D x .065" Thick Washer
3 3190154-1 1 Curb Side Upright Cover 30 75085161 4 1/4”-20 Lock Nut
4 3190154-2 1 Driver Side Upright Cover 31 3190275 2 Latch Cloth
3190186-1 S!II Extens!on, 96 OAW : 32 7500007-2 4 |%|/4 -50 x 3/4” Long Flat Countersunk
3190186-2 Sill Extension, 96 OAW, 23" Walkramp ead Screw
5 1 Hook Spacing 33 75088255 10 3/8” X 13/16” X .065" Thick Washer
3190186-3 Sill Extension, 102 OAW
3190186-4 Sill ExtenS|_on, 102 OAW, 23" Walkramp
Hook Spacmg NOTES:
5 3190134-1" 1 PTM Latch, 96 OAW A. This PTM Latch and some other components are no
3190134-2" PTM Latch, 102 OAW longer available. See PM-724B and contact the
3190176-1 Toe Guard, 96 OAW Waltco Parts Department for further assistance.
3190176-2 Toe Guard, 102 OAW
7 3190176-3 1 Toe Quard, 96 OAW, 23" Walkramp Hook
Spacing
3190176-4 Toe Guard,. 102 OAW, 23" Walkramp
Hook Spacing
8 80001149 2 Roller Cartridge Assembly, Adjustable
9 3190155-1 2 Roller Cartridge Assembly, Fixed
10 7500064-1 2 1/2"-13 Hex Jam Nut
11 31900226-1 2 Line Clamp
12 75085161 4 1/4”-20 Nylon Lock Nut
13 1000101-1 2 Upper Lift Cylinder Pin
14 7500017-4 8 3/8-16 X 5/8 Hex Screw
15 75089569 2 Plug, Plastic, 7/8" Hole
16 7500010-11 10 3/8-16 x 5/8 Long, S.S. Hex Bolt
17 3190238 3 Switch Cover
18 1000101-3 6 Cartridge Pins
19 7500002-4 2 1/2-13 x 2-3/4 Long Flanged Hex Bolt
20 75088067 2 1/2" X 1-1/16 X .095” Thick Washer
21 3190178-1 1 Curb Side Hinge Plate Assembly
22 3190178-2 1 Driver Side Hinge Plate Assembly
23 10010181 2 .878”_ ID x 1.125 OD x .688 Long Polygon
Bearing
24 7500007-4 4 3/8-16 x 3/4 Hex Socket Screw, Flat Head
25 3190171 2 Spring
26 7500055-1 4 1/4-20 x 3/4 Long Self Tapping Screw

© 2009 Waltco Lift Corp. All rights reserved



“H” FRAME

(Built 6-08 thru 1-09)

Assembly Notes:

1.
2.

3.
4.

Install with Rollers facing center of Column

Use Non-Permanent Thread Locking Compound on

threads.
See page 4-7 of Owner’s Manual for proper installation.

Must order 4 of Item 26 with ltem 7.

R\

WALTCD LiFT corp. REVISED: o
WDL XT REV. 04
PM-724A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 3190069-1 1 Curb Side Column Weldment 27 3190131 2 Latch Bearing
3190069-5 Driver S?de Column Weldment . o8 75086874 4 1/4-20 X 5/8 Self Tapping Hex Head
2 3190069-9 1 Driver Side Column Weldment with Screw '
Controls 29 75088051 4 1/4” x 5/8"0D x .065" Thick Washer
3 3190154-1 1 Curb Side Upright Cover 30 75085161 4 1/4”-20 Lock Nut
4 3190154-2 1 Driver Side Upright Cover 31 3190275 2 Latch Cover
3190186-1 Sill Extens?on, 96 OAW 32 7500007-2 4 1/4”-20 x 3/4” Long Flat Countersunk
3190186.2 Sill Extension, 96 OAW, 23" Walkramp Head Screw _
5 1 Hook Spacing 33 75088255 10 3/8” X 13/16” X .065" Thick Washer
3190186-3 Sill Extension, 102 OAW
Sill Extension, 102 OAW, 23" Walkram
3190186-4 Hook Spacing P NOTES:
3190134-1" PTM Latch, 96 OAW A. This PTM Latch and some other components are no
6 3190134-2" 1 PTM Latch, 102 OAW longer available. See PM-724B and contact the
3190176-1 Toe Guard, 96 OAW Waltco Parts Department for further assistance.
3190176-2 Toe Guard, 102 OAW
7 3190176-3 1 Toe Quard, 96 OAW, 23" Walkramp Hook
Spacing
Toe Guard, 102 OAW, 23" Walkram
3190176-4 Hook Spacing P
8 3190155-2 2 Roller Cartridge Assembly, Adjustable
9 3190155-1 2 Roller Cartridge Assembly, Fixed
10 7500064-1 2 1/2"-13 Hex Jam Nut
11 3190067-1 2 Line Clamp
12 75085161 4 1/4”-20 Nylon Lock Nut
13 1000101-1 2 Upper Lift Cylinder Pin
14 7500017-4 8 3/8-16 X 5/8 Hex Screw
15 75089569 2 Plug, Plastic, 7/8" Hole
16 7500010-11 10 3/8-16 x 5/8 Long, S.S. Hex Bolt
17 3190238 3 Switch Cover
18 1000101-3 6 Cartridge Pins
19 7500016-2 2 1/2-13 x 2-1/2 Long Hex Bolt
20 75088067 2 1/2" X 1-1/16 X .095” Thick Washer
21 3190178-1 1 Curb Side Hinge Plate Assembly
22 3190178-2 1 Driver Side Hinge Plate Assembly
23 10010181 5 i??gagririg x 1.125 OD x .688 Long Polygon
24 7500007-4 4 3/8-16 x 7/8 Hex Socket Screw, Flat Head
25 3190171 2 Spring
26 7500004-2 4 1/4” x 3/4” Rivet, Steel

© 2009 Waltco Lift Corp. All rights reserved




“H” FRAME
(Built 1-09 thru 4-09)

755

/4 ":_7/’( 2
S

://l{;‘j

Assembly Notes:
1. Install with Rollers facing center of Column
2. Use Non-Permanent Thread Locking Compound on
threads.
3. See page 4-7 of Owner’s Manual for proper installation.
4. Must order 4 of ltem 26 with Iltem 7.

WALTCD LiFT corp. REVISED: e
WDL XT REV. 01
PM-724B
ITEM | PART NUMBER | QTY DESCRIPTION
1 3190069-1 1 Curb Side Column Weldment
3190069-5 Driver Side Column Weldment
2 3190069-9 1 g(r)“r/\(tarrolsslde Column Weldment with
3 3190154-1 1 Curb Side Upright Cover
4 3190154-2 1 Driver Side Upright Cover
3190186-1 Sill Extension, 96 OAW
3190186-2 Sill Extensipn, 96 OAW, 23" Walkramp
5 1 Hook Spacing
3190186-3 Sill Extension, 102 OAW
3190186-4 allolollz(xéepr;s:%rg 102 OAW, 23" Walkramp
3190176-1 Toe Guard, 96 OAW
3190176-2 Toe Guard, 102 OAW
7 3190176-3 1 Toe Guard, 96 OAW, 23" Walkramp Hook
Spacing
3190176-4 L?)((a)ngsgi,mlé)Z OAW, 23" Walkramp
8 3190155-2 2 Roller Cartridge Assembly, Adjustable
9 3190155-1 2 Roller Cartridge Assembly, Fixed
10 7500064-1 2 1/2"-13 Hex Jam Nut
11 3190067-1 2 Line Clamp
12 75085161 4 1/4”-20 Nylon Lock Nut
13 1000101-1 2 Upper Lift Cylinder Pin
14 7500017-4 8 3/8-16 X 5/8 Hex Screw
15 75089569 2 Plug, Plastic, 7/8" Hole
16 7500010-11 10 3/8-16 x 5/8 Long, S.S. Hex Bolt
17 3190238 3 Switch Cover
18 1000101-3 6 Cartridge Pins
19 7500016-2 2 1/2-13 x 2-1/2 Long Hex Bolt
20 75088067 2 1/2" X 1-1/16 X .095” Thick Washer
21 3190296 2 Interface Plate, Sill Mounting
24 7500007-4 4 3/8-16 x 7/8 Hex Socket Screw, Flat Head
26 7500004-2 4 Rivet, 1/4" x 3/4"
28 75085198 1 Ramco nut, 3/4-16, grade 5, plated
29 75086193 1 Hex bolt, 3/4-16x2, gr 5, plated
30 3190294 1 Weldment, slide bar base plate
31 75088255 10 3/8" X 13/16” X .065" Thick Washer

© 2009 Waltco Lift Corp. All rights reserved



RUNNERS & PIVOT TUBE
(Built 10-07 thru 4-09)

Assembly Notes:

WALTCD viFT corp.

1. Use anti-seize lubricant on Teeth/Thread.

°

2. Tighten Curb Side Bolt with Platform in the Open Position.
3. Tighten Driver’s Side Bolt with Platform in the Closed Position.

WDL XT

ITEM | PART NUMBER | QTY DESCRIPTION
1 3190085-1 1 Pivot Tube, 96 OAW
3190085-2 Pivot Tube, 102 OAW
2 3190310-1 1 Curb Side Runner
3 3190315-1 1 Driver Side Runner
4 85803550-1 2 Linkage Retainer Collar
5 75085161 2 1/4”-20 Lock Nut
6 75086215 2 1/4”-20 x 2-1/2" Long Hex Bolt
7 1000101-2 3 Lower Cylinder Pin
8 7500017-3 7 3/8"-16 x 1" Long Hex Screw
9 3190187 2 Backstop Block
10 3190119-1 1 Curb Side Interface Bearing
11 3190119-2 1 Driver Side Interface Bearing
12 3190215 1 Curb Side Platform Pin
13 3190235 1 Driver Side Platform Pin
14 10010178 1 1-1/2 ID x 1-3/4 OD x 1" Lg Polygon
Bearing
15 10010180 1 1-1/2 ID x 1-3/4 OD x .5” Lg Polygon
Bearing
16 3190075 1 Closure Hub
17 7500001-1 1 Flanged Hex Nut, 1/2-13
18 7500019-1 1 Socket Head Shoulder Screw
19 7500010-2 2 Hex Bolt, 1/2-20 X 1
20 7500043-3 4 #8-32 x 1/2" Long Hex Socket Button Cap
Screw
21 10010164 2 1-1/4 1D x 1-1/2 OD x 1" Lg Polygon
Bearing

REVISED:

E.O.
REV.

Notes:
A. Includes items 14, 8 and 9
B. Includesitems 21, 8 and 9

© 2009 Waltco Lift Corp. All rights reserved

8-1-09
6251
03

PM-722



WDL Value Line MAIN FRAME and RUNNER ASSEMBLY
(Built from 3-08 thru 2-09)

CYLINDER CLOSING

<>

WITH HUB N

B

&

FORMED
CHANNELS

LIFT CYLINDERS

'/7 SPEC TAG

Common Features

Spec tag on rail

Manual Transit Latch

Capacity: 3500, 4500, 5500, and 6600 pounds
Cylinder closing with closure hub

Dual lifting cylinders mounted vertically
Formed channels for cylinders and runners

Options available: Store Below Bed

Standard (96" and 102")

Store Below (96” and 102”)

PM-743
Built from 3-08 thru 2-09

PM-744
Built from 3-08 thru 2-09

Rev. 01 8/10

Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved




“H” FRAME & RUNNER ASSEMBLY
(Built from 3-08 thru 2-09)

&

*NOTE:

These are special high
grade nuts and bolts and
must be purchased from

Waltco.

WALTCO LiFT corp. REVISED: Tt
WDL VALUE LINE SERIES REV. 02
PM-743
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31320002 1 96" Main Frame Assembly 30 75086854 8 1/4"-20 x 5/8" Self Tapping Rd. Head
32320002 1 102" Main Frame Assembly Screw
2 31365001 1 96" Equalizer Beam 31 75086007 2 1/4"-20 x 1-1/4" Hex Bolt (Grade 2)
32365001 1 102" Equalizer Beam 32 31436801 1 Rubber Pad Deck Stop
3 31430001 1 Curb Side Runner Assy (2 Pc. Break 33 31434601 1 Angle Deck Stop
Even Platform) 34 10010167 ® 2 1-1/8" O.D. x 1" I.D. x 1" Ig. Bearing
31330101 1 Curb Side Runner Assy (1 Pc. Platform 35 75085161 2 1/4"-20 Nylon Locknut
Only) 36 37438902 1 | Extension Spring
4 31430051 1 Driver Side Runner Assembly (2 Pc. 37 75088264 P ) Washer Bronze
Brgak Eyen Platform) 38 31437151 1 Torsion Spring Platform Opening Street
31330151 1 | Driver Side Runner Assy (1 Pc. Platform Side
orsion Spring Platform Opening Cur
Only) 39 | 31437101 1 | Torsion Spring Platform Opening Curb
5 85803328 2 Upper Runner Wear Pad Side
6 [ 85803340 6 | Side Runner Wear Pad 40 | 10010165"° | 2 | 2-1/2"O.D.x 2-1/4"1.D.x 2" Lg. Bearing
7 | 85803339 4 | Wear Pad Mounting Channel 41 | 10010166" | 2 |1-1/2"0.D.x1-1/4" 1D. x 5/8" Lg. Bearing
8 40439000 4 ] Roller Pin Assembly _ 42 75088060 4 | Flat Washer- 1/4” 1.D. x 3/4” O.D.
9 40439500 4 ] Roller Assembly (includes Bearings) 43 31437501 1 | Curb Side Roller Guard Plate 2 Pc.
10 31433501 1 Curb Side Transit Latch Assembly (2 Pc. Platform
Platform) _ 85803453 1 | Driver Side Roller Guard Plate 2 Pc.
31333501 1 Curb Side Transit Latch Assembly (1 Pc. Platform
Platform) , , 31337501 1 | Curb Side Roller Guard Plate 1 Pc.
11 85803238 1 Curb Side Transit Latch Link Platform
12} 85803235 2 | Transit Latch Arm 85803481 1| Driver Side Roller Guard Plate 1 Pc.
13 31451001 1 Curb Side Outer Hub Assembly Platform
14 31451102 c 1 Curb Side Inner Closer Hub Assembly *44 75085199 6 3/4"-10 Locknut (Grade 5)
15 | 31451301 - 1 | Driver Side Hub Assembly 45 | 10010140 8 | 1"IDx1-1/4" 0D x 1" Ig. Bearing
16 31411201 ¢ 2 Deck Pivot Pin -
*17 75087500 6 3/47-10 x 2" lg. Carriage Bolt, Grade 5
*18 75085198 4 3/4"-16 Locknut (Grade 5)
19 75088058 10 Flat Washer- 3/4" 1.D. x 2" O.D.
*20 75086193 4 3/4"-16 x 2" Hex Head Bolt (Grade 5)
21 75086862 8 1/4"-20 x 3/8" Self Tapping Screw
22 75086055 °° 12 3/8"-16 x 3/4" Hex Head Screw A Included in deck Pin Replacement Kit 80000914.
23 75088081 °° 12 | 3/8" Lock Washer ® Included in Bearing Replacement Kit 80000945.
*24 85803465 “°° 2 | 1/2"-13 x 1-3/4" Socket Head Screw Elncluded in Hub replacement Kit 80000955.
(Grade 8) Included in Single Roller Kit 80000896 and Four
25 | 75086232 2 | 3/4"-10 x 1-1/4" Hex Head Bolt (Grade 8) Roller Kit (Complete liftgate) 80000897
26 75088087 © 2 3/4" Lock Washer
*27 85803237 ° 1 3/8"-16 x 1-1/2" Socket Head Cap Screw
(Grade 5)
28 75084053 ° 2 | 3/32" x 1" Cotter Pin
29 75088051 ° 2 Flat Washer- 1/4" |.D. x 5/8” O.D.

© 2009 Waltco Lift Corp. All rights reserved




“H” FRAME & RUNNER ASSEMBLY w/ STORE BELOW BED OPTION

(Built from 3-08 thru 2-09)

*NOTE:

These are special high
grade nuts and bolts and
must be purchased from

Waltco.

WALTCD LiFT corp. REVISED: Tt
WDL VALU LINE SERIES REV. 02
PM-744
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31320002 1 96" Main Frame Assembly 36 37438902 1 Extension Spring
32320002 1 102" Main Frame Assembly 37 75088264 ° 8 Washer Bronze
2 31365001 1 96" Equalizer Beam 38 31437151 1 Torsion Spring Platform Opening DS
32365001 1 102" Equalizer Beam 39 31437101 1 Torsion Spring Platform Opening CS
3 32430002 1 Curb Side Runner Assy w/Bottom Stops & 40 10010165 “P© 2 2-1/2" 0.D. x 2-1/4" 1.D. x 2" Lg. Bearing
Store Below Option 41 10010166 “*© 2 | 1-1/2" O.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing
4 32430052 1 Street Side Runner Assy w/Bottom Stops 42 10010167 ° 4 1-1/8" O.D. x 1" I.D. x 1" Lg. Bearing
& Store Below Option *43 75087500 6 | 3/47-10 x 2" Ig. Carriage Bolt, Grade 5
5 85803328 2 Upper Runner Wear Pad 44 85803567 2 Spacer Plate
6 85803340 6 Side Runner Wear Pad 45 31457001 1 | Store Below Lock Housing Assy
7 85803339 4 | Wear Pad Mounting Channel 46 31457501 1 | Curb Side Store Below Lock Slide Assy
8 40439000 ° 4 | Roller Pin Assembly 47 31457551 2 | Street Side Store Below Lock Slide Assy
9 40439500 P 4 Roller Assembly (includes Bearings) 48 85803579 2 Spring Store Below Detent
10 31433501 1 Curb Side Transit Latch Assembly (2 Pc. 49 75088083 8 1/2" Lock Washer
Platform) 50 75088060 4 | Flat Washer- 1/4" 1.D. x 3/4” O.D.
11 85803238 1 Curb Side Transit Latch Link *51 75085199 6 3/4"-10 Locknut (Grade 5)
12 85803235 1 | Transit Latch Arm 52 10010140 8 | 171D x1-1/4 OD x 1" Ig. Bearing
13 31451001 © 1 Curb Side Outer Hub Assembly
14 31451102 © 1 Curb Side Inner Closer Hub Assembly
15 31451301 © 1 Street Side Hub Assembly
16 31411201 "¢ 2 Deck Pivot Pin  Included in Deck Pin Replacement Kit 80000914.
17 32437502 1 Curb Side Roller Guard Plate B Included in Bearing Replacement Kit 80000945.
32437552 1 | Street Side Roller Guard Plate ‘; Included in Hub Replacement Kit 80000955.
*18 75085198 4 | 3/4"-16 Locknut (Grade 5) Included in Single Roller Kit 80000896 and Four
19 75088058 10 | Flat Washer- 3/4" 1.D. x 2" O.D. Roller Kit (Complete liftgate) 80000897
*20 75086193 4 3/4"-16 x 2" Hex Head Bolt (Grade 5)
21 75086862 8 1/4"-20 x 3/8" Self Tapping Screw
22 75086055 °° 12 | 3/8"-16 x 3/4" Hex Head Screw
23 75088081 °° 12 | 3/8" Lock Washer
*24 85803465 "*° 2 | 1/2"-13 x 1-3/4" Socket Head Screw
(Grade 8)
*25 75086232 2 ¥%-10 x 1-1/4" Hex Bolt (Gr8)
26 75088087 © 2 | 3/4" Lock Washer
*27 85803237 © 1 3/8"-16 x 1-1/2" Socket Head Cap Screw
(Grade 5)
28 75084053 ° 2 | 3/32" x 1" Cotter Pin
29 75088051 ° 2 Flat Washer- 1/4" 1.D. x 5/8”" O.D.
30 75086854 8 1/4"-20 x 5/8" Self Tapping Rd. Head
Screw
31 75086007 2 1/4"-20 x 1-1/4" Lg. Hex Bolt (Grade 2)
32 31436801 1 Rubber Pad Deck Stop
33 31434601 1 Angle Deck Stop
*34 85803594 8 1/2"-20 x 1-1/2" Hex head Bolt (Grade 5)
35 75085161 2 1/4"-20 Nylon Locknut

© 2009 Waltco Lift Corp. All rights reserved



WDL (2009) MAIN FRAME and RUNNER ASSEMBLY
(Built from 1-09 thru 4-09)

i LIFT CYLINDERS
E FORMED
CHANNELS
Ve
& || B
@F
. V/——SPEC TAG
Y
ur e
| N
& |1
. 0

RUNNERS ~U
\ﬁ }

CYLINDER CLOSING
WITH HUB

LY

Common Features

e Capacity: 3500, 4500, 5500, and 6600 pounds
e Cylinder closing with closure hub
e Dual lifting cylinders mounted vertically
e Formed channels for cylinders and runners
e Spec tag on ralil
e Options available: Store Below Bed
e Manual Latch
Standard (96" and 102") Store Below (96" and 102")
PM-763 PM-764
Built from 1-09 thru 4-09 Built from 1-09 thru 4-09

Click here for list of liftgate serial numbers, organized by approximate ship dates.
Rev. 05 8/10

© 2009 Waltco Lift Corp. All rights reserved



“H” FRAME & RUNNER ASSEMBLY
(Built 1-09 thru 4-09)

ol
@)

e

&

@

S

L)

o
0

~

7%

* NOTE:
These are special high

Waltco.

grade nuts and bolts and
must be purchased from

REVISED: 1-30-
WALTCD vLiFT corep. RIS o
WDL (2009) REV. 01
PM-763
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 40420000-1 1 96" Main Frame Assembly 29 40437500 1 Curb Side Roller Guard Plate 2 Pc.
40420000-2 1 | 102" Main Frame Assembly Platform
2 31365001 1 96" Equalizer Beam 85803453 1 Driver Side Roller Guard Plate 2 Pc.
32365001 1 | 102" Equalizer Beam Platform
3 40435000 1 Curb Side Runner Assy (2 Pc. Break 40337500 1 Curb Side Roller Guard Plate 1 Pc.
Even Platform) Platform
40335000 1 Curb Side Runner Assy (1 Pc. Platform 85803481 1 Driver Side Roller Guard Plate 1 Pc.
Only) Platform
4 40435050 1 | Driver Side Runner Assembly (2 Pc. 30 40437100 1 | Inside Switch Cover Plate
Break Even Platform) 31 40427100 1 | Outer Switch Cover Plate
40335050 1 | Driver Side Runner Assy (1 Pc. Platform 32 3190238 5 | Switch Cover Grommet
Only)
5 40439900 © 4 Wear Pad Bracket Sub-Assembly
6 85803340 4 Side Runner Wear Pad
7 40439700 8 Seal, Roller
8 40439000 ° 4 Roller Pin Assembly
9 40439500 ° 4 Roller Assembly (includes Bearings &
Seals)
10 31451001 © 1 Curb Side Outer Hub Assembly
11 31451102 © 1 Curb Side Inner Closer Hub Assembly
12 31451301 © 1 | Driver Side Hub Assembly
13 31411201 "¢ 2 | Deck Pivot Pin
*14 75087500 6 3/47-10 x 2" |lg. Carriage Bolt, Grade 5
*15 75085199 10 3/4"-10 Locknut (Grade 5) A ) ] )
16 75088058 6 Flat Washer- 3/4" 1.D. x 2" O.D. . Included in deck_Pln Replacement Klt 80000914.
17 40433850 1 Deck Fold Stop, DS . Included in Bearing Replacement Kit 80001241.
18 40433800 1 Deck Fold Stop, CS o Included in Hgb Replacem_ent Kit 80000955.
19 5086182 6 3216 x 2" He;( Head Bolt (Grade 5) Included_ in Single RoI.Ier Kit 80000896 and Four
Roller Kit (Complete liftgate) 80000897
20 7500087-2 18 | Button Head Socket Cap Screw, ¥4™-20 x £ Included in Wear Pad Replacement Kit 80001244,
3/8”
21 75086055 "°° | 12 | 3/8"-16 x 3/4" Hex Head Screw
22 75088081 °° | 12 | 3/8" Lock Washer
*23 85803465 "*° 2 | 1/2"-13 x 1-3/4" Socket Head Screw
(Grade 8)
24 75088087 © 2 3/4" Lock Washer
25 10010140 8 1" 1D x 1-1/4” OD x 1" Ig. Bearing
26 75088264 ° 8 Washer Bronze
27 10010165 ¢ 2 | 2-1/2" O.D. x 2-1/4" 1.D. x 2" Lg. Bearing
28 10010166 "¢ 2 | 1-1/2" 0.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing

© 2009 Waltco Lift Corp. All rights reserved




“H” FRAME & RUNNER ASSEMBLY w/ STORE BELOW OPTION
(Built 1-09 thru 4-09)

*NOTE:

These are special high

grade nuts and bolts and
must be purchased from
Waltco.

’A..v

REVISED: 1-30-
WALTCD vLiFT corep. RIS o
WDL (2009) REV. 01
PM-764
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 40420000-1 1 96" Main Frame Assembly 35 31457001 2 Store Below Lock Housing Assy
40420000-2 1 102" Main Frame Assembly 36 31457501 1 Curb Side Store Below Lock Slide Assy
2 31365001 1 96" Equalizer Beam 37 31457551 1 Driver Side Store Below Lock Slide Assy
32365001 1 102" Equalizer Beam 38 85803579 2 Spring Store Below Detent
3 40535000 1 Curb Side Runner Assy (2 Pc. Break 39 75088083 8 14" Lock Washer
Even Platform)
4 40535050 1 Driver Side Runner Assembly (2 Pc.
Break Even Platform)
5 40439900 © 4 Wear Pad Bracket Sub-Assembly
6 85803340 4 Side Runner Wear Pad
7 40439700 8 Seal, Roller
8 40439000 ° 4 Roller Pin Assembly
9 40439500 ° 4 Roller Assembly (includes Bearings &
Seals)
10 31451001 © 1 Curb Side Outer Hub Assembly
11 31451102 © 1 Curb Side Inner Closer Hub Assembly
12 31451301 © 1 | Driver Side Hub Assembly
13 31411201 *° 2 | Deck Pivot Pin
*14 75087500 6 3/47-10 x 2" |g. Carriage Bolt, Grade 5
*15 75085199 10 3/4"-10 Locknut (Grade 5)
16 75088058 6 Flat Washer- 3/4" I.D. x 2" O.D.
17 40433850 1 Deck Fold Stop, DS A ) ] )
18 40433800 1 Deck Fold Stop, CS . Included in deck'Pln Replacement Kit 80000914.
19 75086182 6 3/4"-16 x 2" Hex Head Bolt (Grade 5) . Included in Bearing Replacement Kit 80001241.
. Included in Hub Replacement Kit 80000955.
20 7500087-2 18 But,',ton Head Socket Cap Screw, %"-20 x ® |ncluded in Single Roller Kit 80000896 and Four
o 3/8 Roller Kit (Complete liftgate) 80000897
21 | 75086055 "~ { 12 | 3/8™-16 x 3/4" Hex Head Screw ®Included in Wear Pad Replacement Kit 80001244,
22 75088081 12 3/8" Lock Washer
*23 85803465 "°¢ 2 | 1/2"-13 x 1-3/4" Socket Head Screw
(Grade 8)
24 75088087 © 2 3/4" Lock Washer
25 10010140 8 1"ID x 1-1/4" OD x 1" Ig. Bearing
26 75088264 ° 8 Washer Bronze
27 10010165 "5¢ 2 2-1/2" O.D. x 2-1/4" 1.D. x 2" Lg. Bearing
28 10010166 "¢ 2 | 1-1/2" O.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing
29 40537500 1 Curb Side Roller Guard Plate
32437552 1 Driver Side Roller Guard Plate
30 40437100 1 Inside Switch Cover Plate
31 40427100 1 Outer Switch Cover Plate
32 3190238 5 Switch Cover Grommet
33 85803594 8 15"-20 x 1-1/2" Hex Head Bolt (Grade 5)
34 85803567 2 Spacer Plate

© 2009 Waltco Lift Corp. All rights reserved



WDLBG PLATFORM / RUNNERS (BOTTLED GAS)
(Built thru 10-05)

<>

RAIL SPRING

Common Features

¢ Retention cage
e Ramp (16 x 45)
e Chain support
¢ Rail spring & "dog leg" rails on fold down retention
¢ Only built after 11/95
¢ Not available with Bottom Stops or Store Below Options
RUNNERS PLATFORMS & LINKAGE
WDLBG WDLBG Standard Rails WDLBG Fold Down Rails
PM-301 PM-303 PM-302
Built thru 10/98 Built thru 10/98 Built thru 10/98
PM-486 PM-488 PM-487
Built from 10/98 thru 1/02 Built from 10/98 Built from 10/98
PM-486A
Built from 1/02

80101059 Rev. 02 8-10
Click here for a list of liftgate serial numbers, organized by approximate ship dates

© 2009 Waltco Lift Corp. All rights reserved



MAIN FRAME & RUNNER ASSEMBLY
(Built thru 10-98)

DRIVER
RUNNER

*NOTE:

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCD LiFT corp. REVISED: Tt
WDLBG SERIES REV. 08
PM-301
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 85803200 1 102" Main Frame Assembly 31 85803521 1 Pusher Pin
85803217 1 96" Main Frame Assembly 32 85803522 1 Outer Pusher Spring
2 85803301 1 102" Equalizer Beam 33 85803539 1 Inner Pusher Spring
85803386 1 96" Equalizer Beam 34 85803520 1 Pusher Pin Housing
3 31235001 1 Curb Side Runner Assy 35 75089544 1 3/8" X 2-1/4" Coiled Pin
4 31235051 1 Driver Side Runner Assembly 36 37438902 2 Extension Spring
5 85803328 2 Upper Runner Wear Pad 37 75088264 © 8 Washer Bronze
6 85803340 6 Side Runner Wear Pad
7 85803339 4 Wear Pad Mounting Channel
8 40439000 Z 4 Roller Pin Assembly AIncluded in Deck Pin Replacement Kit 80000913
9 40439500 4 | Roller Assembly ® Included in Single Roller Kit 80000896 and Four Roller
10 85803250 1 Curb Side Transit Latch Assembly Kit (Complete liftgate) 80000897
85803251 1 Driver Side Transit Latch Assembly
11 85803238 1 Curb Side Transit Latch Link
85803233 1 Driver Side Transit Latch Link
12 85803235 1 Transit Latch Arm
13 31451001 1 Curb Side Outer Hub Assembly
14 31451101 1 Curb Side Inner Closer Hub Assembly
15 85803358 1 Driver Side Hub Assembly
16 85803129 * 2 Deck Pivot Pin Assembly w/ Grease
Fitting
17 85803480 1 Curb Side Roller Guard Plate
85803481 1 Driver Side Roller Guard Plate
*18 75085198 8 3/4"-16 Locknut (Grade 5)
19 75088058 8 3/4" Plain Washer
*20 75086193 8 3/4"-16 X 2" Hex Head Bolt (Grade 5)
21 85803726 8 1/4"-20 X 3/8" Round Head Screw
22 75086055 ° 13 3/8"-16 X 3/4" Hex Head Screw
23 75088081 ° 13 | 3/8" Lock Washer
*24 85803465 " 2 1/2"-13 X 1-3/4" Socket Head Screw
(Grade 8)
*25 75086232 2 3/4"-10 X 1-1/4" Hex Head Bolt (Grade 8)
26 75088087 2 3/4" Lock Washer
*27 85803237 2 3/8"-16 X 1-1/2" Socket Head Cap Screw
(Grade 5)
28 75084053 4 3/32" X 1" Cotter Pin
29 75088051 4 1/4" Plain Washer
30 75086854 8 1/4"-20 X 3/4" Self Tapping Rd. Head
Screw

© 2009 Waltco Lift Corp. All rights reserved




MAIN FRAME & RUNNER ASSEMBLY
(Built from 10-98 thru 1-02)

*NOTE:

These are special high
grade nuts and bolts and
must be purchased from
Waltco.

WALTCO LiFT corp. RVISEDE et
WDLBG RM SERIES REV. 09
PM-486
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31320001 1 96" Main Frame Assembly *27 85803237 B 2 3/8"-16 x 1-1/2" Socket Head Cap Screw
32320001 1 | 102" Main Frame Assembly (Grade 5)
2 85803301 1 102" Equa"zer Beam 28 75084053 B 4 3/32" x 1" Cotter Pin
85803386 1 96" Equalizer Beam 29 75088051 ° 2 Flat Washer- 1/4" |.D. x 5/8" O.D.
3 31230001 1 | Curb Side Runner Assy (2 Pc. Break 30 75086854 8 | 1/4"-20 x 5/8" Self Tapping Rd. Head
Even Platform) Screw
4 31230051 1 | Driver Side Runner Assembly(2 Pc. Break 31 75086007 2 | 1/4"-20 x 1-1/4" Hex Bolt (Grade 2)
Even Platform) 32 31436801 1 Rubber Pad Deck Stop
5 85803328 2 Upper Runner Wear Pad 33 31434601 1 Angle Deck Stop
6 85803340 6 Side Runner Wear Pad 34 10010167 ® 4 1-1/8" O.D. x 1" I.D. x 1" Ig.Bearing
7 85803339 4 Wear Pad Mounting Channel 35 75085161 2 1/4"-20 Nylon Locknut
8 40439000 ° 4 Roller Pin Assembly 36 37438902 2 Extension Spring
9 40439500 ° 4 | Roller Assembly 37 75088264 ° 8 | Wwasher Bronze
10 31333501 1 Curb Side Transit Latch Assembly 38 31437151 1 Torsion Spring Platform Opening Street
(1 Pc. Platform) Side
31333551 1 Driver Side Transit Latch Assembly 39 31437101 1 Torsion Spring Platform Opening Curb
(1 Pc. Platform) Side
11 85803238 1 | Curb Side Transit Latch Link 40 10010165 “*¢ 2 | 2-1/2" O.D. x 2-1/4" 1.D. x 2" Lg. Bearing
85803233 1 | Driver Side Transit Latch Link 41 10010166 “&¢ 2 | 1-1/2" O.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing
12 85803235 1 Transit Latch Arm 42 75089361 2 Chain Hook
13 31451001 © 1 Curb Side Outer Hub Assembly 43 75088060 4 Flat Washer- 1/4” I.D. x 3/4” O.D.
14 31451102 © 1 Curb Side Inner Closer Hub Assembly 44 31696000 © 2 Rail Stiffener (Optional)
15 31451301 © 1 Driver Side Hub Assembly
16 31411201 2 Deck P.iVOt Pin * Included in Deck Pin Replacement Kit 80000914.
1 31337501 1 gll;rt?o?rlr?e Roller Guard Plate 1 Pc. i Included jn Bearing Replacemgnt Kit 80000945.
: . Included in Hub replacement Kit 80000955.
85803481 1 Driver Side Roller Guard Plate 1 Pc. ® Included in Single Roller Kit 80000896 and Four
Platform Roller Kit (Complete liftgate) 80000897
*18 75085198 8 3/4"-16 Locknut (Grade 5) E Included in Rail Stiffener Kit 80000841
19 75088058 8 Flat Washer- 3/4" 1.D. x 2" O.D.
*20 75086193 8 3/4"-16 x 2" Hex Head Bolt (Grade 5)
21 75086862 8 1/4"-20 x 1/2" Self Tapping Screw
22 75086055 °° 12 | 3/8"-16 x 3/4" Hex Head Screw
23 75088081 °° 12 | 3/8" Lock Washer
*24 85803465 "°° 2 | 1/2"-13 x 1-3/4" Socket Head Screw
(Grade 8)
*25 75086232 2 3/4"-10 x 1-1/4" Hex Head Bolt (Grade 8)
26 75088087 © 2 3/4" Lock Washer

© 2009 Waltco Lift Corp. All rights reserved



MAIN FRAME & RUNNER ASSEMBLY

(Built from 1-02 thru 10-05)

*NOTE:

These are special high
grade nuts and bolts and
must be purchased from

Waltco.

WALTCD viFT corp.

WDLBG RM SERIES

REVISED: 3-1-11
E.O. 6469

© 2009 Waltco Lift Corp. All rights reserved

REV. 05
PM-486A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31320002 1 96" Main Frame Assembly 29 75088051 © 2 Flat Washer- 1/4" 1.D. x 5/8”" O.D.
32320002 1 102" Main Frame Assembly 30 75086854 8 1/4"-20 x 5/8" Self Tapping Rd. Head
2 32365001 1 | 102" Equalizer Beam Screw
31365001 1 96" Equalizer Beam 31 75086007 2 1/4"-20 x 1-1/4" Hex Bolt (Grade 2)
3 31230001 1 | Curb Side Runner Assy (Bottled Gas) 32 31436801 1 | Rubber Pad Deck Stop
4 31230051 1 | Driver Side Runner Assy (Bottled Gas) 33 31434601 1 | Angle Deck Stop
5 85803328 2 Upper Runner Wear Pad 34 10010167 5 4 1-1/8"O.D. x 1" I.D. x 1" Ig.Bearing
6 85803340 6 | Side Runner Wear Pad 35 75085161 2 | 1/4°-20 Nylon Locknut
7 85803339 4 | wear Pad Mounting Channel 36 37438902 _ 2 | Extension Spring
8 40439000 ° 4 | Roller Pin Assembly 37 75088264 8 | Washer Bronze
9 40439500 ° 4 | Roller Assembly (includes Bearings) 38 31437151 1 | Torsion Spring Platform Opening Street
10 31333501 1 | Curb Side Transit Latch Assembly Side . .
(1 Pc. Platform) 39 31437101 1 Torsion Spring Platform Opening Curb
31333551 1 Driver Side Transit Latch Assembly ABC Side .
(1 Pc. Platform) 40 10010165 2 | 2-1/2"0.D.x 2-1/4" 1.D. x 2" Lg. Bearing
11 85803238 1 | curb Side Transit Latch Link 41 10010166 “*¢ 2 | 1-1/2" 0.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing
85803233 1 | Driver Side Transit Latch Link 42 75089361 2 | Chain Hook
12 85803235 1 Transit Latch Arm 43 75088060 4 Flat Washer- 1/4” 1.D. x 3/4" O.D.
13 31451001 © 1 | Curb Side Outer Hub Assembly *44 75087500 6 | 3/4™-10 x 2" Ig. Carriage Bolt (Grade 5)
14 31451102 © 1 | Curb Side Inner Closer Hub Assembly *45 75085199 _ 6 | 3/4"-10 Locknut (Grade 5)
15 31451301 © 1 | Driver Side Hub Assembly 46 31696000 2 | Rail Stiffener (Optional)
16 31411201 *¢ 2 Deck Pivot Pin
17 ] 31337501 b | b Side Roller Guard Plate 1 Pe. A Included in Deck Pin Replacement Kit 80000914
: : ® Included in Bearing Replacement Kit 80000945.
85803481 1 Driver Side Roller Guard Plate 1 Pc. € Included in Hub replacement Kit 80000955,
Platform ® Included in Single Roller Kit 80000896 and Four
*18 75085198 4 | 3/4"-16 Locknut (Grade 5) Roller Kit (Complete liftgate) 80000897
19 75088058 10 Flat Washer- 3/4" 1.D. x 2" O.D. ® Included in Rail Stiffener Kit 80000841
*20 75086193 4 3/4"-16 x 2" Hex Head Bolt (Grade 5)
21 75086862 8 1/4"-20 x 1/2" Self Tapping Screw
22 75086055 °° 12 | 3/8"-16 x 3/4" Hex Head Screw
23 75088081 °° 12 | 3/8" Lock Washer
*24 85803465 "°° 2 | 1/2"-13 x 1-3/4" Socket Head Screw
(Grade 8)
*25 75086232 2 3/4"-10 x 1-1/4" Hex Head Bolt (Grade 8)
26 75088087 © 2 3/4" Lock Washer
*27 85803237 © 2 3/8"-16 x 1-1/2" Socket Head Cap Screw
(Grade 5)
28 75084053 ° 4 | 3/32" x 1" Cotter Pin




PLATFORM & LINKAGE ASSEMBLY (Fixed Rails)
(Built 11-95 thru 10-98)

WALTCO

TRUCK EQUIPMENT CO.

WDLBG SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 31211035 1 36" x 80" Deck Assy
31211045 1 42" x 80" Deck Assy
32211035 1 36" x 86" Deck Assy
32211045 1 42" x 86" Deck Assy
2 31258001 1 Rear Guard Rail Assy (Curb Side)(80")
32258001 1 Rear Guard Rail Assy (Curb Side)(86")
3 75089361 4 Chain Hook
4 75089541 14 1/4" Dia. x 1-7/8" Coiled Pin
5 31257036 2 Side Rail Assy (36")
31257042 2 Side Rail Assy (42")
6 75088061 16 1" S.A.E. Washer
7 75086215 2 1/4"-20 x 2-1/2" Hex Bolt (Grade 8)
8 85803550 2 Linkage Retainer Collar
9 75085175 2 1/4"-20 Locknut (Grade 8)
10 31258051 1 Rear Guard Rail Assy (Street Side)(80")
32258051 1 Rear Guard Rail Assy (Street Side)(86")
11 10193100 2 Half Link Plated Chain
12 36458342 2 Plated Chain
13 10370800 4 Pin
14 31214701 2 Bar Ramp Pivot
15 31214001 1 Ramp Assy
16 31255001 1 Platform Support Linkage Assy (Curb
Side)
17 31255051 1 Platform Support Linkage Assy (Street
Side)

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

E.O.
REV.

12-18-98

3760
03

PM-303



PLATFORM & LINKAGE ASSEMBLY — FIXED RAILS
(Built 10-98 thru 10-05)

WALTCO

TRUCK EQUIPMENT CO.
WDLBG RM SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 31211037 1 36" x 80" Deck Assy
31211047 1 42" x 80" Deck Assy
32211037 1 36" x 86" Deck Assy
32211047 1 42" x 86" Deck Assy
2 31258001 1 Rear Guard Rail Assy (Curb Side) (80"
32258001 1 Rear Guard Rail Assy (Curb Side) (86")
3 75089361 4 Chain Hook
4 75089541 14 1/4" Dia. x 1-7/8" Coiled Pin
5 31257036 2 Side Rail Assy (36")
31257042 2 Side Rail Assy (42")
6 75088061 16 1" S.A.E. Washer
7 75086215 2 1/4"-20 x 2-1/2" Hex Bolt (Grade 8)
8 85803550 2 Linkage Retainer Collar
9 75085161 2 1/4"-20 Locknut (Grade 8)
10 31258051 1 Rear Guard Rail Assy (Street Side) (80")
32258051 1 Rear Guard Rail Assy (Street Side) (86")
11 75089349 2 5/16” Cold Shut
12 36458342 2 Plated Chain
13 10370800 4 Pin
14 31214701 2 Bar Ramp Pivot
15 31214001 1 Ramp Assy
16 31255001 1 Platform Support Linkage Assy
(Curb Side)
17 31255051 1 Platform Support Linkage Assy
(Street Side)

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

E.O.
REV.

1-4-2002

4626
05

PM-488



PLATFORM & LINKAGE ASSEMBLY (Fold Down Rails)

(Built 11-95 thru 10-98)

WALTCO
TRUCK EQUIPMENT CO.
WDLBG SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 31211036 1 36" x 80" Deck Assy
31211046 1 42" x 80" Deck Assy
32211036 1 36" x 86" Deck Assy
32211046 1 42" x 86" Deck Assy
2 31256501 1 Inner Guard Rail Assy (Curb Side)(80")
32256501 1 Inner Guard Rail Assy (Curb Side)(86")
3 75089361 4 Chain Hook
4 75089541 18 1/4" Dia. x 1-7/8" Coiled Pin
5 31257036 2 Side Rail Assy (36")
31257042 2 Side Rail Assy (42")
6 75088061 20 1" S.A.E. Washer
7 75086215 2 1/4"-20 x 2-1/2" Hex Bolt (Grade 8)
8 85803550 2 Linkage Retainer Collar
9 75085175 2 1/4"-20 Locknut (Grade 8)
10 31257501 1 Outer Guard Rail Assy (Curb Side)
11 10193100 2 Half Link Plated Chain
12 36458342 2 Plated Chain
13 10370800 6 Pin
14 31214701 2 Bar Ramp Pivot
15 31214001 1 Ramp Assy
16 31256551 1 Inner Guard Rail Assy (Street Side)(80")
32256551 1 Inner Guard Rail Assy (Street Side)(86")
17 31257551 1 Outer Guard Rail Assy (Street Side)
18 75089557 2 1/4" Dia. x 1-1/2" Coiled Pin
19 75089756 2 Compression Spring
20 36459501 2 Guard Rail Latch Housing
21 36458501 2 Guard Rail Latch Handle Assy
22 31255001 1 Platform Support Linkage Assy (Curb
Side)
23 31255051 1 Platform Support Linkage Assy (Street
Side)

© 2009 Waltco Lift Corp. All rights reserved

E.O.
REV.

REVISED:

12-18-98

3760
03

PM-302



PLATFORM & LINKAGE ASSEMBLY — FOLD DOWN RAILS

(Built 10-98 thru 10-05)

WALTCO
TRUCK EQUIPMENT CO.
WDLBG RM SERIES

ITEM | PART NUMBER | QTY DESCRIPTION
1 31211038 1 36" x 80" Deck Assy
31211048 1 42" x 80" Deck Assy
32211038 1 36" x 86" Deck Assy
32211048 1 42" x 86" Deck Assy
2 31256501 1 Inner Guard Rail Assy (Curb Side)(80")
32256501 1 Inner Guard Rail Assy (Curb Side)(86")
3 75089361 4 Chain Hook
4 75089541 18 1/4" Dia. x 1-7/8" Coiled Pin
5 31257036 2 Side Rail Assy (36")
31257042 2 Side Rail Assy (42")
6 75088061 20 1" S.A.E. Washer
7 75086215 2 1/4"-20 x 2-1/2" Hex Bolt (Grade 8)
8 85803550 2 Linkage Retainer Collar
9 75085161 2 1/4"-20 Locknut (Grade 8)
10 31257501 1 Outer Guard Rail Assy (Curb Side)
11 75089349 2 5/16” Cold Shut
12 36458342 2 Plated Chain
13 10370800 6 Pin
14 31214701 2 Bar Ramp Pivot
15 31214001 1 Ramp Assy
16 31256551 1 Inner Guard Rail Assy (Street Side)(80")
32256551 1 Inner Guard Rail Assy (Street Side)(86")
17 31257551 1 Outer Guard Rail Assy (Street Side)
18 75089557 2 1/4" Dia. x 1-1/2" Coiled Pin
19 75089756 2 Compression Spring
20 36459501 2 Guard Rail Latch Housing
21 36458501 2 Guard Rail Latch Handle Assy
22 31255001 1 Platform Support Linkage Assy (Curb
Side)
23 31255051 1 Platform Support Linkage Assy (Street
Side)

© 2009 Waltco Lift Corp. All rights reserved

E.O.
REV.

REVISED:

1-4-2002

4626
04

PM-487



WDLUS BG PLATFORM / RUNNERS (BOTTLED GAYS)
(Built from 10-05 thru 6-08)

RAIL SPRING

o

Common Features

¢ Retention cage
e Ramp (16 x 45)
e Chain support
¢ Rail spring & "dog leg" rails on fold down retention
¢ Only built after 11/95
¢ Not available with Bottom Stops or Store Below Options
RUNNERS PLATFORMS & LINKAGE
WDLBG WDLBG Standard Rails WDLBG Fold Down Rails
PM-815 PM-816 PM-817
Built from 10-05 thru 6-08 Built from 10-05 thru 6-08 Built from 10-05 thru 6-08

Rev. 01 8-10

Click here for a list of liftgate serial numbers, organized by approximate ship dates

© 2009 Waltco Lift Corp. All rights reserved



MAIN FRAME & RUNNER ASSEMBLY

(Built 10-05 thru 6-08)

:O

*NOTE:

These are special high
grade nuts and bolts and
must be purchased from
Waltco.

REVISED: 8-1-09
WALTCD vLiFT corp. R o
WDLUS BG REV. 01
PM-815
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31726000 1 Sill Extension, 96" OAW 42 75086854 10 Y4"-20 x 5/8” Self Tapping Screw
31726050 Sill Extension, 102" OAW *43 75087581 2 ¥4" x 2-1/2" Socket Head Screw (Grade 5)
75086846 4 3/87-16 x ¥" Thread Rolling Screw 44 31724050 1 Upright, Driver Side
31411201 2 Deck Pivot Pin 45 31730045 ° 1 Runner, Driver Side
4 31765000 1 Equalizer Beam, 96" OAW 46 31724000 1 Upright, Curb Side
31765050 Equalizer Beam, 102" OAW
*5 75085198 6 ¥"-16 Lock Nut (Grade 5)
*6 75086193 6 ¥,"-16 x 2" Hex Bolt (Grade 5)
7 75088158 6 Washer, 3" I.D. x 2" O.D. x 0.156" Thick Notes:
8 31451001 1 | Outer Closer Hub, Curb Side A. Included in latch assembly 31773300
9 31451102 1 | Inner Hub, Curb Side B. Included in Greaseable Roller Kit 80001134
10 31451301 1 ] Hub, Driver Side C. Includes items 24, 25, 17 and 42
11 31737101 1 Opening Spring, Curb Side D. Includes items 24 and 25
12 31737151 1 Opening Spring, Driver Side
13 31751000 2 Collar
*14 75086233 2 ¥,"-10 x 2-3/4”" Hex Bolt (Grade 8)
15 75088087 2 Lock Washer, %" |.D.
*16 85803465 2 %,"-13 x 1-3/4” Socket Head (Grade 8)
17 31724014 3 Upper Bearing
18 31725010 2 Lower Roller Guard
19 31725011 2 Upper Roller Guard
20 31797501 ° 4 | Roller
21 31797001 ® 4 Roller Pin Assembly
22 75086707 8 #10-32 x 5/8" Round Head Screw
23 75085000 8 #10-32, Serrated Hex Nut
24 10010165 2 Bearing, 2-1/4" 1.D. x 2-1/2" O.D. x 2" Lg.
25 10010166 2 Bearing, 1-1/4” 1.D. x 1-1/2” O.D. x 5/8" Lg
26 31724018 2 Up-Stop Rail Brace
27 31730040 © 1 Runner, Curb Side
28 75086862 8 Y,"-20 x 3/8” Self Tapping Screw
29 85803340 4 Runner Wear pad
30 31733000" 1 Latch Assembly (Includes Spring)
31 31733008 1 Latch Spring
32 75088261 ° 8 1" 1.D. Bronze Thrust Washer
33 75086021 1 Y4"-20 x ¥2" Hex Bolt
34 31733005" 1 | Latch Pin
35 31733010" 1 Outer Latch Handle
36 75085161" 1 Y,"-20 Locknut
37 75085995" 1 Y,"-20 x 1" Socket Head Screw
38 75086013" 1 Y,"-20 x 1-1/2" Hex Bolt (Grade 2)
39 39035700 2 Lower Bearing
40 75085015 2 ¥,"-10 Jam Hex Nut (for steel platforms)
75085014 ¥%,"-10 Full Hex Nut (for alum platforms)
41 75085186 2 ¥,"-10 Locknut

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM & LINKAGE ASSEMBLY — FIXED RAILS

(Built 10-05 thru 6-08)

WALTCD viFT corp.

WDLUSBG

<5

ITEM | PART NUMBER | QTY DESCRIPTION
1 31711200 1 36" x 80" Deck Assy
31711210 1 42" x 80" Deck Assy
31711250 1 36" x 86" Deck Assy
31711260 1 42" x 86" Deck Assy
2 31258001 1 Rear Guard Rail Assy (Curb Side) (80")
32258001 1 Rear Guard Rail Assy (Curb Side) (86")
3 75089361 4 Chain Hook
4 75089541 10 1/4" Dia. x 1-7/8" Coiled Pin
5 31757036 2 Side Rail Assy (36")
31757042 2 Side Rail Assy (42")
6 75088061 12 1" S.A.E. Washer
7 75086215 6 1/4"-20 x 2-1/2" Hex Bolt (Grade 8)
8 85803550 6 Linkage Retainer Collar
9 75085161 6 1/4"-20 Locknut (Grade 8)
10 31258051 1 Rear Guard Rail Assy (Street Side) (80")
32258051 1 Rear Guard Rail Assy (Street Side) (86")
11 75089349 2 5/16” Cold Shut
12 36458342 2 Plated Chain
13 10370800 4 Pin
14 31214701 2 Bar Ramp Pivot
15 31214001 1 Ramp Assy
16 31755001 1 Platform Support Linkage Assy
(Curb Side)
17 31755051 1 Platform Support Linkage Assy
(Street Side)
18 99533809 2 Hand Guard
19 75088051 4 Y4" Washer
20 75086854 4 Y4"-20 x 5/8” Self Tapping Screw

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

E.O.
REV.

8-1-09
6251
01

PM-816



PLATFORM & LINKAGE ASSEMBLY — FOLD DOWN RAILS
(Built 10-05 thru 6-08)

WALTCD viFT corp.

WDLUSBG SERIES

<

ITEM | PART NUMBER | QTY DESCRIPTION
1 31711300 1 36" x 80" Deck Assy
31711310 1 42" x 80" Deck Assy
31711350 1 36" x 86" Deck Assy
31711360 1 42" x 86" Deck Assy
2 31256501 1 Inner Guard Rail Assy (Curb Side)(80")
32256501 1 Inner Guard Rail Assy (Curb Side)(86")
3 75089361 4 Chain Hook
4 75089541 14 1/4" Dia. x 1-7/8" Coiled Pin
5 31757036 2 Side Rail Assy (36")
31757042 2 Side Rail Assy (42")
6 75088061 16 1" S.A.E. Washer
7 75086215 6 1/4"-20 x 2-1/2" Hex Bolt (Grade 8)
8 85803550 6 Linkage Retainer Collar
9 75085161 6 1/4"-20 Locknut (Grade 8)
10 31257501 1 Outer Guard Rail Assy (Curb Side)
11 75089349 2 5/16” Cold Shut
12 36458342 2 Plated Chain
13 10370800 6 Pin
14 31214701 2 Bar Ramp Pivot
15 31214001 1 Ramp Assy
16 31256551 1 Inner Guard Rail Assy (Street Side)(80")
32256551 1 Inner Guard Rail Assy (Street Side)(86")
17 31257551 1 Outer Guard Rail Assy (Street Side)
18 75089557 2 1/4" Dia. x 1-1/2" Coiled Pin
19 75089756 2 Compression Spring
20 36459501 2 Guard Rail Latch Housing
21 36458501 2 Guard Rail Latch Handle Assy
22 31755001 1 Platform Support Linkage Assy (Curb
Side)
23 31755051 1 Platform Support Linkage Assy (Street
Side)
24 99533809 2 Hand Guard
25 75088051 4 Y4" Washer
26 75086854 4 ¥,"-20 x 5/8” Self Tapping Screw

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

E.O.
REV.

8-1-09
6251
01

PM-817



WDLBG Value Line PLATFORM / RUNNERS (BOTTLED GAS)
(Built from 3-08 thru 2-09)

RAIL SPRING

3 LINK SUPPORT LINKAGE

Common Features

Retention cage

Ramp (16 x 45)

Chain support

Rail spring & "dog leg" rails on fold down retention

Not available with Bottom Stops or Store Below Options

¢ & © o o

RUNNERS PLATFORMS & LINKAGE
PM-753 PM-754
Built from 3-08 thru 2-09 Built from 3-08 thru 2-09
Rev. 01 8-10

Click here for a list of liftgate serial numbers, organized by approximate ship dates

© 2009 Waltco Lift Corp. All rights reserved



“H” FRAME & RUNNER ASSEMBLY

(Built from 3-08 thru 2-09)

*NOTE:

These are special high
grade nuts and bolts and
must be purchased from
Waltco.

WALTCO LiFT corp. RVISEDE et
WDLBG VALUE LINE SERIES REV. 02
PM-753
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31320002 1 96" Main Frame Assembly 31 75086007 2 1/4"-20 x 1-1/4" Hex Bolt (Grade 2)
32320002 1 102" Main Frame Assembly 32 31436801 1 Rubber Pad Deck Stop
2 32365001 1 102" Equalizer Beam 33 31434601 1 Angle Deck Stop
31365001 1 96" Equalizer Beam 34 10010167 ® 4 1-1/8" O.D. x 1" I.D. x 1" Ig.Bearing
3 31230001 1 Curb Side Runner Assy (Bottled Gas) 35 75085161 2 1/4"-20 Nylon Locknut
4 31230051 1 Driver Side Runner Assy (Bottled Gas) 36 37438902 1 Extension Spring
5 85803328 2 Upper Runner Wear Pad 37 75088264 ° 8 Washer Bronze
6 85803340 6 Side Runner Wear Pad 38 31437151 1 Torsion Spring Platform Opening Street
7 85803339 4 | Wear Pad Mounting Channel Side
8 31439001 4 Roller Pin Assembly 39 31437101 1 Torsion Spring Platform Opening Curb
9 40439000 ° 4 Roller Assembly (includes Bearings) - Side :
10 40439500 P 1 Curb Side Transit Latch Assembly 40 10010165 - 2 2-1/2" 0.D. x 2-1/4" 1.D. x 2" Lg. Bearing
(1 Pc. Platform) 41 10010166 2 | 1-1/2" O.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing
11 85803238 1 | Curb Side Transit Latch Link 42 75089361 2 | Chain Hook
12 85803235 1 | Transit Latch Arm 43 75088060 4 | Flat Washer- 1/4” 1.D. x 3/4” O.D.
13 31451001 © 1 | Curb Side Outer Hub Assembly *44 75087500 6 | 3/4"-10x 2" Ig. Carriage Bolt (Grade 5)
14 31451102 © 1 | Curb Side Inner Closer Hub Assembly *45 75085199 6 | 3/4"-10 Locknut (Grade 5)
15 31451301 © 1 | Driver Side Hub Assembly 46 10010140 8 |1"IDx1-1/4"OD x 1" Ig. Bearing
16 31411201 *° 2 | Deck Pivot Pin
1 31337501 1 glgrt?o?rlr?e Roller Guard Plate 1 Pc. ’; Included !n Deck_ Pin Replacement }_<it 80000914.
: - Included in Bearing Replacement Kit 80000945.
85803481 1 Driver Side Roller Guard Plate 1 Pc. ©Included in Hub replacement Kit 80000955,
Platform ® Included in Single Roller Kit 80000896 and Four
*18 75085198 4 3/4"-16 Locknut (Grade 5) Roller Kit (Complete liftgate) 80000897
19 75088058 10 Flat Washer- 3/4" |.D. x 2" O.D.
*20 75086193 4 3/4"-16 x 2" Hex Head Bolt (Grade 5)
21 75086862 8 1/4"-20 x 1/2" Self Tapping Screw
22 75086055 °° 12 | 3/8"-16 x 3/4" Hex Head Screw
23 75088081 °° 12 | 3/8" Lock Washer
*24 85803465 “°° 2 | 1/2"-13 x 1-3/4" Socket Head Screw
(Grade 8)
*25 75086232 2 3/4"-10 x 1-1/4" Hex Head Bolt (Grade 8)
26 75088087 © 2 | 3/4" Lock Washer
*27 85803237 ° 2 3/8"-16 x 1-1/2" Socket Head Cap Screw
(Grade 5)
28 75084053 © 2 3/32" x 1" Cotter Pin
29 75088051 ° 2 Flat Washer- 1/4" 1.D. x 5/8”" O.D.
30 75086854 8 1/4"-20 x 5/8" Self Tapping Rd. Head
Screw

© 2009 Waltco Lift Corp. All rights reserved




PLATFORM & LINKAGE ASSEMBLY — FOLD DOWN RAILS
(Built 3-08 thru 2-09)

WALTCD viFT corp.

WDLBG Value Line

ITEM | PART NUMBER | QTY DESCRIPTION
1 31211038 1 36" x 80" Deck Assy
31211048 1 42" x 80" Deck Assy
32211038 1 36" x 86" Deck Assy
32211048 1 42" x 86" Deck Assy
2 31256501 1 Inner Guard Rail Assy (Curb Side)(80")
32256501 1 Inner Guard Rail Assy (Curb Side)(86")
3 75089361 4 Chain Hook
4 75089541 18 1/4" Dia. x 1-7/8" Coiled Pin
5 31257036 2 Side Rail Assy (36")
31257042 2 Side Rail Assy (42")
6 75088061 20 1" S.A.E. Washer
7 75086215 2 1/4"-20 x 2-1/2" Hex Bolt (Grade 8)
8 85803550 2 Linkage Retainer Collar
9 75085161 2 1/4"-20 Locknut (Grade 8)
10 31257501 1 Outer Guard Rail Assy (Curb Side)
11 75089349 2 5/16” Cold Shut
12 36458342 2 Plated Chain
13 10370800 6 Pin
14 31214701 2 Bar Ramp Pivot
15 31214001 1 Ramp Assy
16 31256551 1 Inner Guard Rail Assy (Street Side)(80")
32256551 1 Inner Guard Rail Assy (Street Side)(86")
17 31257551 1 Outer Guard Rail Assy (Street Side)
18 75089557 2 1/4" Dia. x 1-1/2" Coiled Pin
19 75089756 2 Compression Spring
20 36459501 2 Guard Rail Latch Housing
21 36458501 2 Guard Rail Latch Handle Assy
22 31255001 1 Platform Support Linkage Assy (Curb
Side)
23 31255051 1 Platform Support Linkage Assy (Street
Side)

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

4-4-08
60118
01

PM-754



WDLBG (2009) PLATFORM / RUNNERS (BOTTLED GAS)
(Built from 1-09 thru 4-09)

RAIL SPRING

Common Features

e Retention cage
e Ramp (16 x 45)
e Chain support
¢ Rail spring & "dog leg" rails on fold down retention
¢ Not available with Bottom Stops or Store Below Options
RUNNERS PLATFORMS & LINKAGE
PM-814 PM-776
Built from 1-09 thru 4-09 Built from 1-09 thru 4-09

Rev. 01 8-10

Click here for a list of liftgate serial numbers, organized by approximate ship dates

© 2009 Waltco Lift Corp. All rights reserved



“H” FRAME & RUNNER ASSEMBLY

(Built 1-09 thru 2-09)

*NOTE:

These are special high

grade nuts and bolts and
must be purchased from

Waltco.

WALTCD viFT corp.

WDLBG (2009)

ITEM | PART NUMBER | QTY DESCRIPTION
1 40420000-1 1 96" Main Frame Assembly
40420000-2 1 102" Main Frame Assembly
2 31365001 1 96" Equalizer Beam
32365001 1 102" Equalizer Beam
3 40235000 1 Curb Side Runner Assy (WDLBG)
4 40235050 1 Driver Side Runner Assembly (WDLBG)
5 40439900 © 4 Wear Pad Bracket Sub-Assembly
6 85803340 4 Side Runner Wear Pad
7 40439700 8 Seal, Roller
8 40439000 ° 4 Roller Pin Assembly
9 40439500 ° 4 Roller Assembly (includes Bearings &
Seals)
10 31451001 © 1 Curb Side Outer Hub Assembly
11 31451102 © 1 Curb Side Inner Closer Hub Assembly
12 31451301 © 1 | Driver Side Hub Assembly
13 31411201 *° 2 | Deck Pivot Pin
*14 75087500 6 3/47-10 x 2" |g. Carriage Bolt, Grade 5
*15 75085199 10 3/4"-10 Locknut (Grade 5)
16 75088058 6 Flat Washer- 3/4" 1.D. x 2" O.D.
17 40433850 1 Deck Fold Stop, DS
18 40433800 1 Deck Fold Stop, CS
*19 75086182 6 3/4"-16 x 2" Hex Head Bolt (Grade 5)
20 7500087-2 18 Button Head Socket Cap Screw, %42"-20 X
3/8”
21 75086055 °° | 12 | 3/8"-16 x 3/4" Hex Head Screw
22 75088081 °° | 12 | 3/8" Lock Washer
*23 85803465 "°° 2 | 1/2"-13 x 1-3/4" Socket Head Screw
(Grade 8)
24 75088087 © 2 3/4" Lock Washer
25 10010140 8 1" 1D x 1-1/4” OD x 1" Ig. Bearing
26 75088264 ° 8 Washer Bronze
27 10010165 ¢ 2 | 2-1/2" O.D. x 2-1/4" 1.D. x 2" Lg. Bearing
28 10010166 "¢ 2 | 1-1/2" O.D. x 1-1/4" 1.D. x 5/8" Lg. Bearing
29 40337500 1 Curb Side Roller Guard Plate 1 Pc.
Platform
85803481 1 Driver Side Roller Guard Plate 1 Pc.
Platform
30 40437100 1 Inside Switch Cover Plate
31 40427100 1 Outer Switch Cover Plate
32 3190238 5 Switch Cover Grommet

’A..v

REVISED:
E.O.
REV.

" Included in deck Pin Replacement Kit 80000914.

® Included in Bearing Replacement Kit 80001241.

©Included in Hub Replacement Kit 80000955.

® Included in Single Roller Kit 80000896 and Four
Roller Kit (Complete liftgate) 80000897

®Included in Wear Pad Replacement Kit 80001244,

© 2009 Waltco Lift Corp. All rights reserved

8-1-09
6251
01

PM-814



PLATFORM & LINKAGE ASSEMBLY — FOLD DOWN RAILS
(Built 1-09 thru 4-09)

WALTCD viFT corp.

WDLBG (2009)

ITEM | PART NUMBER | QTY DESCRIPTION
1 40111030-1 1 36" x 80" Deck Assy
40111030-2 1 42" x 80" Deck Assy
40111040-1 1 36" x 86" Deck Assy
40111040-2 1 42" x 86" Deck Assy
2 31256501 1 Inner Guard Rail Assy (Curb Side)(80")
32256501 1 Inner Guard Rail Assy (Curb Side)(86")
3 40157500 1 Outer Guard Rail Assy (Curb Side)
4 75089541 16 1/4" Dia. x 1-7/8" Coiled Pin
5 40157036 2 Side Rail Assy (36")
40157042 2 Side Rail Assy (42")
6 75088061 18 1" S.A.E. Washer
7 75086215 4 1/4"-20 x 2-1/2" Hex Bolt (Grade 8)
8 85803550-1 4 Linkage Retainer Collar
9 75085161 4 1/4"-20 Locknut (Grade 8)
10 40154800 2 Linkage Plate
11 40155000 2 Platform Support Linkage Assy
12 85803456 2 Double Clevis (Includes clevis pins &
cotter pins)
13 10370800 6 Pin
14 31214701 2 Bar Ramp Pivot
15 31214001 1 Ramp Assy
16 31256551 1 Inner Guard Rail Assy (Street Side)(80")
32256551 1 Inner Guard Rail Assy (Street Side)(86")
17 40157550 1 Outer Guard Rail Assy (Street Side)
18 75089557 2 1/4" Dia. x 1-1/2" Coiled Pin
19 75089756 2 Compression Spring
20 36459501 2 Guard Rail Latch Housing
21 36458501 2 Guard Rail Latch Handle Assy
22 75089305 4 Grease Fitting

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

1-30-09

6095E
01

PM-776



WDL & WDL RM HYDRAULICS & CONTROLS
(Built thru 10-05)

Common Features
e Power up/Gravity down (standard)
e Power up/Power down (Special — contact Engineering for assistance)
e Cylinder closing
e Controls on Curb Side

WDL Series — Push Button WDL RM Series — Super WDL RM Series — Super
control Switch control. Pump is in Switch control. Pump is in
Built thru 10-98 an enclosure with a hinged an enclosure with a
front door removable cover
If Built prior to 3-95 Built from 10-98 thru 1-01 Built from 1-01 thru 10-05

see Note 2 below

Liftgate Hydraulic and Single Liftgate Hydraulic and Single Liftgate Hydraulic and Electrical
Pump Hydraulic Layout Pump Hydraulic Layout Layout

PM-350 PM-478 PM-532 (Built 1-01 thru 4-04)
Single Pump w/ Hand Pump Single Pump w/ Hand Pump PM-532A (Built 4-04 thru 10-05)
Hydrg:/:l_%gjyout Hydrs:/:ljlégyout Single Pump and Single Pump

w/ Hand Pump Hydraulic and

Dual Pump Hydraulic Layout Dual Pump Hydraulic Layout PM 534Ii|\ecér|_cl?lngi/?;]Jt 7.04
PM-383 PM-479 ; (Built 1-01 thru 7-04)

PM-534 (Built 7-04 thru 4-05)

Electrical Layout Electrical Layout _
PM-351 PM-481 PM-534B (Built 4-05 thru 6-05)
PM-534C (Built 6-05 thru 10-05)
Dual Pump Hydraulic and
Electrical Layout

PM-535A (Built 1-01 thru 7-04)

PM-535 (Built 7-04 thu 6-05)
PM-535B (Built 6-05 thru 10-05)

80101035 Rev. 04 8/10
NOTES:

1. We have built several different SP pump enclosures over the years for different customers. When ordering
enclosure parts (Doors, latches etc) it is important to have the customer measure the overall size of his
current enclosure to be sure you get the correct parts.

2. Referto Tech Tip TT970015 when customer wants to order a closer cylinder for liftgates built prior to
4/1/95.

Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved



LIFTGATE & SINGLE PUMP HYDRAULIC LAYOUT

(Built thru 10-98)

A CAUTION

Do not run the hydraulic
hoses in or near the
vehicle exhaust system.

DRIVER SIDE

NOTE:

CURB SIDE

\ @%
(&)
)

\
V)

Do not connect hose to the lift
cylinder until the system has
been bled and all air is out of
the system.

*NOTE:

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO REVISED: 8-1-09
TRUCK EQUIPMENT CO. ES\/ (2251
WDL SERIES PM-350
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 32680050 * 2 Lift Cylinder 30 85803395 1 Spring Guard Bushing
2 85803345 * 2 Upper Lift Cylinder Pin 31 85803470 3 1-3/4" Dia. Hose Clamp
3 85803343 * 3 Cylinder Pin 32 85803819 1 Spring Guard
4 75089315 3 Breather 33 75086055 * 9 3/8"-16 x 3/4" Hex Head Screw
5 32480011 ° 1 Closer Cylinder 34 75088081 * 5 3/8" Lock Washer
*6 75086236 1 Lower Closer Cylinder Bolt(Special 5/8"- 35 75085005 2 3/8"-16 Serrated Hex Nut
18UNF x 2-1/2" Lg. Grade 8) 36 75086012 2 | 1/4"-20 x 2-1/2" Hex Head Screw
*7 75085183 1 5/8"-18 Lock Nut(Grade 8) 37 75088051 2 1/4" Plain Washer
8 85803810 1 | Flow Divider Valve 38 75085175 2 | 1/4"-20 Hex Locknut
9 70400975 1 | Hydraulic Pump Unit - Single Pump 39 70400858 1 | Motor/Solenoid Assembly
10 70189860 2 | Adjustable Flow Control Valve 40 85803901 1 | Hydraulic Enclosure Assembly Complete
11 85803806 2 | Pressure Compensated Flow Control 41 85803910 1 | Hydraulic Enclosure Door (with Hinges)
Valve 42 80001065 1 | Solenoid Kit
12 85803813 2 | Fluid Line Assembly 43 70092503 2 | Solenoid Valve, 2 way, 2 pos, w/ Coil
13 75082614 2 | 14" NPT x 1/4" NPT Male Pipe Nipple 44 70092501 1 | Solenoid Valve, 3 way, 2 pos, w/ Coil
15 85803804 2 1/4" NPT x 1/4" Tube Adapter 45 70402303 3 Coil, 10V, 25W
16 85803812 2 1/4" x 3/8" NPT x 3/8" Tube x 115" Lg.
Hose Assembly
17 75083069 1 3/8" x 3/8" NPT x 3/8" NPT x 65" Lg. Hose
Assembly (Truck Kit only)
75083078 2 3/8" x 3/8" NPT x 3/8" NPT x 372" Lg.
Hose Assembly (Trailer Kit only) " Included in Lift Cylinder Replacement Kit 80000941 (One cylinder per kit)
18 75083079 1 3/8" x 3/8" NPT x 3/8" NPT x 135" Lg. B
Hose Assembly (Truck Kit only) Closure hub kit must be purchased when ordering hubs or closure cylinder
19 85803917 1 | Hose and Cable Assembly (Hose Sold as on gates built before 4/1/95. Part # 80000654.
Assembly Only) Refer to Tech Tip TT970015 for more information.
20 75083076 1 1/4" x 1/4" NPT x 1/4" NPT x 76" Lg. Hose
Assembly (Truck Kit only)
75083077 1 1/4" NPT x 1/4" NPT x 372" Lg. Hose
Assembly (Trailer Kit Only)
21 75083055 1 3/8" x 3/8" NPT x 3/8" NPT x 22" Lg. Hose * NOTE
Assembly
22 75082922 2 | 3/8" NPT Female Swivel Adapter These are special high grade
23 75083036 4 | 3/8" NPT 90° Swivel Elbow nuts and bolts and must be
24 85803439 1 | 2-1/8" ID Rubber Grommet purchased from Waltco.
25 75082912 1 1/4" NPT Straight Swivel Adapter
26 75082921 1 1/4" NPT Female Swivel Adapter
27 75083031 1 1/4" NPT 90° Swivel Elbow
28 75082611 2 1/4" NPT 90° Male Elbow
29 85803469 2 3" Dia. Hose Clamp

© 2009 Waltco Lift Corp. All rights reserved



SINGLE PUMP w/ HAND PUMP HYDRAULIC LAYOUT
(Built thru 10-98)

WALTco REVISED: 8-1-09
TRUCK EQUIPMENT CO. EEOV 2551
WDL SERIES PM-384
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 70400975 1 Hydraulic Pump Unit 30 70402303 3 Coll, 10V, 25W
2 75083036 9 3/8" NPT 90° Swivel Elbow
3 75083055 3 3/8" x 3/8" NPT x 3/8" NPT x 22" Lg. Hose
Assembly
4 99082005 1 Hand Pump
5 85803810 1 Flow Divider Valve
6 75082859 1 3/8" NPT Female Tee (Male on Side)
7 75083067 1 3/8" x 3/8" NPT x 3/8" NPT x 30" Lg. Hose
Assembly
8 70189846 2 3/8" NPT Check Valve
9 75082613 2 3/8" NPT Male Nipple
10 75082860 1 3/8" NPT Female Tee
11 75082611 2 1/4" NPT Male Elbow
12 70189860 2 Adjustable Flow Control Valve
13 75083031 1 1/4" NPT 90° Swivel Elbow
14 75082858 1 1/4" NPT Female Tee (Male on Side)
15 75082614 1 1/4" NPT Male Nipple
16 75082908 1 3/8" NPT Male x 1/4" NPT Female
Bushing
17 75085175 2 1/4"-20 Hex Nut
18 75088051 2 1/4" Flat Washer
19 75086012 2 1/4"-20 x 2-1/2" Hex Head Screw
20 75083076 1 1/4" x 1/4" NPT x 1/4" NPT x 76" Lg. Hose
Assembly (Truck Kit Only)
75083077 1 1/4" x 1/4" NPT x 1/4" NPT x 372" Lg.
Hose Assembly (Trailer Kit Only)
21 75083069 1 3/8" x 3/8" NPT x 3/8" NPT x 65" Lg. Hose
Assembly (Truck Kit Only)
75083078 2 3/8" x 3/8" NPT x 3/8" NPT x 372" Lg.
Hose Assembly (Trailer Kit Only)
22 75083079 1 3/8" x 3/8" NPT x 3/8" NPT x 135" Lg.
Hose Assembly (Truck Kit Only)
23 85803439 1 2-1/8" 1.D. Rubber Grommet
24 70400858 1 Motor/Solenoid Assembly
25 85803901 1 Hydraulic Enclosure Assembly Complete
26 85803910 1 Hydraulic Enclosure Door (with Hinges)
27 80001065 1 Solenoid Kit
28 70092501 1 Solenoid Valve, 3 way, 2 pos, w/ Coil
29 70092503 2 Solenoid Valve, 2 way, 2 pos, w/ Coil

© 2009 Waltco Lift Corp. All rights reserved



DUAL PUMP HYDRAULIC LAYOUT
(Built thru 10-98)

PRIMARY
FPUMP

WALTco REVISED: 8-1-09
TRUCK EQUIPMENT CO. EEOV g§51
WDL SERIES PM-383
ITEM | PART NUMBER | QTY DESCRIPTION
1 70401000 1 Dual Pump Hydraulic Unit
2 75083036 6 3/8" NPT 90° Swivel Elbow
3 75082611 4 1/4" NPT 90° Male Elbow
4 70189860 4 Adjustable Flow Control Valve
5 75082858 1 1/4" NPT Female Tee (Male on Side)
6 85803810 1 Flow Divider Valve
7 75086055 4 3/8"-16 x 3/4" Hex Head Bolt
8 75083054 1 3/8" x 3/8" NPT x 3/8" NPT x 14" Lg. Hose
Assembly
9 75083066 1 1/4" x 1/4" NPT x 1/4" NPT x 19" Lg. Hose
Assembly
10 75082859 1 3/8" NPT Female Tee (Male on Side)
11 75083031 2 1/4" NPT 90° Swivel Elbow
12 75083076 1 1/4" x 1/4" NPT x 1/4" NPT x 76" Lg. Hose
Assembly (Truck Kit Only)
75083077 1 1/4" x 1/4" NPT x 1/4" NPT x 372" Lg.
Hose Assembly (Trailer Kit Only)
13 75083055 1 3/8" x 3/8" NPT x 3/8" NPT x 22" Lg. Hose
Assembly
14 75085175 2 1/4"-20 Hex Lock Nut
15 75088051 2 1/4" Flat Washer
16 75086012 2 1/4"-20 x 2-1/2" Hex Head Screw
17 85803439 1 2-1/8" 1.D. Rubber Grommet
18 75083069 1 3/8" x 3/8" NPT x 3/8" NPT x 65" Lg. Hose
Assembly (Truck Kit Only)
75083078 2 3/8" x 3/8" NPT x 3/8" NPT x 372" Lg.
Hose Assembly (Trailer Kit Only)
19 75083079 1 3/8" x 3/8" NPT x 3/8" NPT x 135" Lg.
Hose Assembly (Truck Kit Only)
20 70400858 2 Motor/Solenoid Assembly
21 85803901 1 Hydraulic Enclosure Assembly Complete
22 85803910 1 Hydraulic Enclosure Door (with Hinges)
23 80001065 2 Solenoid Kit
24 70092503 4 Solenoid Valve, 2 way, 2 pos, w/ Coil
25 70092501 2 Solenoid Valve, 3 way, 2 pos, w/ Coil
26 70402303 6 Coil, 10V, 25W

© 2009 Waltco Lift Corp. All rights reserved



ELECTRICAL LAYOUT
(Built thru 10-98)

A\ CAUTION

Do not run the hydraulic
hoses in or near the
vehicle exhaust system.

WALTCO
TRUCK EQUIPMENT CO.

WDL SERIES

CURB SIDE RUNNER

ITEM | PART NUMBER | QTY DESCRIPTION
1 31491801 1 Motor Wiring Harness w/ Relay Socket &
Fuse Holder
2 85803921 1 Relay 12 Volt/30 Amp
3 85803919 1 Control Wiring Harness
4 85803946 1 Control Harness Extension (Trailer Kit
Only)
5 75089782 1 Key Switch w/ Jam Nut
6 75000030 1 “O” Ring
7 75089769 1 Rubber Key Switch Cap
8 75089783 1 Switch Key
9 75089805 ° 5 Push Button Switch w/ Jam Nut
10 75000520 ° 10 Seal Ring
11 75089768 5 Rubber Push Button Switch Cap
12 85803923 1 Switch Box Cover
13 75086852 ° 3 # 8-32 X 3/8" Self Tapping Screw
14 37475103 1 Dielectric Insulation
15 75085175 ° 1 1/4"-20 Hex Nut
16 85803913 ° 1 Jumper Wire Assembly
17 85803917 * 1 Hose and Cable Assembly
18 85803395 1 Spring Guard Bushing
19 85803470 2 1-3/4" Hose Clamp
20 75083043 1 5/16" Hose Clamp
21 75088081 1 3/8" Lock Washer
22 75086055 1 3/8"-16 x 3/4" Hex Hd Screw
23 75088079 ° 1 1/4" Lock Washer
24 85803468 1 Switch Mounting Plate
25 85803467 ° 1 Gasket Switch Cover
26 80000581 5 Switch Kit (Includes ltems 9 thru 11)
27 80000570 1 Switch Box Kit (Includes Items 28 & 29)
28 37474303 1 Switch Box Mount Bracket
29 85803922 1 Switch Mount Bracket
30 37474101 1 Control Wire Tube

A Included in Replacement Assembly 85803917. Not sold separately.
B Included in Push Button Switch Replacement Kit 80000953.

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

E.O.
REV.

09/28/01

4585
09

PM-351



LIFTGATE & SINGLE PUMP HYDRAULIC LAYOUT

(Built 10-98 thru 1-01)

A CAUTION

Do not run the hydraulic
hoses in or near the
vehicle exhaust system.

¢

D

-

RIVER SIDE

CURB SIDE

®® é@g/

NOTE DIRECTION
UF ARROWS
UON VALVES

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

WALTCO FEQ%VISED: 2215;)9
TRUCK EQUIPMENT CO. REV. 10
WDL RM SERIES PM-478
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 32680051 * 2 Lift Cylinder 34 75083044 2 Hose Clamp Insulated 1/2" I.D.
2 31470501 * 2 Upper Lift Cylinder Pin 35 31493501 1 Spring Guard
3 31471501 *® 3 Cylinder Pin 36 75083076 1 1/4" x 1/4" NPT x 1/4" NPT x 76" Lg. Hose
4 75082877 2 | 1/4" NPT x 1/4" Compression 90° Elbow Assembly (Truck Kit only)
5 32480012 B 1 Closer Cylinder 75083077 1 1/4" NF;)':' X 1/4j'I NPT x 3|72" Lg. Hose
*6 75086236 ° 1 | Lower Closer Cylinder Bolt (Special 5/8"- - 083069 . :/sgsemyg ([-\|r|r3a‘|l'er;|>,</g OI\TP)ZI)' Lot
18UNF x 2-1/2" Lg. Grade 8) " x 3/8" x 3/8" X 65" Lg. Hose
o 75085183 ° L} 2/8"18 Lock Nut (Grade 8) 75083078 2 /;Zss"e? 3b/g'(;§Tc i ZI/;OT\?QT x 372" Lg
8 85803810 1 Flow Divider Valve )
W “.” v . . Hose Assembly (Trailer Kit only)
9 70400975 1 Hydraulic Pump Unit - Single Pump
- 38 75082611 2 1/4" NPT 90° Male Elbow
10 70189860 2 Adjustable Flow Control Valve - .
11 85803806 2 Pressure Compensated Flow Control 39 75083031 1 1/4" NPT 90° Swivel Elbow
40 75083036 4 3/8" NPT 90° Swivel Elbow
Valve
12 31493301 2 Fluid Line Assembly 41 75082878 1 i‘/j,a l\tlePrT Male x 1/4" Compression
13 75082614 2 1/4" NPT x 1/4" NPT Male Pipe Nipple 42 20400858 1 MothJ)r/SoIenoid Assembly
14 75086055 * 9 | 3/8"-16 x 3/4" Hex Head Screw 43 75082908 1 | 3/8" NPT Male x 1/4" NPT Female
15 75088081 *° 5 | 3/8" Lock Washer Bushing
16 31493601 2 Bleeder Screw w/ Seal Washer 44 75086012 2 1/4"-20 x 2-1/2" Hex Head Screw
17 75086062 4 1/4"-20 x 3/4" Lg. Hex Bolt (Grade 5) 45 75088051 2 1/4" Plain Washer
18 75082881 2 Hose Clamp Insulated 3/8" I.D. 46 85803439 1 2.1/8" ID Rubber Grommet
19 75083092 2 hlgsgiéiemz?;x 3/8" Tube x 89-5/8" Lg. 47 75089315 1 Breather
20 75082879 2 | Hose Clamp Insulated 1/4" 1.D. 48 75083055 1 ifse):fb/ﬁ/ NPT x 3/8" NPT x 22" Lg. Hose
21 75085161 6 | 1/4°-20 Hex Locknut o 49 75085005 2 | 3/8"-16 Serrated Hex Nut
22 75082874 5 Brass Insert (For Compression Fittings) 50 75082880 2 Hose Clamp Insulated 5/16" 1.D
23 75082873 * 5 Delrin Sleeve (For Compression Fittings) 51 32481712 1 3/4"O.D. x 5/8" 1.D. x 1-1/4" Lg. Bearing
24 31493101 ° 2 | 1/4"0.D. x 192" Lg. Nylon Tubing 5o 85803469 2 | 3" Dia. Hose Clamp
25 85803804 2 | /4" NPT x 1/4" Tube Adapter 53 70092501 1 | Solenoid Valve, 3 way, 2 pos, w/ Coil
26 75082916 2 1/4" NPT Male x 3/8" NPT Male Swivel 54 70092503 2 Solenoid Valve, 2 way, 2 pos, w/ Coil
Adapter : ’ : :
27 25082861 3 1/4"pNPT Fernale Tee 55 85803901 1 Hydraulic Enclosure Assembly Complete
28 75089559 6 1/4" NPT Plug 56 85803910 1 Hydraulic Enclosure Door (with Hinges)
29 75082912 2 | 14" NPT Male x 1/4" NPT Male Swivel 2; iggg;ggg ; ig'ifnloc;‘\j/ K2It5W
30 75083079 1 3/8" x 3/8" NPT x 3/8" NPT x 135" Lg. - .
Hose Assembly (Truck Kit only)
31 82021039 1 1/4" OD x 14 ft. Nylon Tubing (for Trucks)
82021039 1 | 1/4°OD x 36 ft. Nylon Tubing(for Trailers) A Included in Lift Cylinder Replacement Kit 80000942.
32 75082876 1 | 1/4" Compression Tee ® Included in Lift Cylinder Replacement Kit 80000944,
33 75083093 1 1/4" x 1/4" NPT x 1/4" NPT x 170" Lg.
Hose Assembly

© 2009 Waltco Lift Corp. All rights reserved




SINGLE PUMP w/ HAND PUMP HYDRAULIC LAYOUT
(Built 10-98 thru 1-01)

N

|
&
(8)

NOTE DIRECTION OF
ARROWS ON VALVES

WALTco EEOVISED: 22155)9
TRUCK EQUIPMENT CO. REV. 10
WDL RM SERIES PM-480
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 70400975 1 Hydraulic Pump Unit 27 75082874 1 Brass Insert (Compression Fittings)
2 75083036 9 | 3/8" NPT 90° Swivel Elbow 28 75082873 1 | Delrin Sleeve
3 75083055 3 | 3/8" x 3/8" NPT x 3/8" NPT x 22" Lg. Hose 29 75082908 1 | 3/8" NPT Male x 1/4" NPT Female
Assembly Bushing
4 70401150 1 Hand Pump w/ Handle 30 70092501 1 Solenoid Valve, 3 way, 2 pos, w/ Coll
5 85803810 1 Flow Divider Valve 31 70092517 2 Solenoid Valve, 2 way, 2 pos, w/ Coil &
6 75082859 1 | 3/8" NPT Female Tee (Male on Side) Manual Qverride
7 75083067 1 3/8" x 3/8" NPT x 3/8" NPT x 30" Lg. Hose 32 85803901 1 Hydraulic Enclosure Assembly Complete
Assembly 33 85803910 1 Hydraulic Enclosure Door (with Hinges)
8 70189846 2 | 3/8" NPT Check Valve 34 80001065 1 | Solenoid Kit
9 75082613 2 | 3/8" NPT Male Nipple 35 70402303 3 | Coil, 10V, 25W
10 75082860 1 | 3/8" NPT Female Tee
11 75082611 2 1/4" NPT Male Elbow
12 70189860 2 Adjustable Flow Control Valve
13 75083031 1 1/4" NPT 90° Swivel Elbow
14 75082858 1 1/4" NPT Female Tee (Male on Side)
15 75082614 1 1/4" NPT Male Nipple
16 75082908 1 3/8" NPT Male x 1/4" NPT Female
Bushing
17 75085161 2 1/4"-20 Hex Nut
18 75088051 2 1/4" Flat Washer
19 75086012 2 1/4"-20 x 2-1/2" Hex Head Screw
20 75083076 1 1/4" x 1/4" NPT x 1/4" NPT x 76" Lg. Hose
Assembly (Truck Kit Only)
75083077 1 1/4" x 1/4" NPT x 1/4" NPT x 372" Lg.
Hose Assembly (Trailer Kit Only)
21 75083069 1 3/8" x 3/8" NPT x 3/8" NPT x 65" Lg. Hose
Assembly (Truck Kit Only)
75083078 2 3/8" x 3/8" NPT x 3/8" NPT x 372" Lg.
Hose Assembly (Trailer Kit Only)
22 75083079 1 3/8" x 3/8" NPT x 3/8" NPT x 135" Lg.
Hose Assembly (Truck Kit Only)
23 85803439 1 2-1/8" 1.D. Rubber Grommet
24 70400854 1 Motor/Solenoid Assembly
25 82021039 1 1/4" O.D. x 14 ft. Nylon Tubing (for
Trucks)
82021039 1 1/4" O.D. x 36 ft. Nylon Tubing (for
Trailers)
26 75082878 1 1/4" NPT x 1/4" Compression Adapter

© 2009 Waltco Lift Corp. All rights reserved



DUAL PUMP HYDRAULIC LAYOUT
(Built 10-98 thru 1-01)

NOTE DIRECTION
OF ARROWS ON
VALVES

AUXILTIARY
PUMP

NOTE DIRECTION
\—0F ARROWS ON
VALVES

PRIMARY
PUMP
WALTCO D e
TRUCK EQUIPMENT CO. REV. 09
WDL RM SERIES PM-479
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 70401000 1 Dual Pump Hydraulic Unit 26 70092503 4 Solenoid Valve, 2 way, 2 pos, w/ Coil
2 75083036 6 3/8" NPT 90° Swivel Elbow 27 70092501 2 Solenoid Valve, 3 way, 2 pos, w/ Coll
3 75082611 4 1/4" NPT 90° Male Elbow 28 75083016 1 1/4" NPT 45° Swivel Elbow
4 70189860 4 Adjustable Flow Control Valve 29 85803901 1 Hydraulic Enclosure Assembly Complete
5 75082858 1 1/4" NPT Female Tee (Male on Side) 30 85803910 1 Hydraulic Enclosure Door (with Hinges)
6 85803810 1 Flow Divider Valve 31 80001065 1 Solenoid Kit
7 75086055 4 3/8"-16 x 3/4" Hex Head Bolt 32 70402303 6 Coll, 10V, 25W
8 75083054 1 3/8" x 3/8" NPT x 3/8" NPT x 14" Lg. Hose
Assembly
9 75083066 1 1/4" x 1/4" NPT x 1/4" NPT x 19" Lg. Hose
Assembly
10 75082859 1 3/8" NPT Female Tee (Male on Side)
11 75083031 1 1/4" NPT 90° Swivel Elbow
12 75083076 1 1/4" x 1/4" NPT x 1/4" NPT x 76" Lg. Hose
Assembly (Truck Kit Only)
75083077 1 1/4" x 1/4" NPT x 1/4" NPT x 372" Lg.
Hose Assembly (Trailer Kit Only)
13 75083055 1 3/8" x 3/8" NPT x 3/8" NPT x 22" Lg. Hose
Assembly
14 75085161 2 1/4"-20 Hex Lock Nut
15 75088051 2 1/4" Flat Washer
16 75086012 2 1/4"-20 x 2-1/2" Hex Head Screw
17 85803439 1 2-1/8" 1.D. Rubber Grommet
18 75083069 1 3/8" x 3/8" NPT x 3/8" NPT x 65" Lg. Hose
Assembly (Truck Kit Only)
75083078 2 3/8" x 3/8" NPT x 3/8" NPT x 372" Lg.
Hose Assembly (Trailer Kit Only)
19 75083079 1 3/8" x 3/8" NPT x 3/8" NPT x 135" Lg.
Hose Assembly (Truck Kit Only)
20 70400858 2 Motor/Solenoid Assembly
21 75082908 1 3/8" NPT Male x 1/4" NPT Female
Bushing
22 75082878 1 1/4" NPT Male x 1/4" Compression
Adapter
23 75082873 1 Delrin Sleeve (For Compression Fittings)
24 75082874 1 Brass Insert (For Compression Fittings)
25 82021039 1 1/4" O.D. x 14 ft. Nylon Tubing (for
Trucks)
82021039 1 1/4" O.D. x 36 ft. Nylon Tubing (for
Trailers)

© 2009 Waltco Lift Corp. All rights reserved




ELECTRICAL LAYOUT

(Built 10-98 thru 1-01)

A CAUTION

Do not run the hydraulic

hoses in or near the

vehicle exhaust system.

S AMP BLADE TYPE FUSE

WALTCO
TRUCK EQUIPMENT CO.
WDL RM SERIES

“1)5 AMP BLADE TYPE FUSE

SINGLE PUMP

ITEM | PART NUMBER | QTY DESCRIPTION
1 80000425 2 Raise/Lower SuperSwitch™
2 75086860 12 #8-32 x 3/4" Lg. Self Tapping Screw
3 75085161 2 1/4"-20 Nylon Locknut
4 75082880 2 Hose Clamp Insulated 5/16" I.D.
5 75083044 2 Hose Clamp Insulated 1/2" 1.D.
6 75086062 2 1/4"-20 x 3/4" Lg. Hex Bolt (Grade 5)
7 31493501 1 Spring Guard
8 31493402 1 Cable Inside Control
9 75082033 9 16 Ga. Butt Connector (Ten (10) used on
Dual Pump Option)
10 31436101 1 Inside Control Switch Guard
11 80000844 1 Open/Close SuperSwitch™
12 31423101 1 Outside Control Switch Guard
13 31491902 1 Control Wiring Harness
14 31494601 1 Control Harness Extension (Trailer Kit
Only)
15 85803921 1 Relay 12 Volt/30 Amp
16 31491802 1 Motor Wiring Harness w/ Relay Socket &
Fuse Holder (Primary Pump)
17 31491801 1 Motor Wiring Harness w/ Relay Socket &
Fuse Holder (Auxiliary Pump)
18 75082032 1 16 Ga. #10 Hole Ring Connector (Dual
Pump Option Only)
19 75089782 1 Key Switch (Located in side of Enclosure)
20 75000030 1 “O” Ring
21 75089769 1 Rubber Key Switch Cap
22 75089804 1 Selector Switch (Dual Pump Option Only)
23 85803975 1 Auxiliary Push Button Switch Box (Dual
Pump Option Only)
24 31492101 2 Plastic Grommet
25 31491701 1 Key Switch Control Wire (Two (2) used on
Dual Pump Option)
26 75083041 1 Hose Clamp, 7/32" to 5/8” Dia.

© 2009 Waltco Lift Corp. All rights reserved

DUAL PUMP
REVISED: 9-30-05
E.O. 5221G
REV. 09
PM-481



LIFTGATE HYDRAULIC AND ELECTRICAL LAYOUT

(Built 1-01 thru 4-04)

A CAUTION

Do not run the hydraulic hoses
in or near the vehicle exhaust
system.

DRIVER SIDE

*NOTE

These are special high grade
nuts and bolts and must be

purchased from Waltco.

CURB SIDE

WALTco REVISED: 8-1-09
TRUCK EQUIPMENT CO. =0 oact
WDL RM SERIES PM-532
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 32680051 * 2 Lift Cylinder 32 75082876 1 1/4" Compression Tee
2 31470501 * 2 Upper Lift Cylinder Pin 33 75083107 1 9/16"-18 37° Flare Male x 9/16"-18 “O” Ring
3 31471501 *® 3 | Cylinder Pin Male x 170" Lg. Hose Assembly
4 75082877 2 | 14" NPT x 1/4" Compression 90° Elbow 34 75083044 2 | Hose Clamp Insulated 1/2" 1.D.
5 32480012 ® 1 | Closer Cylinder 35 31493501 1 | Spring Guard
*6 75086236 ° 1 | Lower Closer Cylinder Bolt (Special 5/8"- 36 75083103 1 | 9/167-18 37° Flare Female x 9/16"-18 37°
18UNF x 2-1/2" Lg. Grade 8) Flare Female x 1/4” 1.D. x 76" Lg. Hose
i 75085183 ° ! >/8"18 Lock Nut (Grade 8) 75083104 1 g/slsesen;t;ly;r;ck K:i onlyl) 9/16"-18 37
8 80000425 2 Raise/Lower SuperSwitch™ . ° Flare Female x ’
9 80000844 1 Open/Close SupperSWitchT'V' Flare Female X 1/4"-|'D' x 372" Lg. Hose
Assembly (Trailer Kit Only)
10 31491902 1 | Control Wiring Harness 37 75083101 1 | 9/167-18 37° Flare Female x 9/16™-18 37°
11 85803806 2 Pressure Compensated Flow Control Valve Flare Female x 3/8” I.D. x 65" Lg. Hose
12 31493301 2 Fluid Line Assembly Assembly (Truck Kit only)
13 75082614 2 1/4" NPT x 1/4" NPT Male Pipe Nipple 75083102 2 9/16"-18 37° Flare Female x 9/16"-18 37°
14 75086055 “° 9 | 3/8"-16 x 3/4" Hex Head Screw Flare Female x 3/8” I.D. x 372" Lg. Hose
15 75088081 “® 5 | 3/8" Lock Washer Assembly (Trailer Kit only)
16 31493601 > Bleeder Screw w/ Seal Washer 38 31436101 1 Inside Control Switch Guard
17 75086062 4 1/4"-20 x 3/4" Lg. Hex Bolt (Grade 5) 39 31423101 1 Outside Control Switch Guard
18 75082881 2 Hose Clamp Insulated 3/8" |.D. 40 75082033 9 16 G‘fi' Butt Connector
19 75083105 2 | 9/16™-18 0" Ring Male x 9/16°-18 37° Flare 41 31492101 2 | Plastic Grommet
x 1/4" 1.D. Tube x 88-7/8" Lg. Hose 42 31493402 1 Cable Inside Control
Assembly 43 75083041 1 Hose Clamp, 7/32” to 5/8” Dia.
20 75082880 2 Hose Clamp Insulated 5/16" I.D. 44 75086860 12 #8-32 x 3/4" Lg. Self Tapping Screw
21 75085161 4 1/4"-20 Hex Locknut 45 75089315 1 Breather
22 75082874 * 5 Brass Insert (For Compression Fittings) 46 32481712 1 3/4" O.D. x5/8" 1.D. x 1-1/4" Lg. Bearing
23 75082873 * 5 Delrin Sleeve (For Compression Fittings) a7 85803469 2 3" Dia. Hose Clamp
24 31493101 * 2 1/4" O.D. x 192" Lg. Nylon Tubing 48 75082879 2 Hose Clamp Insulated 1/4” 1.D.
25 85803804 2 1/4" NPT x 1/4" Tube Adapter
26 75082871 1 1/47-18 NPT Male x 9/16” 37° Flare Female
Swivel Adapter
27 75082862 3 9/16"-18 UNF SAE Straight Thread Female A Included in Lift Cylinder Replacement Kit 80000942.
Tee ® Included in Lift Cylinder Replacement Kit 80000944,
28 75082865 6 9/16”-18 “O” Ring Male Plug
29 75082882 3 9/16”-18 “O” Ring Male x 9/16"-18 37° Flare
Male Adapter
30 75083099 1 9/16"-18 37° Flare Female x 9/16"-18 37°
Flare Female x 3/8”" I.D. x 135" Lg. Hose
Assembly (Truck Kit only)
31 82021039 1 1/4" OD x 14 ft. Nylon Tubing (for Trucks)
82021039 1 1/4" OD x 36 ft. Nylon Tubing(for Trailers)

© 2009 Waltco Lift Corp. All rights reserved




SINGLE PUMP AND SINGLE PUMP W/ HAND PUMP HYDRAULIC AND ELECTRICAL LAYOUT

(Built 1-01 thru 7-04)

WALTCO FEQ%VISED: 2215;)9
TRUCK EQUIPMENT CO. REV. 03
WDL RM SERIES PM-534A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590001 1 Hydraulic Enclosure Assy (Direct Power Only) 36 75086011 2 Hex Bolt, ¥4"-20 x 2" Ig.
31690001 1 Hydraulic Enclosure Assy (Aux. Batteries 37 75085161 2 Nylon Locknut, ¥4"-20
Only) 38 70400858 1 Motor/Solenoid Assy
2 70401675 1 | Flow Divider Valve 39 70092503 2 | Solenoid Valve, 2 way, 2 pos, w/ Coil
3 75082866 2 | 45° Elbow, 9/16"-18 “O” Ring x 9/16"-18 37° 40 70092501 1 | Solenoid Valve, 3 way, 2 pos, w/ Coil
Flire — - - 41 70401500 1 Hydraulic Pump Unit — Single Pump
4 75082869 1 lz(l)arslbow, 9/16”-18 “O” Ring x 9/16"-18 37 42 85803921 1 Relay _
5 75089343 3 Grommet, Split Rubber 43 31491902 1 Llftgate Wmng_ Harness . _
6 10291804 2 Bar, Battery Retainer (Aux. Batteries Only) 24 2122‘1128; i Lrgtllc)errvl\zlﬁigioar:niz;ness (Trailer Kits Only)
7 10291403 2 Bar, Battery Retainer (Aux. Batteries Only) 15 5082877 1 Elbow, 90°, %" NPT x %" Compression
8 75088053 4 | Flat Washer, 3/8" (Aux. Batteries Only) 46 75082867 1| 45° Bulkhead Elbow, 9/167-18 37° Flare Male
9 75085177 4 Nylon Locknut, 5/16"-18 (Aux. Batteries Only) a7 10099501 1 Terminal Strip (90° fzjrmed)
10 10195518 1 Battery Cable Assy, 18" (Aux. Batteries Only) 28 0401651 1 Hand Pump Handle
11 75085005 1 Hex Nut, 3/8"-16, Serrated (included with Item 13)
12 75088081 5 | Lock Washer, 3/8” 49 75085020 1 | Hex jam nut, 5/16™-24
13 70401650 1 Hand Pump Kit (Hand Pump Option Only) 50 80001065 1 Solenoid Kit
14 31591001 1 (H))r:clI;)aullc Enclosure Cover (Direct Power 51 70402303 3 Coil. 10V, 25W
31691001 1 Hydraulic Enclosure Cover (Aux. Batteries
Only) PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
15 75089572 1 Plastic Plug, 1-3/8” Hole PART No. DESCRIPTION
16 75083094 2 | fose Assy, 3/87ID x 18-1/27 x 9116™18 37° 31496503 | Single Pump Direct Power & 21” Enclosure
17 75086055 5 Hex Bolt, 3/8™-16 x %", Grade 5 31496603 Single Pump Aux. Battery & 31" Enclosure
18 75082874 1 | Brass Insert (For Compression Adapter) 31497503 Single Pump w/HP Direct Power & 21" Enclosure
19 75088051 2 Flat Washer, ¥4" 31497603 Single Pump w/HP Aux. Battery & 31" Enclosure
20 75089243 # 1 Circuit Breaker, 150 Amp
21 10099500 2 Terminal Strip
;2 ;282222? 3 :zi :s:t 55//112;,,__1188’ fifrla;ﬁc:g' A Included in Circuit Breaker Replacement Kit 80000912.
24 75089769 1 Key Switch Cap
25 75000030 1 “O” Ring
26 75089782 1 Key Switch
27 75080062 3 Wire Clip
28 31491401 1 Wire, Key Switch Control
29 10195536 1 Battery Cable Assy, 36"
30 75082873 1 Delrin Sleeve (For Compression Adapter)
31 75086707 3 Screw, #10-32 x 5/8” Ig.
32 85803482 2 Holder, Spring Clip (Hand Pump Option Only)
33 75085000 3 Hex Nut, #10-32, Serrated
34 31491201 1 Wire, Key Switch Control
35 75089853 1 Fuse, 5 Amp

© 2009 Waltco Lift Corp. All rights reserved




DUAL PUMP HYDRAULIC AND ELECTRICAL LAYOUT
(Built 1-01 thru 7-04)

)

WALTCO FEQ%VISED: 2215;)9
TRUCK EQUIPMENT CO. REV. 03
WDL RM SERIES PM-535A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590001 1 Hydraulic Enclosure Assy 35 31491902 1 Liftgate Wiring Harness
2 70401675 1 Flow Divider Valve 31494601 1 Trailer Extension Harness (Trailer Kits
3 75082866 2 45° Elbow, 9/16"-18 “O” Ring x 9/16"-18 Only)
37° Flare 36 70400858 2 Motor/Solenoid Assy
4 75082869 1 90° Elbow, 9/16"-18 “O” Ring x 9/16"-18 37 70401525 1 Hydraulic Pump Unit — Dual Pump
37° Flare 38 70092503 4 | Solenoid Valve, 2 way, 2 pos, w/ Coil
5 75089343 3 | Grommet, Split Rubber 39 70092501 2 | Solenoid Valve, 3 way, 2 pos, w/ Coil
6 75082867 1 45° Bulkhead Elbow, 9/16"-18 37° Flare 40 85803975 1 Auxi“ary Push Button Control
Male 41 75089851 1 | Fuse, 10 Amp
7 75086011 2 | Hex Bolt, 720 x 2" Ig. 42 85803946 1 | Auxiliary Control Extension Harness
8 75088051 2 Flat WaSher, 17 (Tra”er Kits On|y)
9 75085161 2 Nylon Locknut, ¥4"-20 43 31492201 2 Wire, Control
10 75082877 1 Elbow, 90°, %" NPT x ¥” Compression 44 75085020 1 Hex jam nut, 5/16"-24
11 75082874 1 Brass Insert (For Compression Adapter) 45 80001065 2 Solenoid Kit
12 75082873 1 Delrin Sleeve (For Compression Adapter) 46 70402303 6 Coil, 10V, 25W
13 75089572 1 Plastic Plug, 1-3/8” Hole
14 75083094 1 Hose Assy, 3/8” ID x 18-1/2" x 9/16"-18
37° Flare Fem.
15 31591001 1 Hydraulic Enclosure Cover (Direct Power PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
Only) . PART NUMBER DESCRIPTION
16 10195536 1 Ba_tttery _Cable Assy, 36 31498503 Dual Pump and 21" Enclosure Complete
17 75080062 2 Wire Clip
18 75089769 1 Key Switch Cap
19 75000030 1 “O”" Ring
20 31491101 1 Wire, Key Switch Control
21 31491201 1 Wire, Key Switch Control
22 75086217 1 Hex Bolt, 5/16"-18 x 1-1/4" Ig.
23 75089853 1 Fuse, 5 Amp
24 75085003 2 Hex Nut, 5/16"-18, Serrated
25 10099500 1 Terminal Strip
26 31491501 1 Wire, Key Switch Control
27 75088081 4 Lock Washer, 3/8”
28 75086055 5 Hex Bolt, 3/8"-16 x ¥4", Grade 5
29 85803921 1 Relay
30 75089804 1 Toggle Switch
31 31491601 1 Motor Wiring Harness
32 75086707 1 Screw, #10-32 x 5/8” Ig.
33 75085000 1 Hex Nut, #10-32, Serrated
34 75089782 1 Key Switch

© 2009 Waltco Lift Corp. All rights reserved




LIFTGATE HYDRAULIC AND ELECTRICAL LAYOUT
(Built 4-04 thru 10-05)

A CAUTION

Do not run the hydraulic hoses
in or near the vehicle exhaust
system.

DRIVER SIDE

* NOTE -

These are special high grade
nuts and bolts and must be
purchased from Waltco.

.0
s

CUREB SIDE

© 2009 Waltco Lift Corp. All rights reserved

WALTCO FEQ%VISED: 2215;)9
TRUCK EQUIPMENT CO. REV. 02
MODEL PM-532A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 32680051 * 2 Lift Cylinder Male x 170" Lg. Hose Assembly
2 31470501 * 2 Upper Lift Cylinder Pin 34 75083044 2 Hose Clamp Insulated 1/2" 1.D.
3 31471501 "8 3 | Cylinder Pin 35 31493501 1 | Spring Guard
4 75082877 2 1/4" NPT x 1/4" Compression 90° Elbow 36 75083103 1 9/16"-18 37° Flare Female x 9/16"-18 37°
5 32480012 B 1 Closer Cylinder Flare Female x 1/4” 1.D. x 76" Lg. Hose
*6 75086236 ° 1 Lower Closer Cylinder Bolt (Special 5/8"- Assembly (Truck Kit only)
18UNF x 21/2" Lg. Grade &) o " | Fare Female x 11 LD x 372 Ly, Hose
*7 75085183 1 | /818 Lock Nut (Grade 8) Assr:mmy (Tr;”er ki on fy) 9-
8 ] 80000845 L {Raise/Lower SuperSwitch™ 37 | 75083101 1 | 9/1618 37° Flare Female x 9/16™18 37°
9 80000844 1 Open/Close SuperSwitch™ Flare Female x 3/8” 1.D. x 65" Lg. Hose
10 31491902 1 Control Wiring Harness Assembly (Truck Kit only)
11 85803806 2 Pressure Compensated Flow Control Valve 75083102 2 9/167-18 37° Flare Female x 9/167-18 37°
12 31493301 2 Fluid Line Assembly Flare Female x 3/8” I.D. x 372" Lg. Hose
13 75082614 2 | 1/4" NPT x 1/4" NPT Male Pipe Nipple Assembly (Trailer Kit only)
14 75086055 AB 9 3/8"-16 x 3/4" Hex Head Screw 38 31436101 1 Inside Control Switch Guard
15 75088081 AB 5 3/8" Lock Washer 39 31423101 1 Outside Control Switch Guard
16 31493601 2 | Bleeder Screw w/ Seal Washer 40 75082033 9 | 16 Ga. Butt Connector
17 75086062 4 | 14720 x 3/4" Lg. Hex Bolt (Grade 5) 41 31492101 2 | Plastic Grommet
18 75082881 4 Hose Clamp Insulated 3/8" I.D. 42 31493403 1 | Cable Inside Control
19 75083105 2 | 9/16"-18 “O” Ring Male x 9/16"-18 37° Flare 43 75083041 1 | Hose Clamp, 7/32" 1o 5/8" Dia.
x 1/4" 1.D. Tube x 88-7/8" Lg. Hose 44 75086860 12 #8-32 x 3/4" Lg. Self Tapping Screw
Assembly 45 75089315 1 Breather
20 75086862 3 1/4-20 X 3/8" Lg. Self-tapping screw. 46 32481712 1 3/4" O.D. x 5/8" I.D. x 1-1/4" Lg. Bearing
21 75085161 4 1/4"-20 Hex Locknut 47 85803469 2 3" Dia. Hose Clamp
22 75082874 * 5 Brass Insert (For Compression Fittings) 48 75082879 2 Hose Clamp Insulated 1/4” 1.D.
23 75082873 * 5 Delrin Sleeve (For Compression Fittings) 49 80001039 1 Raise/Lower SuperSwitch™
24 31493101 * 2 1/4" O.D. x 192" Lg. Nylon Tubing
25 85803804 2 | 1/4" NPT x 1/4" Tube Adapter *Included in Lift Cylinder Replacement Kit 80000942.
26 75082871 1 1/4°-18 NPT Male x 9/16” 37° Flare Female ® Included in Lift Cylinder Replacement Kit 80000944.
Swivel Adapter
27 75082862 3 9/167-18 UNF SAE Straight Thread Female
Tee
28 75082865 6 9/16”-18 “O” Ring Male Plug
29 75082882 3 9/16”-18 “O” Ring Male x 9/16"-18 37° Flare
Male Adapter
30 75083099 1 9/16"-18 37° Flare Female x 9/16"-18 37°
Flare Female x 3/8”" I.D. x 135" Lg. Hose
Assembly (Truck Kit only)
31 82021039 1 1/4" OD x 14 ft. Nylon Tubing (for Trucks)
82021039 1 1/4" OD x 36 ft. Nylon Tubing(for Trailers)
32 75082876 1 1/4" Compression Tee
33 75083107 1 9/16"-18 37° Flare Male x 9/16"-18 “O” Ring




SINGLE PUMP AND SINGLE PUMP W/ HAND PUMP HYDRAULIC AND ELECTRICAL LAYOUT

(Built 7-04 thru 3-05)

WALTCO FEQ%VISED: 2215;)9
TRUCK EQUIPMENT CO. REV. 12
WDL RM SERIES PM-534
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590001 1 Hydraulic Enclosure Assy (Direct Power Only) 38 7043002-1 4 1 Motor
31690001 1 Hydraulic Enclosure Assy (Aux. Batteries 39 75089833 # 1 Starter Solenoid
Only) 40 75089834 * 1 | BusBar
2 70401675 1 Flow Divider Valve 41 10099403 # 1 Controller
3 75082866 2 45° Elbow, 9/16"-18 “O” Ring x 9/16"-18 37° 42 70401501 1 Reservoir
Flare 43 70092503 2 | solenoid Valve, 2 way, 2 pos, w/ Coil
4 75082869 1 ﬁ?;reE'bOW' 9/16™18 "O” Ring x 9/16™-18 37° 44 70092501 1 | Solenoid Valve, 3 way, 2 pos, w/ Coil
5 75089343 3 Grommet, Split Rubber 45 70402025 1 Hydraulic Pump Unit — Single Pump
6 10291804 2 Bar, Battery Retainer (Aux. Batteries Only) 23 2?28?25; i E?tlg;i;/te Wiring Harness
! 10291403 2 Bar, Battery Retainer (Aux. Batteries Only) 31494601 1 Trailer Extension Harness (Trailer Kits Only)
8 75088053 4 Flat Washer, 3/8" (Aux. Batteries Only) 8 31491803 1 Motor Wiring Harmness
9 75085177 4 Nylon Locknut, 5/16"-18 (Aux. Batteries Only) 29 5082877 1 Elbow, 90°, %" NPT x %" Compression
10 10195518 1 | Battery Cable Assy, 18" (Aux. Batteries Only) 50 75082867 1 | 45° Bulkhead Elbow, 9/16™18 37° Flare Male
11 75085005 1 Hex Nut, 3/8"-16, Serrated - - o !
12 75088081 5 Lock Washer, 3/8” 51 10099501 1 Terminal Strip (90° formed)
13 70401650 1 | Hand Pump Kit (Hand Pump Option Only) 52 70401651 1 z'ﬁé}gdzl(‘jmvﬁtmgﬂelg)
14 31591001 1 (H))r:clI;)aulic Enclosure Cover (Direct Power 53 75085020 1 Hex jam nut, 5/16"-24
31691001 1 Hydraulic Enclosure Cover (Aux. Batteries > 70402303 3 Coil, 10V, 25W
Only)
15 75089572 1 Plastic Plug, 1-3/8” Hole
16 75083094 2 | Hose Assy, 3/8” ID x 18-1/2" x 9/16"-18 37° A Included in Motor/Solenoid Assembly 70400858
Flare Fem.
17 75086055 5 Hex Bolt, 3/8"-16 x %", Grade 5
18 75082874 1 Brass Insert (For Compression Adapter)
19 75088051 2 Flat Washer, ¥4”
20 75089243 # 1 Circuit Breaker, 150 Amp
21 10099500 2 Terminal Strip PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
22 75085003 4 Hex Nut, 5/16"-18, Serrated PART No. DESCRIPTION
2 e : :'g;g?;';wft’ X 1-1/471g. 31496503 | Single Pump Direct Power & 21" Enclosure
27 75080062 3 Wire Clip 31496603 S?ngle Pump Aux. Ba.ttery & 31" Enclosure
o8 31491402 1 Wire, Key Switch Control 31497503 Single Pump w/HP Direct Power & 21" Enclosure
29 10195536 1 Battery Cable Assy, 36" 31497603 Single Pump w/HP Aux. Battery & 31" Enclosure
30 75082873 1 Delrin Sleeve (For Compression Adapter)
31 75086707 3 Screw, #10-32 x 5/8” Ig.
32 85803482 2 Holder, Spring Clip (Hand Pump Option Only)
33 75085000 3 Hex Nut, #10-32, Serrated
34 31491501 1 Wire, Key Switch Control
35 75089853 1 Fuse, 5 Amp
36 75086011 2 Hex Bolt, ¥4"-20 x 2" Ig.
37 75085161 2 Nylon Locknut, ¥4"-20

© 2009 Waltco Lift Corp. All rights reserved



DUAL PUMP HYDRAULIC AND ELECTRICAL LAYOUT
(Built 7-04 thru 6-05)

WALTCO FEQ%VISED: 2215;)9
TRUCK EQUIPMENT CO. REV. 10
WDL RM SERIES PM-535
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590001 1 Hydraulic Enclosure Assy 39 10099403 # 1 Controller
2 70401675 1 Flow Divider Valve 40 70401501 1 Reservoir
3 75082866 2 45° Elbow, 9/16"-18 “O” Ring x 9/16"-18 41 70402200 1 Hydraulic Pump Unit — Dual Pump
37° Flare 42 70092503 4 | Solenoid Valve, 2 way, 2 pos, w/ Coil
4 75082869 1 | 90° Elbow, 9/16™-18 “O”" Ring x 9/16"-18 43 70092501 2 | Solenoid Valve, 3 way, 2 pos, w/ Coil
37° Flare 44 | 85803075 1 | Auxiliary Push Button Control
5 75089343 3 | Grommet, Split Rubber 45 85803946 1 | Auxiliary Control Extension Harness
6 75082867 1 45° Bulkhead Elbow, 9/16"-18 37° Flare (Trailer Kits Only)
Male 46 31492201 2 | wire, Control
! 75086011 2 | Hex Bolt, -0 x 2" Ig. 47 75085020 1 | Hex jam nut, 5/16™-24
8 75088051 2 Flat Washer, %" 48 70402303 6 Coil, 10V, 25W
9 75085161 2 Nylon Locknut, ¥"-20
10 75082877 1 Elbow, 90°, %" NPT x %" Compression
11 75082874 1 Brass Insert (For Compression Adapter) PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
12 75082873 1 Delrin Sleeve (For Compression Adapter) PART NUMBER DESCRIPTION
13 75089572 1 | Plastic Plug, 1-3/8" Hole 31498503 Dual Pump and 21" Enclosure Complete
14 75083094 1 Hose Assy, 3/8” ID x 18-1/2" x 9/16"-18
37° Flare Fem.
15 31591001 1 Hydraulic Enclosure Cover (Direct Power
Onl
16 10195536 1 Battye)ry Cable Assy, 36” A Included in Motor/Solenoid Assembly 70400858
17 75080062 1 Wire Clip
22 75086217 1 Hex Bolt, 5/16"-18 x 1-1/4" Ig.
23 75089853 2 Fuse, 5 Amp
24 75085003 2 Hex Nut, 5/16"-18, Serrated
25 10099500 1 Terminal Strip
26 31491501 2 Wire, Key Switch Control
27 75088081 4 Lock Washer, 3/8”
28 75086055 5 Hex Bolt, 3/8"-16 x %4, Grade 5
29 85803921 1 Relay
30 75089832 1 Toggle Switch
31 31491601 1 Motor Wiring Harness
32 75086707 1 Screw, #10-32 x 5/8" Ig.
33 75085000 1 Hex Nut, #10-32, Serrated
35 31491902 1 Liftgate Wiring Harness
31494601 1 Trailer Extension Harness (Trailer Kits
Only)
36 7043002-1 * 1 | Motor
37 75089833 * 1 | Starter Solenoid
38 75089834 * 1 Bus Bar

© 2009 Waltco Lift Corp. All rights reserved




SINGLE PUMP HYDRAULIC AND ELECTRICAL LAYOUT
(Built 3-05 thru 6-05)

WALTCO FEQ%VISED: 2215;)9
TRUCK EQUIPMENT CO. REV. 02
WDL RM SERIES PM-534B
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590001 1 Hydraulic Enclosure 37 75085020 1 Hex jam nut, 5/16"-24.
2 70401675 1 Flow Divider Valve 38 70401651 1 Hand Pump Handle
3 75082866 2 | 45° Elbow, 9/16-18 “O” Ring x 9/16"-18 37° (included with Item 9)
Flare 39 75082877 1 Elbow, 90°, ¥2" NPT x ¥" Compression
4 75082869 1 90° Elbow, 9/16"-18 “O” Ring x 9/16"-18 37° 40 31491803 1 Motor Wiring Harness
Flare 41 85803921 1 Relay
5 75089343 3 | Grommet, Split Rubber 42 70402025 1 | Hydraulic Pump Unit — Single Pump
6 75082867 1 45° Bulkhead Elbow, 9/167-18 37° Flare Male 43 70402303 3 Caoil, 10V, 25W
7 75086011 2 Hex Bolt, ¥4"-20 x 2" Ig.
8 75088081 4 Lock Washer, 3/8”
9 70401650 1 Hand Pump Kit (Optional)
10 31591001 1| Hydraulic Enclosure Cover PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
11 75089572 1 Plastic Plug, 1-3/8” Hole
12 75083094 2 Hose Assy, 3/8” ID x 18-1/2" x 9/16"-18 37° PART No. - - DESCRIPTION
Flare Fem. 31496503 Single Pump Direct Power & 21” Enclosure
13 75086055 4 Hex Bolt, 3/8”-16 x ¥", Grade 5
14 75082874 1 Brass Insert (For Compression Adapter)
12 Iggggggé i :_ztmvx]?r;rr’i? A Included in Motor/Solenoid Assembly 70400858
17 75085003 2 Hex Nut, 5/16"-18, Serrated
18 75086217 1 Hex Bolt, 5/16"-18 x 1-1/4" Ig.
19 75089807 1 Toggle switch
20 80000557 1 25 ft. Battery Cable Kit
80000555 30 ft. Battery Cable Kit
80000549 38 ft. Battery Cable Kit
21 31491402 1 Wire, Toggle Switch Control
22 75082873 1 Delrin Sleeve (For Compression Adapter)
23 75086707 3 Screw, #10-32 x 5/8” Ig.
24 70092501 1 Solenoid Valve, 3 way, 2 pos, w/ Coil
25 31491902 1 Liftgate Wiring Harness
31494601 1 Long Trailer Extension Harness
31494602 1 Short Trailer Extension Harness
26 85803482 2 Holder, Spring Clip (Hand Pump Option Only)
27 75085000 3 Hex Nut, #10-32, Serrated
28 31491501 1 Wire, Toggle Switch Control
29 75089853 1 Fuse, 5 Amp
30 75085161 2 Nylon Locknut, ¥4"-20
31 7043002-1 " 1 | Motor
32 75089833 * 1 Starter Solenoid
33 75089834 " 1 | BusBar
34 10099403 * 1 | Controller
35 70401501 1 Reservoir
36 70092503 2 Solenoid Valve, 2 way, 2 pos, w/ Coil

© 2009 Waltco Lift Corp. All rights reserved



DUAL PUMP HYDRAULIC AND ELECTRICAL LAYOUT

(Built 6-05 thru 10-05)

WALTCO FEQ%VISED: 2215;)9
TRUCK EQUIPMENT CO. REV. 04
WDL RM SERIES PM-535B
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590102 1 Hydraulic Enclosure Base 35 31491902 1 Liftgate Wiring Harness
2 70401675 1 Flow Divider Valve 31494601 Long Trailer Extension Harness
3 75088056 1 Washer, 2" I.D. X 1-3/8” O.D. 31494602 Short Trailer Extension Harness
4 75082869 1 90° Elbow, 9/16"-18 “O” Ring x 9/16"-18 36 7043002-1 * 2 Motor
37° Flare 37 75089833 * 2 | Starter Solenoid
5 75089309 1 Grommet, Return Line/Control Harness 38 75089834 A 2 Bus Bar
6 75082867 1 45° Bulkhead Elbow, 9/16”-18 37° Flare 39 10099403 * 2 Controller
Male 40 70401501 1 | Reservoir
[ 75086011 2 Hex Bolt, ¥/4"-20 x 2" lg. 41 70402200 1 Hydraulic Pump Unit — Dual Pump
8 75088051 2 Flat Washer, %" 42 70092503 4 Solenoid Valve, 2 way, 2 pos, w/ Coll
9 75085161 2__| Nylon Locknut, ¥a"-20 43 70092501 2 | Solenoid valve, 3 way, 2 pos, w/ Coil
10 75082877 1 | Elbow, 90° ¥4" NPT x ¥2” Compression 44 31499001 1 | Auxiliary Push Button Control
11 75082874 1 Brass Insert (For Compression Adapter) 45 31492201 2 Wire, Control
12 75082873 1 Delrin Sleeve (For Compression Adapter) 46 75085020 1 Hex jam nut, 5/16"™-24
13 75089572 1 Plastic Plug, 1-3/8" Hole 47 70402303 6 Coil 10V, 25W
14 75083094 2 Hose Assy, 3/8” ID x 18-1/2" x 9/16"-18
37° Flare Fem.
15 31590902 L | Hydraulic Enclosure Cover PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
16 10195524 1 Battery Cable Assy, 24”
17 75080062 1 Wire Clip PART NUMBER DESCRIPTION
18 75089312 1 Grommet, Battery Cable 31498504 Dual Pump and 21" Enclosure Complete
19 75089308 2 Grommet, Straight Fittings
20 75082883 2 Adapter, 9/16”-18 “O” Ring x 9/16"-18 37°
Flare A Included in Motor/Solenoid Assembly 70400858
21 10195518 1 Ground Cable, 2 Ga. X 18" Lg.
22 75086007 2 Hex Bolt, 5/16"-18 x 1-1/4" Ig.
23 75089853 2 Fuse, 5 Amp
24 75085003 3 Hex Nut, 5/16"-18, Serrated
25 10099500 1 Terminal Strip
26 31491501 2 Wire, Key Switch Control
27 75088081 4 Lock Washer, 3/8”
28 75086055 4 Hex Bolt, 3/8"-16 x ¥4", Grade 5
29 85803921 2 Relay
30 75089832 1 Toggle Switch
31 31491601 1 Motor Wiring Harness
32 75086707 1 Screw, #10-32 x 5/8" Ig.
33 75085000 1 Hex Nut, #10-32, Serrated
34 80000557 1 25 ft. Battery Cable Kit
80000555 30 ft. Battery Cable Kit
80000549 38 ft. Battery Cable Kit

© 2009 Waltco Lift Corp. All rights reserved




SINGLE PUMP HYDRAULIC AND ELECTRICAL LAYOUT
(Built 6-05 thru 10-05)

WALTCO FEQ%VISED: 2215;)9
TRUCK EQUIPMENT CO. REV. 03
WDL RM SERIES PM-534C
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590102 1 Hydraulic Enclosure, Base 39 70402025 1 Hydraulic Pump Unit — Single Pump
2 70401675 1 Flow Divider Valve 40 85803921 1 Relay
3 75088056 1 Washer, %2" I.D. X 1-3/8” O.D. 41 31491902 1 Liftgate Wiring Harness
4 75082869 1 90° Elbow, 9/16"-18 “O” Ring x 9/16"-18 37° 31494601 Long Trailer Extension Harness
Flare 31494602 Short Trailer Extension Harness
5 75089309 1 Grommet, Control Harness/Return Line 42 31491803 1 Motor Wiring Harness
6 75089308 2 | Grommet, Straight Fitting 43 75082877 1 | Elbow, 90°, ¥’ NPT x ¥ Compression
7 75089312 1 | Grommet, Battery Cable a4 75082867 1 | 45° Bulkhead Elbow, 9/16™-18 37° Flare Male
8 75082883 2 Adapter, 9/16”-18 “O” Ring x 9/16"-18 37° 45 70401651 1 Hand Pump Handle
Flare (included with Hand Pump Kit)
9 10195518 1 Ground Cable, 2 Ga. X 18" Lg. 46 75085020 1 Hex jam nut, 5/16”-24
10 75088081 4 Lock Washer, 3/8” 47 70402303 3 Caoil, 10V, 25W
11 70401650 1 Hand Pump Kit (Optional)
12 31590902 1 Hydraulic Enclosure Cover
13 75089572 1 Plastic Plug, 1-3/8" Hole PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
14 75083094 2 | Hose Assy, 3/8” ID x 18-1/2" x 9/16™-18 37° PART No. DESCRIPTION
Flare Fem. 31496504 Single Pump Direct Power & 21" Enclosure
15 75086055 4 Hex Bolt, 3/8”-16 x ¥", Grade 5
16 75082874 1 Brass Insert (For Compression Adapter)
17 75088051 2 Flat Washer, ¥4" AIncluded in Motor/Solenoid Assembly 70400858
18 80000557 1 25 ft. Battery Cable Kit
80000555 30 ft. Battery Cable Kit
80000549 38 ft. Battery Cable Kit
19 10099500 1 Terminal Strip
20 75085003 3 Hex Nut, 5/16-18, Serrated
21 75086007 2 Hex Bolt, 5/16-18 x 1-1/4" Ig.
22 75089807 1 Toggle switch
23 31491402 1 Wire, Switch Control
24 75082873 1 Delrin Sleeve (For Compression Adapter)
25 75086707 3 Screw, #10-32 x 5/8” Ig.
26 85803482 2 Holder, Spring Clip (Hand Pump Option Only)
27 75085000 3 Hex Nut, #10-32, Serrated
28 31491501 1 Wire, Switch Control
29 75089853 1 Fuse, 5 Amp
30 75086011 2 Hex Bolt, ¥4"-20 x 2" Ig.
31 75085161 2 Nylon Locknut, ¥4"-20
32 7043002-1* 1 | Motor
33 75089833 * 1 Starter Solenoid
34 75089834 * 1 Bus Bar
35 10099403 * 1 Controller
36 70401501 1 Reservoir
37 70092503 2 Solenoid Valve, 2 way, w pos, w/ Coil
38 70092501 1 Solenoid Valve, 3 way, w pos, w/ Coil

© 2009 Waltco Lift Corp. All rights reserved



WDL US HYDRAULICS & CONTROLS
(Built from 10-05 thru 6-08)

Common Features

Cylinder closing

e Power up/Gravity down (standard)
Power up/Power down (Special — contact Engineering for assistance)

Tail Lights mounted in liftgate Columns
Push Button Controls on Curb Side

Liftgate mounted Cartridge type Flow
Divider Valve (Bottom of curb side rail)
All Hydraulic fittings are JIC Flare
Built 10-05 thru 8-06

Pump Enclosure mounted
Gear type Flow Divider Valve
All Hydraulic fittings are ORFS (O-ring)
Built from 8-06 thru 6-08

CARTIDGE TYPE
FLOW DIVIDER VALVE
NOT IN PUMP
ENCLOSURE

GEAR TYPE
FLOW DIVIDER
VALVE

Liftgate Hydraulic and Electrical Layout

PM-694 (Built 10-05 thru 2-06)
PM-694A (Built 2-06 thru 8-06)

Single Pump and Single Pump w/ Hand Pump
Hydraulic and Electrical Layout

PM-695 (Built 10-05 thru 2-06)
PM-695A (Built 2-06 thru 6-06)
PM-695B (Built 6-06 thru 8-06)

Dual Pump Hydraulic and Electrical Layout

PM-696 (Built 10-05 thru 2-06)
PM-696A (Built 2-06 thu 8-06)

Liftgate Hydraulic and Electrical Layout
PM-694B (Built 8-06 thru 6-08)

Single Pump and Single Pump w/ Hand Pump
Hydraulic and Electrical Layout

PM-695C (Built 8-06 thru 6-08)
Dual Pump Hydraulic and Electrical Layout

PM-696B (Built 8-06 thru 6-08)

Rev. 01 8/10

Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved



LIFTGATE HYDRAULIC & ELECTRICAL LAYOUT

(Built 10-05 thru 2-06)

These are special high
grade nuts and bolts
and must be purchased

from Waltco

*NOTE

CURB SIDE

WALTCD LiFT corp. REVISED: o
WDLUS REV. 02
PM-694
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
01 31780050 2 Lift Cylinder 33 75083103 1 9/16”-18 37° Flare Female x 9/16”-18 37°
02 31470501 2 | Upper Lift Cylinder Pin Flare female x ¥2" .D. x 76” Lg. Hose
03 31471501 3 | Lower Lift Cylinder Pin Assembly (Truck Kit Only)
04 75082877 2 ¥ NPT x ¥ Compression 90° Elbow 75083104 9/16"-18 37° Flflr? Female X”9/16"-18 37°
05 32480012 1 | Closer Cylinder ig:r;%r&a('%’;”/e“r :(I|:t) S‘n?;)Z Lg. Hose
06 75086236 1| bower Close; Cylinder Bdon ()S pecial 5/8" 34 75083101 1 | 9/16-18 37° Flare Female x 9/16™-18 37°
18UNF x 2-1/2” Lg. Grade 8
Flare female x 3/8” I.D. x 65” Lg. Hose
07 75085183 1 | 5/8"-18 Lock Nut (Grade 8) Assembly (Truck Kit Only) g
08 10099360 4| Switch — 75083102 9/16”-18 37° Flare Female x 9/16"-18 37°
09 31791000 1 Control Wiring Harness Flare female x 3/8” I.D. x 372" Lg. Hose
10 85803806 2 Pressure Compensated Flow Control Assembly (Trailer Kit Only)
Valve 35 75085997 8 | ¥"-20 x 5/8” Lg. Flat Socket Head Screw
11 31793001 2 Fluid Line Assembly 36 75089315 1 Breather
12 75082614 2 | Y& NPT x %2 BPT Male Pipe Nipple 37 32481712 1 | % O.D.x5/8"I.D. x 1-1/4" Lg. Bearing
13 75086055 2 3/8"-16 x %" Hex Head Screw 38 75089299 2 Cable Tie
14 75086846 3 3/8"-16 x ¥" Hex Thread Rolling Screw 39 75083027 2 9/16" Male JIC x 9/16” Male JIC Adapter
15 75088081 2 | 3/8” Lock Washer 40 75083026 2 | 9/16” Male JIC x 9/16” Male JIC 90°
16 75086062 14 Y4"-20 x ¥4" Lg. Hex Bolt (Grade 5) Elbow
17 75083044 9 | Hose Clamp Insulated %2" I.D. 41 31793003 1 | Fluid Tube, Cross Beam, 96” O.A.W.
18 75082881 2 | Hose Clamp Insulated 3/8” I.D. 31793005 Fluid Tube, Cross Beam, 102" O.A.W.
19 31793002 1 Fluid Line Assembly, Straight, Curb Side 42 70401680 1 Flow Divider Valve (See Note A)
20 31793004 1 Fluid Line Assembly, Straight, Driver Side 43 75089376 4 Light Grommet
21 31793006 1 Fluid Line Assembly, Short, Curb Side 44 75089374 2 Back Up Light (Truck)
22 75085161 10 | ¥"-20 Hex Locknut 75089428 Stop / Turn / Tail L.E.D. Light (Trailer)
23 75082874 5 | Brass Insert (For Compression Fittings) 45 75089428 2 | Stop/ Turn/ Tail L.E.D. Light (Trailer)
24 | 75082873 5 | Brass Insert (For Compression Fittings) 75089428 Stop / Turn / Tail L.E.D. Light (Trailer)
25 31493101 2 %" O.D. x 192" Lg. Nylon Tubing 46 31791550 2 Harness (Truck)
26 85803804 2 " NPT x %" Tube Adapter 31791500 Harness (Tra"er)
27 75082871 1 Y,"-18 NPT Male x 9/16” 37° Flare Female
Swivel Adapter
28 75083029 2 9/16” Male JIC x 9/16” SAE Adapter
29 75083028 2 9/16” Male JIC x 9/16” Female 90° Elbow
Swivel Adapter NOTES:
30 82021039 1 ¥4 0.D. x 14 ft. Nylon Tubing (for Trucks) A. .Part is no longer available. Use kit 80001123.
82021039 4" O.D. x 14 ft. Nylon Tubing (for Trailers) Contact Waltco Parts Dept. for more information.
31 75082876 1 %" Compression Tee
32 31793007 1 9/16"-18 37° Flare Male x 9/16”-18 “O”
Ring male x 170" Lg. Hose Assembly

© 2009 Waltco Lift Corp. All rights reserved




LIFTGATE HYDRAULIC & ELECTRICAL LAYOUT

(Built 2-06 thru 8-06)

These are special high
grade nuts and bolts
and must be purchased

*NOTE

from Waltco

DRIVER SIDE

8 ot

NN
BEIAwEAe

WALTCD vLiFT corp. NOTES: REVISED B
WDLUS A. Partis no longer available. Use kit 80001123. Contact REV. 04
Waltco Parts Dept. for more information. PM-694A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
01 31780050 2 Lift Cylinder 75083104 9/16"-18 37° Flare Female x 9/16"-18 37°
02 31470501 2 | Upper Lift Cylinder Pin Flare female x %" 1.D. x 372" Lg. Hose
03 31471501 3 | Lower Lift Cylinder Pin Assembly (Trailer Kit Only)
04 75082877 2 | % NPT x ¥4" Compression 90° Elbow 34 75083101 1 9116"‘]}8 37|° F'a;e,,':ema'e x 9/167-18 37°
05 32480012 1 | Closer Cylinder i:ggmirf;z"(irﬁfksKi{'gth 5" Lg. Hose
06 75086236 1 'ig‘bvﬁlr,:cxlozsijzgyl_'g‘dg::felté)s pecial 5/8" 75083102 9/16°-18 37° Flare Female x 9/16°-18 37°
07 75085183 1 | 5/8"-18 Lock Nut (Grade 8) iggﬁr,';a('%gf’e/f Kli'thr):S)?Z Lg. Hose
08 10099360 4 Switch 35 75085997 8 10-24 x 5/8” Lg. Flat Socket Head Screw
09 31791002 1 Control Wiring Harness 36 75089315 1 Breather
10 85803806 2 \F;;‘T\fgure Compensated Flow Control 37 32481712 1 | % 0.D.x5/8"1.D. x 1-1/4” Lg. Bearing
— 38 75089299 2 Cable Tie
11 31793001 2 FI,L,“d Line Afsembly : . 39 75083027 2 9/16” Male JIC x 9/16” Male JIC Adapter
12 75082614 2| ¥ NPT x %" BPT Male Pipe Nipple 40 | 75083026 2 | 9/16" Male J1C x 9/16” Male JIC 90°
13 75086055 2 3/8"-16 x ¥" Hex Head Screw Elbow
14 75086846 3 3/8"-16 x ¥" Hex Thread Rolling Screw a1 31793003 1 Fluid Tube, Cross Beam, 96” O.A.W.
15 75088081 2 3/8” Lock Washer 31793005 Fluid Tube, Cross Beam, 102” O.A.W.
16 75086062 14 | ¥4-20 x %" Lg. Hex Bolt (Grade 5) 42 70401680 1 | Flow Divider Valve comp. (See Note A)
17 75082881 8 Hose Clamp Insulated 3/8” I.D. 704016817 1 Cartridge valve (See Note A)
18 75082879 4 Hose Clamp Insulated %" I.D. 43 75089376 4 Light Grommet
19 31793002 1 Fluid Line Assembly, Straight, Curb Side 44 75089374 2 Back Up Light (Truck)
20 31793004 1 Fluid Line Assembly, Straight, Driver Side 75089428 Stop / Turn / Tail L.E.D. Light (Trailer)
21 | 31793006 L | Fluid Line Assembly, Short, Curb Side 45 | 75089428 2 | stop/ Tum/ Tail L.E.D. Light (Trailer)
22 75085161 10 | ¥4"-20 Hex Locknut 75089428 Stop / Turn / Tail L.E.D. Light (Trailer)
23 75082874 5 Brass Insert (For Compression Fittings) 46 31791550 2 Harness (Truck)
24 75082873 5 Brass Insert (For Compression Fittings) 31791500 Harness (Trailer)
25 31493101 2 %" O.D. x 192" Lg. Nylon Tubing 47 31793010 1 Short Closer Hose 14"
26 85803804 2 | ¥& NPT x ¥«" Tube Adapter 48 80001113 1 | Long Closer Hose 93", KIT.
27 75082871 1 g‘;;;i\lfl'\‘AF;;p'\fg‘r'e x 9/16” 37° Flare Female 49 75083047 1 | Hose Clamp Insulated 3/4” I.D.
e ” ”
28 75083029 5 | 9/16” Male JIC x 9/16” SAE Adapter 2(1) ;ggggggi ; Z;‘;g );Sfatgg'HPei”NHuetad Screw
29 75083028 2 g@ﬁle'lv':éz;{grx 9/16" Female 90° Elbow 52 75086000 1 | v'20x5/8" Lg. Flat Head Socket Screw
30 82021039 1 Y O.D. x 14 ft. Nylon Tubing (for Trucks)
82021039 ;" 0.D. x 14 ft. Nylon Tubing (for Trailers)
31 75082876 1 %" Compression Tee
32 31793008 1 Hard line for closer hose
33 75083103 1 9/16"-18 37° Flare Female x 9/16"-18 37°
Flare female x %2" I.D. x 76” Lg. Hose
Assembly (Truck Kit Only)

© 2009 Waltco Lift Corp. All rights reserved




LIFTGATE HYDRAULIC & ELECTRICAL LAYOUT
(Built 8-06 thru 6-08)

DRIVER SIDE

These are special high

and must be purchased

*NOTE
grade nuts and bolts

from Waltco

AN
DO \PE

<‘i\

— -

WALTCD LiFT corp. REVISED: o
WDLUS REV. 04
PM-694B
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
01 31780050 2 Lift Cylinder 34 75083602 1 11/16"-16 ORS Female x 3/8”" I.D. x 76"
02 31470501 2 | Upper Lift Cylinder Pin Lg. Hose Assembly (Truck Kit Only)
03 31471501 3 Lower Lift Cylinder Pin 75083600 11/16"-16 ORS Female x 3/8" I.D. x 372"
04 75082877 2 | ¥ NPT x %" Compression 90° Elbow Lg. Hose Assembly (Long Trailer Kit Only)
05 32480012 1 Closer Cylinder 35 75085997 8 10-24 x 5/8” Lg. Flat Socket Head Screw
06 75086236 1 | Lower Closer Cylinder Bolt (Special 5/8’- 36 75089315 1 | Breather
18UNF x 2-1/2" Lg. Grade 8) 37 32481712 1 ¥" O.D. x 5/8" I.D. x 1-1/4” Lg. Bearing
07 75085183 1 5/8"-18 Lock Nut (Grade 8) 38 75089299 2 Cable Tie
08 10099360 4 | Switch W/ decal applied 39 75083338 2 | Union, 11/16"-16 ORS
09 31791002 1 Control Wiring Harness 40 75083603 1 11/16"-16 ORS Female x 3/8”" I.D. x 153"
10 85803806 2 | Pressure Compensated Flow Control Lg. Hose Assembly (Truck Kit Only)
Valve 75083600 11/16"-16 ORS Female x 3/8" |.D. x 372"
11 31793011 2 Fluid Line Assembly Lg. Hose Assembly (Long Trailer Kit Only)
12 75082614 2 " NPT x ¥" BPT Male Pipe Nipple
13 75086055 2 3/8"-16 x %" Hex Head Screw
14 75086846 3 | 3/8"-16 x %" Hex Thread Rolling Screw 43 75089376 4 | Light Grommet
15 75088081 2 3/8” Lock Washer 44 75089374 2 Back Up Light (TI’UCk)
16 75086062 14 1,"-20 X %" Lg. Hex Bolt (Grade 5) 75089428 Stop / Turn / Tail L.E.D. Light (Trailer)
17 75082881 8 Hose Clamp Insulated 3/8” I.D. 45 75089428 2 Stop / Turn/ Tail L.E.D. Light (Trailer)
18 75082879 4 Hose Clamp Insulated %" 1.D. 75089428 Stop / Turn / Tail L.E.D. Light (Trailer)
19 31793022 2 | Fluid Line Assembly 46 31791550 2 | Harness (Truck)
31791500 Harness (Trailer)
47 31793030 1 Short Closer Hose 14”
22 75085161 10 1,"-20 Hex Locknut 48 80001136 1 Long Closer Hose 93-3/4", KIT.
23 75082874 5 | Brass Insert (For Compression Fittings) 49 75083047 1 | Hose Clamp Insulated 3/4” I.D.
24 75082873 5 | Brass Insert (For Compression Fittings) 50 75086702 1 | ¥a-20 x 5/8" Lg. Pan Head Screw
25 31493101 2 | % 0.D. x 192" Lg. Nylon Tubing o1 75085001 2 | ¥’-20 Serrated Hex Nut
26 75083335 3 Male Adapter, 11/16”-16 ORS x %" NPT 52 75086000 1 Y4"-20 x 5/8” Lg. Flat Head Socket Screw
53 31793601 2 3/8-24 UNF Bleeder Valve
28 75083333 3 Bulkhead Union, 11/16"-16 ORS
29 75083334 3 90° Elbow Swivel, 11/16"-16 ORS
30 82021039 1 | % 0.D. x 14 ft. Nylon Tubing (for Trucks)
82021039 Y, O.D. x 31 ft. Nylon Tubing (for Trailers)
31 75082876 1 %" Compression Tee
32 31793028 1 Hard line for closer hose
33 75083605 1 11/16"-16 ORS Female x ¥4" I.D. x 76" Lg.
Hose Assembly (Truck Kit Only)
75083601 11/167-16 ORS Female x ¥4" I.D. x 372"
Lg. Hose Assembly (Long Trailer Kit Only)

© 2009 Waltco Lift Corp. All rights reserved




SINGLE PUMP & SINGLE PUMP w/ HAND PUMP HYADRAULIC & ELECTRICAL LAYOUT

(Built 10-05 thru 2-06)

>
@/V/\
s
3
<
J
REVISED: 8-1-09
WALTCD vLiFT corp. R o
WDLUS REV. 02
PM-695
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590001 1 Hydraulic Enclosure Assy (Direct Power Only) 38 85803921 1 Relay
31690001 1 Hydraulic Enclosure Assy (Aux. Batteries 39 31791000 1 Liftgate Wiring Harness
Only) 31494601 1 | Trailer Extension Harness (Trailer Kits Only)
2 75089343 3 Grommet, Split Rubber 40 31491803 1 Motor Wiring Harness
3 10291804 2 Bar, Battery Retainer (Aux. Batteries Only) a1 75082877 1 Elbow, 90°, %" NPT x ¥&” Compression
4 10291403 2 | Bar, Battery Retainer (Aux. Batteries Only) 42 75082867 2 | 45° Bulkhead Elbow, 9/16”-18 37° Flare Male
5 75088053 4 Flat Washer, 3/8” (Aux. Batteries Only) 43 10099501 1 Terminal Strip (90° formed)
6 75085177 4 Nylon Locknut, 5/16"-18 (Aux. Batteries Only) 44 70401651 1 Hand Pump Handle
7 10195518 1 Battery Cable Assy, 18” (Aux. Batteries Only) (included with Item 13)
8 75085005 1 Hex Nut, 3/8"-16, Serrated 45 75085020 1 Hex jam nut, 5/16"-24.
9 75088081 5 Lock Washer, 3/8” 46 70402303 3 Coil, 10V, 25W
10 70401650 1 Hand Pump Kit (Hand Pump Option Only)
11 31591001 1 gytljr)aulic Enclosure Cover (Direct Power PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
nly,
31691001 1 Hydraulic Enclosure Cover (Aux. Batteries PART No. DESCRIPTION
Only) 31796504 Single Pump Direct Power & 21" Enclosure
12 75089572 1 Plastic Plug, 1-3/8" Hole 31796603 Single Pump Aux. Battery & 31” Enclosure
13 75083094 2 | Hose Assy, 3/8" ID x 18-1/2" x 9/16™-18 37° 31797503 Single Pump w/HP Direct Power & 21" Enclosure
Flare Fem. 31797603 Single Pump w/HP Aux. Battery & 31" Enclosure
14 75086055 5 Hex Bolt, 3/8"-16 x ¥4", Grade 5
15 75082874 1 Brass Insert (For Compression Adapter) A Included in Motor/Solenoid Assembly 70400858
16 75089243 A 1 Circuit Breaker, 150 Amp
17 10099500 2 Terminal Strip
18 75085003 4 Hex Nut, 5/16"-18, Serrated
19 75086217 2 Hex Bolt, 5/16”-18 x 1-1/4" Ig.
20 75089807 1 Toggle switch
21 75080062 3 Wire Clip
22 31491402 1 Wire, Key Switch Control
23 10195536 1 Battery Cable Assy, 36"
24 75082873 1 Delrin Sleeve (For Compression Adapter)
25 75086707 5 Screw, #10-32 x 5/8” Ig.
26 85803482 2 Holder, Spring Clip (Hand Pump Option Only)
27 75085000 5 Hex Nut, #10-32, Serrated
28 31491501 1 Wire, Key Switch Control
29 75089853 1 Fuse, 5 Amp
30 7043002-1 " 1 | Motor
31 75089833 * 1 | starter Solenoid
32 75089834 # 1 Bus Bar
33 10099403 * 1 | controller
34 70401501 1 Reservoir
35 70092503 2 Solenoid Valve, 2 way, 2 Pos w/ Coll
36 70092501 1 Solenoid Valve, 3 way, 2 Pos w/ Coil
37 70402085 1 Hydraulic Pump Unit — Single Pump

© 2009 Waltco Lift Corp. All rights reserved




SINGLE PUMP & SINGLE PUMP w/ HAND PUMP HYSRAULIC & ELECTRICAL LAYOUT
(Built 2-06 thru 6-06)

=
é%/
A
<o
N
J7
REVISED: -1-
WALTCD vLiFT corp. REVIS o
WDLUS REV. 02
PM-695A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590102 1 Hydraulic Enclosure Assy 41 75082877 1 Elbow, 90°, %" NPT x %" Compression
2 75089343 3 Grommet, Split Rubber 42 75082867 2 45° Bulkhead Elbow, 9/16”-18 37° Flare Male
3 10291804 2 Bar, Battery Retainer (Aux. Batteries Only) 43 10099501 1 Terminal Strip (90° formed)
4 10291403 2 Bar, Battery Retainer (Aux. Batteries Only) 44 70401651 1 Hand Pump Handle
5 75088053 4 | Flat Washer, 3/8” (Aux. Batteries Only) (included with Item 13)
6 75085177 4 Nylon Locknut, 5/16"-18 (Aux. Batteries Only) 45 75085020 1 Hex jam nut, 5/16"-24.
7 10195518 1 | Battery Cable Assy, 18” (Aux. Batteries Only) 46 70402303 3 | Coil, 10V, 25W
8 75085005 1 Hex Nut, 3/8"-16, Serrated
9 75088081 5 Lock Washer, 3/8” PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
10 70401650 1 Hand Pump Kit (Hand Pump Option Only) PART No. DESCRIPTION
1 31590902 1 Hydr?u“C Enclosure Cover 31796504 Single Pump Direct Power & 21" Enclosure
12 75089572 1 Plastic Plug, 1-3/8" Hole
13 75083094 2 Hose Assy, 3/8” ID x 18-1/2" x 9/16"-18 37°
Flare Fem. Alncluded in Motor/Solenoid Assembly 70400858
14 75086055 5 Hex Bolt, 3/8"-16 x %", Grade 5
15 75082874 1 Brass Insert (For Compression Adapter)
16 75089243 A 1 Circuit Breaker, 150 Amp
17 10099500 2 Terminal Strip
18 75085003 4 Hex Nut, 5/16"-18, Serrated
19 75086217 2 Hex Bolt, 5/16”-18 x 1-1/4" Ig.
20 75089807 1 Toggle switch
21 75080062 3 Wire Clip
22 31491402 1 Wire, Key Switch Control
23 10195536 1 Battery Cable Assy, 36"
24 75082873 1 Delrin Sleeve (For Compression Adapter)
25 75086707 5 Screw, #10-32 x 5/8” Ig.
26 85803482 2 Holder, Spring Clip (Hand Pump Option Only)
27 75085000 5 Hex Nut, #10-32, Serrated
28 31491501 1 Wire, Key Switch Control
29 75089853 1 Fuse, 5 Amp
30 7043002-1 " 1 | Motor
31 75089833 # 1 Starter Solenoid
32 75089834 * 1 | BusBar
33 10099403 * 1 | Controller
34 70401501 1 Reservoir
35 70092503 2 Solenoid Valve, 2 way, 2 Pos w/ Coil
36 70092501 1 Solenoid Valve, 3 way, 2 Pos w/ Coil
37 70402085 1 Hydraulic Pump Unit — Single Pump
38 85803921 1 Relay
39 31791000 1 Liftgate Wiring Harness
31494601 1 Trailer Extension Harness (Trailer Kits Only)
40 31491803 1 Motor Wiring Harness

© 2009 Waltco Lift Corp. All rights reserved



SINGLE PUMP & SINGLE PUMP w/ HAND PUMP HYDRAULIC & ELECTRICAL LAYOUT
(Built 6-06 thru 8-06)

REVISED: -1-
WALTCD vLiFT corp. REVIS o
WDLUS SERIES REV. 02
PM-695B
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590102 1 Hydraulic Enclosure, Base 40 85803921 1 Relay
41 31491902 1 Liftgate Wiring Harness
3 75088056 1 Washer, ¥2" |.D. X 1-3/8" O.D. 31494601 Long Trailer Extension Harness
31494602 Short Trailer Extension Harness
5 75089309 1 Grommet, Control Harness/Return Line 42 31491803 1 Motor Wiring Harness
43 75082877 1 Elbow, 90°, ¥2" NPT x ¥" Compression
7 75089312 1 Grommet, Battery Cable 44 75082867 2 45° Bulkhead Elbow, 9/16"-18 37° Flare Male
45 70401651 1 Hand Pump Handle
9 10195518 1 | Ground Cable, 2 Ga. X 18" Lg. (included with Hand Pump Kit)
10 75088081 4 Lock Washer, 3/8” 46 75085020 1 Hex jam nut, 5/16"-24.
11 70401650 1 | Hand Pump Kit (Optional) 47 70402303 3 | Coil, 10V, 25W
12 31590902 1 Hydraulic Enclosure Cover
13 75089572 1 Plastic Plug, 1-3/8" Hole
14 75083094 2 Hose Assy, 3/8”" ID x 18-1/2" x 9/16"-18 37°
Flare Fem.
15 75086055 4 Hex Bolt, 3/8"-16 x ¥4", Grade 5
16 75082874 1 Brass Insert (For Compression Adapter)
18 80000557 1 25 ft. Battery Cable Kit *Included in Motor/Solenoid Assembly 70400858
80000555 30 ft. Battery Cable Kit
80000549 38 ft. Battery Cable Kit
19 10099500 1 Terminal Strip
20 75085003 3 Hex Nut, 5/16"-18, Serrated
21 75086217 2 Hex Bolt, 5/167-18 x 1-1/4" Ig.
22 75089807 1 Toggle switch
23 31491402 1 Wire, Switch Control
24 75082873 1 Delrin Sleeve (For Compression Adapter)
25 75086707 3 Screw, #10-32 x 5/8” Ig.
26 85803482 2 Holder, Spring Clip (Hand Pump Option Only)
27 75085000 3 Hex Nut, #10-32, Serrated
28 31491501 1 Wire, Switch Control
29 75089853 1 Fuse, 5 Amp
32 7043002-1* 1 | Motor
33 75089833 # 1 Starter Solenoid
34 75089834 * 1 | BusBar
35 10099403 * 1 | Controller
36 70401501 1 Reservoir
37 70092503 2 Solenoid Valve, 2 way, 2 Pos w/ Coil
38 70092501 1 Solenoid Valve, 3 way, 2 Pos w/ Coil
39 70402085 1 Hydraulic Pump Unit — Single Pump

© 2009 Waltco Lift Corp. All rights reserved



SINGLE PUMP & SINGLE PUMP w/ HAND PUMP HYADRAULIC & ELECTRICAL LAYOUT

(Built 8-06 thru 6-08)

WALTCD viFT corp.

WDLUS SERIES

- REVISED: 8-1-09
E.O. 6251
REV. 04

PM-695C
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590102 1 Hydraulic Enclosure, Base 43 75082877 1 Elbow, 90°, ¥42" NPT x ¥" Compression
3 31790900 1 Gasket 44 75083337 1 45° Bulkhead Union, 11/16-16 ORS Male
5 75089309 1 Grommet, Control Harness/Return Line 45 70401651 1 Hand Pump Handle
7 75089313 1 | Grommet, Battery Cable (included with Hand Pump Kit)
9 10195518 1 | Ground Cable, 2 Ga. X 18" Lg. 46 75085020 1 | Hex Jam Nut, 5/16"-24
10 75088081 4 Lock Washer, 3/8” 47 70161000 1 Flow Divider Valve
11 80001121 1 Hand Pump Kit (Optional) 48 75083332 1 Connector, 3/4"-16 SAE x 11/16"-16 ORS
12 31590902 1 | Hydraulic Enclosure Cover 49 75086036 4 | HexBolt, 5/16"-18 x 1”
13 75089572 1 Plastic Plug, 1-3/8” Hole 50 75085003 4 Hex Nut, 5/16"-18, Serrated
14 75083604 2 Hose Assy, 3/8” ID x 18-1/2” x 11/16"-16 51 75083330 2 45° Elbow, 9/16"-18 SAE x 11/16"-16 ORS
Female 52 75083331 2 45° Elbow, 3/47-16 SAE x 11/16-16 ORS
15 75086055 4 Hex Bolt, 3/8"-16 x %", Grade 5 53 70401655 1 Adapter Block
16 75082874 1 Brass Insert (For Compression Adapter) 54 70402303 3 Caoll, 10V, 25W
18 80000557 1 25 ft. Battery Cable Kit
80000555 30 ft. Battery Cable Kit
80000549 38 ft. Battery Cable Kit
19 10099500 1 Terminal Strip
20 75085003 3 Hex Nut, 5/16"-18, Serrated
21 75086217 2 Hex Bolt, 5/16”-18 x 1-1/4” Ig.
22 75089807 1 Toggle switch
23 31491402 1 Wire, Switch Control
24 75082873 1 Delrin Sleeve (For Compression Adapter)
25 75086707 3 Screw, #10-32 x 5/8” Ig.
26 85803482 2 Holder, Spring Clip (Hand Pump Option Only)
27 75085000 3 Hex Nut, #10-32, Serrated Alncluded in Motor/Solenoid Assembly 70400858
28 31491501 1 Wire, Switch Control
29 75089853 1 Fuse, 5 Amp
32 7043002-1 " 1 | Motor
33 75089833 * 1 | starter Solenoid
34 75089834 # 1 Bus Bar
35 10099403 * 1 | controller
36 70401501 1 Reservoir
37 70092503 2 Solenoid Valve, 2 way, 2 Pos w/ Coil
38 70092501 1 Solenoid Valve, 3 way, 2 Pos w/ Coil
39 70402085 1 Hydraulic Pump Unit — Single Pump
40 85803921 1 Relay
41 31791002 1 Liftgate Wiring Harness
31494601 Long Trailer Extension Harness
31494602 Short Trailer Extension Harness
42 31491803 1 Motor Wiring Harness

© 2009 Waltco Lift Corp. All rights reserved




DUAL PUMP HYDRAULIC & ELECTRICAL LAYOUT
(Built 10-05 thru 2-06)

WALTCD LiFT corp. REVISED: o
WDLUS SERIES REV. 02
PM-696
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590001 1 Hydraulic Enclosure Assy 36 75085020 1 Hex jam nut, 5/16"-24
2 75089343 3 Grommet, Split Rubber 37 70402303 6 Cail, 10V, 25W
3 75082867 2 45° Bulkhead Elbow, 9/16"-18 37° Flare
Male
4 75082877 1 | Elbow, 90°, ¥4" NPT x 2" Compression PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
5 75082874 1 Brass Insert (For Compression Adapter) PART NUMBER DESCRIPTION
6 75082873 1 Delrin Sleeve (For Compression Adapter) 31798504 Dual Pump and 21" Enclosure Complete
7 75089572 1 Plastic Plug, 1-3/8" Hole
8 75083094 2 Hose Assy, 3/8”" ID x 18-1/2" x 9/16"-18
37° Flare Fem.
9 31591001 1 Hydraulic Enclosure Cover (Direct Power
Only)
10 10195536 1 Battery Cable Assy, 36"
11 75080062 1 Wire Clip
12 75086217 1 Hex Bolt, 5/16"-18 x 1-1/4" Ig.
13 75089853 2 Fuse, 5 Amp
14 75085003 2 Hex Nut, 5/16"-18, Serrated Alncluded in Motor/Solenoid Assembly 70400858
15 10099500 1 Terminal Strip
16 31491501 2 Wire, Key Switch Control
17 75088081 4 Lock Washer, 3/8”
18 75086055 5 Hex Bolt, 3/8"-16 x %", Grade 5
19 85803921 1 Relay
20 75089832 1 Toggle Switch
21 31491601 1 Motor Wiring Harness
22 75086707 5 Screw, #10-32 x 5/8" Ig.
23 75085000 5 Hex nut, #10-32, Serrated
24 31791000 1 Liftgate Wiring Harness
31494601 1 Trailer Extension Harness (Trailer Kits only)
25 7043002-1 * 1 | Motor
26 75089833 * 1 | Starter Solenoid
27 75089834 * 1 Bus Bar
28 10099403 * 1 | Controller
29 70401501 1 Reservoir
30 70402280 1 Hydraulic Pump Unit — Dual Pump
31 70092503 4 Solenoid Valve, 2 way, 2 Pos w/ Coll
32 70092501 2 Solenoid Valve, 3 way, 2 Pos w/ Coll
33 85803975 1 Auxiliary Push Button Control
34 85803946 1 Auxiliary Control Extension Harness
(Trailer Kits Only)
35 31492201 2 Wire, Control

© 2009 Waltco Lift Corp. All rights reserved




DUAL PUMP HYDRAULIC & ELECTRICAL LAYOUT
(Built 2-06 thru 8-06)

WALTCD LiFT corp. 2 @ REVISED: o
WDLUS SERIES REV. 02
PM-696A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590102 1 Hydraulic Enclosure Assy 36 75085020 1 Hex jam nut, 5/16"-24
2 75089343 3 Grommet, Split Rubber 37 70402303 6 Cail, 10V, 25W
3 75082867 2 45° Bulkhead Elbow, 9/16"-18 37° Flare
Male
4 75082877 1 | Elbow, 90°, ¥4" NPT x 2" Compression PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
5 75082874 1 Brass Insert (For Compression Adapter) PART NUMBER DESCRIPTION
6 75082873 1 Delrin Sleeve (For Compression Adapter) 31798504 Dual Pump and 21" Enclosure Complete
7 75089572 1 Plastic Plug, 1-3/8" Hole
8 75083094 2 Hose Assy, 3/8”" ID x 18-1/2" x 9/16"-18
37° Flare Fem.
9 31590902 1 Hydraulic Enclosure Cover
10 10195536 1 Battery Cable Assy, 36"
11 75080062 1 Wire Clip
12 75086217 1 Hex Bolt, 5/16"-18 x 1-1/4" Ig.
13 75089853 2 Fuse, 5 Amp
14 75085003 2 Hex Nut, 5/16”-18, Serrated A Included in Motor/Solenoid Assembly 70400858
15 10099500 1 Terminal Strip
16 31491501 2 Wire, Key Switch Control
17 75088081 4 Lock Washer, 3/8”
18 75086055 5 Hex Bolt, 3/8"-16 x %", Grade 5
19 85803921 1 Relay
20 75089832 1 Toggle Switch
21 31491601 1 Motor Wiring Harness
22 75086707 5 Screw, #10-32 x 5/8” Ig.
23 75085000 5 Hex nut, #10-32, Serrated
24 31791000 1 Liftgate Wiring Harness
31494601 1 Trailer Extension Harness (Trailer Kits only)
25 7043002-1 ° 1 | Motor
26 75089833 * 1 | Starter Solenoid
27 75089834 * 1 Bus Bar
28 10099403 * 1 | Controller
29 70401501 1 Reservoir
30 70402280 1 Hydraulic Pump Unit — Dual Pump
31 70092503 4 Solenoid Valve, 2 way, 2 Pos w/ Coll
32 70092501 2 Solenoid Valve, 3 way, 2 Pos w/ Coll
33 85803975 1 Auxiliary Push Button Control
34 85803946 1 Auxiliary Control Extension Harness
(Trailer Kits Only)
35 31492201 2 Wire, Control

© 2009 Waltco Lift Corp. All rights reserved



DUAL PUMP HYDRAULIC & ELECTRICAL LYOUT

(Built 8-06 thru 6-08)

)

) J
G

)

-G8

WALTCD LiFT corp. REVISED: o
WDLUS SERIES REV. 02
PM-696B
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590102 1 Hydraulic Enclosure Assy 36 75085020 1 Hex Jam Nut, 5/16"-24
2 75089309 1 Grommet, Control Harness/Return Line 37 70161000 1 Flow Divider Valve
3 75083337 1 45° Bulkhead Union, 11/16-16 ORS Male 38 75083332 1 Connector, 3/4"-16 SAE x 11/16"-16 ORS
4 75082877 1 Elbow, 90°, %" NPT x %" Compression 39 75086036 4 Hex Bolt, 5/16"-18 x 1"
5 75082874 1 Brass Insert (For Compression Adapter) 40 75085003 4 Hex Nut, 5/16”-18, Serrated
6 75082873 1 Delrin Sleeve (For Compression Adapter) 41 75083330 2 45° Elbow, 9/16"-18 SAE x 11/16"-16
7 75089572 1 | Plastic Plug, 1-3/8” Hole ORS
8 75083604 2 Hose Assy, 3/8” ID x 18-1/2" x 11/16"-16 42 75083331 2 45° Elbow, 3/4"-16 SAE x 11/16"-16 ORS
Female 43 75089313 1 Grommet, Battery Cable
9 31590902 1 Hydraulic Enclosure Cover 44 70402303 6 Coil, 10V, 25W
10 10195536 1 Battery Cable Assy, 36"
11 75080062 1 Wire Clip
12 75086217 1 Hex Bolt, 5/16"-18 x 1-1/4" Ig.
13 75089853 2 Fuse, 5 Amp AIncluded in Motor/Solenoid Assembly 70400858
14 75085003 2 Hex Nut, 5/16”-18, Serrated
15 10099500 1 Terminal Strip
16 31491501 2 Wire, w/Fuse Holder PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
17 75088081 4 Lock Washer, 3/8" PART NUMBER DESCRIPTION
18 75086055 5 Hex Bolt, 3/8"-16 x %", Grade 5 31798505 Dual Pump and Enclosure Complete
19 85803921 2 Relay
20 75089832 1 Toggle Switch
21 31491601 1 Motor Wiring Harness
22 75086707 5 Screw, #10-32 x 5/8” Ig.
23 75085000 5 Hex nut, #10-32, Serrated
24 31791002 1 Liftgate Wiring Harness
31494601 Long Trailer Extension Harness
31494602 Short Trailer Extension Harness
25 7043002-1 2 | Motor
26 75089833 * 2 Starter Solenoid
27 75089834 * 2 | BusBar
28 10099403 * 2 | Controller
29 70401501 1 Reservoir
30 70402280 1 Hydraulic Pump Unit — Dual Pump
31 70092503 4 Solenoid Valve, 2 way, 2 Pos w/ Coil
32 70092501 2 Solenoid Valve, 3 way, 2 Pos w/ Coil
33 85803975 1 Auxiliary Push Button Control
34 85803946 1 Auxiliary Control Extension Harness
(Trailer Kits Only)
35 31492201 2 Wire, Control

© 2009 Waltco Lift Corp. All rights reserved




WDL U1 HYDRAULICS & CONTROLS
(Built from 2-07 thru 10-07)

Common Features

Power up/Gravity down (standard)

Power up/Power down (Special — contact Engineering for assistance)
Cylinder closing

All Hydraulic Fitiings are ORFS (O-ring)

Pump Enclosure mounted Gear type Flow Divider Valve

Tail Lights mounted in liftgate Columns

Push Button Controls on Curb Side

GEAR TYPE
FLOW DIVIDER

VALVE

Liftgate Hydraulic and Electrical Layout
PM-714 (Built 2-07 thru 10-07)

Single Pump and Single Pump w/ Hand Pump Hydraulic and Electrical Layout

PM-711 (Built 2-07 thru 10-07)

Dual Pump Hydraulic and Electrical Layout
PM-712 (Built 2-07 thru 10-07)

Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved

Rev. 01 8/10



LIFTGATE HYDRAULIC & ELECTRICAL LAYOUT

(Built 2-07 thru 10-07)

/CLDSER HOSE
X :

DRIVER SIDE

O~ %
GEISANEINE

<.£\

S

REVISED: 8-1-09
WALTCD vLiFT corp. R o
WDL Ul SERIES REV. 05
PM-714
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
01 31780050 2 Lift Cylinder 36 75089315 1 Breather
02 31470501 2 Upper Lift Cylinder Pin 37 32481712 1 ¥" O.D. x 5/8”" I.D. x 1-1/4” Lg. Bearing
03 31471501 3 Lower Lift Cylinder Pin 38 75089299 3 Cable Tie
04 75082877 2 Y" NPT x %" Compression 90° Elbow 39 75083338 2 Union, 11/16"-16 ORS
05 32480012 1 Closer Cylinder 40 75083603 1 11/16"-16 ORS Female x 3/8”" I.D. x 153"
06 75086236 1 | Lower Closer Cyl Bolt (Special GR8) Lg. Hose Assembly (Truck Kit Only)
07 75085183 1 5/8"-18 Lock Nut (Grade 8) 75083600 11/16"-16 ORS Female x 3/8" I.D. x 372"
08 10099360 4 | Switch W/ decal applied Lg. Hose Assembly (Long Trailer Kit Only)
09 3180092 1 | Control Wiring Harness 43 75089376 4 | Light Grommet
10 85803806 2 | Compensated Flow Control Valve 44 75089374 2 | Back Up Light (Truck) :
11 31793011 2 Fluid Line Assembly 75089428 Stop / Turn / Tail L.E.D. Light (Trailer)
12 75082614 2 12" NPT x ¥ BPT Male Pipe Nipple 45 75089428 2 Stop / Turn / Tail L.E.D. Light (Trailer)
13 75086055 2 3/8"-16 x ¥4 Hex Head Screw 75089428 Stop / Turn / Tail L.E.D. Light (Trailer)
14 75086846 3 3/8"-16 x ¥" Hex Thread Rolling Screw 46 3180141 2 Light Harness
16 75086062 6 1-20 x %" Lg. Hex Bolt (Grade 5) 48 80001119 1 Long Closer Hose 91-1/4", KIT.
17 75082881 8 Hose Clamp Insulated 3/8" 1.D. 49 75083047 1 Hose Clamp Insulated 3/4” I.D.
18 75082879 4 Hose Clamp Insulated %4" 1.D. 50 75086702 1 Y4"-20 x 5/8” Lg. Pan Head Screw
19 31793022 1 Fluid Line Assembly 51 75085001 2 Y4"-20 Serrated Hex Nut
22 75085161 6 1,"-20 Hex Locknut 52 75086000 1 Y4"-20 x 5/8” Lg. Flat Head Socket Screw
23 75082874 5 Brass Insert (For Compression Fittings) 53 31793601 2 3/8f24 UNF Bleeder Valve
24 75082873 5 | Brass Insert (For Compression Fittings) o4 3180163 1 [ Cylinder, Latch
25 31493101 2 | v 0.D. x 192" Lg. Nylon Tubing 55 75085114 1 | Jam Nut, 3/4-16
26 75083335 3 | Male Adapter, 11/16™-16 ORS x %" NPT 56 3180160 1 | Adapter Fitting
28 75083333 2 | Bulkhead Union, 11/16™-16 ORS 57 75083349 1 | Tee Fittting, 11/16 ORS
30 82021039 1 | v 0.D. x 14 ft. Nylon Tubing (for Trucks) 59 75083341 1 |45 Elbow Fitting, 11/16 ORS
82021039 ¥y” 0.D. x 31 ft. Nylon Tubing (for Trailers) 60 3180159 1 | Fluid Line Assembly
31 75082876 1 1/ Compression Tee 61 3180072 1 Closer Hose Guide Bar
32 31793028 1 Hard line for closer hose 62 3180099 1 S_W'tCh Assembly .
33 | 75083605 1 | 11/16™-16 ORS Female x %" I.D. x 76" Lg. 63 | 3180142 2 [ Light Hamess Extension
Hose Assemb|y (Truck Kit On|y) 64 90622207 1 Switch Button Assy Complete
75083601 11/16"-16 ORS Female x ¥4" 1.D. x 372" 65 99533051 1 | Switch Mounting Bracket
Lg. Hose Assembly (Long Trailer Kit Only) 66 99533050° 1 Switch Kit
34 75083602 1 11/16"-16 ORS Female x 3/8" |.D. x 76"
Lg. Hose Assembly (Truck Kit Only) NOTES:
75083600 1 11/16"-16 ORS Female x 3/8” I.D. x 372" A. Components included in 99533050 Switch Kit.
Lg. Hose Assembly (Long Trailer Kit Only) B. This kit upgrades/replaces original switches (Item
35 75085997 8 10-24 x 5/8" Lg. Flat Socket Head Screw 62). See PM-713 for more information.

© 2009 Waltco Lift Corp. All rights reserved



SINGLE PUMP & SINGLE PUMP w/ HAND PUMP HYDRAULIC & ELECTRICAL LAYOUT

(Built 2-07 thru 10-07)

REVISED: 8-1-09
WALTCD vLiFT corp. R o
WDLU1 SERIES REV. 02
PM-711
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590102 1 Hydraulic Enclosure, Base 44 75083337 1 45° Bulkhead Union, 11/16-16 ORS Male
2 70402303 3 Call, 10V, 25W 45 70401651 1 Hand Pump Handle
3 31790900 1 Gasket (included with Hand Pump Kit)
5 75089309 1 | Grommet, Control Harness/Return Line 46 75085020 1 | HexJam Nut, 5/16™-24
7 75089313 1 | Grommet, Battery Cable 47 70161000 1 | Flow Divider Valve
9 10195518 1 Ground Cable, 2 Ga. X 18” Lg. 48 75083332 1 Connector, 3/4"-16 SAE x 11/16"-16 ORS
10 75088081 4 Lock Washer, 3/8” 49 75086036 4 Hex Bolt, 5/16"-18 x 1"
11 80001121 1 Hand Pump Kit (Optional) 50 75085003 4 Hex Nut, 5/16"-18, Serrated
12 31590902 1 Hydraulic Enclosure Cover 51 75083330 2 45° Elbow, 9/16"-18 SAE x 11/16"-16 ORS
13 75089572 1 Plastic Plug, 1-3/8” Hole 52 75083331 2 45° Elbow, 3/4"-16 SAE x 11/16-16 ORS
14 75083604 2 | Hose Assy, 3/8” ID x 18-1/2" x 11/16™-16 53 70401655 1 | Adapter Block
Female
15 75086055 4 Hex Bolt, 3/8"-16 x %", Grade 5
16 75082874 1 Brass Insert (For Compression Adapter) Alncluded in Motor/Solenoid Assembly 70400858
18 80000557 1 25 ft. Battery Cable Kit
80000555 30 ft. Battery Cable Kit
80000549 38 ft. Battery Cable Kit
19 10099500 1 Terminal Strip
20 75085003 3 Hex Nut, 5/16"-18, Serrated
21 75086217 2 Hex Bolt, 5/16”-18 x 1-1/4" Ig.
22 75089807 1 Toggle switch
23 31491402 1 Wire, Switch Control
24 75082873 1 Delrin Sleeve (For Compression Adapter)
25 75086707 3 Screw, #10-32 x 5/8” Ig.
26 85803482 2 Holder, Spring Clip (Hand Pump Option Only)
27 75085000 3 Hex Nut, #10-32, Serrated
28 31491501 1 Wire, Switch Control
29 75089853 1 Fuse, 5 Amp
32 7043002-1 " 1 | Motor
33 75089833 # 1 Starter Solenoid
34 75089834 " 1 | BusBar
35 10099403 * 1 | Controller
36 70401501 1 Reservoir
37 70092503 2 Solenoid Valve, 2 way, 2 pos, w/ Coil
38 70092501 1 Solenoid Valve, 3 way, 2 pos, w/ Coil
39 70402085 1 Hydraulic Pump Unit — Single Pump
40 85803921 1 Relay
41 3180092 1 Liftgate Wiring Harness
3180157 Trailer Extension Harness
42 3180093 1 Motor Wiring Harness
43 75082877 1 Elbow, 90°, ¥4 NPT x ¥" Compression

© 2009 Waltco Lift Corp. All rights reserved




DUAL PUMP HYDRAULIC & ELECTRICAL LAYOUT

(Built 2-07 thru 10-07)

WALTCOD LiFT corp. REVISED: o
WDLU1 SERIES REV. 02
PM-712
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590102 1 Hydraulic Enclosure Assy 37 70161000 1 Flow Divider Valve
2 75089309 1 Grommet, Control Harness/Return Line 38 75083332 1 Connector, 3/4"-16 SAE x 11/16"-16 ORS
3 75083337 1 45° Bulkhead Union, 11/16-16 ORS Male 39 75086036 4 Hex Bolt, 5/16"-18 x 1"
4 75082877 1 Elbow, 90°, %" NPT x %" Compression 40 75085003 4 Hex Nut, 5/16"-18, Serrated
5 75082874 1 Brass Insert (For Compression Adapter) 41 75083330 2 45° Elbow, 9/16"-18 SAE x 11/16"-16
6 75082873 1 | Delrin Sleeve (For Compression Adapter) ORS
7 75089572 1 Plastic Plug, 1-3/8” Hole 42 75083331 2 45° Elbow, 3/4”-16 SAE x 11/16"-16 ORS
8 75083604 2 | Hose Assy, 3/8” ID x 18-1/2” x 11/16”-16 43 75089313 1 | Grommet, Battery Cable
Female 44 70402303 6 Coll, 10V, 25W
9 31590902 1 Hydraulic Enclosure Cover
10 10195536 1 Battery Cable Assy, 36"
11 75080062 1 Wire Clip
12 75086217 1 Hex Bolt, 5/16™-18 x 1-1/4” Ig. PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
13 75089853 2 Fuse, 5 Amp PART NUMBER DESCRIPTION
14 75085003 2 Hex Nut, 5/16"-18, Serrated 3180985-2 Dual Pump and Enclosure Complete
15 10099500 1 Terminal Strip
16 31491501 2 Wire, w/Fuse Holder
17 75088081 4 Lock Washer, 3/8 A Included in Motor/Solenoid Assembly 70400858
18 75086055 5 Hex Bolt, 3/8"-16 x ¥4", Grade 5
19 85803921 2 Relay
20 75089832 1 Toggle Switch
21 3180093 2 Motor Wiring Harness
22 75086707 5 Screw, #10-32 x 5/8” Ig.
23 75085000 5 Hex nut, #10-32, Serrated
24 3180092 1 Liftgate Wiring Harness
3180157 Trailer Extension Harness
25 7043002-1 * 2 | Motor
26 75089833 * 2 Starter Solenoid
27 75089834 * 2 Bus Bar
28 10099403 # 2 Controller
29 70401501 1 Reservoir
30 70402280 1 Hydraulic Pump Unit — Dual Pump
31 70092503 4 Solenoid Valve, 2 way, 2 pos, w/ Coil
32 70092501 2 Solenoid Valve, 3 way, 2 pos, w/ Coll
33 85803975 1 Auxiliary Push Button Control
34 85803946 1 Auxiliary Control Extension Harness
(Trailer Kits Only)
35 31492201 2 Wire, Control
36 75085020 1 Hex Jam Nut, 5/16"-24

© 2009 Waltco Lift Corp. All rights reserved




WDL XT HYDRAULICS & CONTROLS

(Built 10-07 thru 4-09)

Common Features

e Power up/Gravity down (standard)

Power up/Power down (standard option)
Series Cylinders (Master/Slave)
Cylinder closing

Controls on Curb Side

Hydraulic activated
mechanical latch. Low
pressure return lines
Built 10-07 hru 6-08

See Note 1 below

Hydraulic activated
mechanical latch. High
pressure return lines
Built 6-08 thru 1-09

See Note 1 below

Hydraulic lock valve
storage. High pressure
return lines
Built 1-09 thru 4-09

Liftgate Hydraulic and Electrical
Parts — Gravity Down
PM-725

Liftgate Hydraulic and Electrical
Parts — Power Down
PM-741

Single Pump & Sinlge Pump w/
Hand Pump Gravity Down
Hydraulic Layout
PM-726

Single Pump & Sinlge Pump w/
Hand Pump Power Down
Hydraulic Layout
PM-727

Dual Pump & Dual Pump w/
Hand Pump Gravity Down
Hydraulic Layout
PM-728

Dual Pump Power Down
Hydraulic Layout
PM-730

Auxiliary Battery Enclosure
PM-742

Liftgate Hydraulic and Electrical
Parts — Gravity Down
PM-725A

Liftgate Hydraulic and Electrical
Parts — Power Down
PM-741A

Single Pump & Sinlge Pump w/
Hand Pump Gravity Down
Hydraulic Layout
PM-726A

Single Pump & Sinlge Pump w/
Hand Pump Power Down
Hydraulic Layout
PM-727A

Dual Pump & Dual Pump w/
Hand Pump Gravity Down
Hydraulic Layout
PM-728A

Dual Pump Power Down
Hydraulic Layout
PM-730B

Auxiliary Battery Enclosure
PM-742

Liftgate Hydraulic and Electrical
Parts — Gravity Down
PM-725B

Liftgate Hydraulic and Electrical
Parts — Power Down
PM-741B

Single Pump & Sinlge Pump w/
Hand Pump Gravity Down
Hydraulic Layout
PM-726A

Single Pump & Sinlge Pump w/
Hand Pump Power Down
Hydraulic Layout
PM-727B

Dual Pump & Dual Pump w/
Hand Pump Gravity Down
Hydraulic Layout
PM-728B

Dual Pump Power Down
Hydraulic Layout
PM-730C

Auxiliary Battery Enclosure
PM-742

NOTES:

Rev. 01 8/10

1. Many WDI XT’s built in these time frames have been upgraded to have the high pressure return lines and
the new hydraulic lock valve storage. Please contact Waltco Technical Su[pport if you have any questions
as to the correct parts for your liftgate..

Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved



LIFTGATE HYDRAULIC & ELECTRICAL LAYOUT — GRAVITY DOWN
(Built 10-07 thru 6-08)

REVISED: 8-1-09
WALTCD vLiFT corp. R o
WDL XT REV. 04
PM-725
ITEM | PART NUMBER QTY DESCRIPTION ITEM | PART NUMBER QTY DESCRIPTION
1 1000801-14 1 Driver Side Lift Cylinder 7500021-7 76" Hose Assembly, 13/16"-16 ORFS Female X
2 80001143 1 Curb Side Lift Cylinder 13/16"-16 ORFS Female (Truck)
3 1000800-2 1 Closure Cylinder 26 7500021-8 1 216" Hose Assembly, 13/16"-16 ORFS Female X
4 1000101-1 2 Upper Lift Cylinder Pin 13/16"-16 ORFS Female (Short Trailer)
3 - 372" Hose Assembly, 13/16"-16 ORFS Female X
Z Zggggg ‘2‘ ; ﬁ’ 8 16CX |'5/ 3 "‘F’f_‘g Hex Screw 7500021-9 13/16"-16 ORFS Female (Long Trailer)
- ggvlvjer y mEIEr |n9/16” 18 SAE-ORB F e X 7500029-5 76" Hose Assembly, 9/16"-18 ORFS Female X
7 7500059-1 1 | o/16" 38 SAE.ORB Male : emaie 11/16"-16 ORFS Male (Truck)
- - . 27 7500029-6 1 216" Hose Assembly, 9/16"-18 ORFS Female X
8 7010001-4 1 In Line Pressure Compensat!’ng Flow Valve, 9/16"- 11/167-16 ORFS Male (Short Trailer)
18 SAE-ORB Female X 9/16"-18 SAE-ORB Male " "
- . 7500029-7 372" Hose Assembly, 9/16™-18 ORFS Female X
9 7500037-1 3 g)(l)?leggl{/’leaeieS;(ras;?lhé”T:{geSagEE-g;\g’ I\l/leéll tG -16 11/16"-16 ORFS Male (Long Trailer)
Hose Assembly, 13/16”-16 ORFS Male X 13/16"-
i 28 7500029-4 1 i
10 | 30108 1| Fomale x 131616 ORFS Female 16 ORFS Female
Hardline & Hose Assembly, 13/16"-16 ORFS 29 7500030-1 AL 1/4" 1D Rubber Hose
i Y, - " .
11 3190024 1 Female X 13/16"-16 ORFS Female 30 7500051-1 1 1/4” 1D Hose Pinch-On Clamp :
12 3190226-1 1 Line Clamp 31 7500070-1 1 1/4” X 3/8”" ID Hose Barbed Hose Splice
13 80001140 1 Closure Hardline & Hose Assembly, 9/16”-18 32 7500051-2 4 3/8: ID Hose Pinch-On Clamp
ORFS Male X 11/16"-16 ORFES Male 33 7500030-2 5t 3/8” ID Rubber Hose
14 80001142 1 Hardline Assembly, 11/16"™-16 ORFS Female X 34 7500049-2 1 3/8” ID Hose Barbed Tee
11/16"-16 ORFS Female 35 7500030-2 18 ft 3/8” ID Rubber Hose
15 10099360 2 Inside Switch 36 7500033-1 1 Straight Bulkhead, 13/16"-16 ORFS Male X
16 3190104 1 Switch Wiring Harness 13/16°-16 ORFS Male
17 3190111 1 3 Button Switch Assembly 37 7500026-3 1 90 Degree Barbed Elbow, 3/8” Hose Barb X 1/4”
18 75085997 4 | 10-24 x 5/8" Flat Head Screw EZ’T —
: : ) apter, emale - -
80001145 A PTM Manifold Assembly Upgrade Kit (Truck) 38 7500061-1 1 Male
- - Hardline & Hose Assembly, 13/16"-16 ORFS
60001146 ?;I’all\ifel;;lanlfold Assembly Upgrade Kit (Short 39 3190028 1 Female X 13/16"-16 ORES Female
19 1 40 75083044 1 1/2" Hose Clamp
PTM Manifold Assembly Upgrade Kit (Long AL 3/8” Rubber Hose (Truck)
80001147~ Trailer) 41 7500030-2 18 ft | 3/8” Rubber Hose (Short Trailer)
311t 3/8” Rubber Hose (Long Trailer)
19A 70092520 1 Cartridge Valve, 2 Way, 2 Position 42 3190103 2 Light Wiring Harness
19B 3190140% 1 Solenoid, 12VDC, 16W, Externally Grounded 43 75089428 2 (Red) Led Taillight
20 75088079 2 1/4” Lock Washer 44 75089376 4 Light Grommet
21 75086030 2 1/4”-20 X 3/4” Long S.S. Hex Bolt 45 75089374 9 (White) Oval Backup Light
22 7500027-1 3 90 Degree Swivel Elbow, 13/16"-16 ORFS Female 75089428 (Red) Led Taillight
X 13/16"-16 ORFS Male 46 7500017-3 3 3/8"-16 X 1" Long Hex Screw
90 Degree Elbow, 11/16"-16 ORFS Female X 47 32481712 1 Bushing, Closer Cylinder
23 75083334 1| 11/16"16 ORFS Male
Straight Thread Swivel Connecter, 9/16"-18 ORFS ]
24 7500038-2 1 | Female X 7/16"-20 SAE-ORB Male NOTES:
A. This valve and some other components are no longer
In Line Pressure Compensaﬂng Flow Va|vel ava”able See PM'7258 al’]d contact the Wa|tCO PaI’tS
25 20100015 1 KA/;E; -20 SAE-ORB Female X 9/16°-18 SAE-ORB Department for further assistance.

© 2009 Waltco Lift Corp. All rights reserved




LIFTGATE HYDRAULIC & ELECTRIC LAYOUT — POWER DOWN
(Built 10-07 thru 6-08)

REVISED: 8-1-09
WALTCD LiFT core. R o
WDL XT REV. 04
PM-741
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 1000801-14 1 Driver Side Lift Cylinder 7500029-5 76" Hose Assembly, 9/167-18 ORFS Female X
2 80001143 1 | Curb Side Lift Cylinder 11/16"-16 ORFS Male (Truck)
3 1000800-2 1 Closer Cylinder 27 7500029-6 1 216" I:!ose Assembly, 9/167-18 ORFS Female X
4 1000101-1 2 | Upper Lift Cylinder Pin g’z 16H'16 C/:RFS '\:')‘I""eéig"ri;g!fgs —
N ,, i " Hose Assembly, emale
Z Iggggéz ‘2‘ g i/ 8 16CX |_5/ j "‘;’_19 Hex Screw 7500029-7 11/16"-16 ORFS Male (Long Trailer)
- ower yinder=in___ 08 75000294 . | Hose Assembly, 13/16™16 ORFS Male X 13/16"
7 7500059-1 1 g?lg?ggegfébgv&;ﬁel-m SAE-ORB Female X 16 ORFS Female
o ae R VY 29 7500030-1 5ft | 1/4” ID Rubber Hose
) n Line Pressure Compensating Flow Valve, - . ; P
8 7010001-4 1 18 SAE-ORB Female X 9/16°-18 SAE-ORB Male 30 7500051-1 2 1/4" ID Honse Pinch-On Clamp .
o 000371 R 90 Degree Straight Thread Elbow, 13/167-16 31 7500070-1 1 1/4" X 3/8” ID Hose Barbed Hose Splice
ORFS Male X 9/16"-18 SAE-ORB Male 7ft | 3/8” Rubber Hose, Truck
Hardline & Hose Assembly, 13/16”-16 ORFS 32 7500030-2 18 ft | 3/8” Rubber Hose, Short Trailer
10 D 1 Female X 13/16"-16 ORFS Female 31ft | 3/8" Rubber Hose, Long Trailer
Hardline & Hose Assembly, 13/16"-16 ORFS 153" Long Hose Assembly, 11/16"-16 ORFS
1 3190024 1 Female X 13/16"-16 ORFS Female 75083603 Female X 11/16"-16 ORFS Female (Truck)
12 3190226-1 2 Line Clamp 33 75083607 1 293" Long Hose Assembly, 11/16"-16 ORFS
13 80001140 Closure Hardline & Hose Assembly, 11/16"-16 Female X 11/16°-16 ORFS Female (Short Trailer)
ORFS Male X 9/16"-18 ORFS Male 75083600 372" Long Hose Assembly, 11/16"-16 ORFS
14 80001142 1 Hardline Assembly, 11/16”-16 ORFS Female X Female X 11/16"-16 ORFS Female (Long Trailer)
11/16"-16 ORFS Female 34 7500051-2 1 3/8”" ID Hose Pinch-On Clamp
15 10099360 2 InS|.de SW.It.Ch 35 75083333 1 Bulkhead, 11/16"-16 ORFS Male X 11/16"-16
16 3190104 1 Switch Wiring Harness ORFS Male
17 3190111 1 | 3 Button Switch Assembly 36 7500033-1 1 | Straight Bulkhead, 13/16™-16 ORFS Male X
18 75085997 4 | 10-24 x 5/8" Flat Head Screw if” t?_ '16&OHRFS L\\Aa'e NPT
A : - ardline & Hose Assembly,
e P T e R N 5y e
A anf 0'd Assy Lpgrade ' (Shor ra_' er 38 7500068-1 1 90 Degree Straight Thread Elbow, 11/16"-16
80001147 PTM Manifold Assy Upgrade Kit (Long Trailer) - ORES Male X 9/16"-18 SAE-ORB Male
19A 70092520* 1 Cartridge Valve, 2 Way, 2 Position 39 3190028 1 Hardline & Hose Assembly, 13/16"-16 ORFS
19B 3190140 1 Solenoid, 12VDC, 16W, Externally Grounded Female X 13/16"-16 ORFS Female
20 75088079 2 1/4” Lock Washer 40 3190103 2 Light Wiring Harness
21 75086030 2 1/47-20 X 3/4” Long S.S. Hex Bolt 41 75089374 5 (White) Oval Backup Light
22 7500027-1 3 90 Degree Swivel Elbow, 13/16"™-16 ORFS Female 75089428 (Red) Led Taillight
X 13/16"™-16 ORFS Male 42 75089428 2 | (Red) Led Taillight
23 75083334 2 22/?§9;%e§g{bpogvi\ﬂll|/l6 -16 ORFS Female X 43 75089376 4 Light Grommet
Stra’gk;t Thread S r"JlZI Connecter, 9/16"-18 ORFS a4 7500017-3 3 3/87-16 X 1" Long Hex Screw
i wiv , - . .
24 7500038-2 1 Female X 7/16"-20 SAE-ORB Male 45 32481712 1 Bushing, Closer Cylinder
In Line Pressure Compensating Flow Valve, 7/16-
25 7010001-5 1| 20 SAE-ORB Female X 9/16"-18 SAE-ORB Male _
NOTES:
7500021-7 76/ Hose Assembly, 13|/15 '15kORF5 Female X A. This valve and some other components are no longer
;;16'_"16 OARFS Fbelmai:/guie)ORFs . available. See PM-741B and contact the Waltco
) " Hose Assembly, emale ;
26 7500021-8 1 13/16™16 ORFS Female (Short Trailer) Parts Department for further assistance.
372" Hose Assembly, 13/16"-16 ORFS Female X
7500021-9 13/16"-16 ORFS Female (Long Trailer)

© 2009 Waltco Lift Corp. All rights reserved




SINGLE PUMP & SINGLE PUMP w/ HAND PUMP GRAVITY DOWN HYDRAULIC & ELECTRICAL LAYOUT

(Built 10-07 thru 6-08)

- —— -

REVISED: -1-
WALTCO LiFT corp. REVIS o
WDL XT REV. 02
PM-726
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
3190021-2 1 Pump Box Base Assembly (Direct Power) 90 Degree Elbow, 3/8” Hose ID Barb X 1/4”
23 7500026-3 1
1 3190180-1 1 Pump & Battery Box Assembly (Auxiliary NPT Male
Battery) 24 75086055 5 3/8”-16 x 3/4” Long Hex Screw
2 See PM 742 1 Battery Box Assembly 25 7500024-1 1 13/16"-16 Bulkhead Locknut
3 31590902 1 Enclosure Cover 26 75088081 5 3/8” Lock Washer
4 70430160 1 Hydraulic Pump Unit, Single Pump 27 75089851 1 Fuse, 10 Amp
4A 70400858 1 Motor 28 31491501 1 Wire with Fuse Holder
4B 75089833 1 Start Solenoid 29 85803921 4 Relay, 12V, 30 Amp
4C 70092501 1 Solenoid Valve, 3 way, 2 pos, w/ Coil 30 3190105 1 Motor Wiring Harness
4D 70402303 2 Call, 10V, 25W 31 10099500 1 Terminal Link
4E 70092503 2 Solenoid Valve, 2 way, 2 pos, w/ Coil 32 75086217 1 5/16”-18 x 1-1/4” Long Hex Bolt
4F 70402303 1 Call, 10V, 25W 33 75085003 2 5/16"-18 Serrated Hex Nut
4G 70091734 1 Breather 34 7500024-2 1 9/16"-18 Bulkhead Locknut
5 80001124 1 Hand Pump Kit 35 10195536 1 36" Battery Cable Assembly (Auxiliary Battery)
45 Degree Straight Thread Elbow, 9/16"-18 36" Positive Battery Cable Assembly (Auxiliar
6 7500025-2 1 ORFSgMaIe X 9/916"-18 SAE-ORB Male 36 10195836 1 Battery) g & Y
45 Degree Straight Thread Elbow, 13/16"-16 2 Rubber Draw Latch (Direct Power
! 75000251 ! ORFSgMaIe X 3/g4"'16 SAE-ORB Male 37 75089744 4 | Rubber Draw Latch EAuiniary Batt)ery)
8 7500021-3 1 '1:3711;2'6 %(03?1;’?;2 ésléflfénlggr,nszallle(s”-lg ORFS 38 25089436 4 5/32:: AIum?num R?vet (Dire.c.t Power)
18.1/2" Long Hose Assembly, 13/16°-16 ORFS 8 5/32” Aluminum Rivet (Auxiliary Battery)
9 7500021-1 1 Female X 13/16”-16 ORFS Fémale 39 75085020 1 5/16. -24 Jam Nut
10 85803482 2 | spring Clip Holder 40 70401310 6 | ORing
11 70401651 1 Hand Pump Handle
1 #10-32 x 5/8” Long Round Head Screw
12 75086707 3 #10-32 x 5/8” Long Round Head Screw (With
Hand Pump)
1 #10-32 Serrated Hex Nut
13 75085000 3 #10-32 Serrated Hex Nut (With Hand Pump)
14 75089571 2 3/4” Hole Plug
45 Degree Bulkhead Elbow, 9/16"-18 ORFS
15 7500023-2 1 Male )9(19/16"-18 ORFS Male
45 Degree Bulkhead Elbow, 13/16"-16 ORFS
16 7500023-1 1 Male X 13/16"-16 ORFS Male
17 3190104 1 Switch Wire Harness (Truck)
3190107 Harness Extension (Trailer)
7 ft | 3/8” ID Rubber Hose (Truck)
18 7500030-2 18 ft | 3/8” ID Rubber Hose (Short Trailer)
31ft | 3/8” ID Rubber Hose (Long Trailer)
19 7500072-1 1 Rubber Grommet, 5/8”" ID
20 75089309 1 Split Grommet
21 75089313 2 Split Grommet, 1/2” ID
22 75089807 1 Toggle Switch

© 2009 Waltco Lift Corp. All rights reserved




SINGLE PUMP & SINGLE PUMP w/ HAND PUMP POWER DOWN HYDRAULIC & ELECTRICAL LAYOUT

(Built 10-07 thru 6-08)

REVISED: 8-1-09
WALTCD LiFT corep. RE o
WDL XT REV. 02
PM-727
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
3190021-2 1 Hydraulic Enclosure Base Assembly (Direct 23 75089313 2 Split Grommet, 1/2" ID
1 Power) 24 75085005 3 | 3/8-16 Serrated Hex Nut
3190180-1 1 | Pump and Battery Box Assembly (Auxiliary 25 75086217 1 | 5/16"-18 x 1-1/4” Long Hex Bolt
Power) 26 10099500 1 | Terminal Link
2 See PM 742 1 Battery Box Assembly 27 75085020 1 5/16"-24 Jam Nut
3 31590902 1 Enclosulre Cover . 28 85803921 2 Relay, 12V, 30 Amp
. 70430180 1 Hydraul!c Pump Un!t, S!ngle Pump . 29 31491501 1 Wire with Euse Holder
20430200 1 I;zgqrgullc Pump Unit, Single Pump with Hand 30 75089851 1 Fuse, 10 Amp
| |1 v o f e | oo ot
4B 75089833 1 | Start Solenoid - 085005 > 1 ene cl"; S ast e(; N
4C 70092522 1 Solenoid Valve, 3 way, 2 pos, Manual Override 9 D- eErlrl? ° 32;(, Hu D Barb X U4" NPT
4D 70402303 3 | coil, 10v, 25w 34 7500026-3 I [Pt ose 1L Bar
4E 70400014 1 Soleno!d Valve, 4 way, 2 pos, w/ Co?l 35 75089807 1 Toggle Switch
4F 70092503 1 Solenoid Yalve, 2 way, 2 pos, wi C_o.|| 36 10195536 1 36" Battery Cable Assembly (Auxiliary Battery)
4G 70092525 1 #10 Cartrldge Valve, 2 Way, 2 Position 36" Positive Battery Cable Assembly (Auxiliary
4H 70092526 1 | #10 Solenoid, 12V DC, 16W 37 10195836 1| Battery)
4 70091734 1 Breather 38 25089744 2 Rubber Draw Latch (Direct Power)
5 70082527 1 Hand Pump Etv Power Down — 4 | Rubber Draw Latch (Auxiliary Battery)
90 Degree Elbow, 11-16 ORFS Male x 9/16-18 2 5/32" Alumi Rivet (Direct P
6 7500037-3 1 | SAE ORB Male 39 75089436 " Aluminum Rivet (Direct Power)
4 5/32” Aluminum Rivet (Auxiliary Battery)
7 7500037-1 1| 39 Degree Clbow, 13/16-16 ORFS Male x 9/16- 20 5000211 , | 18-1/2’ Long Hose Assembly, 13/1616 ORFS
50 ti 399/16 15 ORES Male X 8/16.18 Female X 13/16’-16 ORFS Female
} egree Elbow, - ale x - —
° oo : SAE ORB Male = o : ?SOth/rZ’\’Nng:g ﬂirsr:aeiZsembl 9/16"-18 ORFS
- - Y, -
9 7500037-4 1 g%g%’éegﬁggw' 13/16-16 ORFS Male x 3/4-16 42 7500021-3 1 Female X 9/16"-18 ORFS Female
P 11/16-16 ORFS Female x 11/16-16 ORFS
10 85803482 2 Spring Clip Holder 43 75083604 1 Female 3/8” Hose Assembly
11 70401651 1 Hand Pump ’I’-|andle 7ft 3/8” ID Rubber Hose (Truck)
1 75086707 2 #10-32 x 5/ 8” Long Round Head Screw . 44 7500030-2 18 ft | 3/8” ID Rubber Hose (Short Trailer)
4 ﬁi%j’iﬁrgg Long Round Head Screw (With 31ft | 3/8” ID Rubber Hose (Long Trailer)
13 75085000 2 #10-32 Serrated Hex Nut 45 2128183 i ?NItCh WgetHar'nessT(TrIUCk)
4 #10-32 Serrated Hex Nut (With Hand Pump) 6 20401310 5 Oalr;ess xtension (Trailer)
14 75089571 1 | 3/4" Hole Plug N9
Bulkhead, 11/16-16 ORFS Male x 11/16-16
15 75083333 1 ORFS Male
Bulkhead Run Tee, 13/16-16 ORFS Male x
16 7500036-1 1| 13/16-16 ORFS Male x 13/16-16 ORFS Male
17 7500024-2 1 9/16-18 Bulkhead Locknut
18 7500024-3 1 11/16-16 Bulkhead Locknut
19 7500024-1 1 13/16"-16 Bulkhead Locknut
45 Degree Bulkhead Elbow, 9/16"-18 ORFS Male
20 7500023-2 1| x or16™18 ORFS Male
21 7500072-1 1 Rubber Grommet, 5/8” ID
22 75089309 1 Split Grommet

© 2009 Waltco Lift Corp. All rights reserved




DUAL PUMP & DUAL PUMP WITH HAND PUMP GRAVITY DOWN HYDRAULIC & ELECTRICAL LAYOUT

(Built 10-07 thru 6-08)

REVISED: 8-1-09
WALTED vLiFT corep. R o
WDL XT REV. 03
PM-728
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
3190021-2 1 Pump Box Base Assembly (Direct Power) 24 85803921 4 Relay, 12V, 30 Amp
1 3190180-1 1 g;?eprf; Battery Box Assembly (Auxiliary o5 3190106 1 ag?rllgsl;mp Gravity Down Motor Wiring
2 See PM 742 1 Battery Box Assembly 26 75085000 2 #10-32 Serrated Hex Nut
3 31590902 1 Enclosure Cover 4 #10-32 Serrated Hex Nut (With Hand Pump)
70430170 Hydraulic Pump Unit, Dual Pump 2 #10-32 x 5/8” Long Round Head Screw
4 1 Hydraulic Pump Unit, Dual Pump with Hand 27 75086707 #10-32 x 5/8” Long Round Head Screw (With
70430175 Pump 4 Hand Pump)
4A 70400858 2 Motor 28 70401651 1 Hand Pump Handle
4B 75089833 2 Start Solenoid 29 75089832 1 Selector Switch
4C 70092501 2 Solenoid Valve, 3 way, 2 pos, w/ Coll 30 85803482 2 Spring Clip Holder
4D 70402303 4 Coil, 10V, 25W 31 75086055 5 3/8"-16 x 3/4” Long Hex Screw
4E 70092503 4 Solenoid Valve, 2 way, 2 pos, w/ Coil 32 75088081 5 3/8” Lock Washer
4F 70402303 2 Coil, 10V, 25W 33 10195536 1 36" Battery Cable Assembly (Auxiliary Battery)
4G 70091734 1 Breather 34 10195836 1 36" Positive Battery Cable Assembly (Auxiliary
5 10195518 1 18" Battery Cable Assembly Battery)
5 76000252 1 | 45 Degree Straight Thread Elbow, 9/16™-18 35 75086217 2 | 5/16™18 x 1-1/4” Long Hex Bolt
ORFS Male X 9/16"-18 SAE-ORB Male 36 10099500 1 Terminal Link
7 7500025-1 1 45 Degree Straight Thread Elbow, 13/16"-16 37 75085003 2 5/16”-18 Serrated Hex Nut
ORFS Male X 3/4”-16 SAE-ORB Male 38 75085020 1 5/16"-24 Jam Nut
18-1/2" Long Hose Assembly, 13/16"-16 ORFS 40 75089744 2| uober rawaich (Diret Powen
S " | Female X 131616 ORFS Female + T iz Auminam Rivet Drec Power,
10 31491501 2 Wire with Fuse Holder 41 75089436 " - - -
1 75089851 1 Fuse, 10 Amp 42 7500024-1 513 if;ie’/’a-\lléml;?ljl?leF:(\:i/eLtcch;nXt:Itlary _—
12 70401310 6 O-Ring
13 31499001 1 Auxiliary Push Button Control
14 75089571 2 3/4” Hole Plug
15 7500026-3 1 90 Degree Elbow, 3/8” Hose ID Barb X 1/4”
NPT Male
45 Degree Bulkhead Elbow, 13/16"-16 ORFS
16 7500023-1 L | Male X 13/16™16 ORFS Male
45 Degree Bulkhead Elbow, 9/16"-18 ORFS
7 7500023-2 ! Male >£<39/16"-18 ORFS Male
7 ft | 3/8” ID Rubber Hose (Truck)
18 7500030-2 18 ft | 3/8”" ID Rubber Hose (Short Trailer)
31 ft | 3/8” ID Rubber Hose (Long Trailer)
19 3190104 1 Switch Wire Harness (Truck)
3190107 Harness Extension (Trailer)
20 7500072-1 1 Rubber Grommet, 5/8” ID
21 75089309 1 Split Grommet
22 75089313 2 Split Grommet, 1/2" ID
23 7500024-2 1 9/16”-18 Bulkhead Locknut

© 2009 Waltco Lift Corp. All rights reserved




DUAL PUMP POWER DOWN HYDRAULIC & ELECTRICAL LAYOUT

(Built 10-07 thru 6-08)

REVISED: -1-
WALTCD vLiFT corp. REVIS o
WDL XT REV. 03
PM-730
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
3190021-2 1 Pump Box Base Assembly (Direct Power) 23 3190104 1 Switch Wire Harness (Truck)
1 3190180-1 1 Pump & Battery Box Assembly (Auxiliary 3190107 1 Harness Extension (Trailer)
Battery) 24 7500072-1 1 Rubber Grommet, 5/8” ID
2 See PM 742 1 Battery Box Assembly 25 75089309 1 Split Grommet
3 31590902 1 Enclosure Cover 26 75089313 2 | split Grommet, 1/2" ID
4 70430195 1 Hydraulic Pump Unit, Dual Pump Power Down 2 Rubber Draw Latch (Direct Power)
4A 70400858 2 Motor 27 75089744 4 Rubber Draw Latch (Auxiliary Battery)
4B 75089833 2 | Start Solenoid 4 | 5/32" Aluminum Rivet (Direct Power)
4C 70092503 4 | Solenoid Valve, 2 way, 2 pos, w/ Coil 28 75089436 8 | 5/32" Aluminum Rivet (Auxiliary Battery)
4D 70402303 6 | Coil, 10V, 25W 29 75085000 2 | #10-32 Serrated Hex Nut
4E 70400014 2 | Solenoid Valve, 4 way, 2 pos, w/ Coil 30 75086707 2 | #10-32 x 5/8” Long Round Head Screw
4F 70092501 2 Solenoid Valve, 3 way, 2 pos, w/ Coil 31 3190276 1 Motor Wiring Harness
4G 70091734 1 Breather 32 85803921 6 Relay, 12V, 30 Amp
4H 70402303 2 | Cail, 10V, 25W 33 31491501 2 | wire with Fuse Holder
5 10195524 1 24" Battery Cable Assembly 34 75089851 2 Fuse, 10 Amp
6 7500025-2 1 45 Degree Elbow, 9/16-18 ORFS Male x 9/16- 35 75089832 1 Selector Switch
;” S_Aft (TDSB '\;";'Z — 36 75086055 4 | 3/8-16 x 3/4” Long Hex Screw
7 7500040-1 1| a6 SAE ORB Male ae 37 75088081 4| 3/8" Lock Washer
o 5000404 L | straignt Thread Adapter, 11/16-16 ORFS Male 22 ;2822223 i ;zré"'rl'Z'xLTkl & Lo Hex Bt
x 9/16-18 SAE ORB Male g Hex Bo
9 75000213 . | 18-1/2" Long Hose Assembly, 9/167-18 ORFS 40 75085020 11 5/167-24 Jam Nut
Female X 9/16"-18 ORFS Female
18-1/2" Long Hose Assembly, 13/16"-16 ORFS
10 7500021-1 1 Female X 13/16”-16 ORFS Ig/emale
11/16-16 ORFS Female x 11/16-16 ORFS
1 75083604 L Female 3/8” Hose Assembly
12 75085003 2 5/16"-18 Serrated Hex Nut
13 31499001 1 Auxiliary Push Button Control
14 75089571 1 3/4” Hole Plug
15 7500026-3 1 90 Degree Elbow, 3/8" Hose ID Barb X 1/4”
NPT Male
Bulkhead, 11/16-16 ORFS Male x 11/16-16
16 75083333 1 ORFS Male
45 Degree Bulkhead Elbow, 9/16"-18 ORFS
1 7500023-2 1 Male )?9/16"-18 ORFS Male
45 Degree Bulkhead Elbow, 13/16"-16 ORFS
18 7500023-1 L | Male X 13/16™16 ORFS Male
19 7500024-2 1 9/16"-18 Bulkhead Locknut
20 7500024-3 1 11/16"-16 Bulkhead Locknut
21 7500024-1 1 13/16”-16 Bulkhead Locknut
7ft 3/8” ID Rubber Hose (Truck)
22 7500030-2 18 ft | 3/8” ID Rubber Hose (Short Trailer)
31ft | 3/8”ID Rubber Hose (Long Trailer)

© 2009 Waltco Lift Corp. All rights reserved




LIFTGATE HYDRAULIC & ELECTRICAL LAYOUT - GRAVITY DOWN

(Built 6-08 thru 1-09)

REVISED: 8-1-09
WALTCD LiFT corep. Re o
WDL XT REV. 02
PM-725A
ITEM | PART NUMBER QTY DESCRIPTION ITEM | PART NUMBER QTY DESCRIPTION
1 1000801-14 1 Driver Side Lift Cylinder 7500029-6 216" Hose Assembly, 9/16"-18 ORFS Female X
2 1000801-17 1 Curb Side Lift Cylinder 11/16"-16 ORFS Male (Short Trailer)
3 1000800-2 1 Closure Cylinder 7500029-7 372" I:|ose Assembly, 9/16"-18 ORFS Female X
4 1000101-1 2 | Upper Lift Cylinder Pin 11/16™-16 ORFS Male (Long Trailer) ;
5 7500017-4 2 | 3/8-16 X 5/8" Long Hex Screw 28 7500029-4 1 TgSOeRA,‘:S;T:'Eg]'gieIS/ 16-16 ORFS Male X 13/16-
6 1000101-2 3 Lower Cylinder Pin " 29 7500021-10 Hose Assembly, 11/16"-16 ORFS Female X 9/16"-
7 7500059-1 1| 30 Degree Elbow, 911518 SAE-ORS Female X 18 ORFS Female
- - = 30 75083333 1 Straight Bulkhead, 11/16”-16 ORFS Male X
8 7010001-4 1 In Line Pressure Compensat!’ng Flow Valve, 9/16"- 11/16"-16 ORFS Male
18 SAE-ORB Female X 9/16"-18 SAE-ORB Male - o -
- » 7500074-1 1 76" Hose Assembly, ¥4" NPT Male X 9/16"-18
9 7500037-1 3 90 Degree Stralght"Thread Elbow, 13/16"-16 ORFS Female (Truck)
ORFS Male X 9/16"-18 SAE-ORB Male - s -
- " 31 7500074-2 1 216" Hose Assembly, 2" NPT Male X 9/16-18
10 3190198 1 Hardline & HoseﬂAssemny, 13/16"-16 ORFS ORFS Female (Short Trailer)
Female X 13/16"-16 ORFS Female " VR | "
: . 7500074-3 1 372" Hose Assembly, 2" NPT Male X 9/16"-18
11 3190024 1 Hardline & HoseﬂAssemny, 13/16"-16 ORFS ORFS Female (Long Trailer)
Female X 13/16"-16 ORFS Female - "
. 90 Degree Swivel Elbow, 9/16"-18 ORFS Female
13 80001140 1 gglszusr?vl"'?rgygi/i‘gi%e SFSQ?:eSml\El)lyl 9/16™-18 33 7500073-1 1 Swivel Nut Run Tee, 9/16™-18
o ie iiieni OR;“ZS e 34 7500017-3 3 | 3/8-16 X 1" Long Hex Screw
14 80001144 1| 16 16 ORES Pomale emaie a5 3190144 , | Hardine & Hose Assembly, 11/16™-16 ORFS
- - Female X 11/16"-16 ORFS Female
15 10099360 2 Ins!de SW,It,Ch Straight Bulkhead, 13/16"-16 ORFS Male X
16 3190104 1 Switch Wiring Harness 36 7500033-1 1 13/16"-16 ORES Male
17 3190111 1 3 Button Switch Assembly 37 2500068-1 1 90 Degree Straight Thread Elbow, 11/16™-16
18 75085997 4 10-24 x 5/8” Flat Head Screw ORFS Male X 9/16"-18 SAE-ORB Male
19 3190277* 1 PTM Manifold Assembly 38+ 7500029-8 1 12" Hose Assembly, 9/16"-18 ORFS Male X 9/16"-
A . T -
19A 70092520 1 Cartridge Valve, 2 Way, 2 Position 18 ORFS Female
198 3190140" 1 Solenoid, 12VDC, 16W, Externally Grounded 39 3190028 1 Hardline & Hose Assembly, 13/16™-16 ORFS
20 75088079 2 | 14" Lock washer Female X 13/16™-16 ORFS Female
21 75086030 2 | v4-20 X 3/4” Long S.S. Hex Bolt 40 3190103 2 | Light Wiring Harness
99 7500027-1 3 90 Degree Swivel Elbow, 13/16"-16 ORFS Female 41 75089428 2 (Red) Led Taillight
) X 13/16"-16 ORFS Male 42 75089376 4 Light Grommet
90 Degree Elbow, 11/16"-16 ORFS Female X 75089374 (White) Oval Backup Light
23 75083334 2| 11/16"16 ORFS Male 3 75089428 ? | (Red) Led Taillight
Straight Thread Swivel Connecter, 9/16"-18 ORFS 44 32481712 1 Bushing, Closer Cylinder
24 7500038-2 1| Female X 7/16°-20 SAE-ORB Male
- : *Extension Hose used only on vehicles with tall rear sills
In Line Pressure Compensating Flow Valve,
25 7010001-5 1 7/16"-20 SAE-ORB Female X 9/16"-18 SAE-ORB
Male
NOTES:
7500021-7 76" Hose Assembly, 13/16"-16 ORFS Female X o A SThi valve and some other components are no longer
13/16"-16 ORFS Female (Truck) : S‘I SI eS"" SK)/I 762286 <(:jo p‘t) et thS av\e/: Ito onge
- 7500021.8 . | 216" Hose Assembly, 13/16"-16 ORFS Female X avafiapie. see Fivl and contact the Yvaltco
13/16"-16 ORFS Female (Short Trailer) Parts Department for further assistance.
372" Hose Assembly, 13/16”-16 ORFS Female X
7500021-9 13/16"-16 ORFS Female (Long Trailer)
76" Hose Assembly, 9/16"-18 ORFS Female X
21 7500029-5 1 11/16"-16 ORFS Male (Truck)

© 2009 Waltco Lift Corp. All rights reserved




LIFTGATE HYDRAULIC & ELECTRICAL LAYOUT — POWER DOWN

(Built 6-08 thru 1-09)

REVISED: 8-1-09
WALTCD vLiFT corp. R o
WDL XT REV. 02
PM-741A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 1000801-14 1 Driver Side Lift Cylinder 7500029-5 76" Hose Assembly, 9/167-18 ORFS Female X
2 1000801-17 1 Curb Side Lift Cylinder 11/16"™-16 ORFS Male (Truck)
3 1000800-2 1 Closer Cylinder 27 7500029-6 1 216" I:!ose Assembly, 9/167-18 ORFS Female X
4 1000101-1 2 | Upper Lift Cylinder Pin g’z 16H'16 C/:RFS '\:')‘I""eéig"ri;g!fgs —
N ,, i " Hose Assembly, emale
Z Iggggéz ‘2‘ g i/ 8 16CX |_5/ j "‘;’_19 Hex Screw 7500029-7 11/16"-16 ORFS Male (Long Trailer)
- ower yinder=in___ 08 75000294 . | Hose Assembly, 13/16™16 ORFS Male X 13/16"
7 7500059-1 1 90 Q?gree Elbow, 9/16"-18 SAE-ORB Female X 16 ORFS Female
9/16"-18 SAE-ORB Male - "
- - - 29 7500027-2 1 90 Degree Swivel Elbow, 9/16"-18 ORFS Female
o | rownona | 1 | e P Compencang Fovane o
90 Degree Straight Thread Elbow, 13/16"-16 30 7500017-3 3 3/8"-16 X 1" Long Hex Screw
i w, - : »
° 7500037-1 3 | ORFs Male X 9/16™-18 SAE-ORB Male 31 3190028 1 [ pardine & Hose Assemoy, 13110716 ORFS
Hardline & Hose Assembly, 13/16”"-16 ORFS " " "
10 3190198 1 Female X 13/16"-16 ORES Female 7500074-1 1 76" Hose Assembly, ¥2” NPT Male X 9/16"-18
Hardline & H A bly, 13/16"-16 ORFS ORFS Female (Truck)
ardline & Hose Assembly, - . . ”
11 3190024 1 Female X 13/16°-16 ORFS Eemale 32 7500074-2 1 216" Hose Assembly, ¥4 NPT Male X 9/16"-18
o 3190067-1 5 i CI ORFS Female (Short Trailer)
- e -lamp__ . 7500074-3 1 | 3727 Hose Assembly, v NPT Male X 9/16™-18
13 80001140 Closure Hardline &”Hose Assembly, 11/16"-16 ORFS Female (Long Trailer)
ORFS Male X 9/16"-18 ORFS Male " "
- . 75083603 153" Long Hose Assembly, 11/16"-16 ORFS
14 80001144 1 Hardllﬂne Assembly, 11/16"-16 ORFS Female X Female X 11/16”-16 ORFS Female (Truck)
11/16"-16 ORFS Female " "
- - 33 75083607 1 293" Long Hose Assembly, 11/16"-16 ORFS .
15 10099360 2 Ins!de SW_'ch Female X 11/16°-16 ORFS Female (Short Trailer)
16 3190104 1 | Switch Wiring Harness 25083600 372" Long Hose Assembly, 11/16"-16 ORFS
17 3190111 1 3 Button Switch Assembly Female X 11/16"-16 ORFS Female (Long Trailer)
18 75085997 4 10-24 x 5/8" Flat Head Screw 34 7500068-1 1 90 Degree Straight Thread Elbow, 11/16"-16
19 31902774 1 PTM Manifold Assembly ORFS Male X 9/16"-18 SAE-ORB Male
19A 70092520* 1 Cartridge Valve, 2 Way, 2 Position 35 75083333 1 Bulkhead, 11/16"-16 ORFS Male X 11/16"-16
198 3190140* 1 | Solenoid, 12vDC, 16W, Externally Grounded ORFS Male
20 75088079 2 | 1/4" Lock Washer 36 7500033-1 1 [ Shreight Bulkhead, 13/16™16 ORFS Male X
21 75086030 2 1/4”-20 X 3/4” Long S.S. Hex Bolt - "
ivel Elbow. 13/16"-16 ORFS Female 37 3190144 1 Hardline & Hose Assembly, 11/16™-16 ORFS
22 7500027-1 I NP e Female X 11/16™~16 ORFS Female
38 3190103 2 Light Wiring Harness
90 Degree Elbow, 11/16"-16 ORFS Female X - -
23 75083334 2 11/16™16 ORES Male 39 75089374 2 (White) Oval Bgckup Light
o4 500038-2 . | Straight Thread Swivel Connecter, 9/16-18 ORFS 75089428 (Red) Led Taillight
Female X 7/16"-20 SAE-ORB Male 40 75089428 2 (Red) Led Taillight
o5 20100015 1 In Line Pressure Compensating Flow Valve, 7/16- 41 75089376 4 nght.Grommet .
20 SAE-ORB Female X 9/167-18 SAE-ORB Male 42 32481712 1 Bushing, Closer Cylinder
76" Hose Assembly, 13/16"-16 ORFS Female X
7500021-7 13/16"-16 ORFS Female (Truck)
216" Hose Assembly, 13/16"-16 ORFS Female X NOTES:
26 7500021-8 1 | 18/16™-16 ORFS Female (Short Trailer) A. This valve and some other components are no longer
available. See PM-741B and contact the Waltco
372" Hose Assembly, 13/16"-16 ORFS Female X Parts Department for further assistance.
7500021-9 13/16"-16 ORFS Female (Long Trailer)

© 2009 Waltco Lift Corp. All rights reserved




SINGLE PUMP & SINGLE PUMP w/ HAND PUMP GRAVITY DOWN HYDRAULIC & ELECTRICAL LAYOUT

(Built 6-08 thru 4-09)

REVISED: 8-1-09
WALTCD vLiFT corp. R o
WDL XT REV. 03
PM-726A

ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION

3190021-2 1 Pump Box Base Assembly (Direct Power) 21 75089313 3 Split Grommet, 1/2” ID

1 Pump & Battery Box Assembly (Auxiliary 22 75089807 1 Toggle Switch
3190180-1 1
Battery) 23 75083031 1 90 Degree Elbow, 1/4" NPSM Female X 1/4”

2 See PM 742 1 Battery Box Assembly NPT Male

3 31590902 1 Enclosure Cover 24 75086055 4 3/8”-16 x 3/4” Long Hex Screw

4 70430160 1 Hydraulic Pump Unit, Single Pump 25 7500024-1 1 13/16"-16 Bulkhead Locknut
4A 70400858 1 Motor 26 75088081 4 3/8” Lock Washer
4B 75089833 1 Start Solenoid 27 75089851 1 Fuse, 10 Amp
4C 70092501 1 Solenoid Valve, 3 way, 2 pos, w/ Coil 28 31491501 1 Wire with Fuse Holder
4D 70402303 2 Coil, 10V, 25W 29 85803921 1 Relay, 12V, 30 Amp
4E 70092503 2 Solenoid Valve, 2 way, 2 pos, w/ Coil 30 3190105 1 Motor Wiring Harness
4F 70402303 1 Coil, 10V, 25W 31 10099500 1 Terminal Link
4G 70091734 1 Breather 32 75086217 1 5/16”-18 x 1-1/4” Long Hex Bolt

5 80001124 1 Hand Pump Kit 33 75085003 2 5/16"-18 Serrated Hex Nut

6 7500025-2 1 45 Degree Straight Thread Elbow, 9/16"-18 34 7500024-2 1 9/16”-18 Bulkhead Locknut

ORFS Male X 9/16"™-18 SAE-ORB Male 35 10195536 1 | 36" Battery Cable Assembly (Auxiliary Battery)
, 45 Degree Straight Thread Elbow, 13/16™-16 36" Positive Battery Cable Assembly (Auxiliary
! 7500025-1 L | ORFS Male X 3/4-16 SAE-ORB Male 36 10195836 1 | Battery)
8 7500021-3 1 '1:8-1/2|" %(Og/(}llg’oig éssgén'k:)'y, 9/I 16"-18 ORFS - 25089744 2 Rubber Draw Latch (Direct Power)
1§TZGL H - A blemf3?16 16 ORFS 4 Rubber Draw Latch (Auxiliary Battery)
) -1/2” Long Hose Assembly, " ; ; ;

9 7500021-1 1 Female X 13/16"-16 ORFS Female 38 75089436 g ggi ﬁ:um!num Sve: (?re.(l:.t Povaetrt)
10 85803482 2 | spring Clip Holder %5 085030 . one 24“3“'"”&‘ t“’e (Auxiliary Battery)
11 70401651 1 | Hand Pump Handle e 080056 R R TTEr xinl . oS

1 #10-32 x 5/8” Long Round Head Screw - ong Tex ocrew
12 75086707 3 #10-32 x 5/8” Long Round Head Screw (With
Hand Pump)
1 #10-32 Serrated Hex Nut
13 75085000
3 #10-32 Serrated Hex Nut (With Hand Pump)
14 75089571 2 3/4" Hole Plug
45 Degree Bulkhead Elbow, 9/16”-18 ORFS
15 7500023-2 ! Male X 9/16"-18 ORFS Male
45 Degree Bulkhead Elbow, 13/16"-16 ORFS
16 7500023-1 1| Male X 13/16°-16 ORFS Male
17 3190104 1 Switch Wire Harness (Truck)
3190107 Harness Extension (Trailer)
76" Hose Assembly, %" NPT Male X 9/16"-18
7500074-1 1 ORFS Female (Truck)
216" Hose Assembly, %" NPT Male X 9/16"-18
18 7500074-2 1 ORFS Female (Short Trailer)
372" Hose Assembly, ¥2" NPT Male X 9/16"-18
7500074-3 1 ORFS Female (Long Trailer)
19 70401310 6 O-Ring
20 75089309 1 Split Grommet

© 2009 Waltco Lift Corp. All rights reserved




SINGLE PUMP & SINGLE PUMP w/ HAND PUMP POWER DOWN HYDRAULIC & ELECTRICAL LAYOUT

(Built 6-08 thru 1-09)

REVISED: 8-1-09
WALTCD LiFT corp. R o
WDL XT REV. 03
PM-727A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
3190021-2 1 Hydraulic Enclosure Base Assembly (Direct 23 75089313 3 Split Grommet, 1/2" ID
1 Power) 24 75085005 3 | 3/8-16 Serrated Hex Nut
3190180-1 1 | Pump and Battery Box Assembly (Auxiliary 25 75086217 1 | 5/16"-18 x 1-1/4” Long Hex Bolt
Power) 26 10099500 1 | Terminal Link
2 See PM 742 1 Battery Box Assembly 27 75085020 1 5/16"-24 Jam Nut
3 31590902 1 Enclosulre Cover . 28 85803921 2 Relay, 12V, 30 Amp
. 70430180 1 Hydraul!c Pump Un!t, S!ngle Pump . 29 31491501 1 Wire with Euse Holder
20430200 1 Ezcg:gullc Pump Unit, Single Pump with Hand 30 75089851 1 Fuse, 10 Amp
TN —— . R
4B 75089833 1 | Start Solenoid - 085005 > 1 ene cl"; S ast e(; N
4C 70092522 1 Solenoid Valve, 3 way, 2 pos, Manual Override 9 D- eErlrg € 1/e)’(’ NIIiSM = o X Ua" NPT
4D 70402303 3 | coil, 10v, 25W 34 75083031 1 Maleegree ow, emale
4E 70400014 1 Soleno!d Valve, 4 way, 2 pos, w/ Co?l 35 75089807 1 Toggle Switch
4F 70092503 1 Solenoid Yalve, 2 way, 2 pos, wi C_o.|| 36 10195536 1 36" Battery Cable Assembly (Auxiliary Battery)
4G 70092525 1 #10 Cartrldge Valve, 2 Way, 2 Position 36" Positive Battery Cable Assembly (Auxiliary
4H 70092526 1 | #10 Solenoid, 12V DC, 16W 37 10195836 1| Battery)
4J 70091734 1 Breather 38 25089744 2 Rubber Draw Latch (Direct Power)
5 70092527 1 | Hand Pump Kit, Power Down 4 | Rubber Draw Latch (Auxiliary Battery)
90 Degree Elbow, 11-16 ORFS Male x 9/16-18 4 5/32" Alumi Rivet (Direct P
6 7500037-3 1 | SAE ORB Male 39 75089436 " Aluminum Rivet (Direct Power)
8 5/32” Aluminum Rivet (Auxiliary Battery)
7 7500037-1 1 ig gngr%eR'gbl\‘A’Wl' 13/16-16 ORFS Male x 9/16- 20 5000211 , | 18-1/2’ Long Hose Assembly, 13/1616 ORFS
50 ti a99/16 15 ORES Male X 8/16.18 Female X 13/16’-16 ORFS Female
i egree Elbow, - ale x - —
° oo : SAE ORB Male = o : ?SOth/rZ’\’AII_Ig:g ﬂirsr:anZSembl 9/16"-18 ORFS
- - Y, -
9 7500037-4 1 ?c,%g%]éegﬁggw' 13/16-16 ORFS Male x 3/4-16 42 7500021-3 1 Female X 9/16"-18 ORFS Female
- - 11/16-16 ORFS Female x 11/16-16 ORFS
10 85803482 2 Spring Clip Holder 43 75083604 1 Female 3/8” Hose Assembly
1 70401651 1 | Hand Pump Handle 76" Hose Assembly, ¥4 NPT Male X 9/16"-18
2 | #10-32 x 5/8” Long Round Head Screw 7500074-1 L | orFs Female (Truck)
12 75086707 #10-32 x 5/8” Long Round Head Screw (With 216" H v
4 ) ose Assembly, %" NPT Male X 9/16"-18
Hand Pump) 44 7500074-2 1 ORFS Female (Short Trailer)
2 #10-32 Serrated Hex Nut 372" Hose Assembly, V2" NPT Male X 9/16"-18
13 75085000 - !
4 | #10-32 Serrated Hex Nut (With Hand Pump) 7500074-3 1| ORFsS Female (Long Trailer)
14 75089571 1 3/4” Hole Plug 45 3190104 1 Switch Wire Harness (Truck)
Bulkhead, 11/16-16 ORFS Male x 11/16-16 3190107 1 Harness Extension (Trailer)
15 75083333 1
ORFS Male 46 75086036 1 5/16-18 X 1 Long Hex Screw
Bulkhead Run Tee, 13/16-16 ORFS Male x
16 7500036-1 1| 13/16-16 ORFS Male x 13/16-16 ORFS Male
17 7500024-2 1 9/16-18 Bulkhead Locknut
18 7500024-3 1 11/16-16 Bulkhead Locknut
19 7500024-1 1 13/16"-16 Bulkhead Locknut
45 Degree Bulkhead Elbow, 9/16"-18 ORFS Male
20 7500023-2 1| x or16™18 ORFS Male
21 70401310 2 O-Ring
22 75089309 1 Split Grommet

© 2009 Waltco Lift Corp. All rights reserved




DUAL PUMP & DUAL PUMP WITH HAND PUMP GRAVITY DOWN HYDRAULIC & ELECTRICAL LAYOUT

(Built 6-08 thru 1-09)

REVISED: 8-1-09
WALTCD vLiFT corp. R o
WDL XT REV. 03
PM-728A
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
3190021-2 1 Pump Box Base Assembly (Direct Power) 21 75089309 1 Split Grommet
1 3190180-1 1 Pump & Battery Box Assembly (Auxiliary 22 75089313 3 Split Grommet, 1/2” ID
Battery) 23 7500024-2 1 9/16"-18 Bulkhead Locknut
2 See PM 742 1 Battery Box Assembly 24 85803921 4 Relay, 12V, 30 Amp
3 31590902 1 | Enclosure Cover 25 3190106 1 | bual Pump Gravity Down Motor Wiring
70430170 Hydraulic Pump Unit, Dual Pump Harness
4 1 i i i -
70430175 IF-)|ydrauI|c Pump Unit, Dual Pump with Hand 2 75085000 2 #10-32 Serrated Hex Nut _
ump 4 #10-32 Serrated Hex Nut (With Hand Pump)
4A 70400858 2 | Motor 2 | #10-32 x 5/8” Long Round Head Screw
4B 75089833 2 | Start Solenoid 27 75086707 4 | #10-32x5/8" Long Round Head Screw (With
4C 70092501 2 Solenoid Valve, 3 way, 2 pos, w/ Coil Hand Pump)
4D 70402303 4 Coil, 10V, 25W 28 70401651 1 Hand Pump Handle
4E 70092503 3 Solenoid Valve, 2 way, 2 pos, w/ Coll 29 75089832 1 Selector Switch
4F 70402303 2 Coil, 10V, 25W 30 85803482 2 Spring Clip Holder
4G 70091734 1 Breather 31 75086055 4 3/8"-16 x 3/4” Long Hex Screw
5 10195518 1 18” Battery Cable Assembly 32 75088081 4 3/8” Lock Washer
45 Degree Straight Thread Elbow, 9/16"-18 33 10195536 1 36" Battery Cable Assembly (Auxiliary Battery)
6 7500025-2 1 w - —
ORFS Male X 9/16"-18 SAE-ORB Male 36" Positive Battery Cable Assembly (Auxiliary
- " 34 10195836 1
7 7500025-1 1 45 Degree Straight Thread Elbow, 13/16"-16 Battery)
ORFS Male X 3/4"-16 SAE-ORB Male 35 75086217 2 | 5/16"™-18 x 1-1/4” Long Hex Bolt
8 7500021-3 1 18-1/2” Long H"ose Assembly, 9/16"-18 ORFS 36 10099500 1 Terminal Link
Eg’z;"z'e E( 9 1ﬁ -18 2RFS Elemf;le L ORES 37 75085003 2 | 5/16™18 Serrated Hex Nut
) -1/2” Long Hose Assembly,
° 7500021-1 1 Female X 13/16"-16 ORFS Female 2: ;283?222 i i/md ’234 JamK!:Iut
10 31491501 2 | wire with Fuse Holder ) Ragb qup |I_ o DreaP
11 75089851 1 | Fuse, 10 Amp 40 75089744 . R“bbe: D:ax Latch ( A";Ti r O‘get? r
12 7500024-1 1 | 13/16™-16 Bulkhead Locknut ; 5/‘;2”‘;' a aF‘;_ (t UD_ a ?Pa ery)
13 31499001 1 | Auxiliary Push Button Control 41 75089436 e A|u$::u2 R:\\:et ( A";Ti rOVB"et? r
14 75089571 2 3/4" Hole Plug 42 75086036 1 5/16 18l;( 1 f He (su o Baen)
90 Degree Elbow, 1/4” NPSM Female X 1/4” ond o oey
15 75083031 1
NPT Male
45 Degree Bulkhead Elbow, 13/16"-16 ORFS
16 7500023-1 1| Male X 13/16"-16 ORFS Male
45 Degree Bulkhead Elbow, 9/16-18 ORFS
o 7500023-2 1 Male X 9/16"-18 ORFS Male
76" Hose Assembly, ¥2” NPT Male X 9/16"-18
7500074-1 1 ORFS Female (Truck)
216" Hose Assembly, ¥2” NPT Male X 9/16”-18
18 7500074-2 1 ORFS Female (Short Trailer)
372" Hose Assembly, ¥2" NPT Male X 9/16"-18
7500074-3 L ORFS Female (Long Trailer)
19 3190104 1 Switch Wire Harness (Truck)
3190107 Harness Extension (Trailer)
20 70401310 6 O-Ring

© 2009 Waltco Lift Corp. All rights reserved




DUAL PUMP POWER DOWN HYDRAULIC & ELECTRICAL LAYOUT

(Built 6-08 thru 1-09)

REVISED: -1-
WALTED vLiFT corep. REVIS o
WDLXT REV. 02
PM-730B
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
3190021-2 1 Pump Box Base Assembly (Direct Power) 76" Hose Assembly, %" NPT Male X 9/16"-18
= 7500074-1 1
1 3190180-1 1 | Pump & Battery Box Assembly (Auxiliary ORFS Female (Truck)
Battery) 29 7500074-2 1 216" Hose Assembly, ¥4" _NPT Male X 9/16"-18
2 See PM 742 1 | Battery Box Assembly ORFS Female (Short Trailer)
3 31590902 1 Enclosure Cover 7500074-3 1 372" Hose Assembly, va" NPT Male X 9/16"-18
4 70430197 1 Hydraulic Pump Unit, Dual Pump Power Down ORFS Female (Long Trailer)
aA 70400858 2 Motor 23 3190104 1 Switch Wire Harness (Truck)
4B 75089833 > Start Solenoid 3190107 1 Harness Extension (Trailer)
4C 70092503 2 | solenoid Valve, 2 way, 2 Pos, w/ Coil 24 75085003 2 | 5/16™18 Serrated Hex Nut
4D 70402303 4 Coil. 10V, 25W 25 75089309 1 Split Grommet
4E 70400014 2 | Solenoid Valve, 4 way, 2 Pos, w/ Coil 26 75089313 3 | Split Grommet, 1/2" 1D
4F 70092501 2 Solenoid Valve, 3 way, 2 Pos, w/ Coil 27 75089744 2 Rubber Draw Latch (D|re_c_t Power)
4G 70091734 1 Breather 4 Rubber Drallw Latch (Aux!llary Battery)
4H 70402303 > Coil. 10V, 25W 28 75089436 4 5/32" AIum!num R!vet (Dlre.c.t Power)
“ 70092528 ) Cartridge _Va!ve, 2 Way 2 Position, Normally 8 5/32” Aluminum Rivet (Auxiliary Battery)
Closed, Bi-Directional 29 75085000 2 #10-32 Serrated Hex Nut
4K 70092525 2 | #10 Cartridge Valve, 2 Way, 2 Position 30 75086707 2 | #10-32 x 5/8” Long Round Head Screw
5 10195524 1 | 24 Battery Cable Assembly 31 3190287 1 | Motor Wiring Harness
5 76000252 1 | 45 Degree Elbow, 9/16-18 ORFS Male x 9/16- 32 85803921 6 | Relay, 12V, 30 Amp
18 SAE ORB Male 33 31491501 2 Wire with Fuse Holder
7 7500040-1 1 Straight Thread Adapter, 13/16-16 ORFS Male 34 75089851 2 Fuse, 10 Amp
x 3/4-16 SAE ORB Male 35 75089832 1 | Selector Switch
8 7500040-4 1 Straight Thread Adapter, 11/16-16 ORFS Male 36 75086055 4 3/8-16 x 3/4” Long Hex Screw
)1(5/ 11/2;15 SAEIORBAM‘"""“’  o/16 18 ORES 37 | 75088081 4 | 3/8" Lock washer
- ong Hose Assembly, - . .
’ e ' Female X 9/916"_18 ORFS Fgmale 22 ;2822222 i ;—/elr(rimrll:l)lz T—k1/4” Long Hex Bolt
10 7500021-1 1 18-1/2” Long Hose Assembly, 13/16”-16 ORFS 20 5086036 1 5/16"18 x 1" Lona Hex Bolt
Female X 13/16”-16 ORFS Female - g Hex bo _
1 75083604 X 11/16-16 ORFS Female x 11/16-16 ORFS 41 10195536 1 36” Batt_e_ry Cable Assembly (Auxiliary Bat.t(_ary)
Female 3/8” Hose Assembly 42 10195836 1 36" Positive Battery Cable Assembly (Auxiliary
12 75085020 1 | 5/16™-24 Jam Nut Battery)
13 31499001 1 Auxiliary Push Button Control
14 75089571 1 3/4” Hole Plug
15 75083031 1 90 Degree Elbow, 1/4” NPSM Female X 1/4”
NPT Male
Bulkhead, 11/16-16 ORFS Male x 11/16-16
16 75083333 1 ORFS Male
45 Degree Bulkhead Elbow, 9/16"-18 ORFS
17 7500023-2 1 Male )9(19/16"-18 ORFS Male
45 Degree Bulkhead Elbow, 13/16"-16 ORFS
18 7500023-1 L | Male X 13/16™16 ORFS Male
19 7500024-2 1 9/16"-18 Bulkhead Locknut
20 7500024-3 1 11/16"-16 Bulkhead Locknut
21 7500024-1 1 13/16"-16 Bulkhead Locknut

© 2009 Waltco Lift Corp. All rights reserved




LIFTGATE HYDRAULIC & ELECTRICAL LAYOUT - GRAVITY DOWN

(Built 1-09 thru 4-09)

REVISED: 8-1-09
WALTCD vLiFT corp. R o
WDLXT REV. 02
ITEM | PART NUMBER QTY DESCRIPTION ITEM | PART NUMBER QTY DESCRIPTION
1 1000801-14 1 Driver Side Lift Cylinder Hose Assembly, 11/16"-16 ORFS Female X 9/16"-18
>lde L LY 29 7500021-10 1
2 1000801-17 1 Curb Side Lift Cylinder ORFS Female
3 1000800-2 1 Closure Cylinder 30 75083333 1 Straight Bulkhead, 11/16"-16 ORFS Male X 11/16"-16
4 1000101-1 2 Upper Lift Cylinder Pin OTFS Male o -
5 7500017-4 2 3/8"-16 X 5/8” Long Hex Screw 7500074-1 1 ;2m'1‘|’:?€j§%mb'y' 74 NPT Male X 9/167-18 ORFS
6 1000101-2 8 [ LowerCylinderPin a1 7500074.2 . | 216" Hose Assembly, %" NPT Male X 9/16™-18 ORFS
7 7500059-1 1 g;) g,egéese Elbgw, 9/16I-18 SAE-ORB Female X Female (Short Trailer)
16718 SAE-ORB Male _ 7500074.3 . | 372 Hose Assembly, %" NPT Male X 9/16™-18 ORFS
8 7010001-4 1 ISn L|ng PressureICon;r;egfa%ng FIovC\; VaIve,|9/16 -18 Female (Long Trailer)
9(’)“[5)' RB Fsimfa ;"tXT : ! d'lElb AE_13;—\:,LE2"M1?360RFS 32 75000911 1 | 90 Degree Elbow, 9/16-18 SAEM X 9/16-18 JICM
i egree Straig rea ow, - : § -
9 7500037-1 2 Male X 9/16"-18 SAE-ORB Male 32 7500091-1 1 90 Dggree Elbow, 9/16-18 SAEM X 9/16-18 JICM
10 3190291 1 Tube Assembly, ¥%-16 JICF X %16 JICF 33 90802975 1 BIo::klng V?Ive, 9/16-18 SAEF X 9/16-18 SAEF
1 3190024 1 Hardline & Hose Assembly, 13/16”-16 ORFS Female 34 7500017-3 3 3/8 '1.6 X 1" Long Hex Screw -
X 13/16"™-16 ORFS Female 35 3190144 1 Hardlme" & Hose Assembly, 11/16"-16 ORFS Female
12 3190067-1 2 Line Clamp X 11/16-16 ORFS Female ;
1 80001140 .| Closure Hardiine & Hose Assembly, 9/16™-18 ORFS 36 7500033-1 1| oraignt Bulkhead, 13/167-16 ORFS Male X 13/16™-16
Male X 11/16-16 ORFS Male 90D Straight Thread Elb 11/16"-16 ORFS
: " egree Straight Threa ow,
Hardline Assembly, 11/16"-16 ORFS Female X 37 7500068-1 1 .
14 80001144 1 11/16"-16 ORFS Female Malg X 9/16"-18 SAE-ORB Male
15 10099360 > Inside Switch 38 75082045 1 Ele\gf Ro; End AAssembtl))I/, Nl)g;Té #llé)-(?;ZRFS - |
- — ardline ose Assembly, "~ emale
16 3190104 1 Switch erlng Harness 39 3190028 1 X 13/16"-16 ORFS Female
17 3190111 1 3 Button Sv’\’ntclh Assembly 20 3190103 2 Light Wiring Harness
18 75085997 4 ;8‘;4 X 5/85:;6“ Hgfldesl‘gi‘)”RB X 91618 3iC 41 75089428 2 (Red) Led Taillight
i egree Elbow, - male - -
20 7500086-1 1 female SWVL 42 75089376 4 ngh.t Grommet .
21 75082869 1 90 Degree Elbow, 9/16-18 ORBM X 9/16-18 JICM 43 75089374 2 (White) Oval Backup Light
90 Degree Swivel Elbow, 13/16™-16 ORFS Female X 75089428 (Red) Led Taillight
22 7500027-1 3 13/16"-16 ORES Male 44 75082031 2 Cable Clamp, 1/8” ID
3 5083334 ) 90 Degree Elbow, 11/16"-16 ORFS Female X 11/16- 45 3190292 1 Cable, 1/16 Dia. Coated
16 ORFS Male 46 7500079-3 1 Nipple, 7/8-14 SAE male X %-16 JIC male
Straight Thread Swivel Connecter, 9/16"-18 ORFS 47 70110100 1 Filter, Inline Magnetic
24 7500038-2 1 ,, -
Female X 7/16™-20 SAE-ORB Male 48 7500040-6 1 Straight Thread Connector, 9/16-18 ORFS male X
25 20100015 1 In Line Pressure Compensating Flow Valve, 7/16”-20 7/8-14 ORB male
SAE-ORB Female X 9/16"-18 SAE-ORB Male 49 7500083-1 1 90 Degree Elbow, 7/16-20 ORFS
5000217 76" Hose Assembly, 13/16™-16 ORFS Female X 50 3190293 1 Bar, Lock Valve Slide
i 13/16"-16 ORFS Female (Truck) 51 3190294 1 Weldment, Lock Valve Slide
26 7500021-8 1 216" Hose Assembly, 13/16"-16 ORFS Female X 52 32481712 1 Bushing, Closer Cylinder
13/16"-16 ORFS Female (Short Trailer)
372" Hose Assembly, 13/16"-16 ORFS Female X
7500021-9 13/16"-16 ORFS Female (Long Trailer)
76" Hose Assembly, 9/16"-18 ORFS Female X
7500029-5 11/16"-16 ORFS Male (Truck)
216" Hose Assembly, 9/16"-18 ORFS Female X
21 7500029-6 ! 11/16"-16 ORFS Male (Short Trailer)
372" Hose Assembly, 9/16"-18 ORFS Female X
7500029-7 11/16"-16 ORFS Male (Long Trailer)
Hose Assembly, 13/16"-16 ORFS Male X 13/16"-16
28 7500029-4 1 ORFS Female

© 2009 Waltco Lift Corp. All rights reserved




LIFTGATE HYDRAULIC & ELECTRICAL LAYOUT — POWER DOWN

(Built 1-09 thru 4-09)

REVISED: 8-1-09
WALTCO LiFT corp. R oy
WDLXT REV. 02
PM-741B
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 1000801-14 1 Driver Side Lift Cylinder Hose Assembly, 13/16”-16 ORFS Male X 13/16"-
Slde Lt Ly 28 7500029-4 1
2 1000801-17 1 | curb Side Lift Cylinder 16 ORFS Female
3 1000800-2 1 Closer Cylinder 29 7500091-1 1 90 Degree Elbow, 9/16-18 SAEM X 9/16-18 JICM
4 1000101-1 2 Upper Lift Cylinder Pin 30 7500017-3 3 3/8"-]j6 X 1" Long Hex Screw
5 7500017-4 2 | 3/8"-16 X 5/8” Long Hex Screw 31 3190028 1 E'afd"lﬂex&lg;)fg, qzsgnég'%’: F13’16|"'16 ORFS
6 1000101-2 3 Lower Cylinder Pin 32 90802975 1 B:emlf‘le val 9/-16 18 SAEF in;?lz 18 SAEF
. . 90 Degree Elbow, 9/16"-18 SAE-ORB Female X ocking vale, 9120 -
500059-1 1 0/16"-18 SAE-ORB Male 75083603 153" Long Hose Assembly, 11/16™-16 ORFS
- - I | 16" Female X 11/16"-16 ORFS Female (Truck)
8 7010001-4 1 In Line Pressure Compensating Flow Valve, 9/16"- 208" L H A bly 11/16"16 ORFS
18 SAE-ORB Female X 9/16™-18 SAE-ORB Male 33 75083607 1 ong Hose Assembly, - .
- " Female X 11/16"-16 ORFS Female (Short Trailer)
9 7500037-1 5 90 Degree Straight Thread Elbow, 13/16"-16 372" Lona Hose A blv 11/16-16 ORFS
ORFS Male X 9/16™-18 SAE-ORB Male 75083600 ong rlose Assemoly, - ,
10 3190291 1 | Tube Assembly, %:-16 JICF X %-16 JICF gg'ga'e X 1;/ 16 'ﬁtGTﬁRFi Efbma'el(big? Iga"e’)
Hardline & Hose Assembly, 13/167-16 ORFS 34 7500068-1 1 cgree STaigh’ 1 read = oW, ;
11 3190024 1 Female X 13/16"-16 ORFS Female ORFS Male X 9/’Z,L6 -18 SAE-ORB Male i
12 3190067-1 2 | Line Clamp 35 75083333 1 g‘g’,‘:ge;déé” 16716 ORFS Male X 11/16™-16
Closure Hardline & Hose Assembly, 11/16"-16 -
13 80001140 1 ' Straight Bulkhead, 13/16"-16 ORFS Male X
lC_|)R|;IS Mi{e X 9/;6 ;.f/]%l?lii (I\)/I:lFes - — 36 7500033-1 1 13/16"-16 ORFS Male
14 80001144 1| 1171616 ORES Pomale emale a7 3190144 , | Hardiine & Hose Assembly, 11/16"-16 ORFS
5 10099360 5 inside Switch Female X 11/16"-16 ORFS Female
o 3150104 . S”S'_t eh V‘\’/"_' c v 38 3190103 2 | Light wiring Harness
o 150111 ; 3"‘;' it 'S“n.? himess . s 75089374 , | (white) Oval Backup Light
18 75085997 4 |10 ;40n5/£¥*\'nFcl t HS Se:jn sy 75089428 (Red) Led Tailight
90-D : Elb . 9/e1a6 lSCéei?v‘é le X 9/16-18 JIC 40 75089428 2 (Red) Led Taillight
20 7500086-1 1 emaswvL maie - 41 75089376 4 | Light Grommet
21 75082869 1 | 90 Degree Elbow, 9/16-18 ORBM X 9/16-18 JICM 42 75082045 1 | Clevis Rod End Assembly, Nylon, #10-32
- 75000271 3 | 90 Degree Swivel Elbow, 13/16™-16 ORFS Female 43 75082031 2 | Cable Clamp, 1/8” ID
) X 13/16"-16 ORFS Male 44 3190292 1 Cable, 1/16 Dia. Coated
90 Degree Elbow, 11/16"-16 ORFS Female X 45 7500079-3 1 Nipple, 7/8-14 SAE male X %4-16 JIC male
23 75083334 2 B - - -
11/16"-16 ORFS Male 46 70110100 1 Filter, Inline Magnetic
) Straight Thread Swivel Connecter, 9/16"-18 ORFS Straight Thread Connector, 9/16-18 ORFS male X
24 7500038-2 L | Female X 7/16"-20 SAE-ORB Male a7 7500040-6 1| 7/8-14 ORB male
25 70100015 1 In Line Pressure Compensating Flow Valve, 7/16- 48 3190293 1 Bar, Lock Valve Slide
20 SAE-ORB Female X 9/16"-18 SAE-ORB Male 49 3190294 1 Weldment, Lock Valve Slide
7500021-7 76" Hose Assembly, 13/16"-16 ORFS Female X 50 32481712 1 Bushing, Closer Cylinder
13/16"-16 ORFS Female (Truck)
216" Hose Assembly, 13/16”-16 ORFS Female X
26 7500021-8 1 13/16"-16 ORFS Female (Short Trailer)
372" Hose Assembly, 13/16"-16 ORFS Female X
7500021-9 13/16"-16 ORFS Female (Long Trailer)
76" Hose Assembly, 9/167-18 ORFS Female X
7500029-5 11/16"-16 ORFS Male (Truck)
216" Hose Assembly, 9/16"-18 ORFS Female X
21 7500029-6 1| 11/16°-16 ORFS Male (Short Trailer)
372" Hose Assembly, 9/16"-18 ORFS Female X
7500029-7 11/16"-16 ORFS Male (Long Trailer)

© 2009 Waltco Lift Corp. All rights reserved




SINGLE PUMP & SINGLE PUMP w/ HAND PUMP POWER DOWN HYDRAULIC & ELECTRICAL LAYOUT
(Built 1-09 thru 4-09)

1 ’,\‘)‘- D
@m@;
-
S P

REVISED: 8-1-09
WALTCD LiFT corep. RE o
WDLXT REV. 01
PM-727B
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
3190021-2 1 Hydraulic Enclosure Base Assembly (Direct 23 75089313 2 Split Grommet, 1/2" ID
1 Power) 24 75085005 3 | 3/8-16 Serrated Hex Nut
i Pump and Battery Box Assembly (Auxiliary 25 75086217 1 5/16"-18 x 1-1/4” Long Hex Bolt
3190180-1 1 Power)
26 10099500 1 Terminal Link
2 See PM 742 1 Battery Box Assembly 27 75085020 1 5/16"-24 Jam Nut
3 31590902 1 Enclosulre Cover . 28 85803921 2 Relay, 12V, 30 Amp
. 70430180 1 Hydraul!c Pump Un!t, S!ngle Pump . 29 31491501 1 Wire with Euse Holder
20430200 1 Ez(g;gullc Pump Unit, Single Pump with Hand 30 75089851 1 Fuse, 10 Amp
x| mowss |1 | e | s
4B 75089833 1 | Start Solenoid - 085005 > 1 ene cl"; S ast e(; N
4C 70092522 1 Solenoid Valve, 3 way, 2 pos, Manual Override 5 25089807 1 T | S irr: ed Hex Nu
4D 70402303 3 { ol 10V, 25W 36 10195536 1 329 gBett y E: ble A bly (Auxiliary Batt
4E 70400014 1 | solenoid Valve, 4 way, 2 pos, w/ Coil e Pa _f_ry Ba He Séegl‘ x( “X'tllaryA a_l‘?ry)
4F 70092503 1 | Solenoid Valve, 2 way, 2 pos, w/ Coil 37 10195836 1 Battegf)' ve Battery Cable Assembly (Auxiliary
4G 70092525 1 #10 Cartrldge Valve, 2 Way, 2 Position i 5086744 2 Rubber Draw Latch (Direct Power)
4H 70092526 1 #10 Solenoid, 12V DC, 16W 4 Rubber Draw Latch (Auxiliary Battery)
4J 70091734 1 Breather - 39 75089436 4 5/32" Aluminum Rivet (Direct Power)
5 70092527 1 Hand Pump Kit, Power Down 8 5/32" Aluminum Rivet (Auxiliary Battery)
6 7500037-3 1 g%g?%e ,5'?0""' 11-16 ORFS Male x 9/16-18 20 5000211 , | 18-1/2’ Long Hose Assembly, 13/1616 ORFS
%00 E?b € 371616 ORES Mol <O/16 Female X 13/16’-16 ORFS Female
: egree Elbow, - ale x - _”
7 7500037-1 1 18 SAE ORB Male 41 3190108 1 li/l80t10/r2,\'/\|/_|r|ng :arnezs TR
) - ong Hose Assembly, -
8 7500025-2 1 gSAgec?lgeBel\li:?gw, 9/16-18 ORFS Male x 9/16-18 42 7500021-3 1 Female X 9/16"-18 ORFS Female
11/16-16 ORFS Female x 11/16-16 ORFS
9 7500037-4 1 | 90 Degree Elbow, 13/16-16 ORFS Male x 3/4-16 43 75083604 1 Female 3/8" Hose Assembly
SAE ORB Male 3190104 1 Switch Wire H Truck
10 85803482 2 | spring Clip Holder 45 > 150107 ; HW' ¢ 'Eret ar_"ess_r( _rluc )
11 70401651 1 | Hand Pump Handle 16 086056 ; 5/??izsx I i”s'oz( ": er)
2 | #10-32 x 5/8" Long Round Head Screw i ong X ocrew
12 75086707 4 #10-32 x 5/8” Long Round Head Screw (With
Hand Pump)
2 #10-32 Serrated Hex Nut
13 75085000
4 #10-32 Serrated Hex Nut (With Hand Pump)
14 75089571 1 3/4” Hole Plug
Bulkhead, 11/16-16 ORFS Male x 11/16-16
15 75083333 1 ORES Male
Bulkhead Run Tee, 13/16-16 ORFS Male x
16 7500036-1 1| 13/16-16 ORFS Male x 13/16-16 ORFS Male
17 7500024-2 1 9/16-18 Bulkhead Locknut
18 7500024-3 1 11/16-16 Bulkhead Locknut
19 7500024-1 1 13/16"-16 Bulkhead Locknut
45 Degree Bulkhead Elbow, 9/16"-18 ORFS Male
20 7500023-2 1| x 9/16"-18 ORFS Male
21 70401310 2 O-Ring
22 75089309 1 Split Grommet

© 2009 Waltco Lift Corp. All rights reserved



DUAL PUMP & DUAL PUMP WITH HAND PUMP GRAVITY DOWN HYDRAULIC & ELECTRICAL LAYOUT

(Built 1-09 thru 4-09)

REVISED: 8-1-09
WALTED vLiFT corep. R o
WDLXT REV. 02
PM-728B
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
3190021-2 1 Pump Box Base Assembly (Direct Power) 19 3190104 1 Switch Wire Harness (Truck)
1 Pump & Battery Box Assembly (Auxiliary 3190107 1 Harness Extension (Trailer)
3190180-1 1 :
Battery) 20 70401310 6 O-Ring
2 See PM 742 1 Battery Box Assembly 21 75089309 1 Split Grommet
3 31590902 1 Enclosure Cover 22 75089313 3 | split Grommet, 1/2" ID
70430170 Hydraulic Pump Unit, Dual Pump 23 7500024-2 1 | 9/16"-18 Bulkhead Locknut
4 270430175 1 I;zgqrgulic Pump Unit, Dual Pump with Hand 24 85803921 4 Relay, 12V, 30 Amp
Dual Pump Gravity Down Motor Wirin
4A 70400858 2 | Motor 25 3130106 1 | Hamess / °
4B 75089833 2 | Start Solenoid 26 75085000 2 | #10-32 Serrated Hex Nut
4C 70092501 2 Solenoid Valve, 3 way, 2 Pos, w/ Coil 4 #10-32 Serrated Hex Nut (With Hand Pump)
4D 70402303 4 | Cail, 10V, 25W 27 75086707 2 | #10-32 x 5/8” Long Round Head Screw
4E 70092503 3 Solenoid Valve, 2 way, 2 Pos, w/ Coil 28 70401651 1 Hand Pump Handle
4F 70402303 2| Coil, 10V, 25W 29 75089832 1 | Selector Switch
4G 70091734 1 | Breather 30 85803482 2 | Spring Clip Holder
4H 70092532 1 Cartridge Valve w/ Manual Release stem, 2 31 75086055 4 3/8-16 x 3/4” Long Hex Screw
Way, 2 Position 32 75088081 4 | 3/8" Lock Washer
5 10195518 1 4112 ;a“erysca?'ehﬁiemzyab T 33 10195536 1 | 36" Battery Cable Assembly (Auxiliary Battery)
} egree Straight Threa ow, ” e -
6 7500025-2 1 ORFS Male X 9/16°-18 SAE-ORB Male 34 10195836 1 ?ézttl‘;’:;s)ltlve Battery Cable Assembly (Auxiliary
45 Degree Straight Thread Elbow, 13/16™-16 RV
! 7500025-1 1| ORFS Male X 3/4"-16 SAE-ORB Male 22 Iggggéég i '?'/;I-r?nirllzl)i ; k1/4 Long Hex Bolt
8 7500021-3 1 18-1/2" Long Hose Assembly, 9/16"™-18 ORFS .
Female X 9/16°-18 ORFS Female 37 75085003 2 5/16"-18 Serrated Hex Nut
9 75000211 1 | 18-1/2" Long Hose Assembly, 13/16™-16 ORFS 38 75085020 1 | 5/16™24 Jam Nut
Female X 13/16"-16 ORFS Female 39 80001124 1 Hand Pump Kit
10 31491501 2 | wire with Fuse Holder 40 75089744 2 Rubber Draw Latch (Direct Power)
11 75089851 1 Fuse, 10 Amp 4 Rubber Draw Latch (Auxiliary Battery)
12 7500024-1 1 13/16”-16 Bulkhead Locknut 41 75089436 4 5/32” Aluminum Rivet (Direct Power)
13 31499001 1 | Auxiliary Push Button Control 42 75086036 1 ] 5/16-18 X 1 Long Hex Screw
14 75089571 2 3/4” Hole Plug
15 75083031 1 90 Degree Elbow, 1/4” NPSM Female X 1/4”
NPT Male
45 Degree Bulkhead Elbow, 13/16"-16 ORFS
16 7500023-1 1 Male X 13/16"-16 ORFS Male
45 Degree Bulkhead Elbow, 9/16"-18 ORFS
17 7500023-2 1 Male X 9/16”-18 ORFS Male
76" Hose Assembly, ¥2” NPT Male X 9/16"-18
18 7500074-1 1 ORFS Female (Truck)
7500074-2 1 216" Hose Assembly, ¥2" NPT Male X 9/16”-18
ORFS Female (Short Trailer)
372" Hose Assembly, %2 NPT Male X 9/16"-18
7500074-3 1 ORFS Female (Long Trailer)

© 2009 Waltco Lift Corp. All rights reserved




DUAL PUMP POWER DOWN HYDRAULIC & ELECTRICAL LAYOUT
(Built 1-09 thru 4-09)

AN NG
]
‘

REVISED: 8-1-09
WALTCD vLiFT corp. R o
WDLXT REV. 02
PM-730C
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
3190021-2 1 Pump Box Base Assembly (Direct Power) 21 7500024-1 1 13/16"-16 Bulkhead Locknut
1 Pump & Battery Box Assembly (Auxiliary 3190104 1 Switch Wire Harness (Truck)
3190180-1 1 23 - -
Battery) 3190107 1 Harness Extension (Trailer)
2 See PM 742 1 | Battery Box Assembly 24 75085003 2 | 5/16"-18 Serrated Hex Nut
3 31590902 1 Enclosure Cover 25 75089309 1 Split Grommet
4 70430197 1 Hydraulic Pump Unit, Dual Pump Power Down 26 75089313 2 Split Grommet, 1/2” ID
4A 70400858 2 Motor . 25089744 2 Rubber Draw Latch (Direct Power)
4B 75089833 2 | Start Solenoid 4 | Rubber Draw Latch (Auxiliary Battery)
4C 70092503 2 | Solenoid Valve, 2 way, 2 pos, w/ Coil 28 75089436 4 | 5/32” Aluminum Rivet (Direct Power)
4D 70402303 4 | Coil, 10V, 25W 8 | 5/32” Aluminum Rivet (Auxiliary Battery)
4E 70400014 1 Cartridge Valve, 4 Way, 2 Position 29 75085000 2 #10-32 Serrated Hex Nut
4F 70092501 2 | Cartridge Valve, 3 Way, 2 Position 30 75086707 2 | #10-32 x 5/8” Long Round Head Screw
4G 70091734 1 Breather 31 3190287 1 Motor Wiring Harness
4H 70402303 2 2-Wire Solenoid, 12VDC, 16 Watt 32 85803921 6 Relay, 12V, 30 Amp
43 70092528 1 giartritég% _Vg!ve,t? W?y 2 Position, Normally 33 31491501 2 | wire with Fuse Holder
osed, Biirectiona 34 75089851 2 | Fuse, 10 Amp
aL 70092536 1 | Cartridge Valve, wiManual Release stem, 2 35 75089832 1 | Selector Switch
Way 2 Position, Bi-Directional
- 36 75086055 4 3/8"-16 x 3/4” Long Hex Screw
M 70092534 1 Cartridge Valve, w/Manual Release stem, 4 "
Way 2 Position, Bi-Directional 37 75088081 4 3/8 I_.ock Washer
5 10195524 1 24" Battery Cable Assembly 39 75086217 1 5/16”-18 x 1-1/4” Long Hex Bolt
6 7500025.2 . | 45 Degree Elbow, 9/16-18 ORFS Male x 9/16- 40 75086036 1 | 5/16%-18 x 1" Long Hex Bolt
- 18 SAE ORB Male 41 10195536 1 36" Battery Cable Assembly (Auxiliary Battery)
. Straight Thread Adapter, 13/16-16 ORFS Male 42 10195836 1 | 36" Positive Battery Cable Assembly (Auxiliary
! 7500040-1 1| x3/4-16 SAE ORB Male Battery)
Straight Thread Adapter, 11/16-16 ORFS Male
8 7500040-4 ! x 9/16-18 SAE ORB Male
18-1/2" Long Hose Assembly, 9/16"-18 ORFS
9 7500021-3 1 Female X 9/16”-18 ORFS Female
18-1/2" Long Hose Assembly, 13/16"-16 ORFS
10 7500021-1 1| Female X 13/16"-16 ORFS Female
11/16-16 ORFS Female x 11/16-16 ORFS
1 75083604 1 Female 3/8” Hose Assembly
12 75085020 1 5/16"-24 Jam Nut
13 31499001 1 Auxiliary Push Button Control
14 75089571 1 3/4”" Hole Plug
Bulkhead, 11/16-16 ORFS Male x 11/16-16
16 75083333 1 ORES Male
45 Degree Bulkhead Elbow, 9/16"-18 ORFS
17 7500023-2 1| Male X 9/16°-18 ORFS Male
45 Degree Bulkhead Elbow, 13/16"-16 ORFS
18 7500023-1 1| Male X 13/16"-16 ORFS Male
19 7500024-2 1 9/16"-18 Bulkhead Locknut
20 7500024-3 1 11/16"-16 Bulkhead Locknut

© 2009 Waltco Lift Corp. All rights reserved



AUXILIARY BATTERY ENCLOSURE COMPONENTS (OPTIONAL ON ALL PUMPS)

(Built 10-07 thru 4-09)

WALTCO LiFT corp. REVISED: 22r 08
WDLXT REV. 01
PM-742
ITEM | PART NUMBER | QTY DESCRIPTION AVAILABLE POSITIVE BATTERY CABLE ASSEMBLIES
1 3190180-1 1 Pump & Battery Box Sub-Assembly PART NUMBER DESCRIPTION
2 10291503 1 Battery Cover 10195810 Positive (Red) Battery Cable Assy, 2 Ga. X 120" Lg
3 75089321 3 3/4” ID Grommet 10195824 Positive (Red) Battery Cable Assy, 2 Ga. X 24" Lg
4 10291403 2 Battery Holder 10195836 Positive (Red) Battery Cable Assy, 2 Ga. X 36" Lg w/
5 75088052 4 5/16" x 7/8” OD x .083" Thick Steel BOO't'
Washer 10195887 Positive (Red) Battery Cable Assy, 2 Ga. X 87" Lg w/
6 75085177 4 5/16"-18 Lock Nut Boot
7 10291804 2 Threaded Battery Retainer Bar
8 75089744 4 Rubber Draw Latch AVAILABLE NEGATIVE BATTERY CABLE ASSEMBLIES
9 75089243 1 150 Amp Circuit Breaker PART NUMBER DESCRIPTION
10 10099500 1 Terminal Link 10195606 Negative (Black) Battery Cable Assy, 2 Ga. X 72" Lg w/
11 75089436 8 | 5/32” Aluminum Rivet Boot
12 75085003 2 | 5/16-18 Serrated Hex Nut 10195608 Negative (Black) Battery Cable Assy, 2 Ga. X 96" Lg w/
13 75086217 1 | 5/16-18 x 1-1/4” Long Hex Bolt Boot .
14 10099501 1 90 Degree Terminal Link 10195610 gggtatlve (Black) Battery Cable Assy, 2 Ga. X 120" Lg w/
15 10195836 1 36" Long Positive Cable Assembly . "
16 10195536 1 36" Long Battery Cable Assembly 10195612 lglggtatlve (Black) Battery Cable Assy, 2 Ga. X 144" Lg w/
17 See Table Below Positive Battery Cable Assembly Negative (Black) Battery Cable Assy, 2 Ga. X 192" Lg w/
18 10195508 2 | 8" Battery Cable Assembly 10195616 Boot
19 | See Table Below Negative Battery Cable Assembly 10195620 Negative (Black) Battery Cable Assy, 2 Ga. X 240" Lg w/
20 75088036 N/A | Black Heat Shrink Tube Boot
75088038 N/A | Red Heat Shrink Tube 10195625 Negative (Black) Battery Cable Assy, 2 Ga. X 300" Lg w/
21 75080041 N/A | 2 GA Compression Type Nut Boot :
75080042 N/A | 0 GA Compression Type Nut 10195630 Negative (Black) Battery Cable Assy, 2 Ga. X 360" Lg w/
22 75080040 N/A | Compression Terminal w/ 3/8” Hole Boot : -
23 75080006 1 Plug (Single Pole) 10195635 lglggtatlve (Black) Battery Cable Assy, 2 Ga. X 420" Lg w/
75080005 1 Socket (Single Pole) . "
24 75092001 1 Socket (Dual Pole) 10195636 lglggf\twe (Black) Battery Cable Assy, 2 Ga. X 432" Lg w/
25 75089328 N/A | Rubber Boot 101 Negative (Black) Battery Cable Assy, 2 Ga. X 456" Lg w/
o6 75089031 N/A | 0 GA Battery Cable 0195638 Boot
75089033 N/A | 2 GA Battery Cable

© 2009 Waltco Lift Corp. All rights reserved



WDL Value Line HYDRAULICS & CONTROLS
(Built from 3-08 thru 2-09)

Common Features
e Power up/Gravity down (standard)
Power up/Power down (Special — contact Engineering for assistance)
Cylinder closing
All Hydraulic Fitiings are JIC Flare
Pump Enclosure mounted Cartridge type Flow Divider Valve
Tail Lights mounted in liftgate Columns
Push Button Controls on Curb Side

Liftgate Hydraulic and Electrical Layout
PM-748 (Built 3-08 thru 2-09)

Single Pump and Single Pump w/ Hand Pump Hydraulic and Electrical Layout
PM-749 (Built 3-08 thru 2-09)

Dual Pump Hydraulic and Electrical Layout
PM-750 (Built 3-08 thru 2-09)

Auxiliary Battery Enclosure
PM-751 (Built 3-08 thru 2-09)

Tail Lights & Wiring
PM-752 (Built 3-08 thru 2-09)

Rev. 01 8/10
Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved



LIFTGATE HYDRAULIC & ELECTRICAL LAYOUT
(Built 3-08 thru 2-09)

A CAUTION

Do not run the hydraulic hoses
in or near the vehicle exhaust
system.

*NOTE

These are special high grade

nuts and bolts and must be
purchased from Waltco.

CUREB SIDE

DRIVER SIDE

.0
=)

WALTCD LiFTcorp. REVISED: o

WDL, WDLBG Value Line REV. 02

PM-748
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION

1 32680051 * 2 Lift Cylinder 33 75083107 1 9/16”-18 37° Flare Male x 9/16"-18 “O” Ring

2 31470501 * 2 | Upper Lift Cylinder Pin Male x 170" Lg. Hose Assembly

3 31471501 “B 3 Cylinder Pin 34 75083044 2 Hose Clamp Insulated 1/2" I.D.

4 75082877 2 | 1/4" NPT x 1/4" Compression 90° Elbow 35 31493501 1 | Spring Guard

5 32480012 B 1 Closer Cylinder 36 75083103 1 9/16”-18 37° Flare Female x 9/16"-18 37°
*6 75086236 ° 1 Lower Closer Cylinder Bolt (Special 5/8"- Flare Female x 1/4,_' 1.D. x 76" Lg. Hose

18UNF x 2-1/2" Lg. Grade 8) Assembly (Truck Kit only) i .
1| st |10 Look ot e rssios |1 o s o Fge el ittt o

8 80000425 2 Raise/Lower Switch Assembly (Trailer Kit Only)

9 80000844 1 | OpeniClose Switch 37 75083101 1 | 9/167-18 37° Flare Female x 9/16™-18 37°
10 31491902 1 Control Wiring Harness Flare Female x 3/8” I.D. x 65" Lg. Hose
11 85803806 2 Pressure Compensated Flow Control Valve Assembly (Truck Kit only)

12 31493301 2 | Fluid Line Assembly 75083102 2 | 9/16"-18 37° Flare Female x 9/16-18 37°
13 75082614 2 | 1/4" NPT x 1/4" NPT Male Pipe Nipple Flare Female x 3/8” I.D. x 372" Lg. Hose
14 75086055 9 | 3/8™16 x 3/4" Hex Head Screw Assembly (Trailer Kit only)
15 75088081 ~8 5 3/8" Lock Washer 38 31436101 1 Inside Control Switch Guard
16 31493601 > Bleeder Screw w/ Seal Washer 39 31423101 1 Outside Control Switch Guard
17 75086062 4 | 1/4"-20 x 3/4" Lg. Hex Bolt (Grade 5) 40 75082033 9 |16 Ga. Butt Connector
18 75082881 4 Hose Clamp Insulated 3/8" 1.D. 41 31492101 2 Plastic Gr'ommet
19 75083105 2 | 9/16™-18 “O" Ring Male x 9/16"-18 37° Flare 42 31493402 1 | Cable Inside Control
x 1/4" 1.D. Tube x 88-7/8" Lg. Hose 43 75083041 1 Hose Clamp, 7/32" to 5/8” Dia.
Assembly 44 75086860 12 #8-32 x 3/4" Lg. Self Tapping Screw
20 75082879 2 Hose Clamp Insulated 1/4” 1.D. 45 75089315 1 Breather
21 75085161 4 1/4"-20 Hex Locknut 46 32481712 1 3/4" O.D. x 5/8" I.D. x 1-1/4" Lg. Bearing
22 75082874 * 5 Brass Insert (For Compression Fittings) a7 85803469 2 3" Dia. Hose Clamp
23 75082873 * 5 Delrin Sleeve (For Compression Fittings)
24 31493101 * 2 | 1/4" 0.D. x 192" Lg. Nylon Tubing *Included in Lift Cylinder Replacement Kit 80000942.
25 85803804 2 1/4" NPT x 1/4" Tube Adapter ® Included in Lift Cylinder Replacement Kit 80000944,
26 75082871 1 | 1/4”-18 NPT Male x 9/16” 37° Flare Female
Swivel Adapter
27 75082862 3 9/16”-18 UNF SAE Straight Thread Female
Tee
28 75082865 6 9/16”-18 “O” Ring Male Plug
29 75082882 3 9/16”-18 “O” Ring Male x 9/16"-18 37° Flare
Male Adapter
30 75083099 1 9/16”-18 37° Flare Female x 9/16"-18 37°
Flare Female x 3/8”" I.D. x 135" Lg. Hose
Assembly (Truck Kit only)
31 82021039 1 1/4" OD x 14 ft. Nylon Tubing (for Trucks)
82021039 1 1/4" OD x 36 ft. Nylon Tubing(for Trailers)
32 75082876 1 1/4" Compression Tee

© 2009 Waltco Lift Corp. All rights reserved




SINGLE PUMP GRAVITY DOWN HYDRAULIC AND ELECTRICAL LAYOUT

(Built 3-08 thru 2-09)

REVISED: 8-1-09
WALTCO viFTcorp. R o
WDL, WDLBG Value Line REV. 03
PM-749
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590102 1 Hydraulic Enclosure, Base 39 70402085 1 Hydraulic Pump Unit — Single Pump
2 70401675 1 Flow Divider Valve 40 85803921 1 Relay
3 75088056 1 Washer, %2" I.D. X 1-3/8” O.D. 41 31491902 1 Liftgate Wiring Harness
4 75082869 1 90° Elbow, 9/16”-18 “O” Ring x 9/16"-18 37° 31494601 Long Trailer Extension Harness
Flare 31494602 Short Trailer Extension Harness
5 75089309 1 Grommet, Control Harness/Return Line 42 31491803 1 Motor Wiring Harness
6 75089308 2 | Grommet, Straight Fitting 43 75082877 1 | Elbow, 90°, ¥’ NPT x ¥” Compression
7 75089312 1 | Grommet, Battery Cable a4 75082867 1 | 45° Bulkhead Elbow, 9/16™-18 37° Flare Male
8 75082883 2 Adapter, 9/16”-18 “O” Ring x 9/16"-18 37° 45 70401651 1 Hand Pump Handle
Flare (included with Hand Pump Kit)
9 10195518 1 Ground Cable, 2 Ga. X 18" Lg. 46 70402303 3 Coil, 10V, 25W
10 75088081 4 Lock Washer, 3/8”
11 70401650 1 Hand Pump Kit (Optional)
12 31590902 1 Hydraulic Enclosure Cover PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
13 75089572 1 | Plastic Plug, 1-3/8” Hole PART No. DESCRIPTION
14 75083094 2 | Hose Assy, 3/8” ID x 18-1/2” x 9/16"-18 37° 31496504 Single Pump Gravity Down & Enclosure
Flare Fem.
15 75086055 4 Hex Bolt, 3/8”-16 x ¥", Grade 5
16 75082874 1 Brass Insert (For Compression Adapter) A ) _
17 75088051 2 Flat Washer, ¥4’ Included in Motor/Solenoid Assembly 70400858
18 80000557 1 25 ft. Battery Cable Kit
80000555 30 ft. Battery Cable Kit
80000549 38 ft. Battery Cable Kit
19 10099500 1 Terminal Strip
20 75085003 3 Hex Nut, 5/16-18, Serrated
21 75086007 2 Hex Bolt, 5/16”-18 x 1-1/4" Ig.
22 75089807 1 Toggle switch
23 31491402 1 Wire, Switch Control
24 75082873 1 Delrin Sleeve (For Compression Adapter)
25 75086707 3 Screw, #10-32 x 5/8” Ig.
26 85803482 2 Holder, Spring Clip (Hand Pump Option Only)
27 75085000 3 Hex Nut, #10-32, Serrated
28 31491501 1 Wire, Switch Control
29 75089851 1 Fuse, 10 Amp
30 75086011 2 Hex Bolt, ¥4"-20 x 2" Ig.
31 75085161 2 Nylon Locknut, ¥4"-20
32 7043002-1* 1 | Motor
33 75089833 * 1 Starter Solenoid
34 75089834 * 1 Bus Bar
35 75085020 1 Hex jam nut, 5/16"-24.
36 70401501 1 Reservoir
37 70092503 2 Solenoid Valve, 2 way, 2 pos, w/ Coll
38 70092501 1 Solenoid Valve, 3 way, 2 pos, w/ Coil

© 2009 Waltco Lift Corp. All rights reserved




DUAL PUMP GRAVITY DOWN HYDRAULIC AND ELECTRICAL LAYOUT

(Built 3-08 thru 2-09)

WALTCD LiFT corp. REVISED: o
WDL, WDLBG Value Line REV. 03
PM-750
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 31590102 1 Hydraulic Enclosure Base 34 80000557 1 25 ft. Battery Cable Kit
2 70401675 1 Flow Divider Valve 80000555 30 ft. Battery Cable Kit
3 75088056 1 Washer, %" I.D. X 1-3/8” O.D. 80000549 38 ft. Battery Cable Kit
4 75082869 1 90° Elbow, 9/16"-18 “O” Ring x 9/16"-18 35 31491902 1 Liftgate Wiring Harness
37° Flare 31494601 Long Trailer Extension Harness
5 75089309 1 Grommet, Return Line/Control Harness 31494602 Short Trailer Extension Harness
6 75082867 1 45° Bulkhead Elbow, 9/16"-18 37° Flare 36 7043002-1 A 2 Motor
Male 37 75089833 " 2 | Starter Solenoid
7 75086011 2 Hex Bolt, ¥4"-20 x 2" Ig. 38 75089834 A 2 Bus Bar
8 | 75088051 2 | FlatWasher, %2 39 | 75085020 1 | Hex jam nut, 5/16"-24
9 75085161 2 Nylon Locknut, ¥4"-20 40 70401501 1 Reservoir
10 75082877 1 Elbow, 90°, ¥2" NPT x %" Compression a1 20402200 1 Hydraulic Pump Unit — Dual Pump
11 75082874 1 Brass Insert (For Compression Adapter) 42 70092503 4 Solenoid Valve, 2 way, 2 pos, w/ Coil
12 75082873 1 Delrin Sleeve (For Compression Adapter) 43 20092501 > Solenoid Valve, 3 way, 2 pos, w/ Coil
13 75089572 1 Plastic Plug, 1-3/8”" Hole a4 70402303 6 Coil, 10V, 25W
14 75083094 2 Hose Assy, 3/8” ID x 18-1/2" x 9/16"-18
37° Flare Fem.
15 31590902 1 Hydraulic Enclosure Cover PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
16 10195524 1 Battery Cable Assy, 24”
17 31499001 1 | Auxiliary Push Button Control PART NUMBER | DESCRIPTION
18 75089312 1 Grommet, Battery Cable
19 75089308 2 Grommet, Straight Fittings Alncluded in Motor/Solenoid Assembly 70400858
20 75082883 2 Adapter, 9/16”-18 “O” Ring x 9/16"-18 37°
Flare
21 10195518 1 | Ground Cable, 2 Ga. X 18" Lg. 31498504 Dual Pump Gravity Down & Enclosure
22 75086007 2 Hex Bolt, 5/16"-18 x 1-1/4" Ig.
23 75089853 2 Fuse, 5 Amp
24 75085003 3 Hex Nut, 5/16"-18, Serrated
25 10099500 1 Terminal Strip
26 31491501 2 Wire, Key Switch Control
27 75088081 4 Lock Washer, 3/8”
28 75086055 4 Hex Bolt, 3/8"-16 x ¥4", Grade 5
29 85803921 2 Relay
30 75089832 1 Toggle Switch
31 31491601 1 Motor Wiring Harness
32 75086707 1 Screw, #10-32 x 5/8” Ig.
33 75085000 1 Hex Nut, #10-32, Serrated

© 2009 Waltco Lift Corp. All rights reserved




AUXILIARY BATTERY ENCLOSURE PARTS (OPTIONAL ON ALL PUMPS)

(Built 3-08 thru 2-09)

WALTCD LiFTcorp. B
WDL, WDLBG Value Line REV. 01
PM-751
ITEM | PART NUMBER | QTY DESCRIPTION AVAILABLE POSITIVE BATTERY CABLE ASSEMBLIES
1 31592001 1 Battery Box Sub-Assembly PART NUMBER DESCRIPTION
2 10291503 1 Battery Cover 10195810 Positive (Red) Battery Cable Assy, 2 Ga. X 120" Lg
3 75089321 3 3/4” ID Grommet 10195824 Positive (Red) Battery Cable Assy, 2 Ga. X 24" Lg
4 10291403 2 Battery Holder 10195836 Positive (Red) Battery Cable Assy, 2 Ga. X 36" Lg w/
5 75088052 4 5/16" x 7/8” OD x .083" Thick Steel BOO't'
Washer 10195887 Positive (Red) Battery Cable Assy, 2 Ga. X 87" Lg w/
6 75085177 4 5/16"-18 Lock Nut Boot
7 10291804 2 Threaded Battery Retainer Bar
8 75089744 4 Rubber Draw Latch AVAILABLE NEGATIVE BATTERY CABLE ASSEMBLIES
9 75089243 1 150 Amp Circuit Breaker PART NUMBER DESCRIPTION
10 10099500 1 Terminal Link 10195606 Negative (Black) Battery Cable Assy, 2 Ga. X 72" Lg w/
11 75089436 8 | 5/32” Aluminum Rivet Boot
12 75085003 2 | 5/16-18 Serrated Hex Nut 10195608 Negative (Black) Battery Cable Assy, 2 Ga. X 96" Lg w/
13 75086217 1 | 5/16-18 x 1-1/4” Long Hex Bolt Boot .
14 10099501 1 90 Degree Terminal Link 10195610 gggtatlve (Black) Battery Cable Assy, 2 Ga. X 120" Lg w/
15 10195836 1 36" Long Positive Cable Assembly . "
16 10195536 1 36" Long Battery Cable Assembly 10195612 lglggtatlve (Black) Battery Cable Assy, 2 Ga. X 144" Lg w/
17 See Table Below Positive Battery Cable Assembly Negative (Black) Battery Cable Assy, 2 Ga. X 192" Lg w/
18 10195508 2 | 8" Battery Cable Assembly 10195616 Boot
19 | See Table Below Negative Battery Cable Assembly 10195620 Negative (Black) Battery Cable Assy, 2 Ga. X 240" Lg w/
20 75088036 N/A | Black Heat Shrink Tube Boot
75088038 N/A | Red Heat Shrink Tube 10195625 Negative (Black) Battery Cable Assy, 2 Ga. X 300" Lg w/
21 75080041 N/A | 2 GA Compression Type Nut Boot :
75080042 N/A | 0 GA Compression Type Nut 10195630 Negative (Black) Battery Cable Assy, 2 Ga. X 360" Lg w/
22 75080040 N/A | Compression Terminal w/ 3/8” Hole Boot : -
23 75080006 1 Plug (Single Pole) 10195635 lglggtatlve (Black) Battery Cable Assy, 2 Ga. X 420" Lg w/
75080005 1 Socket (Single Pole) . "
24 75092001 1 Socket (Dual Pole) 10195636 lglggf\twe (Black) Battery Cable Assy, 2 Ga. X 432" Lg w/
25 75089328 N/A | Rubber Boot 101 Negative (Black) Battery Cable Assy, 2 Ga. X 456" Lg w/
o6 75089031 N/A | 0 GA Battery Cable 0195638 Boot
75089033 N/A | 2 GA Battery Cable

© 2009 Waltco Lift Corp. All rights reserved



TAIL LIGHTS & WIRING

(Built 3-08 thru 2-09)

WALTCD viFT corp.

WDL, WDLBG Value Line

ITEM | PART NUMBER | QTY DESCRIPTION
1 75089428 2 Red LED Tail Light
2 75089374 2 White Back Up Light (Trucks)

75089428 2 Red LED Tail Light (Trailers)

3 75089376 4 Light Grommet
4 31791500 2 Light Harness
5 85803982 4 1/4"-20 Self Tapping Screw
6 75083044 6 1/2" Hose Clamp
7 75085161 2 1/4"-20 Locknut
8 75086062 2 1/4"-20 x ¥4" Hex Bolt
9 85803469 2 Hose Clamp (Worm Screw Type)

© 2009 Waltco Lift Corp. All rights reserved

REVISED:

E.O.
REV.

4-4-08
60118
01

PM-752



WDL (2009) HYDRAULICS & CONTROLS
(Built from 1-09 thru 4-09)

Common Features
e Power up/Gravity down (standard)

e Power up/Power down (standard option)

e Cylinder closing

e All Hydraulic Fitiings are JIC Flare

e Pump Enclosure mounted Cartridge type Flow Divider Valve
e Tail Lights mounted in liftgate Columns

e Push Button Controls on Curb Side

Liftgate Hydraulic and Electrical Layout
PM-769 (Built 1-09 thru 4-09)

Single Pump and Single Pump w/ Hand Pump Hydraulic and Electrical Layout
PM-772 (Built 1-09 thru 4-09)

Single Pump Power Down Hydraulic and Electrical Layout
PM-773 (Built 1-09 thru 4-09)

Dual Pump Hydraulic and Electrical Layout
PM-774 (Built 1-09 thru 4-09)

Dual Pump Power Down Hydraulic and Electrical Layout
PM-775 (Built 1-09 thru 4-09)

Auxiliary Battery Enclosure
PM-771 (Built 1-09 thru 4-09)

Tail Lights & Wiring
PM-770 (Built 1-09 thru 4-09)

Click here for list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved

Rev. 01 8/10



LIFTGATE HYDRAULIC & ELECTRICAL LAYOUT

(Built

1-09 thru 4-09)

A CAUTION

Do not run the hydraulic hoses
in or near the vehicle exhaust

system.

CURB SIDE

*NOTE

These are special high grade
nuts and bolts and must be
purchased from Waltco.

DRIVER SIDE

REVISED: 8-1-09
WALTCD vLiFT corep. R o
WDL, WDLBG (2009) REV. 03
PM-769
ITEM | PART QTY DESCRIPTION ITEM | PART QTY DESCRIPTION
NUMBER NUMBER

1 40480050 * 2 Lift Cylinder 36 7500077-1 1 7/16"-20 37° Flare Female x 7/16"-20 37° Flare

2 31470501 A 2 Upper Lift Cylinder Pin Felm)ale x 1/4” 1.D. x 76" Lg. Hose Assembly (Truck Kit

3 31471501 3 | cylinder Pin only.

Y S — " R 7500077-2 1 7/16"-20 37° Flare Female x 7/16"-20 37° Flare
4 75082866 2 Elbow, 45°, 9/16”-18 “O” Ring Male x 9/16"-18 37 Female x 1/4” 1.D. x 216" Lg. Hose Assembly (Short
5 Flare Male- Trailer Kit only)
5 10008002 1 | Closer Cylinder _ _ 7500077-3 1 | 7/16"-20 37° Flare Female x 7/16"-20 37° Flare
; 1/2" Lg. Grade 8) Trailer Kit only)
7 75085183 1 5/8"-18 Lock Nut (Grade 8) 37 7500077-4 1 3/4"-16 37° Flare Female x 3/4"-16 37° Flare Female

8 40493400 2 Raise/Lower Switch, Inside x 3/8” I.D. x 76" Lg. Hose Assembly (Truck Kit only)

9 7010001-5 1 Pressure Compensated Flow Control Valve 7500077-5 2 3/4"-16 37° Flare Female x 3/4"-16 37° Flare Female
10 40493300 1 Control Wiring Harness, Outside x 3/8”1.D. x 216" Lg. Hose Assembly (Short Trailer Kit
= 70100016 2 Pressre Compensated Flow Control Valve 7500077-6 2 g?li’)’,)m 37° Flare Female x 3/4"-16 37° Flare Female
12 40494200 2 Fluid Line Assembly - x 3/8” I.D. x 372" Lg. Hose Assembly (Long Trailer Kit
13 75082882 5 Adapter, 9/16"-18 “O” Ring Male x 9/16"-18 37° Flare only)

- Male 38 75082869 2 | Elbow, 90°, 9/16"-18 “O” Ring Male x 9/16”-18 37°
14 75086055 5 | 3/8"-16 x 3/4" Hex Head Screw Flare Male
AB "
15 75088081 5 | 3/8" Lock Washer 39 70091741 1 | Hydraulic Lock Valve
16 31493601 2 Bleeder Screw w/ Seal Washer 40 75082045 1 Clevis. Lock Valve
17 40460100 2 | Manifold Block 41 7500079-1 1 | Adapter, 7/16"-20 “O” Ring Male x 7/16"-20 37° Flare
18 7500078-2 1 9/16"-18 “O” Ring Male x 9/16"-18 37° Flare Female x Male
1/4" 1.D. Tube x 102" Lg. Hose Assembly 42 75089300 2 Zip Tie
19 7500088-1 1 9/16"-18 “O” Ring Male x 9/16"-18 37° Flare Male x 43 75086874 1 220 x 5/8” Lg. Self Tapping Screw
1/4" 1.D. Tube x 92-7/8" Lg. Hose Assembly —
44 40493100 1 L Cl Hybrid H A bl
20 7500078-1 2 | 9/16°-18 “O” Ring Male x 9/16™-18 37° Flare Female x ower ~10Ser Tybrid Fose ASSembY.
1/4" 1.D. Tube x 92-3/8" Lg. Hose Assembly 45 32481712 1 | 3/4"0.D.x5/8"I.D. x 1-1/4" Lg. Bearing
21 | 75000753 | 2 | 3/4™16 0" Ring Male Plug 46 | 75083101 b [ Hose Asey, 375 971618 Fem x 9/16-13 Fem x 65
22 75082874 5 Brass Insert (For Compression Fittings) gravity down 75083115 5 I?k.)se Assy, 375 x 9/16-18 Fez1 < 9/16-18 Fem x 216
only .. -18 . -
. . - . Ig. (Power Down Short Trailer Kit only).
23 75082873 5 Delrin Sleeve (For Compression Fittings) gravity down 75083102 2 I-gloie Assy, 375 x 9/16-18 Fem x 9/1)2 18 Fem x 372
only iy ° ) :
lg. (P D L Trailer Kit only).
24 82021039 40ft | 1/4" O.D. Nylon Tubing (gravity down only) 9. (Power Down Long Trailer Kit only)
- 47 75083099 1 Hose Assy, .375 x 9/16-18 Fem x 9/16-18 Fem x 135
25 7500079-2 2 | Adapter, %-16 “O” Ring Male x %-16 37° Flare Male lg. (Truck Kit Power Down Only)
26 7500080-1 1 Adapter, 9/16"-18 “O” Ring Male x 9/16"-18 37° Flare 48 40493200 1 Hybrid Hose/Hardline Assembly
Female Swivel - 49 40493500 1 Inside Switch cable Assembly
27 75082862 2 9/16"-18 UNF SAE Straight Thread Female Tee
28 75082865 2 9/16”-18 “O” Ring Male Plug
29 7500075-2 1 7/16"-20 “O” Ring Male Plug
30 7500077-7 1 3/4”-16 37° Flare Female x 3/4"-16 37° Flare Female
x3/8"1.D. x 1?5 L“g'”HO_SE} Assemblyﬂ(TrUCk Kit only) *Included in Lift Cylinder Replacement Kit 80001242.
sl 75000921 2 | Adapter, 9/16™18 "0" Ring Male x %" NPT Female ® Included in Closer Cylinder Replacement Kit 80001243.
32 75082876 1 1/4" Compression Tee
33 40493700 1 Lock Valve Wiring Harness
34 75082878 2 Adapter, ¥4” NPT Male x ¥” Compression (gravity
down only)
35 40494400 1 Guard Spring

© 2009 Waltco Lift Corp. All rights reserved



SINGLE PUMP GRAVITY DOWN HYDRAULIC AND ELECTRICAL LAYOUT

(Built 1-09 thru 4-09)

WALTCO LiFT corp. REVISED: o
WDL, WDLBG (2009) REV. 02
PM-772
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 40491000-1 1 Hydraulic Enclosure, Base 37 70092503 2 Solenoid Valve, 2 way, 2 pos, w/ Coil
40491000-2 Hydraulic Enclosure, Base with Battery Box 38 70092501 1 Solenoid Valve, 3 way, 2 pos, w/ Coil
2 70401685 1 Flow Divider Valve 39 70430450 1 Hydraulic Pump Unit — Single Pump
3 70110100 1 Filter 40 85803921 2 Relay
4 75082892 1 90° Elbow, %4"-16 “O” Ring Male x 7/8"-14 37° 41 40493600-1 1 Truck Extension Harness
Flare Male 40493600-2 Short Trailer Extension Harness
5 75089309 1 Grommet, Control Harness/Return Line 40493600-3 Long Trailer Extension Harness
6 7500093-1 1 Elbow, 45°, 7/16”-20 “O” Ring Male x 7/16"-20 42 40491801 1 Motor Wiring Harness
37° Flare Male 43 75082877 1 | Elbow, 90°, ¥4" NPT x ¥~ Compression
! 75089313 2 | Grommet, Battery Cable 44 75083354 1 | Elbow, 45°, Bulkhead, 7/16"-20 37° Flare Male
8 7500090-1 2 Adapter, Long, ¥%"-16 “O” Ring Male x %."-16 45 70401651 1 Hand Pump Handle
37° Flare Male (included with Hand Pump Kit)
9 10195536 1 | Ground Cable, 2 Ga. X 36" Lg. 46 75000792 1 | Adapter, %"-16 “O" Ring Male x %-16 37°
10 75088081 4 Lock Washer, 3/8” Flare Male
1 70401650 1 | Hand Pump Kit (Optional) 47 7500080-2 2 | Adapter, 7/8”-14 “O” Ring Male x 7/8"-14 37°
12 31590902 1 Hydraulic Enclosure Cover Flare Female
13 7500077-8 1 7/16"-20 37° Flare Female x 7/16"-20 37° 48 70402303 3 Call, 10V, 25W
Flare Female x %" ID Tube x 19-1/4" Lg. Hose
Assembly
14 7500089-1 1 | 7/8"-14 37° Flare Male x %"-16 37° Flare PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
Female x 3/8” ID Tube x 12" Lg. Hose PART No. DESCRIPTION
Assembly . . 40491010 Single Pump Gravity Down & Enclosure
15 ] 75086055 4| HexBolt, 3/8™16 x %', Grade 5 40491011 | Single Pump Gravity Down & Enclosure with Battery Box
16 75082874 1 Brass Insert (For Compression Adapter)
17 75086036 1 Hex Bolt, 5/16™-18 x 1" Lg.
18 10195836 1 Positive Cable, 2 Ga. X 36” Lg.
19 10099500 1 Terminal Strip Alncluded in Motor/Solenoid Assembly 70400858
20 75085003 2 Hex Nut, 5/16”-18, Serrated
21 75086217 1 Hex Bolt, 5/16"-18 x 1-1/4" Ig.
22 75089807 1 Toggle switch
23 75089571 1 Plug, 3/4” Hole
24 75082873 1 Delrin Sleeve (For Compression Adapter)
25 75086707 3 Screw, #10-32 x 5/8” Ig.
26 85803482 2 Holder, Spring Clip (Hand Pump Option Only)
27 75085000 3 Hex Nut, #10-32, Serrated
28 31491501 1 Wire, Switch Control
29 75089851 1 Fuse, 10 Amp
30 75086011 2 Hex Bolt, ¥"-20 x 2" Ig.
31 75085161 2 Nylon Locknut, ¥4"-20
32 7043002-1* 1 | Motor
33 75089833 # 1 Starter Solenoid
34 75089834 * 1 Bus Bar
35 75085020 1 Hex jam nut, 5/16"-24.
36 70401501 1 Reservoir

© 2009 Waltco Lift Corp. All rights reserved




SINGLE PUMP POWER DOWN HYDRAULIC AND ELECTRICAL LAYOU'I;/

(Built 1-09 thru 4-09)

WALTCD LiFT corp. REVISED: o
WDL, WDLBG (2009) REV. 03
PM-773
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 40491000-1 1 Hydraulic Enclosure, Base 33 75089833 * 1 Starter Solenoid
40491000-2 Hydraulic Enclosure, Base with Battery Box 34 75089834 * 1 Bus Bar
2 70401685 1 Flow Divider Valve 35 75085020 1 Hex jam nut, 5/16"-24.
3 70110100 1 Filter 36 70401501 1 Reservoir
4 75082892 1 90° Elbow, %4"-16 “O” Ring Male x 7/8"-14 37° 37 70092503 2 Solenoid Valve, 2 way, 2 pos, w/ Coil
Flare Male 38 70092501 1 | Solenoid Valve, 3 way, 2 pos, w/ Coil
5 75089309 1 Grommet, Control Harness/Return Line 39 70400014 1 Solenoid Valve, 4 way, 2 pos, w/ Coil
6 7500093-1 1 Elbow, 45°, 7/16”-20 “O” Ring Male x 7/16"-20 40 70430470 1 Hydraulic Pump Unit — Single Pump
37° Flare Male a1 85803921 4 | Relay
! 75089313 2 Grommet, Battery Cable 42 40493600-1 1 Truck Extension Harness
8 7500090-1 2 g‘??lgtlg:e IMOQS’ ¥-16 "0 Ring Male x %,°-16 40493600-2 Short Trailer Extension Harness
9 10195536 1 Ground Cable, 2 Ga. X 36" Lg. 40493600-3 Long Trgll_er Extension Harness
10 75088081 4 Lock Washer, 3/8" 43 40491803 1 Motor erlong H?rness . i
11 20401650 1 Hand Pump Kit (Optional) 44 75088267 2 E;tiogéiowi? -16 37° Flare Male x 9/16"-18
12 %2283328 . ;'/i‘éff";gc;:“zlosu"z Covler e 45 | 75083354 1| Elbow, 45°, Bulkhead, 7/16"-20 37° Flare Male
- - are Female x -
ilare Fslmale X ¥4" 1D Tube x 19-1/4" Lg. Hose 46 70401651 1 |(_||f? cnISdF;l:ij\F/)itE znatjr:(e; Pump Kit)
ssembly S — - S
14 7500089-1 1 | 7/8"-14 37° Flare Male x %-16 37° Flare 41 7500079-2 1 ég?gﬁ%g“ -16"0" Ring Male x 716 37
Female x 3/8” ID Tube x 12" Lg. Hose -
Assembly 48 7500080-2 2 | Adapter, 7/87-14 “O” Ring Male x 7/8"-14 37°
15 75086055 4 | Hex Bolt, 3/8"-16 x %", Grade 5 Flare Female .
16 7500079-2 1 | Adapter, %16 “O” Ring Male x %-16 37° 49 75083118 1 { Tee, Bulkhead, %" -16 37° Flare Male
Flare Male 50 75088266 2 Union, Swivel, ¥4"-16 37° Flare Female x 34"-
17 75086036 1 | HexBolt, 5/16"-18 x 1" Lg. 16 37° Flare Female
18 10195836 1 Positive Cable, 2 Ga. X 36" Lg. o1 70402303 4 coil, 10V, 25W
19 10099500 1 Terminal Strip
20 75085003 2 Hex Nut, 5/16”-18, Serrated PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
21 75086217 1 Hex Bolt, 5/16-18 x 1-1/4" Ig. PART No. DESCRIPTION
22 75089807 1 | Toggle switch 40491030 Single Pump Power Down & Enclosure
23 7500077-10 1 | 3/4™-16 37° Flare Female x 3/4°-16 37° Flare 40491031 Single Pump Power Down & Enclosure with Battery Box
Female x 1/2” ID Tube x 13" Lg. Hose
Assembly
24 7500095-2 1 Elbow, 45°,3/4"-16 37° Flare Male x 3/4"-16
37° Flare Female AIncluded in Motor/Solenoid Assembly 70400858
25 75086707 4 Screw, #10-32 x 5/8” Ig.
26 85803482 2 Holder, Spring Clip (Hand Pump Option Only)
27 75085000 4 Hex Nut, #10-32, Serrated
28 31491501 1 Wire, Switch Control
29 75089851 1 Fuse, 10 Amp
30 75086011 2 Hex Bolt, ¥4"-20 x 2" Ig.
31 75085161 2 Nylon Locknut, ¥4"-20
32 7043002-1 " 1 | Motor

© 2009 Waltco Lift Corp. All rights reserved




DUAL PUMP GRAVITY DOWN HYDRAULIC AND ELECTRICAL LAYOUT
(Built 1-09 thru 4-09)

REVISED: -1-
WALTCD vLiFT corep. REVIS o
WDL, WDLBG (2009) REV. 03
PM-774
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 40491000-1 1 Hydraulic Enclosure Base 36 7043002-1 * 2 Motor
40491000-2 Hydraulic Enclosure Base with Battery Box 37 75089833 # 2 Starter Solenoid
2 70401685 1 Flow Divider Valve 38 75089834 * 2 Bus Bar
3 70110100 1 Filter 39 75085020 1 Hex jam nut, 5/16"-24
4 75082892 1 90° Elbow, ¥:™-16 “O” Ring Male x 7/8"-14 37° 40 70401526 1 Reservoir
Flare Male 41 70430460 1 | Hydraulic Pump Unit — Dual Pump
5 75089309 1 Grommet, Return Line/Control Harness 42 70092503 4 Solenoid Valve, 2 way, 2 pos, w/ Coil
6 75083354 1 Elbow, 45°, Bulkhead, 7/16"-208 37° Flare Male 43 70092501 2 Solenoid Valve, 3 way, 2 pos, w/ Coil
7 75086011 2 Hex Bolt, ¥4"-20 x 2" Ig. 44 7500093-1 1 Elbow, 45°, 7/16"-20 “O” Ring Male x 7/16"-20
8 75086036 1 Hex Bolt, 5/16™-18 x 1" Lg. 37° Flare Male
9 75085161 2 Nylon Locknut, ¥%2"-20 45 7500077-8 1 7/16"-20 37° Flare Female x 7/16"-20 37°
10 75082877 1 Elbow, 90°, ¥&" NPT x ¥” Compression Flare Female x ¥2” ID Tube x 19-1/4” Lg. Hose
11 75082874 1 Brass Insert (For Compression Adapter) Assembly
12 75082873 1 Delrin Sleeve (For Compression Adapter) 46 75082891 1 Ellgfewm‘;?; ¥4-16 "0 Ring Male x %4” 37°
13 75089571 1 Plastic Plug, 3/4" Hole 47 20402303 6 Coil, 10V, 25W
14 7500089-1 1 7/8"-14 37° Flare Male x %."-16 37° Flare
Female x 3/8” ID Tube x 12" Lg. Hose
Assembly
15 31590902 1 Hydraulic Enclosure Cover PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
16 10195524 1 Battery Cable Assy, 24" PART NUMBER DESCRIPTION
17 31499001 1 Auxiliary Push Button Control 40491020 Dual Pump Gravity Down & Enclosure
18 75089313 2| Grommet, Battery Cable 40491021 Dual Pump Gravity Down & Enclosure w/ Battery Box
19 10195836 1 Positive Cable, 2 Ga. X 36” Lg.
20 7500090-1 2 Adapter, Long, ¥%"-16 “O” Ring Male x %."-16
37° Flare Male
21 10195536 1 | Ground Cable, 2 Ga. X 36" Lg. Alncluded in Motor/Solenoid Assembly 70400858
22 75086217 1 Hex Bolt, 5/16"-18 x 1-1/4" Ig.
23 75089851 2 Fuse, 10 Amp
24 75085003 2 Hex Nut, 5/16"-18, Serrated
25 10099500 1 Terminal Strip
26 31491501 2 Wire, Key Switch Control
27 75088081 4 Lock Washer, 3/8”
28 75086055 4 Hex Bolt, 3/8"-16 x %", Grade 5
29 85803921 4 Relay
30 75089832 1 Toggle Switch
31 40491802 1 Motor Wiring Harness
32 75086707 2 Screw, #10-32 x 5/8” Ig.
33 75085000 2 Hex Nut, #10-32, Serrated
34 7500080-2 2 Adapter, 7/8"-14 “O” Ring Male x 7/8"-14 37°
Flare Female
35 40493600-1 1 Truck Extension Harness
40493600-2 Short Trailer Extension Harness
40493600-3 Long Trailer Extension Harness

© 2009 Waltco Lift Corp. All rights reserved



DUAL PUMP POWER DOWN HYDRAULIC AND ELECTRICAL LAYOUT

(Built 1-09 thru 4-09)

REVISED: 8-1-09
WALTCD vLiFT corep. R o
WDL, WDLBG (2009) REV. 03
PM-775
ITEM | PART NUMBER | QTY DESCRIPTION ITEM | PART NUMBER | QTY DESCRIPTION
1 40491000-1 1 Hydraulic Enclosure Base 35 40493600-1 1 Truck Extension Harness
40491000-2 Hydraulic Enclosure Base with Battery Box 40493600-2 Short Trailer Extension Harness
2 70401685 1 Flow Divider Valve 40493600-3 Long Trailer Extension Harness
3 70110100 1 Filter 36 7043002-1 % 2 Motor
4 75082892 1 90° Elbow, %"-16 “O” Ring Male x 7/8"-14 37° 37 75089833 # 2 Starter Solenoid
Flare Male 38 75089834 " 2 | BusBar
5 75089309 1 Grommet, Return Line/Control Harness 39 75085020 1 Hex jam nut, 5/16"-24
6 75083354 1 Elbow, 45°, Bulkhead, 7/16"-208 37° Flare Male 40 70401526 1 Reservoir
7 75086011 2 | HexBolt, ¥2"-20 x 2" Ig. 41 70430480 1 | Hydraulic Pump Unit — Dual Pump
8 75086036 1 | HexBolt, 5/16™-18 x 1" Lg. 42 70092503 2 | Cartridge Valve, 2-Way/ 2-Position
9 75085161 2 | Nylon Locknut, ¥"-20 43 70092501 2 | cartridge Valve, 3-Way/ 2-Position
10 7500079-2 1 | Adapter, %"-16 “O” Ring Male x %2"-16 37° a4 70400014 2 | Cartridge Valve, 4-Way/ 2-Position
Flare Male 45 7500093-1 1 | Elbow, 45°, 7/16™-20 “O” Ring Male x 7/16”-20
11 7500077-10 1 3/47-16 37° Flare Female x 3/4"-16 37° Flare 37° Flare Male
ii?e?fbfyl/ 21D Tube x 13" Lg. Hose 46 7500077-8 1 | 7/16"20 37° Flare Female x 7/16"-20 37°
Flare Female x ¥4" ID Tube x 19-1/4" Lg. Hose
12 7500095-2 1 | Elbow, 45°, 3/4’-16 37° Flare Male x 3/4"-16 Assembly
ar° Flare Female 47 7500079-2 1 | Adapter, %"-16 “O" Ring Male x %-16 37°
13 75083118 1 Tee, Bulkhead, 3/4"-16 37° Flare Male Flare Male
14 7500089-1 1 | 7/8™-14 37° Flare Male x %°-16 37° Flare 48 75088267 2 | Elbow, 90°, 3/4"-16 37° Flare Male x 9/16™-18
Female x 3/8” ID Tube x 12" Lg. Hose 37° Elare Male
Assembly 49 75088266 2 Union, Swivel, ¥"-16 37° Flare Female x ¥4"-
15 31590902 1 Hydraulic Enclosure Cover 16 37° Flare Female
16 10195524 1 Battery Cable Assy, 24" 50 70402303 6 Coil, 10V, 25W
17 31499001 1 Auxiliary Push Button Control 51 70092525 2 #10 Coil
18 75089313 2 | Grommet, Battery Cable 52 70092528 2 | #10 Solenoid Valve, 2 way, 2 pos
19 10195836 1 Positive Cable, 2 Ga. X 36" Lg.
20 7500090-1 2 Adapter, Long, %"-16 “O” Ring Male x ¥"-16
37° Flare Male
o1 10195536 1 Ground Cable, 2 Ga. X 36 Lg. PUMP AND ENCLOSURE ASSEMBLIES COMPLETE
22 75086217 1 | Hex Bolt, 5/16™-18 x 1-1/4" Ig. PART NUMBER DESCRIPTION
23 75089851 2 Fuse, 10 Amp 40491040 Dual Pump Power Down & Enclosure
24 75085003 2 Hex Nut, 5/16-18, Serrated 40491041 Dual Pump Power Down & Enclosure w/ Battery Box
25 10099500 1 Terminal Strip
26 31491501 2 Wire, Key Switch Control
27 75088081 4 Lock Washer, 3/8”
28 75086055 4 Hex Bolt, 3/8"-16 x %", Grade 5
29 85803921 6 Relay
30 75089832 1 Toggle Switch A Included in Motor/Solenoid Assembly 70400858
31 40491804 1 Motor Wiring Harness
32 75086707 2 Screw, #10-32 x 5/8” Ig.
33 75085000 2 Hex Nut, #10-32, Serrated
34 7500080-2 2 Adapter, 7/8"-14 “O” Ring Male x 7/8"-14 37°
Flare Female

© 2009 Waltco Lift Corp. All rights reserved




AUXILIARY BATTERY ENCLOSURE PARTS (OPTIONAL ON ALL PUMPS)

(Built 1-09 thru 4-09)

WALTCO LiFT corp. REVISED: 13009
WDL, WDLBG (2009) EEOV 8‘1’95E
PM-771
ITEM | PART NUMBER | QTY DESCRIPTION AVAILABLE POSITIVE BATTERY CABLE ASSEMBLIES
1 3190150-1 1 Battery Box Sub-Assembly, Dual Mount PART NUMBER DESCRIPTION
3190150-2 1 Battery Box Sub-Assembly, Single Mount 10195810 Positive (Red) Battery Cable Assy, 2 Ga. X 120" Lg
2 10291503 1 Battery Cover 10195824 Positive (Red) Battery Cable Assy, 2 Ga. X 24" Lg
3 75089321 4 | 3/4” ID Grommet 10195836 Positive (Red) Battery Cable Assy, 2 Ga. X 36" Lg w/
4 10291403 2 | Battery Holder Boot
5/16" x 7/8” OD x .083” Thick Steel Positive (Red) Battery Cable Assy, 2 Ga. X 87" Lg w/
5 75088053 4 | Washer 10195887 Boot
6 75085177 4 5/16"-18 Lock Nut
7 10291804 2 Threaded Battery Retainer Bar AVAILABLE NEGATIVE BATTERY CABLE ASSEMBLIES
8 75089744 4 Rubber Draw Latch PART NUMBER DESCRIPTION
9 75089243 1 150 Amp Circuit Breaker 10195606 Negative (Black) Battery Cable Assy, 2 Ga. X 72" Lg w/
10 10099500 1 | Terminal Link Boot
11 75089436 8 5/32" Aluminum Rivet 10195608 Negative (Black) Battery Cable Assy, 2 Ga. X 96” Lg w/
12 75085003 2 | 5/16-18 Serrated Hex Nut Boot .
13 75086217 1 | 5/16-18 x 1-1/4” Long Hex Bolt 10195610 gg‘gt"““"e (Black) Battery Cable Assy, 2 Ga. X 120" Lg w/
14 10099501 1 90 Degree Terminal Link . "
15 10195836 1 | 36" Long Positive Cable Assembly 10195612 gggf‘"ve (Black) Battery Cable Assy, 2 Ga. X 144" Lg w/
16 10195536 1 36" Long Battery Cable Assembly Negative (Black) Battery Cable Assy, 2 Ga. X 192" Lg w/
17 See Table Below Positive Battery Cable Assembly 10195616 Boot
18 10195508 2 | 8" Battery Cable Assembly 10195620 Negative (Black) Battery Cable Assy, 2 Ga. X 240" Lg w/
19 See Table Below Negative Battery Cable Assembly Boot
20 75088036 N/A | Black Heat Shrink Tube 10195625 Negative (Black) Battery Cable Assy, 2 Ga. X 300" Lg w/
75088038 N/A | Red Heat Shrink Tube Boot
01 75080041 N/A | 2 GA Compression Type Nut 10195630 Negative (Black) Battery Cable Assy, 2 Ga. X 360" Lg w/
75080042 N/A | 0 GA Compression Type Nut Boot .
22 75080040 N/A | Compression Terminal w/ 3/8" Hole 10195635 ’;ggf‘“"e (Black) Battery Cable Assy, 2 Ga. X 420" Lg w/
2431 ;2828882 i Zgjcgkéfl(r]sgilLZIF;OILegle) 10195636 lglggtative (Black) Battery Cable Assy, 2 Ga. X 432" Lg w/
75092001 1 Socket (Dual Pole) Negative (Black) Battery Cable Assy, 2 Ga. X 456" Lg w/
25 75089328 N/A | Rubber Boot 10195638 Boot
26 75089031 N/A | 0 GA Battery Cable
75089033 N/A | 2 GA Battery Cable

© 2009 Waltco Lift Corp. All rights reserved



TAIL LIGHTS & WIRING

(Built 1-09 thru 4-09)

WALTCD viFT corp.

WDL, WDLBG (2009)

Y

V4

P

A

ITEM | PART NUMBER | QTY DESCRIPTION
1 75089456 2 Red LED Tail Light
2 75089457 2 White Back Up Light (Trucks)
75089456 2 Red LED Tail Light (Trailers)
3 75089455 4 Black Light Ring
4 40493800 2 Light Harness
5 7500087-1 16 10-24 x %" Button Head Socket Cap
Screw
6 75089300 2 Zip Tie

© 2009 Waltco Lift Corp. All rights reserved

()

Y
AY
—

A\Y

N
N

B/ R

REVISED:

E.O.
REV.

1-30-09

6095E
01

PM-770



WDL and
WDL RM

WDLUS

WDL Ul

WDLXT
WDL Value
WDL (2009)

Schematics

WDL & WDL RM SERIES
(Built thru 10-05)

WDL US SERIES
(Built from 10-05 thru 6-08)

WDL Ul SERIES
(Built from 2-07 thru 10-07)

WDL XT SERIES
(Built from 10-07 thru 4-09)

WDL Value Line SERIES
(Built from 3-08 thru 2-09)

WDL (2009) SERIES
(Built from 1-09 thru 4-09)

Click here for a list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved

LIFTGATE PARTS AND MAINTEMANCE GUIDE



INAEVIEATER

LIFTGATE PARTS AND MAINTEMANCE GUIDE

Schematics
Electrical Schematics Hydraulic Schematics
WDL and
Push Button Control Push Button Control
WDL RM

(Built thru 10-98)
Single Pump
Dual Pump

Super Switch Control
(Built from 10-98 thru 1-01)
Single Pump
Dual Pump

Super Switch Control
(Built from 1-01 thru 4-04)
Single Pump
Dual Pump

Super Switch Control
(Built from 4-04 thru 10-05)
Single Pump
Dual Pump

(Built thru 10-98)
Single Pump
Single Pump w/ Hand Pump
Dual Pump

Super Switch Control

(Built from 10-98 thru 1-01)
Single Pump
Single Pump w/ Hand Pump
Dual Pump

Super Switch Control

(Built from 1-01 thru 7-04)
Single Pump
Single Pump w/ Hand Pump
Dual Pump

Super Switch Control

(Built from 7-04 thru 10-05)
Single Pump
Single Pump w/ Hand Pump
Dual Pump

Click here for a list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved



WDL SERIES ELECTRCAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built thru 10-98
SINGLE PUMP

ano

L

R
3JNSOTONT JINYATAH

AQOd TIO4INVIN IATIVA

IATVA TIONIIOS 3ISONO/3SIvy

130d N1 33NSs3ad
IATYA XI3HI JIANITAD ¥3SD

JATIVA JNJ3H] J3ANITIAD L4177
AATYA TION3TOS ONIN3LO

IATWA TIINITOS ONIN3IM

1a0d ¥ITUNITAI L4117 LdN .B/E

130d J3ANITAD J3SOTI0 LdN .+/T

1804 NYL O NanL3

1 JIOAYISId/80L0W/ dWNd _

AOLON NI
HJLIAS TYWI3IHL

N3dL ATTIYWY

! AQOE aIO4INYW u>._<>|/ -

w 3asnd voz2
|
_

A0LI3INNOD N1d aNOd

SIHJLIMS
AONINDO 3@sLnO

(440/ND
HOLIAS A3

(7> JLINA
SIHJLIAS
A3IM

SIHJLIMS

N3dO

S3IHILIMS
¥3s0O13

<> 3INTg

<S) N3I3ZdH

2> a3y HOLIMS

ISV

- - - - - E) NMOuE
IAWA IAVA RIS
QIONIIOS ONI¥3AON QION3OS ONIN3dO N SCLEW
I IAWA QCNIIOS |
3s3/3s1vy w
_ ano ano o C _
T T <S> NIZE9 | [m
I _w/nmL | A
A
| QZhU m |
- - - - - - z
N
Ul
J
! (L) MOT3A N !
i
@ ana v
| 0| O @ |w
u N| 0 O o

><._um\

&

Il

JHILIAS
\; l_!._.z_IMD JAISNI
Mt HILIMS
JIMmM
[ < AIvd m-q
(2> N33a9
3SIVY
CE> JLIHM HIOLIAS

© 2009 Waltco Lift Corp. All rights reserved



JINSOIONI J1TINVITAH

<) 31IHA

ma &) 3ALIHM § 3snd _poa

HA &) ALTHM
Auzlive

e zub}uzﬁwm_m HOLIMS >%¢n~=:.r~..§un_qh

316YD ANILLVE WO 3— 38n4 oz
#> JLIHA Ve
AIOAY3SI /300N
HILIA

< /dnWNd »w_cn_n_uxa I SIHOLIAS
@ WO 13833 ‘ ‘ @ wnDs ADMINDD AN TRXIN

AN I oLLON m_H_u\/m_uwum_\m_E_nz BLLCH N
R / /, mm | 7aNna A é?ix \ W | g

_
1

| | L SSIEW onpim —n
o - i
o b B kil B! - Houms -4 SUREY
AMLH_NI TEva 91 P13 x Vo2 Fatin’] HOLIAS
HSLEF R ACOS aIO4INGW AaOg n._EHz<z ) " s
ANTYA AYVRLYd IATVA AIVTUIXNY
= / L
r o e— e, o - - - ~———— N~ ———
: i N
fa IANA A 3A° 3A° 3ANA
v ~AONE il ot ol ol owEl
N3 ana ae
A Q) NO39 e 11 e o
; = |
o
G
[ T ROTIEX

e

WDL SERIES ELECTRCAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built thru 10-98
DUAL PUMP

1IN N1d An0d

AODOE QIOJINYW IATVA %

3ANA aiNis 3sho/ 381V

A30 N) SNNSS 3L
IATWA 323HD ¥3IANITAD ¥3sO0D
JATNA XI3HI 3IANTIAT 400

IAWA allN3TE 9NN

IAWA DN ooa3ml
JA[H ¥3ANIIAD L1417 LdN .8/€

JaH YIANTIAD YISO N vk /T
120k vy [ Nenue

© 2009 Waltco Lift Corp. All rights reserved



WDL RM SERIES ELECTRCAL SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 10-98 thru 1-01

SINGLE PUMP

Ad3L1vE
J0A 21

JANSO1ONT O INVATAH

¥37704LNDD HOLIAS A3
I iy A P+ AT !
maiumum\%Ezi%a/ IYIM ILIHA f J

ACOd T IHAINYAN IATYA

1d0d NI 3aNSS3dd

IATYA QION3TOS 3SO710/3SIvY

IATYA HO3IHD J3IANITAD J3SO710
JATYA AD3IHD J3ANITAD L4171
IATTYA QION3TOS SNIN3HO

IATYA QION3TOS ONIA3IMOT

1d0d ANYL OL Nanl3d
1d0d d3ANITAD L4177 LdN ,8/€

1d0d o3ANITAD o3SO713 LdN »¥/1

d3704LINOD A0LOW
WOd4 3dIM 03d

SIHILIMS
I0d1NOO 3dIsSLno

N3d0

(@ NIFIO

_l--
N3330 |
ENGLYE

|
|
| |
| 7 ENIERS | S (& AOTI3AS
7 ¥3TI0HLINDD JOLOW WON4 ! 7 35 9E® SovE
JAIA MDA/ NIV A ! ¥O0103NNOJ NId 3AL4 HOLIAS
! , e e SSANYYH ONIHIA =
@ N3TP e
7 ¥3TI0HINDOD J0LON WOH 4 \ f f = f 55 388
! JAIM 374/ 3LIHM ﬁ g = | I d3M0T
| ” — ”
| ! N | = | | ﬂ 1 (3> N33 ° NIIIP f_‘lJ
|

| = o
| ——— e — ——— hd T

337704LNDD JOLON e g p  © 3IHM . SIHA,
| e | SRR REAL SOV
| | HOLIAS
| |
7 | | / 7 3SIvY
b IATWA AIONITOS IATWA QIONITOS ! € ILIHM !
| 7 ONIS3IMOT ONIN3dO IATYA AION3TOS 7 I
| 3S070/3SIve |
. ano aNo N2 | |
| = = 1S ADTI3A | -
| |
| | | 1T
| 4\% %m | w2 | BB
| ano |c|> | 7 7
7 R e E = M9 7 ! ! HOLIMNS
, N , il IO INOD JATSNI
I O | = I | I
7 < ~ 7 ¥3IN0T
| > 3ng “ ! . -
! a ! (© N33 ° NI3a0 |
| (8 v < | © JLHAS  JLHA]
! oo e 0w ! M oviaT v
! NINIRY o |o ! gi@
7 +— 9 4 7 =
| = J | 3SIve
| , |
| | |
| |
| |

© 2009 Waltco Lift Corp. All rights reserved



WDL RM SERIES ELECTRCAL SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 10-98 thru 1-01

DUAL PUMP

HILIAS
¥3IMOT

SIHOLIAS

N3d0

SIHILIAS
33070

HILIAS
3SIva

S3IHOLIMS T0dLINOD 3qISLNO

JANSOTIINT JITINVATAH
J
ILIHA
ENERT
aNg by ILTHA
- (STOALNOD AdVWIdd 304 LNOX007D
HOLIAS A3
) ILTHM
zuumul/ 1/
NOLLISOd NOILISOd
&W_ﬁ% 3sn4 ¥g HILIMS AdYWIdd HILIAS AdVITIXNY
@ N3ZD
JIOASISTS/J0L0W/ dWNd
AdVITIXNY H3TIOHINDT H0L10W
3TI0AIND HI0AN3SIY/Y0LON/dHNd o s a3
A0U0OH_OA
M ILHA \\ym‘qzma SITI0NINDS
NI ON9 TNI N9 TN ON9 A0LOW WO
T T T ¥3T08LNOT d0L0W WOHS H3T0AINDD 010N WOHS T T T 3dIM 3LIHA
= A RREIVRRLA ¢ FAIN AOTTIANIYTIE N
@ N30 d3104LNOJ ¥0LOW WOH4 #370HLNOJ A0L0OW WOH4 \
/ ™ JAIM 3NTE/ILIHA M INTE/ILIHA T
SIHILIMS T0YINOD AAVITIXNY
¥37704LNDD A0L0W—"
A0LOINNDI NId IALS S37T0NINDD SOLON $3TI0AINDD 30L0N e Gaaliial SSINAVH INIAIA
— . NOF3 A T3 3990 01 .v2 X W0 2 — L & u:1>/H_y
M anE—
2 400 TN A0DE CIOIINGR { !
INATWA AAVITIIXNY
[ S
B © NADSE
© u:.t)l\
IAWA UONZTDS  3ATYA WONITOS 3ATYA QINZTOS  3ATWA QIONITOS ©) NMDME
JATWA O1ON30S ONIN3d0 ONIN3IMOT ONIY3MOT ONIN3JO 3JATWA dION3ITOS
3S02/3STR 3S070/35194
a o o o o o
© AOTTEA = = = = © N33
w w
b A
B|F Wwo o1&
A o RN
N NS
=|vl g =~
“ g =N
2 > 3nd > MOTT3A
5l )
2 @ >0V 8 ® 3@ ~
weol |l aalol |l
4R [BEE FNE G

/zjuw_

><dm\

N3d0

@ N338 J
S @ AOT13Ae  3LAM
SSINAYH INIAIA T e e
; EE‘E
38070
g
d3mo
p) J—
R A 0 N E s i [ EE ) 1]
i bs € JLIARy _ILTAN
D XIvTa ERLAES Iuﬁ&
AdOd TIO4INYN IATIYA Lha1v

1

IATYA IIHI IANITAD ¥3SOTD
3IATYA HI3HI FIANITAD LA17T

IATWA MONITOS

IATWA QIONITOS ONI¥3ADT

1304 ¥3ANITAD LA17 LN .B/E

1804 ¥30NIIAD ¥3SO73 LN (#/1

Od NI 3ANSS3ad

ONINIAD

1d0d SINYL OL NaNL3d

IATWA MONI DS 3SOT0/3STvY

ESTT)

HJILIMS T0d4INODJ 3AISNI

¥3IMo1
& NIFE0 T N3390 J
(€) 1THA JLTHA
D Mavia ERLALE
Luasins

ISIvy

© 2009 Waltco Lift Corp. All rights reserved



WDL RM SERIES ELECTRCAL SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 1-01 thru 4-04

SINGLE PUMP

(STIOYLINOD 04 LNOX207D>

@ NIFP Dﬂ%\\zut\)m A
/ aND @ N3FO Jsnd ve ,
1
|

Ad3LLYE
A 21
¥377041N03
A010N_WOd4 -
IAIM ILTHA
I
1 aND ND N9 SIHILIMS T01INOD 3AISLNO
i T T 7 | s370aino0 0104 woss
! JAIM AOTTIA/ NIV
i W ¥31IOYINDD $OLON WOH4 N3dD
' 3IA 3NTE/3LIHA —--
| | J ® Na3e NaI| J
| > (& AOTI3A EIGEN
I SSINIYH ONINIM oy IEY SOV
<€) JLIHM 7’\\‘\\‘\\‘\\‘\\ jww‘w\‘ww FFME
N ¥31I08INDD ¥0LOW SITIIAINGD &0L04 35072
NON4 JAIM 03
AQO9 TTO4INTW 43N

EVANIAZAN

D OvIET v e
HILIAS

3S1vd

IATYA TION3ITOS
3S07119/33819d

ang

AV
/ (9 NMDYE

vzg (8 MIVE

7’ L o
4> 3NE l\
M ove

IATYA QION3TOS
ONIN3dO

bl
= 3ATIYA QION3T0OS
ONTA3MOT

HOLIMS TO8LNOD 3JAISNI

—

d3ImoT
—--
(2> N33a9 Zuumm:
[GIENGMEE LY
[ RIAE] AJvTE
HILIAS

3S1vd

(8> MIv14

=
=

I
> 3ng
(G> MOT73A

1 —-
N ] (@ N330 EESE]] J

_L 7 J > ®© 3R EIVGIN
1

1

f

1

1

f

I

f

f

f

I

f

f

f

f

f

f

f

f

f

© 2009 Waltco Lift Corp. All rights reserved



WDL RM SERIES ELECTRCAL SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 1-01 thru 4-04

DUAL PUMP

S3IHIOLIMS TT0INOD AAYITIXNY

SSINAYH ONTHIA

@ N33

AvT3d

ANd ARVITIXNY /

® ILTHA /A HavTd
an 3LHA /A 3078 /
ano

_‘mm

Av13d
dNNd ABVIIEd

(9) NADNE
® %v18

/
=

> 38

M ¥vIe

Ik

/33 3LHA /A N3FAD

304 Vo
ang > 3LTHA
NOILLISOd NOLLISOd
wmw/tkm 3sn4 ve HILIMS AdYWINd HILIAS AZVITIXMY
@ N30
JIOAS3ISIY/J0LON/ dWNd
AYYITIXNY
JI0AAIS TS/ H0L0W/ dWNd
\\ AdYWISd
N9 ND aND aNg OND ND
T T T 431T0HINDO OLOA WO¥A 437T08INDD H0LON WONS T T T
¥ITI0AINDD A3TI04LNDD
SO0 WS LT 3AIA MOTTEA/YTE AIA ADTIIA/AOVTE N | SO.0N HD83
A1 03y NI
" / HITIOAINDD HOLOW WA H3TT04INDD OLOW WO \\ "
T 3IA 3NTE/3LHA JIA 3NT8/3LIHA T
437704INDD A0LON—
AITTOAINDD HOLOA

HITI0NINDD

SOLOW WA 3 3Tav] 91 v X V3 2 S0 Nl

3AIM ILHA JAIA 3LTHA

@D 3LHA /M X0¥TE

AQDE TI04INYW

\m>4<>

@ xuiml/

IATWA QION3TOS
ONIAIADT ang
dHNd ABYWIN e

ana

mzmm>4q>5_uzﬁm
N 3sp1a/3s19y
dhNd AJYITIXNY

3IATWA 0IONITOS
ONINIADT
dWNd AdvITIXNY

N
Ty
> 3 \\6: 3LIHA /A MDTT3A
4
\ ang
IATYA TIONITOS
ONINID
dNd AvATS
-
I
IAWA TIONITOS
JATWA QIDN3TOS  ONIN3dD
35070/3s1va dANd ARYITIXNY
dWNd AdPWIEd

e ano

N

/

9 ADT13A

D 3LHA /A 3078

/ac 3LIHA /M %2978

HILIAS
D ILIAR /A N33 S0
{ b SIHILIAS
g ® 3LHA /A AavTa
4 i N3dD
@D 3LHA /A AOT13K SIHOLIAS
35070
@D v /M ILHM HOLIAS
ESTE]

(STOYINDD AdvWIdd 304 LNOXOOT

HOLIMS A3
SIHILIMNS T0dLNOD 3aIsLnd
N3dOo
@ N33Eo J
S— o
[osans |
3s012
:
d3M07

N} @ Naso. Naan J

2 ©) JLHM,  ILHA

@ oV v
EEE

3sIvy

HJOLIMS T0dLNOD 3TISNI

¥IMOT

(2> N3339 [EEEE] J

[SEENCLY EINGLY

D IV ENERET
Lroszes |

3SIva

© 2009 Waltco Lift Corp. All rights reserved



WDL RM SERIES ELECTRCAL SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 4-04 thru 10-05

SINGLE PUMP

ﬁ @ zuu%/
)
)
|

(STI04INDD o004 HDDVGDAC\MW

HJL1IAS 379501

€ J1IHM
/

(9) NMO¥E
(8> MIvd

(/> 3ng

7

1

I

7

W

7

” (B

v 4> 3nTE
|

7 I Movd
1

I

7

I

7

I

I

7

um%m (@ N3
aNo
A¥ILLVE
0N 21
¥3770¥ INDD
HOLOW WOHA et
9] AN ILIHA
1 N9 OND UND
i = T T ¥37I0LNDD §OLOW WOXH

JAIMN AOTIIAAOVE

Y3T0YUINOT §010W WOHA

43T0YINOD §OLOW

|
I
L 3nTd
(S> MOT13A
—

JHIM 3N/ 3LIHM

¥37TI08LNDD ¥O10W
WO¥3 3AIA T3

AQOE dI04INGW
INTIA

JATYA QION3TOS
ENIRRZENLS]

ano

IATYA TION3TOS
ONIN3dO

7

1

7
INTYA QIONITOS

INIHIMOT 7

I

7

I

1

7

8 Aavd

SSINYVH DNISIM

SIHILIMS 041INOD 3AISLno

o

L N3d0
31THA _-
J @ N330* WII0 J
5 @@ ADTIEAS IR
@ INES v
[roLins
350719
ano
T ¥3mOl
ENCL
7 [EEESMEIEEES]) J
S SIHA® 3R
PRER RPN
gt\@
ESTN

" /%Buzzmu

3704 -€

HOLIAS T0dINOD 3AISNI

ano
T T EER\ag}
ENR TR
[EENSIEERS]| J
IR o SITHAT
aviET oV |
EE\E

ENIZ]

ILTHM -

© 2009 Waltco Lift Corp. All rights reserved



WDL RM SERIES ELECTRCAL SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 4-04 thru 10-05

DUAL PUMP

SSINAYH ONINIM

SIHOLIAS TOINOD AdVITIXNY

HILIAS

&) 3LHA /M N339D SN

[

S3HILIMS

g
w @©> 31THA /A >v1a e

(& ILHA /M >0v1E
Aan 3LHAM /A 3078 /
A9738 a
dund ES.:x:(l/ T
v.

AVI3d
dhnd A3YHINd

8
2 v
o VN
EN
S
e

l/ @ z)nmm\
v (® MaviL
)
e @ INE

@ NIZ9

Ik

e}

3sn4_vS
ano @ N33
|
NOLLISOd NODILISOd
JaaLlve 3804 ve HOLIMS  AdvIdd HOLIMS AdVITIXNY
G R
AI0A SIS/ d0L0OW/ dWNd
ASVITIXNY
JIONAS3ST/d0L0ONW/diWNd
\E«E%
N9 aNg N9
T T T A3 TIONINDD ¥OLOW WONH A3TIOHINDD JOL0W WOHA 7
3TN L 34IM MOTT3A/IVIE TAM ADTTIA/NIVTE N
S0LONWOE— !
3d4Im 038
/ Y3TI0FLNOD HOLOW WON4 Y3TI04LINOD ¥0L0W WONH V
— 3¥IM 3NTE/ILIHAM FAIM INTL/ILIHA 7
|

7D 3ILIHA /A NI389

I e

T ¥37I04INDD d0LOW

43T0INOD d0LOW

1 ¥3TI04INDT

|, — 30100 WOdd
\\,\u%) [i=n]
]

AITI0HLNDD

20L0W WO 37890 91 Lp2 X VD 2 H3TIOULNOT
AOLOW_WOH3

JAIM ILTHA 3UIM ALIHA

@D 3LIHM /M 3vE

A0 TIO4INYW

\m>4<>

dWNd AJYHIAd =

IAWA QINITOS
W 35g73/35194
dAndAFVITIXAY

IATWA WONIOS
ONIHIMDT
dWnd AIYITIXNY

a
2
&

IATWA QIONITS
@ xoiml// ONINIADT
e @ 3na \\a: ILHA /A ADTTEA
p—
\\ aNg
3ATYA QIONII0S
ONIN3dD
cHNd ABYAIND
——p-
b
IATYA TIONIT0S
3IATWA dioNaTos  ININ3AD
3S0719/38194 diNd AAYTIIXNY
dHNd AJYWIED
— e ano
i o

/a: 3LIHM /M H2VE

(I 3UIHA /M 3n7E
©) MOTT34

SSANAYH ININIA

SIHILIMS
3s070

@D ILHA /A AOTIEA

& M98 /A ALHM HILIMS

ENTE)

S3IHOLIMS NOJLNOD 3dISing

ang

j N3dO
SiHm 1o

@ N33

S © AOTEA uF.I\)[‘I@WU

> 3n7d Hovd
[wosens|

35079

L

@ N33
(6 AR

O NV v e

HJ1IMS T04LNOD 3AISNI
ana

Ajl ¥3IM0T
SIHA 1

(@ N385,  NI399
(€ SHM S ILIHM
W ooV v

s

© 2009 Waltco Lift Corp. All rights reserved



WDL SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built thru 10-98
SINGLE PUMP

JANSOTINS

JINVAITAH

— ]

_/ AIOAAISIA /730L0OW/ dWNd

| QION3TOS wzumm\)_un_l/

INTYA
QION3T0S 9NIN3JO \|

IANTYA AIIN3TOS

3SON0/3S1IVY

\

\

| \

l/;E_um AO4INYWN IATWA

| \

3IATIVA d3AIAIA 3_H_|_|,_.|/

130d LdN ,8/€

1a0d 1dN ,¥/T

IANTIVA \
JONINOJ MO 4
a33ds 9NISD

INTA
T09LNOJ3 MOTd \
a33ds UZqun:ul/

g

LT S

i

¥IANITAD 14171
3qIS L33d1S

SINTWA
Q31YSN3IdWOI
3ANSS3dd

=1

0l

1]

JIANITTAD 14171

N3dO

e

JIANITAD ¥3SOT1D

J3IMNO

3s1va

3aI1s gand

AQOE T TUO4INVA IATIVA

3ATWA AIONIOS 3SO70/3SIva
La0d NI 33NSS3dd
IATIVA MI3ND ¥3ANITAD ¥3s0O72

IATIVA MO3HI d3ANITAD 1417
IATIYA TIONITOS 9NINIHO

IATYA QIONITOS ONIN3IMOT

1304 ¥3ANITAD 14177 1dN .8/E

130d ¥IANITAD J3ISOTI LN +/1
1¥0d MNv1 OL NANL3Y

© 2009 Waltco Lift Corp. All rights reserved



WDL SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built thru 10-98

SINGLE PUMP w/ HAND PUMP

J¥NSOTINT JITINVATAH

130d NI !
1dN ,B/E

\| dWNd ONVH
|

T |
+ _ \
| ﬁ |
\ JIOAYISTN/JOLON/ dWNd

| 1304 1n0O = =
LdN .8/€ IATVA

QION3OS ONIN3d
IAWA

3IATVA_aIINITOS
3s01o/ 3s1vd

aON30Os uZHmu\)_un_l/ -
/ N

Lz

./>Q_um QIO4INYW 3ATIVA _

IATVA

130d LdN .8/€

/T

T0diNOo mO04

L30d 1dN L ¥ /T @33ds oaNisCa- !

IATVA
ACRANCIO MO

a33d4dS 5HNIN3 m_H_l/
|
I=Al

AANTVA J3AIAIC MO14 |
Aol

sAe

— _

N

.

SIATVA
E_ aaLwsNaano [ |

FAINSSIAd

Q A3

3s1vy

N3dO

30712

H3ANITAD L1417
3dIs 133d1S

JAJANITAD L4IT
3ais gand

¥IANITAD ¥3ISO0

AQOd d04INYW IATVA

IATWA aQIONIOs 3IsCo/3slva
1304 NI 33NSs3dd
AATYA IIHD AFANITAD 43S0

IATYA AITHI JIANITAD L4177
IATYA TIONITIOS ONIN3dO

IATVA TIENITOS ONINIAM

130d H3IANITAD L4171 LdN LB/E

1304 ¥3ANITAD ¥3SO1D L1dN +/T
1304 MNYL OL NYN13Y

© 2009 Waltco Lift Corp. All rights reserved



WDL SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built thru 10-98
DUAL PUMP

FJNSOTINT JIMNVITAH

1 _
mHEmuwwm\mEnz\\A “ mw 7
7/ dWNd AAVWIdd— | H
_ 7 E ) 7 u>._¢>
IATYA QIONITOS IATYA
3s070/3sIva CION3TOS ONIN3JO QION3TOS ONIN3d

—/Mu_u)N_uwww_\m_u._._Uz \
dWnd AdvITIXNY
\

QION3IOS ONI¥3IMON  alON3T0s .uzuw_u\)_un_
—— ﬁ

_ U oW !

AqOg n._nEzqz\A 7

IATVA AJWWIN i i

| I U r
- -

1304 LdN s?\.ﬁl\ 1304 LdN .8/€

L130d LaN wm\m

IATVA TION3IOS
3s710/3S1vy

—I/U\/l_( A AIVTIIXNY

EVNLZ
AR _
IATVA
O0NINOO MO14

AQOd QI0JINYW

.—I_le_l._ \\lnuun_w ONISO1D |

| B

H;@ |

IATYA
O0¥INOD MDONA
d33dS ONIN3d

b e
?\ T h

C33d4S ONISOD IATWA d3AIAIC MONS
1 m

[

\ﬂ—

IATA
T31YSNIdWOD
JANSS3dd

AQOg dO4INVN IATIVA %Sn_._w

?-
!

IATWA TONITOS 3ISOI0/3SIvY 3slva

La0d NI 34NSS3dd
IATIVA MI3HI J3IANITAD A3SO7D

IATA MOIHD JIANITAD 1417
IATYA QION3TOS ONINI

&3ANITAD L4177
301s 13331Ss

IATYA TION3TOS 9NIFIMOT
Ja0d ¥3ANTTAD L4071 LdN L8/€

1304 JIJANITAD 33SOTD0 LN L +/1
La0d ANVL OL NIN13d

IATYA
gu # Q3LYSNIJWID
RINSSRIA

AIMM

] 3SIVY

S3ANITIAD L4177
3a1s gaNd

N3d0

4l

¥3IANITAD ¥3sON0

© 2009 Waltco Lift Corp. All rights reserved



WDL RM SERIES HYDRAULIC SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 10-98 thru 1-01

SINGLE PUMP

JANSHT1ONT T TNYATAH

- ”

[
[ [
|
|
|
[
|
7 | [
I I I
| | | SI0ANISIN/H0LONW/ dWNd
|
7 |
. _ [
4
| [
\\\\\\\\\\\ o
IATIA IATYA QIONITOS
AI10N3I0S ONINILO 3S0710/3SI9Y
- - [
| \ | |
[ A [
! JAR
[
. L\\\\\\ T////r |
ATVA |
R | AQOE TI04INYW IATYA
ONI¥IMOT
- - | ,
\ |
IATYA
1¥0d LdN ,8/€ La0d LaN 7 /T J041NOD MO74
T33dS ONISOTD
IATIA
IATYA JO0YINDOD MO !
a334ds uz:énﬁ/ ,
Hll@

J3AINIT >mi/
b2

b it ﬁ

SIATWA
) H a31¥SN3dWOa ) A
+ 3INSS 3 +
¥3M07 N3dO0

ﬁ % ENA2- % 380719
((((((( .

JIANITAD L4171 I JIANITAD 1417 JIANITAD 33SO71D
30IS 133418 , 30IS q4nd

AQOd T THAINYIN INTEA

IATYA QION3TIOS 3SO13/3SIVY
1d0d NI 3anSS3dd

AANTYA HOFHD J3ANITAD o43SO710

IATYA AND3HD J3ANITAD L4170

IATYA QION3OS BNINILO

IATYA QIONITIOS ONIY3IMOT

1d0d LdN .8/€

1d0d LdN ,7/1

1304 ANVL 0L NanNL3d

© 2009 Waltco Lift Corp. All rights reserved



WDL RM SERIES HYDRAULIC SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 10-98 thru 1-01

JANSO1ONT 3T TNV ATAH

| |
| | |
|
o %JL /
|
AIOAS3ISTA/S0LOW/ dWNd

| |
dWnd aNvH
I v \\ 7’ o o 7
1d0d NI O{

AQDd T 1O4INVA IANTTYA

JATWA TION3TOS 3SO710/3SIVY
1a0d NI 3dNSS3dd

1dN .8/€
1d0d 1n0

ANTIA IATYA QIONITOS
1N 4878 QION3TOS ONIN3JO 3SO0T19/3SIvY
_‘ __ 7 IATYA MIIHI ¥IANITAD ¥3SOTD
| \ \ , IATYA AJ3HD 3FANITAD L4IT

u>4¢>\ 7>Dmm QIO4INYW JATYA

WONT 1S — \
ONINIMOT
INTA 7

AMJ3H3

IATYA TION3TOS ONIY3MO7T

La0d LdN .8/€

0dINOD MO74
T33dS 9ONISOTO

1d0d LdN «¥/T

T\

ANTYA
041NOD MO714
a33d4s GZHZM_&D/

IANTYA

J3ITINIT >mdl/ °

1a0d ANVL OL Nanl3d

|
|
|
|
|
|
|
|
| EH | 7 IATWA TIONITOS ONINIO
|
|
|
|
|
|
|
|

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
| \
|
[ 130d LdN .8/¢ L30d LdN ,#/T ANT9A
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

T
I

! SIATYA IATYA HIIHD

| ) A T31YSNIdWOD | a

| + 3ANSSIAd =

! H3IMOT N3d0
I

I

I 3sIva 35072
[ i I i

! JIANITAD LI I YIANITAD L1 Y3ANITAD ¥3SOD

| 3aIS 133318 ! 3QIS 43D

e |

SINGLE PUMP w/ HAND PUMP

© 2009 Waltco Lift Corp. All rights reserved



WDL RM SERIES HYDRAULIC SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 10-98 thru 1-01

DUAL PUMP

JANSOTONT I INVAITAH

AI0AA3IS3A/A0L0W !
dWNd AdVWIdd !

ANTYA
QION3T0S ONIN3dO

]

| / / !
(PR !
IATA
ADDE CIOHINYW 3ATWA ! /Euzﬂum

ONId3IAOT

1d0d 1dN ,8/€

IATYA ION3TOS
3S073/3S1vy

1d0d LdN ,¥/1

! dWnd AdVITIXNY

| 0 ;|1 !
| W |
” /%5%&%%5;

INTIA IATYA QION3TOS

QION3TOS SNIN34O 3S073/3S1vy

v [/
| QH,

|
1d0d 1dN ,8/€ \\

IANTVA
a1oN3Tas
ONI¥3MOT

AQDE IO4INVW IATYA

INTYA
041NOD MD74
a33d4S ONISOTD

1d0d LdN ,¥/1

AATYA
041INOD MD74
a334S ONIN3LO

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
J
T
|
|
|
J
b
|
|
|
|
|
|
|
|
|
|
|

IATYA
TOYLNDD MOT4
1334 uzzu%t/
I ...H
\ ik
77 N
IATVA
d3IAIAIT MOT4
IATWA
JDYINDD MO
0334S ONISOTD
—{aten

L,’\\ o I E

I

| SIATYA

! Q31YSNIdWOD

” 33NSS3dd

W 43M07

I

, .

W 3SIVvY

[ S,

! YIANITAD L1417 I YIANITAD 1417 HIANITAD ¥3SOT0

” 30IS 133dLS W 3aIs 43nd

e — —

AdOE T IOAINYA IATYA

IATYA QION3TOS 3SO73/3SIVY
1d0d NI 33NSS3ad

IATYA XHI3HD d3ANITAD d3SO10

IATYA HI3HD d3ANITAD L4171
IATYA TION3TOS ONIN3dO

IATYA QION3TOS ONINIMOT

1d0d 1dN ,8/€

1380d LdN «¥/1

1d0d MNVL 0L Nanl3d

N340

380712

© 2009 Waltco Lift Corp. All rights reserved



WDL RM SERIES HYDRAULIC SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 1-01 thru 7-04

SINGLE PUMP

JANSHTONT 3T 1Nvdd

AH

:

N

JIOAY3S3S B
JOLOW/dWNd

| IAA
aI10N3T0S
ONIH3M0T

W3LS
IMTHAIAD TNNYW
I JAT9A ONIE3AOT

r/

F———— N\ —

|
¢

a

ANTYA

+

A9, Ldld

1 JAIBYIAD NI
7 \\\\\m>4<> ONINIdO |
% 7
|
by

% |
TION310S — k/m@r A‘/////////////zm>4<>
3S0713/3S1vY | I0YINDT ADTS

. B |
1 P

INTYA |
QION30S ONIN3dO

W3LS

AQOE TIO4INYIWN IATVA

033dS BNISOT10

033dS BNIN3dO

=]
| v I
<,\7 L*», | mog13
[T
d3AIAIT MO714 - ’
SIANTIYA
_m a 031¥SNIdWOD m_ #
JANSS3dd
A3IMOT N340
—_— —_— 3ISIVY . ENINie]

i - ]

JIANITAD LAl | J3ANITTAD L1417
3aIS 133418 I 3aIS qgand

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

| —
| ! A

| .4, 1d0d

|

T

, n

| — |,

| I

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

|

J3ANITAD 380710

TION3TIOS
380713/ 381V

W3LS
3AISAIAD TYNNYW
3ATYA ONIN3dO

W3LS
JATSSIAD YNNG W
IATYA ONIS3IMOT

ACOd T THIINYW IATEA

ANTYA
1041INOD MO714
033dS SBNIN3dO

INTYA
ANTYA

T041INOD MO74
T33d4S 9ONISOTD

=

//////r\ ¥, ld0d
1304

28y

IATWA
aQION3TIO0S
ONI3d0

INTYA
aQION310S
ONIS3INOT

© 2009 Waltco Lift Corp. All rights reserved



WDL RM SERIES HYDRAULIC SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 1-01 thru 7-04

SINGLE PUMP w/ HAND PUMP

JANSO TONT 31 1NYHTAH

e — - ‘

dI0AY3S3d 8 !
AO0LOW/dWNd |

T e .

R

| IATA
| a10N30S

INTHIMDT |

|

|
|
|
|
|
|
|
W3LS
3MTHYIAD TYNNYIW
I 3IATA uzﬁm\éJA% “+4- - - - -

INTIN
QION30S —
3S0712/3819d

/¥, Ld0d

INTOA
QION3TOS DNIN3JO

W3LS
JATASIAD TYNNTN
ANATYA ONIN3dO

dWNd aONVH

AQOd aIO4INYA IATYA

ANTIA

033d4S ONIN3dO

1ol
! -2
VIS AT ADE13
oo TYIHITING
- 81-.91/6
SIATYA
mm a 03L9SN3dNOO _m a
33NSS3ed

J3IMN0T

—m—— . 3SIvd

d3ANITAD 14171
3aIs gdn2

A3ANITAD 14171 |
3dIs 133418 !

,
,

,

,

,

,

,

,

,

,

,

,

,

,

,

,

,

,

,

[

[

[ 7@; IDYLINDD MDA
” 1334S ONISOTO
[ e S - ~ IATVA
I \ I0YINDD MO
I .4, 130d

,

T

,

,

,

,

,

,

,

,

,

,

,

,

,

[

[

[

[

[

,

,

,

,

J3IANITAD &3SO10

N3d0

3s070

ATOE T THAINYIW IATEA

IATIA
04LINOD MO714
033d4S SNIN3dO

INTIA
qI1ON3T0S
3SO70/3819d

ANTIN
0d41NOD MOT4
033dS ONISOTD

W3LS
JAIAS3AO YNNI
INATYA ONINILO

W3LS

JATAAIAO TYNNYW
ANTIYA BONTd3INO0T

ONIZdO

EVARAZAN
aI1oN3TOs

ININIMDT dWnd aNvH

© 2009 Waltco Lift Corp. All rights reserved



WDL RM SERIES HYDRAULIC SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 1-01 thru 7-04

DUAL PUMP

dI0NY3S3d B

ety FANSOTIONT DI NV ATAH

- - - - dI0NAA3S3Y B

0L0W/ dANd
AIVIIIXNY
N AQOd T IWHAINYW IANTYA
IATWA
IATYA IOYINOD MOT4
IATA aIoN3T0s IATWA QION3TOS (33d4S 9ONIN3dD
aroN3os ONIN3dO IATYA TION3TOS ONIN3dO
INIYIMDT dWNd AdYRINd 3S0710/3S19d dWNd AYPWIdd JATWA

dWNd AdVITIXNY T0dINOD MOT14

033d4S ONISOTD

dWNNd AdVWIdd JATYA QION3TOS

3S0713/3SIvd
dWNd  AdVWIdd

IATYA TIONITOS

- 0 - I - ONIN3dO
\\1231 AAVITIXNY
%
IATYA INTYA 7 ACOE OI04INYW IATYA

QION30S _f «/Er ~———T031ND0 A4\ IATYA QIONITOS
350710/38193 033dS DNISOTI \—ONINIMDT |
|

|
dWNd  AdVIWIdd
| IATYA dWNd  AdVITIXNY
3ATYA TION3T0S

A/Er —~———104INDD MO
133dS ONINIdD
-
ONIH3ADT

\\‘ - - - dWNd AAVITIIXNY

PR SN W
/A

ST Ly ! Mog73

|
T =1y
L Ty3H>Ng
u>4<>\ - 81-,91/6

SIANTVA
Mﬂ 4 Q319YSNIdWO3 ME 4
3dNSS3dd
.mu}mq . N3do
—_I— % ENL] 3so12
[ S P L

J3IANITAD L4 | YIANITAD 1417 J3ANITAD §3SO710
3qIs 133418 ! 3aIs gadnd

IATYA TION3TOS
ONI¥3A07
dWnd AdYWIdd

/&. La0d

«g, 130d

IATYA QION3TOS
3S0710/381vy
dWNd  AdYITIXNY

ONIN3dO

|

|

7 3ATYA TION3TOS
dWNd AdVITIXNY

,

,

© 2009 Waltco Lift Corp. All rights reserved



Built from 7-04 thru 10-05

WDL RM SERIES HYDRAULIC SCHEMATIC w/ SUPER SWITCH CONTROL
SINGLE PUMP

FANSO 1ING T 1NvHUAH

CION3OS
ONIIIMOT

JTOASISIY 3 I 0 I

H0L0W/ dhNd | I
SAA MMLMV 7 | AQO9 QI04INYW IATYA

I

I

IATYA ONLE3IMDT | IATYA | 3S079/381vy TO¥INOS AT
N QIONITOS ONINIAD a33dS ONISOTD

|
|
I
|
|
|
I
|
W3LS
I INTA
3ATHHIAD T9NNYR
2 —~+- R __ - I (ION3T0S EALA

W3LS
JAISSINAD TYNNYIN | W3LS
IATIYA DNIN3IdO | 3AIHAIAO YNNI

|
/ \ / L\ IATYA ONINIAD
% HH%? \éﬁgm HH%? % SATIAT WO
ol

I IATIYA ONIY3IMOT

AQOE dI04INYW 3ATEA

ANTYA

|
TION3T0S — # mw /
3S0713/3SI9d | 3014180 q3IXT4 |

@33d4S SNISOT0

I
P
3004190 a3IXT
R G 1334S ONIN3dO I
=9 Ema\ /3 1d0d

aI1oN3Tos
ONI3d0

ANTIN

- - $ > - ™ - - - aI0N3I0S
7 -5 7 ONTYIMOT
bbby o by MOg73
snaen TR
NIATAID MO - ’
, SINTYA
mm a a31YSNIdWOD mm #
FaNSS3ad
.mu>3 N3dO
_ , _
= = 3519y 330713
[ S e ]
JIANITAD 1417 I HIANITAD 1417 JIANITAD 43ISO
E[NITEERTN W 30IS €3N3
- —

© 2009 Waltco Lift Corp. All rights reserved



WDL RM SERIES HYDRAULIC SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 7-04 thru 10-05

SINGLE PUMP w/ HAND PUMP

JANSO1ONT T 1INYAHTAH

JIOAY3S3d 8 |

d0LONW/dWNd |
| IATYA
| QION30OS
ONIA3IMOT

W3LS

o

T,

N

JATHAIAD WNANTW
I 3AT9A ngmm\)mq\/

INTIA
QION3TOS ONIN3ILO

N3LS
JATHIIAD YNNI I
JATYA ONINIAD

1“\\%51 aNYH |
I
|

ERAAZAN
QIONITI0S —
3S0713/3S1vy

I

@ | ) |
wv /EE a1

1334 ONISOT1D
I
3014190 a3IX14 I

A0OG TI04INYW 3ATYA |

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
| \
|
| »4, 1d0d
|
T
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

Y. Laod 033dS SNIN34O
_ __ _ _ 4 _ _ __ _
=271
i n T i
| «ﬂT L%_, | Mmogn3
L TY3IHATNG
- — 81-,91/6
b SANTWA
_ﬂ # T31YSNIdWO2 ME #
JANSS3dd
d3mO1 N340
)
h % . ENA] ENENN)
i e ]
JIANITAD LAIT | JIANITAD L1417 JIANITAD J3SO10
3aIs 13391S | 3aIS g3n3

aIoN3os
380713/ 38Ivd

W31S
JOIHI3IAO TWNNIKH
IATYA ONIN3IdO

W3LS
JATIAIAO NNV
IATYA DNI3IMOT

AdOd T I1O04INYAN IATTYA

INTYA

ONIFdO0

IATYN
a1aN3os

ONIYIMOT dWnd ONYH

© 2009 Waltco Lift Corp. All rights reserved



WDL RM SERIES HYDRAULIC SCHEMATIC w/ SUPER SWITCH CONTROL

Built from 7-04 thru 10-05

DUAL PUMP

JIOAYISTS B
A0L0W/diWNd
AAYWIdd

JANSO1ONT 3T INYHTAH

AIOASISTS B

A010W/dWNd
AAVITIXNY

ANTIA
QION30S
ONIY3ADT
dhnd  AdYWIdd

INTEA
TION3T0S
ONIN3dO

dWNd AdYWIdd

AATYA AION3TI0S
ENIROZENL]
dhnd AdVITIXNY

IATYA TION3TOS

NN
QION3T0S _ 4
3SO713/3SIvy
dANd  AdVIWIdd

| F\ \\\\\
r\\m‘\\hzm&

=
L dgleloi iy
\EiMsi el

INTA -

JITAIAIT MOT4

SANTWA
mm 4 T31YSN3dWO3 mﬂ 4
3aNsSs3ad

Y3ANITAD L4IT |
3qI1S 133318 !

¥3ANITAD L1411
3d1S €3n3

ONINIJO
\\%31 AYYTIIXNY
l/
7 AODE QI04INYW 3ATIA
IATWA QIONITOS
ONIYIMD]

| & ~— 3014180 a3x13 |
1334S ONISO1 Do

dWNd ARYITIXNY | 7
I

I

3014190 a3XI4
A _M@ d33dS SNIN3dO

/}qum
av3HdTng

81-,51/6

N3dO
. 380710

A3ANITAD 43SO71D

AdOd T TOAINYAN INTYA

3ATYA TION3TIOS
ONIN3dD
dhNd AYYWIEd

IATYA QIONITOS
3S0713/3S1vd
diNd AdYWIdd

IATYA QION3T0S
ONIF3IMOT
dihnd AdYWIdd

/;& 1304

4. 1d0d

IATYA dION3IOS
ONIN3dO
dWNd AdYITIXNY

IATTYA QION3ITOS
380719/ 3819
dWNd  AAYITIXNY

AATYA OION3TOS
INIS3IMO7
dWNd AS9IIXNY

© 2009 Waltco Lift Corp. All rights reserved



LIFTGATE PARTS AND MAINTEMANCE GUIDE

Schematics
Electrical Schematics Hydraulic Schematics
WDL US Push Button Control Push Button Control
(Built from 10-05 thru 6-08) (Built from 10-05 thru 8-06)
Single Pump Gravity Down Single Pump Gravity Down
Dual Pump Gravity Down Single Pump w/ Hand Pump

Gravity Down
Dual Pump Gravity Down

Push Button Control

(Built from 8-06 thru 6-08)
Single Pump Gravity Down
Single Pump w/ Hand Pump

Gravity Down
Dual Pump Gravity Down

Click here for a list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved



WDL US SERIES ELECTRICAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 10-05 thru 6-08

SINGLE PUMP

BH_
(STOMINDD 04 FDDXQDJ~\\\\\x\ W

HJLIAS 379901

(€> JLIHM
/

aNo

% Z}Dmm\

(8) AJv9

> 3nng

(> 3Ing

(I> AI9E

—
=
—
{—
—
=
—
=
—
=

354 ve (2 N33
aND
AY3LLve
JTA 21
¥3770:1INDD
JOLON WO -
JAIM ILTHAM

A3TI0ALNOD J0LOW
WOd4 3IIM 03

|
ND aND aND ﬁ

IATYA QION3TOS
3SO13/3S1vd

N

H3TI0YLNDD JOLON WO
\\\\\L\\\\umH> MOT13A/X%09 7
7 43 TIOYLNDD JOLON WOY4

JAIM 3NTE/31THM

I
/wu;ﬂmwﬁzmu d0L0OW

AQDg T TO4INYK

,
,
r
,
u>4<>,mHDZMJDm i
ONIN3D !
i
|
i

anNo
= JATYA QION3TOS

ONIH3IMOT

|
ano i
|
|
|
i
|

MOT73A

/> 3nd

=

SIHOLIMS TT04LNOD 3aAISLNO

)

WHITE (RAISED

GREEN (POWER>
BLACK (LOWER>
BLUE <OPEN>

YELLOW <CLOSE>

(43N0
N339

3ISO01>
MOTI3A

J

(43N0
N339

(3SIVeD
JLIHA

43IMOM
AdvTd

3IM0OD
N33d0

(3SIVe
J1IHM

=)

@3INOD
Hovd

@

L/ \ bl

&3INOd
N3349

o
ik

(3SIved
JLIHM

Q3NOD
Havd

@

© 2009 Waltco Lift Corp. All rights reserved



WDL US SERIES ELECTRICAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 10-05 thru 6-08

DUAL PUMP

SSINAYH ONINIM

S3IHILIMS TOHINOT AAVITIXNY

HILIAS

(7> 3LIHA /A N33a0 43IA0T

L

SIHILIAS

J
w. & ILHA /A A0V 1E Ve

L

v
6> ILHA /A 0918
ap AWM /A INE /
AV o
oHNd qugq/ B
vzs
s VN
s vy
8 L
o

AY13d
dWNd AdVHINd

> z)uum\\

vse  (8) XIv1d

s

8
s O 3N
58
53
&> Ine \
M oy

@ N33¥9

/Qr 3LIHM /M NIZD

aND N9 OND

™
\\

4377041NDD
| —d0L0N NO¥4
ENTN-EN]

ENFRS |
ano @ N33
NOILISOd NDILISOd
Ad3LLve 3804 ve HILIMS AdVAId HILIAS AVITIXNY
@ N33
JIOAY3SIA/d0L0OW/dWNd
AAYITIIXNY
JIONSISIA/J0LONW/dWNd
\quaa
aND OND OND
= T T A3T0ALNDD ¥OLON WO 4 A3TIDULNDD ¥OLON HOAd
43TTO4INDD T RN ADTI3A/ Y TE A MOTI3A/IVTE N
OLON WO¥I—
3dIM O3y
/ ¥37704INDD HOL0A WOX4 A3TT04INDT HOLON WOXA
. — RAIA 3INTE/ILTHM A 3NTE/ILHA T
—
—
H3TI0HINDT AOLOA—
H3TOHINDT ¥OL0W
¥3TI04INDD
NOL0A AON3 3890 01 .v2 X ¥O 2
JdIM ILTHA
A0 T04INYW
@D ILHM /A 978 INTVA
Bl
IATWA @IONITOS
® ¥v78 ONLIMOT ano
/ dHNd ASYHINd =
Y ' @ e \aj JLHA /M ADTT3A
U/
\ aNg ano IATVA TIONITES
= 9 3sp70/381va
IATWA QIONITDS dNNd ARVITIXNY
ONIN3dD
dNNd AdviIdd
b~
IATYA WONITOS  IATWA QIONITOS
IAWA @oN3Tos  ONIN3CD ONIAIADT
L/ 38010/38 193 dWNd AAITIXNY dhNd AdVITIXNY
Pl dHNd AAYAIAd
o e g
— e -
ﬁ ﬁ / /ac ILIHA /A 2978
L il Aap 3LHA /M 3078
S ADTT3A

¥3717041NDD
A0LOW_WOd4
JAIA ILIHA

SSINYYH ONIAIA

S3IHOLIMS
35072

©p 3LHA /M ADT13A

€D JaVIE /A 3LAR HILIAS

3sivy

WHITE (RAISED
GREEN (POWER>
BLACK (LOWERD
YELLOW (CLOSE)
BLUE <OPEN>

[EELN
N33a0
&

s
AOTT3A é@

S
(N3O ~0
)

g

J

@3A0d)
N33A9

(&N
3LIHA

@3anon
Xy 18

43N0
[EEL]

[&STTN
3LIHM
3A0D
»2v7d

430>
N33O0
&t

(3SIveh

o)
)]

3A0T
v

© 2009 Waltco Lift Corp. All rights reserved



WDL US SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 10-05 thru 8-06

SINGLE PUMP

JANSO TINT JT 1NYATAH

- - - B

JIOAY3STS B I ] I

S0 10N/ dnWNd I I

IATYA g 7 AQOd T THOAINYW IATYA
I
I

TI10N370S
ONIH3IMOT

IATYA DONIS3IMOT
| EARAZAN ENTRVENLS] T0d1INOD MO74
| AION3TOS DONINILO 033d4S ONISOTD

|
I
I
I
|
|
|
|
W3LS
JATYS3IAD WNNTA ! IAWA
/ —4— _ - I T1ON3T0S ANTVA

JATAAIAD TYNNTW | W3LS
IATYA ONINIdO 3ATSAIAD 9NNV

/ N\ V4 X\ ' TSATYA ONINAAD
7 % EH%M \sﬁga HMU%? % 31930 émmwm
|
| .
|
|
|

% W3LS
1
[
[

/ | IATYA ONIE3IAOT
|
A00g dT04INYW IATEA

ENAZAN

oA — | @ — |
3SO0710/3SIVY | 3314140 d3XI4 |

033d4S ONISOTD

ONI3dO

|
Hl
3014140 a3XI4
_ I33d4S ONIN3dO |

.4, 1d0d #¥, 1d0d
EVARAAN

q1oN3T0s
ONIH3IMOT

r;(
L—»
3

INTIN
J3AIALIT MO4

SINTIA
_m # A319YSN3dWOI _m #

JdNSS3dd
d3MoN N340
—I—— % 3SIvd 3s0710

o S e ]
AIANITAD L4170 | AIANITAD L4177 J3ANITAD &3SO710
30IS 133418 W 30IS ddnd
e )

© 2009 Waltco Lift Corp. All rights reserved



WDL US SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 10-05 thru 8-06

FJANSO TONG O]

NvadAH

JIOAS3S3S B I
SOLOW/ dWNd |

IATWA
, QION3T0S
[ ONINIADT

W3LS
JAIdA3IAO TYNNYW
I IATWA ozEm}mqf%

|

]

INTIA
TION3OS SNIN3dO

W3LS
3ATIAIAO IWNNIW
3ATYA ONIN3dO

]

,\\ dWNd aNvH
I
|
I

1

iy
o |

O+

/ﬁygmm TI04INGW IATIVA

e |
'

ANTYA
qION3T0S —
3S0710/3S1vd

—

/

L

A,/SEED (ENE

| a33d4S ONISOT3

/‘/muiam a3axi4
1334S ONIN3JO

A, 1d0d

o
= |
[
[
- |
ol !
o | RN
[ IS S
zZ | \\ PE
< | 3IAWA
| ¥3AIAID ADTS
I |
E
[
[
, SIATWA
o I mm # I31YSNIdWOD mm #
M W F3NSSIAd
U W A3IMNOT
,
o I i .
L | = = 3SIVY
| . \\\\\\\ 4 .
-
[ YIANITAD LI , YIANITAD LI
@) ” 30IS 1331S ” 3a1s gan3
N L-__ - - ___________ |
7))

|

A3IANITAD 43SO710

N340

ENIN]

A0 T IO4INYIN IANTEYA

EAAZAN

qION3T0sS
3SO0719/3S1vd /

W3LS Q

JATAA3AD YNNI
IATYA DNINIdO

ANTIA
TO04LINOD MO74
T334S ONISOTD

W3LS
3ATIAIAO IWNNTGW
IATYA ONIY3IAOT

S

»d, 1d0d

EVARAZAN
TI1ON3T0S
ONI3dO

/ INTIA
qI10ON3T0S

ONIH3IMOT

© 2009 Waltco Lift Corp. All rights reserved



WDL US SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 10-05 thru 8-06

DUAL PUMP

SIATWA
031YSN3dWOD
33NSS3dd
[ e
J3ANITAD L1417 I
3qIS 1333LS ”
S -

AI0AY3S3Y B
SO0LOW/dhNd
AAYWIAL

JINSO 1ONT DI INVATAH

I ]

IANTVA
QION3TOS
INTA3IMOT
dhWnd AdYWIdd

I
IATWA |
010N3T0S
ININ34D

dWNd  AdvWIad

IANTA

TION3T0S
35079/351vd
T%a AIYWIND

=l

¢ - 3214140 a3xI14
d33dS ONISOTD

IATWA QION3TOS 7
ONIN3IAOT |
dWNd AdYITIXNY |

033dS ONIN3dO

|

|

|

/ |
J¥. Ld0d 7

|

|

A m@ 3314140 03XI4

43N0 N3dO

380710

4

JA3ANITAD L1417 J3ANITAD d3SO7D

3aIS g3nd

JIOAN3S3Y B
JOLOW/dhnd
AAVITIXNY

IATVA TION3TOS
ENINVEN L]
dWNd AJVITIXNY

AATYA TION3TOS
ININ3dO
dWNd AdYITIXNY

//‘/zzum QI04INVW 3ATIA

AQOd T TOAINYN IANTEA

IATYA TION3TOS
ONIN3dO
dWNd AdVYRWISd

IATWA TION3TOS
3SO0712/3SIvd
dWNd AdVYRWISd

IATWA TION3TOS
ONI&3IMOT
dhNNd ASYWISd

/qu 1304

La0d

1

3ATYA TION3TOS
ONIN3dO
dWnd AdYITIXNY

IATYA QION3TOS
3S0710/3819d
dWnd AJYITIXNY

IATVYA TION3TOS
ONIS3IMOT
dWNd ASVITIXNY

© 2009 Waltco Lift Corp. All rights reserved



WDL US SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 8-06 thru 6-08

SINGLE PUMP

JANSO TONT DT INYITAH

|
|
|
|
|
|
|
|
3ATIAIAD WNNIW !
I 3IATVA UZEM\)DJIX L\ - -

JIOAA3S3S B !
AOLOW/ dWNd |

EVALZAN
aIoN3os
ONIH3IMOT

W3LS

o

N

EVARLZAN
AION3TO0S 9NIN3dO

W3LS

1

1 3ATYAIAD YNNTW
\ \\m>4<> ONIN3IdO
% |
|
’y

/>mmm AI04INYW IATEA

INTIN
qION30S —|
3S0710/3S1vd

WY~ e

d33d4S ONISOTD

|
H
33141490 a3XIA
_ 033d4S 9NIN3dO

W5, 1d0d

SINTA
T3LYSNIdWOI
JaNSS3ad

|

| b

YIANITAD L4171 I
30IS 133318 I

d3MOT

ENAVE]

J3ANITAD L4I7T
3aIs qand

A3ANITAD d3S0710

N3d0

ENEN]

T1ON370S
3s0713/381vd /

W3LS
3AIAA3IAO TYNANYIW
3ATYA ONIN3dO

W3LS
JATSAIAD TYNANTIW
IATYA ONIHS3IAOT

A0Od T TOA4ININ IATEA

ANTIN

INTIA
041INO3 MOT4
I33d4S ONISOT1O

S

.4, 1d0d

ANTIN
aroN3nos
ONI3dO

/ INTIA
aioNn3nos

ONId3IMOT

© 2009 Waltco Lift Corp. All rights reserved



WDL US SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 8-06 thru 6-08

SINGLE PUMP w/ HAND PUMP

JANSOTONT 3T 1NV T AH

| JIOAY3S3Y 3 | | |
JOLOW/dWNd | , I
I
EVEZA W
| QION3I0S | I
\ ONIY3ADT | , , ,
I W I INTA
W3LS | QION3I0S ONIN3dO
JATIIAD IWNNYIW
JATYA ONIIMDT] —+- - - - W3LS
I | JFATAIIAD TNNYI ,
I e St IATYA ONINIAD I
% J, dnnd ONYH
ARy
I 7 I
|
| |
|
i

EVALZAN
QION3TOS —
380710/ 381Ivd

X 3014180 A3X14
0334S ONISOTD
B \K\ o o ~_ 3014180 Q3XI4 [

W, 1d0d T334S 9NIN3dO |

‘/>Dmm TIO4INYIW IATYA !

u>4<>\\, = , ”
gl e Rl B

;

SANTVA
_m # T3L9YSNIdWOI _m #

3JANSS3dd
. JIMNOT N340
—_I- —_I_ 3319y ENniS]

0 L ]
H3ANITAD L4171 | d3ANITAD L4177 A3IANITAD §3SO0713
3qIS 133418 W 3qIS dand
L 4

ATOd TITHIINYW IATEA

INTYA

qIoN3TOs
3SO0713/381vd /

W3LS aQ

JATAAIAO TYNANYW
IATYA ONIN3dO

W3LS
JATAAINAO TYNNYW
INTYA BNIA3IMOT

aIoN3TOs
ONI3dO

&)

ANTYA
aIoN3TOs
ONI3IMOT

/&ZD& INVH

© 2009 Waltco Lift Corp. All rights reserved



WDL US SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 8-06 thru 6-08

DUAL PUMP

JIOAY3ISTIY B
J010W/dWNd
AdYWIAd

JINSUT1ONT 31 INYITAH

INTA
I10N370S
ONId3IMOT
dWNd AdVIWIdd

ANTNA
qIoN3Tos
ONIN3dD

dWNd AdvWIdd

3ATIA

QION3T0S __/f
| 3S079/3SIv
(diNd ASVHISd

321410 T3XI4
A m@ 0334S ONIN3dO

.4, ld0d

ELNLZN

i A—a
JIAIAIT MOT4 7

\
)
d

) - 3014140 @3XI4
033dS ONISOTD

ONIY3IMOT |

dWNd AAVITIXNY |

SINTVA
ME 4 T31YSN3IdWO3d
33NSS3dd

H3ANITAD L4177 |
30IS 133d1S !

|
d3IN0T
ﬁ . 3SIVY .

A3ANITAD L4
30IS g4dn3d

N3do

3s0712

H3ANITTAD d3SO713

dI0AS3S3S B

A010W/dWNd
AAVITIXNY

AQOd T IHOIINVN IANTEA

AATYA QION3TOS
ONIN3dO
dWnd AdvIWIdd

JATYA QION3TOS
3S0712/3819vd

dWNd  ASVITIXNY IAWA TIONITOS

3S0713/3S1vd
dWNd  AdvWIdd
IATYA TQIONIOS
ONIN3dO

dhnd AdYITIXNY
IATYA QION3TOS

ONIN3IMOT
dWNd  AdYIWIdd

IATA QION3TOS
ONIN3dO
dWNd  AdVITIXNY

IATYA TION3TOS
3SO0712/3S1vd
dWNd AdVITIXNY

IATYA TIONITOS
ONI¥3IM0T
dWnd Ad9IIIXNY

© 2009 Waltco Lift Corp. All rights reserved



WALTGO

LIFTGATE PARTS AND MAINTEMANCE GUIDE

Schematics
Electrical Schematics Hydraulic Schematics
WDL Ul Push Button Control Push Button Control
(Built from 2-07 thru 10-07) (Built from 2-07 thru 10-07)
Single Pump Gravity Down Single Pump Gravity Down
Dual Pump Gravity Down Dual Pump Gravity Down

Click here for a list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved



WDL U1 SERIES ELECTRICAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 2-07 thru 10-07

SINGLE PUMP

s]
(ST041INOD d04 FDDV,UDJV\

49 mumf/

(@) N3I3a9
/

HJILIAS 379901

aIND

/) 3919

9 3N

ENQERS
ano
AY3LLYE
2N et
H3ITIOIINDD
H010N WON4 e
M ILIHA

(P> MOTI3A

(€ AJvd

—

IND OND OND

3704 1INOD J010W WOd4

\\\\\V\\\umH> MOTT3A/AHIYTE
V 43770INOD_§0L0W WON S

JAIM INTE/ILTHM

I
I I
l% d3TOALINOD JO0L0W

3704 1INOD J010W
WOd 4 JdIM a3d

AATWA aION30OS
ENTRIOVENL ]

aNog

AQDOd T104INVAW
EVARAAN

IATWA QIONITOS i

ONIN3dO

| N

aN9g
= JATYA QION3TOS

ONIY3IMOT 7

(/> AJVTE

_\‘ (P> MOT13A

(9> 3INd

SSINYYH BNIAIM

SIHOLIMNS

104INOD 3dISLNO

GREEN 2 (LOWER>

RED 1 (POWER>

BLACK 3 (RAISED

YELLOW 4 OPEN/CLOSE

43IMOD
a3y

&3MOD
N3339

o}
(3SIve)

43IMod>
03y

3INOD
N3349

fru}
[ENUSN
Havg A

© 2009 Waltco Lift Corp. All rights reserved



WDL U1 SERIES ELECTRICAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 2-07 thru 10-07

DUAL PUMP

SSINAYH ONIHIM

SIHILINS TTOALINOD AAVITIXNY

& ILHA /A NI3a0 HILIAS

d3moT
L ﬁ S3HILIMS
/b (&> JLIHM /M XOVE V
L

AvT3Y

dnd Eidx:ql/ T

AYT13Y

dnnd ES,:NEI/

<E> MIVE
% InTe /

in

€S NADNE —|

T lwe > oovE

8
i s (9 ITH

Si
)

&) AOTT3A

© %vg

@ N3 \V

€ xuajm\

5

10

¥377031NOD

431T0YLNOD HOLOW

,

3sni ve i
ano
NOLLISOd NOILISOd
A¥3LLve
J0A 2t 3sni vs HILIAS AdOWIdd HOLIAS AYVITIXNY
JIOAYISI/A0LOW/ dWNd
AAVITIXNY
N JIONYISIA/A0LOW/ dWNd
AAYWINd
ﬁ ND OND ND ,
- T T H3ITIDALINDD ¥OLOW WIS H3ITI0ULINDD ¥OLOW WONA
4IN0AINDD VA AOTI3A/YTE JAIM MDA N
A0LON WOdI—|
EEINGER] | |
| ¥31703INDD_30L0W W34 ¥37T08LNDD ¥0LON WOA4
, 3FIM 3INTIE/ILHA JAIM 3NTE/ALTHA

|

NI OND OND

¥37703LNDD mmE:\R\'{'ﬁ' —

H0LOW_ WO¥S
3AIM ILIHM

> 2978

37avd 971 .42 X V3 2

A0 QI04INVW
ERNAZAN

3ATYA QION3TOS
INIIIADT ano
dHNd AdYATAd =

ININ3dD

IATWA MONIIDS  ININIAD
38070/351%
dHd ASVHIAd

ana

.

L

3ATWA QION3T0S
dHNd AMFHINd

IATYA QION3TOS
dWNd AJYITIXNY

ano IAWA @ION3TOS
= 35073/3SIv¥
dhnd AdYITIXNY

IATYA QIONITOS
ONI¥3IMOT
dWNd AJYITIXNY

@D ILHA /N HVE

by MOTT13A

Aan 3LHM /M 3074

¥3717031ND0

d010W WOd4
\ﬁ&S 03

Vﬁ!mujngzno
HOLOW_WOY

FAIA JLTHM

SSINAYH ONINIM

N3d0
D 3LIHA /A AOTI3A SIHILIMS
3s019

ED SovIE /A ILTHA

HILIMS
3S19d

1 — _
|
|

L
&
&
o
2 AN
] . a2
3 4 2 L
o F P
~ o o <
g
A V=
z - 8 B
L A < o
o L = L
(G} o A >
3MOd>
a3y
S =
@EMOD o
N334
——— i i
ISV <
A998
¥3IM0d
a3y
\ =
(¥3MO o
N3339
@
<3slvad a
A097E

© 2009 Waltco Lift Corp. All rights reserved



WDL U1 SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 2-07 thru 10-07

SINGLE PUMP

JANSO T1ONGT T TNYAHTAH

JIONSY3S3S B
AOLON/ dWNd

IATIA
, TI1ON3TOS
[ ONI¥3IMOT

W3LS

| ANTYA
| d3ATIAIT MO
[ —

3ATSA3IAO TWNNYW
I IATYA ozEm}mgf%

g

:

JE—

ANTYA
QION3TIOS ONIN3dO

% W3Ls
1

3JATIAIAD TYNNTW
\ \,\m>4<> ONIN3dO

|
L ,/»mmm TI04INGW IATVA

ANTYA
qIoN310S —
3SO0712/3SIvd

’y
g —L_
| 3004140 a3xid
|
H
300410 a3xId
_ 0334S ONIN3dO

"

T319YSN3dWO3

J3IANITAD L1417

3

qIs 133418

[

[

W IATYA

| T3LYSNIdWOI mm #

| JANSSId

[

” YIANITAD

, _ HOLY

| I

W (I S — = : |
,

[
,

,

EVARLZAN

|

JANSS3ad

J3ANITAD 14177

d3moT

033d4S 9ONISOT1D
A5, 1d0d

3SIvd

3a1s ddn2

J3ANITAD 43SO710

]

N3dO

38070

A0 T IHAINYAN IANTEA

EVARLZAN
aQIoN3Tos
3807120/ 3S1vd

ANTIN
J0dLNOD MO74
T33d4S ONISOTD

W3LS
JATHAIAO TIYNNTW
IATYA BNIN3dO

W3LS
3ATIAIAO 9NNYW
IATGA DNIHIMDOT

EVARLZAN
qIoN3T0Os
ONI3d0

EVALZAN
aQroN3as
ONIYINOT

© 2009 Waltco Lift Corp. All rights reserved



WDL U1 SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 2-07 thru 10-07

DUAL PUMP

dI0AS3S3S 3

BOLOH e JANSOTONT I TNVATAH

- - S — JIONS3S3Y B

J0L0W/dihnd
AAYITIXNY

INTYA
TION3T0S
ONTY3IMOT
dWNd AdvWIdd

ENAZN
QION3T0S
ONIN3dO

dWNd AdYWIdd

INTYA TION3TOS
3S07123/3S1vd
dWNd AIVITIXNY

JATYA QION3TOS

- — ONIN3dO
dANd ABYITIXNY

&

| 3SO0713/3S1vy
dWNd AdVWIdd

d334S 9NISOTD

IATVA
QION30S _ 4 e E < 3014180 Q314

3014180 a3x14

4 E - 133dS ONIN3dO

A T T f/‘\\‘\\‘\\‘\\
.8, 1d0d v, Lld0d

IATWA QION3TOS
INIHIADT |
dWNd ASVITIXNY |

IATWA IATWA
T3ILYSNIINOD 031YSNIINDD _m A
JAINSSIad FINSSIad
YIANTTAD d3M07
HOLY

HE Y asivy
\\\\\\\ -]
HIANITAD L1417 I HICNITAD 1417
301S 133318 ! 301 €3n2
e 4

N3dO
. 350712

H3ANITAD d43SO710

dWNNd AdYWIdd

AU T IHIINVN

IATIVA QION3OS

dWNd AJYWIdd

IATYA QION3IOS

3SO0713/3S1vy

IATYA TION3TOS
ONIN3dO
dWNd AdVITIXNY

ANTIN

INTYA
3s0713/
dhnd A

IATYA TION3TO
ONIY3IAOT
dWNd AJVITIXNY

3ATYA TION3TOS
ONI&3IMOT
dWNd AdVWIdd

aION3T0S
3SIvy
AVITIXNY

S

© 2009 Waltco Lift Corp. All rights reserved



INAEVIEATER

WDL XT

Schematics

Electrical Schematics

Push Button Control

(Built from 10-07 thru 6-08)
Single Pump & Single Pump
w/ Hand Pump Gravity Down
Single Pump & Single Pump
w/ Hand Pump Power Down
Dual Pump & Dual Pump
w/ Hand Pump Gravity Down
Dual Pump Power Down

Push Button Control
(Built from 6-08 thru 1-09)
Single Pump & Single Pump
w/ Hand Pump Gravity Down
Single Pump & Single Pump
w/ Hand Pump Power Down
Dual Pump & Dual Pump
w/ Hand Pump Gravity Down
Dual Pump Power Down

Push Button Control
(Built from 1-09 thru 4-09)
Single Pump & Single Pump
w/ Hand Pump Gravity Down
Single Pump & Single Pump
w/ Hand Pump Power Down
Dual Pump & Dual Pump
w/ Hand Pump Gravity Down
Dual Pump Power Down

LIFTGATE PARTS AND MAINTEMANCE GUIDE

Hydraulic Schematics

Push Button Control

(Built from 10-07 thru 6-08)

Single Pump & Single Pump
w/ Hand Pump Gravity Down

Single Pump & Single Pump
w/ Hand Pump Power Down

Dual Pump Gravity Down

Dual Pump w/ Hand Pump
Gravity Down

Dual Pump Power Down

Push Button Control

(Built from 6-08 thru 1-09)

Single Pump & Single Pump
w/ Hand Pump Gravity Down

Single Pump & Single Pump
w/ Hand Pump Power Down

Dual Pump Gravity Down

Dual Pump w/ Hand Pump
Gravity Down

Dual Pump Power Down

Push Button Control

(Built from 1-09 thru 4-09)

Single Pump & Single Pump
w/ Hand Pump Gravity Down

Single Pump & Single Pump
w/ Hand Pump Power Down

Dual Pump Gravity Down

Dual Pump w/ Hand Pump
Gravity Down

Dual Pump Power Down

Click here for a list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES ELECTRICAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 10-07 thru 1-09

SINGLE PUMP & SINGLE PUMP w/ HAND PUMP GRAVITY DOWN

A¥3LLlve
FANSOTONT DT TINVAHTAH dan 2t

HJOLIMS 3719901

A0 AIO04INYW m>4<>/

m:u\/mmwm_w_\m_ukmz\azjal/ ﬁw 14

3sn4 vor

/

(> N33a9
d0L33NNOD
NId XIS

IATYA QION3TOS
HOLYT AL349S

ano

anND ang | ano
V) ) u\\ SSINAVH ONINIA
| —
! (9> 3ONvED 3 =
| L =
| V —
7 J 2 AN =
HO0LOW WOH4 S3AIM NI3FH9 L
7 <
=
fa
AYT3d S3WIL AVTI30 m
| /M 3IATWA QINITOS  3ATYA QIONITOS < ) ILTHM
ONI3IMOT ONIN3d0 IATYA TION3TOS ~
ﬁ 3S0710/3S19d o3
: anNo
7 (8> MOT13A
| o
! r
7 >
0
A
D)
> 314
6> MIvTg
oolal |o
98a |Rs
3
iHT

SIHOLIMAS T081INOD 3aIsLnd

SIHOLIMS TOHLNOD 3AISNI

HILIMS ¥3IN3D

v HOLIAS ¥3MO7 N340 0L
|| HILIMS ¥3IN3D
15 HJLIMS 3SIvd 35070 0L
zg HILIAS ¥3M07 43M07 0L
1 HILIMS 3SIvel 3SIva 0L
Q3LYAILDY

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES ELECTRICAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 10-07 thru 6-08

SINGLE PUMP & SINGLE PUMP w/ HAND PUMP POWER DOWN

A¥3Live
JANSOTONT DI INVATAH aan et HOLIMS 379901
3sn4 vor
%miumum&mEz\%:a/ (D N33
N9 aNI aND ano HOLJ3NNDD
= i uM\ NId XIS SSINAYH
1

AQDE QIO04INGW m>4<>/

[ O N |

ONTAIM

IATYA QION3TOS
HOLYT AL349S

IATYA QION3TOS
INTA3MDOT

IATYA TION3TOS
INIA3IMDOT

oo mm—

]

/@ .

/;t MOTI3A
o
r
>
O
> 3n4 2 ) A
6 A9 2 7
o olol |of o olal ol
© ILHM > Yok DS o2
7 [ =
2d Td
(9 3ONvO0

7 2
dOLOW WOM4 STAIM NIZAD e —
i~
IATYA QION3TOS / €> J1IHM
ONIN3dO AATWA TION3T0S
ENTRZENL]
) ADTT3A

ano

N0

S3HOLIMS TO04LNOD 3aIsind

SIHOLIMS T041INOD 3AISNI

HOLIAS ¥3IN3D

ss 1y
HOLIAS d3MD7 N340 0L

1 es
s HOLIAS 3s1vy 3s070 O
Z 'pS 'ES ‘IS ‘2d| HILIAS d3ADT ¥3A07 oL
s HOLIAS 3S1vy ENCEN:

Q3LYALLDY

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES ELECTRICAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 10-07 thru 6-08

DUAL PUMP & DUAL PUMP w/ HAND PUMP GRAVITY DOWN

SSINAVH INIAIA

SIHILIMS TOYLINOD AAVITIXNY

HILIAS

@D WA /M NI3E
FENG]
: mESG
& ap 3R A ovE VE%
¢ fHe
[GERETCL V2. RRETN vnuzu:\)m
35010
e e — e — e — —_—— e — e — @D W39 /A ILAR /Iu:kn
1 ESTY
ﬁ ; @D %0978 /M 3LIHM
v \ g 3sN4_vor ; |
ﬁ o A ILHA /A NI @D LA /M N30 ﬁ
! @ zum%l/ .
1 NOLLISOd NOILISOd
| AaaLiv 8N4 wor HOLIAS AXVHIdd HOLIAS AVLTIXNY
1 & NIFWD
| AIOAAIS IS/ J0L0ON/ dWNd m>nwﬂ<mﬁmmwu@w
| L s AJYITIXNY
I
ﬁ B SIOASISIN/JOLOW/ NN I
AdYWIAd
i s
| ” was |7
| A | !
W — SOLON WO SOLOW WY ' ' '
i — STAIA NIZHD SIUIA NI | | |
" — L ] ,
_ (€D 3LIHA /A ADTI3A | OAD 7
: ILTHA /A Ve SEvs 97 2 X v9 2 '
i /nmv ILHM
: | \Izyﬁ = ATDE 0I0SINGA f
S 1
| 1 Mmm\ SD ILHA /M X098 ANTIA | SSINAYH INTAIA
L p v — . SIHOLIAS T04INOD 3AISLNO
i ‘\ AVI3d_¥3WIL AVIIT 14 i
: D 3LHA /A 3NTE 1 e v /I IATVA Simlzs ! !
i L —L LI I 1/ NN AdVAId i i =2
. PN R N o N T
' s i dl ) &> 3E —(SD ILHA /M ADTTIA ' : — 2
v € :jum\\ e 7 | =
1 e \ o IAWA QIONITS ' '
i - 35072/3S193 o
! €D 3LHM /A KOTTIN \ dNNd ASYIILXNY i g
ﬁ (© NADHE IAWA QIINITOS ; =
9NIN3D Pl
(&) %9978
! 8 [y p— N N dHNd AdVHIdd _ [
FXEER o d A A A3 ¥IWIL AYT3T ' =
i 22 TE A—l— 3AWA QIONITOS /M IATWA QIONITOS i o
! 7 IAWA @IONITOS  ONIN3HD ONLHIMOT
ﬁ 1 AT o8 g | 3s073/3sI9Y dhNd AJYIIXNY dWNd AdvITIXNY | ey T8 boLims a3iN3a M
q}m N dNd” ARV 5
. oo 7 [ v HILIAS d3AD07 N3dO 0L =]
: > ADTTIA : N . . 2
i A7\ H H ™
e 7 7 A
| Py
' - — L ! €4 4 ™0 HOLIAS §3IN3D !
| =t
P 2s 18 HOLIAS 3S19d | 3s070 0L | |
PR E 55 // N .
i e |
i Z vy 3 FACEI HILIAS d3A07 | ¥3M07 0L
L @ v / //
I (D 3LHA /A X0vT8
14, ® MOTT3A EN N HOLIAS 3SIvd | 3SIvd 0L
| 9> FINvED D ILHA /A 3078
i (> AOTT3A ABYIIXNY ASYNING

L.

S3IHOLIMS TO4INOD 3AISNI

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES ELECTRICAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 10-07 thru 6-08

DUAL PUMP POWER DOWN

SSINAVH ONIFIA

SIHOLIAS TOINOD AAYITIXNY

M NIZAD

@D o978 /A 3LIHA —

€D ILHA /A MOTIIA—__ |

AP 3LHA /M HOVTE

/

T

5 w7

dWNd AdYITIXNY

Al

S |

dANd AdYITIXNY

v a7

dWNd AdYITIXNY

e w7

NG AdviIad

ENC =

NG AdviIdd

(@ 3nK

apt

1w

NG AdviIad

BN EE
:

@ MV

S NAD¥E

S5

)

|
J
1

Hj W]\

N

\\ac W98 /A ILIHM

\ 3sn4 vor ;
ang D ILIHM /M N3IZ¥9 @D 3LIHA /M N3339
NOLLISOd NOLLISOd
>wwwfk<mﬂ ENIPR i HILIMS AdYWIdd HOLIMS AMVITIXNY
B N33 SI0AY3SIS/ S0 LON/ dWNd
s AVITIXNY
HTOAYISTS/SOLON/ dWNNd

‘\ (> MDTI3A

I o aNg o oo I
. ! ! ! !
1 1 SOLOW WON3 STALA NIZHD 1 1
/@ ILHA
39890 91 e X W 2 !
IATYA QIONITOS  3AIWA QIONITOS
P\ | —@P 3LHA /A 3nTE ININIMDT ONI3MDT
\Irklrﬁ\\ dNNd ANOHIND  diNd AdVMINd
L — (> INVI0 AQDE TIO4INGIW
© xujml/ EANAZAN
@ 3 \
|
\ ane aye IATVA TINITOS
= W9 35072/ 35198
L IATYA QIONITDS NG ASWITIXAY
SNIN3dD
NG AdHINE
I~
IATWA QIONITOS  IAWA DIONITOS  3AMWA QIONITOS
IATYA mONITDS  ONINID ONL¥3ADT INI¥3IADT
359/ 3SI0d dANd ASIIXY  dWNd ANYITIXY  dANd ASVITIXNY . .
i v 4 39 HILIAS ¥3IN3D
e a v HILIAS ¥3ADT N340 OL
N e
L
[CRE [ERE] HOLIAS ¥3IN3D
|4 i as I HOLIAS 3SIvd | 3s070 OL
/ﬁ NN '9d Sd e 71 'ed ‘2 “IS|HOLIAS ¥3M07 d3M0T 0L
as IS HOLIAS 3SIvd | 3slva OL
@ ADTTIA
(9D 3LHA /A HITE
MR AT AL

SSINAYH ONIAIA

HJLIMS
D LA /A NI389 e
. -
D A A e Vmwumci
2 L
[CRIETGLNZY >_uju>m_..uvww%%>m
T T - —- —--— @D oviE /A ILHA //rzu:)M
ENCL]

IATYA QION3TOS
HOLYT AL349S

S3HOLIAS TO0d8INOD 30IS1n0

S3IHOLIMS T041NOD 3AISLng

S3IHILIMS TTO0d4LNOJ 3AISNI

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES ELECTRICAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 6-08 thru 1-09

SINGLE PUMP & SINGLE PUMP w/ HAND PUMP POWER DOWN

a
I3
[}

T

A¥3L1vE
FANSOTINT JTTINYITAH A 21

HOLIMS 3719901

3sn4 vor

w:_u\/mmwum?m_utuz\azjal/ IATYA dWna Hw

/

a
z
G}

)

SLEERE] J

d0L33NNOD
NId XIS

SSINAYH

ONTAIM

<

IATYA QION3T0OS
HOLYT AL34VS

g

AQDE QIOHINYW 3ATWA i 2 W
/ ¥0LOW WOd4 SIAIM N3I3AD
B N N
ﬁ IATWA QIONITOS IATYA QIONITOS  3IATWA QIONITOS ﬁ ™
! INTYIMDT ONTYIMDT ONINIdD  IATWA QION3TOS
ﬁ 3s0719/3S19d ﬁ
ano :
f _ <
| |
L B N> ngmmas
W
—
>
O
> 3N 0 2 A
& >av1d 2 R
o @ o D (W of 0f 0 @D (W
© LA N9 ep Y9
A A
2 T
(9) 3ONYAO

//
/ € 3LIHM
() MOTT3A

(9) 39NV

S3IHILIMS 041INOD 3AISLNO

S3HILIMS T0d1INOD 3AISNI

HOLIMS ¥3LNID

cs T
HILIAS d3A07 N3dO 0L
T89S ‘es HOLIAS ¥3LNID
s HOLIAS 3S1v¥ 3s070 0L
7’98 '¥S ‘€S IS ‘24 | HOLIAS ¥3A0T d3IAOT 0L
9s I8 HOLIAS 3819 3SIvd 0L
Q3LYALLOY

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES ELECTRICAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 6-08 thru 1-09

DUAL PUMP & DUAL PUMP w/ HAND PUMP GRAVITY DOWN

SSINAYH ONIAIA

SIHILIMS TOALINOD AAVITIIXNY

-

w

€D ILHA /A AOTI3A

A 3ILHM /M 2978

de\ @

D ILIHA /A uim/

[tV
de\ s Vv

€D ILTHM /M AOTTI3A
© z>nmm\

vioC6) MV
) N
s O ITHE W
_ A
AR tos 7 W\
q}m —
&> ADTT3A
vie
5
) N
de\

58

\\Amt 2978 /M 3LIHM

o

ano

O ILHA /M zuuum\\

38n4 vor

@ X

D 3LIAA /A N3TAD
NOLLISDd NOILLISOd
xa3iLv 3sn4 voy HOLIAS Ad9HIdd HOLIAS AdVILXNY
@ N3z
Il AI0AY3SIS/J0L0OW/ dWNd
IS AAVITIXNY
AIOAS3STA/J0L0OW/ dWNd -
AdVIWNIAd
4 W 2s
// N9 OND f aND OND \ !
- \\\ 7
v j AILON WON3 SOL0H NOEA |
— \; SHA Naan STAIA NITD \;
YD 01 e X VO €
S
—® AQOg QIO04INYW
D 3LHA /A 0918 \u>4<>
7 35313 WONYH 7
/A IAWA TIONITOS
(6> Ve ORI
NN N NN AUTHIED
Y Y Y @ \\Am: ILHA /M ADTIIA
VAERAN ZAnN PN
\ o IATYA QIONITOS
2 35070/3519d
dNNd AFYIILKNY
[JarwA aionaios
aNIN3dD
A N N AW ABTHIN
0]
[— IAWA CIONITOS  3ATWA QIONIOS
IAWA aioNatos  ONINID ANIIADT
— ¥ A
Y 310380 dHNd ABVITIXNY  dWNd ANVITIXNY oy N Lowas sain3o
o [ v HILIAS ¥3AD07 N3dO 0L
€y 4 JE ] HOLIMS ¥3IN3D
V1 as 1S HILIAS 3sIvd | 35070 OL
Z'vd ‘3 VAR | HILIMS ¥3M07 ¥3IM0T OL
/ //a: ILHA /A H09TE
@ MOTI3A es IN HJLIMS 3SIvd 3s1vd 0L
(9> 30Nven D ILHA /A 3TE
<) ADTIIA ARYITIXNY ASYNI A

SSINAYH ONIAIA

HILIMS
P ILIHA /A N33a9 \mm)_uj
: B
< SR 7R v Vmw%:ﬁ
z 1
38072
T T — — — @D VT /A IR /5:5
ENUE]

IATWA ION3TOS
HJILVT AL34VS

S3IHOLIMS T04INOD 3aIsind

S3HILIMS TO4INOD 3TISNI

S3HILIMS TOdLINOD 3aIsing

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES ELECTRICAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 6-08 thru 1-09

DUAL PUMP & DUAL PUMP w/ HAND PUMP POWER DOWN

SSINAYH ONIAIA

SIHILIMS TOYLINOD ASVITIXNY

HILIAS

05 3R 7R N3380 N Vo
£ K, samoims

w > 3LAA /A S0V 18 i)

i

@1 HovIE /M ILIHA—

<€D ILIHA /M ADTTIA—_ |

9 AvTId
dANd AdwITIXNY

J i M N33
ano

aD AUHA /A éjml/M —

; \\ﬂmc AIv78 /A ILIHA

@D 3LIHA /M Zmumm\

3sn4 v

ano
@D ILTHA /M N30

S8

€ vz

dNd AdTWId

@ NMDdE

ERU g
dHNd ABVAIAd
vie
s S
s @ TmEN
—
t vz
dHNd AdVIEd ECRRCW.RIETYARN
L 7% @ ove 1

atl
aatl

r
|

1
ﬁ

NOLLISOd
>MM;\¢<NMM 3Isn4 vor HOLIAS AdvHIdd HILIAS >u@ﬁmwm@
D NTH HIOAYISIA/H0LON/ dWNd
s ASVIIXNY
SI0AE3S3S/d0L0W/ dWNd

N9 aNo

N

AOLON WOH4 SIAIA NIZAD

4

383 91 k2 X ¥9 ¢

@D 3Lk /A T8
v

\\@ 30NvaD

©> vE

XAV /A ILIHA

GECRE]
IAWA TONITOS  3AWA QIONITOS
ONLAIADT 3a0-10HS

dNd AdYMId

dhNd AdvITIXNY

AQOE AIO4INGW

I/! [
> AOTI3A

D ILHA /M 3078

ooy ] Aa0e
[o:
> 3ne \
\ ano 3ATVA OION3TOS
— WO 3510/ 38198
AATYA MION3TOS dWNd AYITIXNY
NINZdD
-— dWNd AdYWINd
3ATYA 0ION3TOS 3ATWA QION3TOS
3ATWA QION3ITOS ONIN3d0 440-1NHS
3s0712/3SI9d dWNd ARYITIXNY diNd AdviWIdd .
it va 4 W™ HILIAS ¥3IN3D
a v HIOLIMS ¥3M07 N340 OL
va W HOLIAS ¥3IN3D
Wes s HOLIAS 3slval | 3S070 OL
/ TNHRH | 2770 € 3 IS|HOLIMS ¥3ADT | ¥3AOT OL
&) 3ILHM
N W es PN HOLIAS 3Slval | 3SIvd OL
D LA /A v7d AVITIXY AT

J
|
|
1

[

€D 3L /A AGT1IA
3s0m
@D v e /A ILAR HOLIAS
ESTTY

3ATVYA QION3TO0S
HILVT AL34VS

8 0E&

&l

[

SIHILIAS

S3IHOLIMS TO4INOD 3dIsind

S3IHILIMS T0dLNOJ 3TISNI

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES ELECTRICAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 1-09 thru 4-09
SINGLE PUMP & SINGLE PUMP w/ HAND PUMP GRAVITY DOWN

© 2009 Waltco Lift Corp. All rights reserved

S3IHOLIMS T041INOJ 3AISNI

ang
IATWA QION3TOS
IATYA X007
A¥3LLive
FANSOTONT 3T TINVITAH A et HOLIAS 379901
“““““““““““““ 3sn4 vol \
%D>%ﬁm\%52\%£/j TEEETE]
ﬁ o anNo ans J0LI3NNDD
' u\ Em SSINAVH ONINIA
| O RESIER] q =
! ! ) = o
: : § = =
AQDE QI04INYH 3ATWA ﬁ Y — S = n
“““““““““““ = Z
/ A010W WO¥4 S3IAIM NIZH0 L m
N\ » o
I = -
AVTI3Y ¥3INIL AYTI3M o =
| /M 3AWA TIONITOS JATA QION3TOS < © LM el
, ONIY3MOT ONIN3dD  JATYA QIONITOS N =
aNo 7 350710/3S19Y = ~
, @& ADT13A 5
” (@)
i T
| @ m
| r “
7’ >
O
- =
R
<> 3nE
%) Aov7d
alolel |ok
q5a Rl
>
=)
T
it HOLIAS A31IN3D
— [ 4 N340 01
T 0
s HILIMS 3SIvy 3s072 0L
z'q HOLIMS ¥3M07 43M07 0L
s HOLIMS 3SIvy 3sivy 0L
I31VALLIY




WDL XT SERIES ELECTRICAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 1-09 thru 4-09

SINGLE PUMP & SINGLE PUMP w/ HAND PUMP POWER DOWN

FANSOTONT DITINVAITAH A 21

a
I3

T

Ad311vd

HJOLIMS 379901

3snd vor

mH_u\/muwum\m_utuz\az:ml/

IATYA dWna ﬁ w

/

a
z
(G}

i

(> N3349
A0LJ3NNOTD
NId XIS
1

SSIANAYH

ONIHIM

1 =

IATIVA TION3TOS

g S

AQDg TIO4INYA u>4<>1/

HOLON WON4 SIHTM NIF0

IATYA QION3TOS
ONIH3IMOT

IATYA QION3TOS IATIYA AQION3TOS

ONIH3IMOT ONIN3dO IATYA QION3TOS
3S073/3S1vy

ang

NP

I

/av JRRE
w
N
>
o
) 3nd o) 0 A
© AV Id 2 R
ool |okw o olal |0k
© ILIHM > epP BRI
t— =
2 T
) 3NvaD

N
/ €> 3LIHM
b> MOTT3A

(9) 39Nva0

IATYA X007

S3IHILIMS T08LNOJ 3aISLnO

S3HOLIMS TO4LNOD 3AISNI

s T HILIAS ¥3IN3D
HILIAS ¥3M07 N3do o1
[ERCNEEN HILIAS ¥3IN3D
s HILIAS 3Sval 3070 oL
Z '9S PS ‘€S IS ‘23| HOLIAS ¥3AOT ¥3IMOT 0L
95 ‘IS HILIAS 3Sval 3SIval 0L
Q3LYALLIY

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES ELECTRICAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 1-09 thru 4-09

DUAL PUMP & DUAL PUMP w/ HAND PUMP GRAVITY DOWN

SSINAYH ONLAIA

SIHILIMS TOALINOD AAVITIXNY

HILIAS

D _3LAA /A v 1

OD ILHA /A N30\ e
{ f VESE@

1 N30
¢ fHe
€D 3IWA /A AOTIIK SIHILIAS
350M
“““““““ - S @D SOV IE /A 3LHM /Iutkm
ESTH

3sn4 vl

ILHA /M zuu%\\

L \\ﬂmc Y98 /M ILIHA

[
I
ﬁ ano
ﬁ ® zuu%l/ @D 3LHA /A N33
: NOILISOd NOILISOd
A¥3LL9E
| AT 3504 w1 HOLIAS Ad9HINd HILIAS AJVITIXNY
| [EEE]
| AI0AA3S3d/d0.10W/ dWNd
i L 1S AIVITIXNY
\ I JIOAS3SId/d010W/ dWNd I
f ) g \ AdVHIAd mmg
| ” w oo ”
! L i
N v A0LOW WO A0LIN Ao | '
i — Ve STUIA N33 S N30
|
€D IR /A ADTIIA— | TRD
D 3LMA /A %0978 T ENCARORIR=Rar
i \Iryﬁ | @ atmA AQOE CIOIINYW
A MMW\ S ILIHA /A X9 E NN
v AvI3d —
ENERE IR
D ILHM /A uim/ © v /R SAA TONT S
- bl 1/ dNNd AdVALHd
Y Y Y Y Y & AE—GD ILHA /M ATTTIA
7 S |
o s - e I SN AV f
oE \ o IAWA QONITOS
& 35079/351%
€D ILIHA /M AOT13A p dhd AFVITIXNY
 Nmosa—" [] 3A9A aionaos
&) Move e
vea
2 L—L— A dNNd ASVHING
tee o s WP
ECTEIEINEE o i IAWA TONITOS IATYA QIONITOS
p—— —~ E o R R
5 L 35070/351vd
= T o £y ¥ HOLIAS ¥3IN3D
oy AT GA W e ! [ 2 HILIAS ¥3A07 N3dD OL
vie 7
Py
o8 b \ H €d 4 12 HOLIAS d31IN3D
\ 4l 28 N HJILIMS 3SIvy 38070 01
2 avi3 =5 o
oE
z 'vd 3 PACI HILIAS ¥3M07 | ¥3AM07 OL
@ »ovia //
R 9D ILHA /A 418
J, @ AOT13A 2s Is HOLIAS 3SIvy | 3sIvd OL
| (9> 39NVE0
v ) MOTT3A (v LA /1 3 AYYIIIXNY AdYWIdd

SSINAYH INTAIA

IATYA QION3TOS
3ATWA X007

SIHOLIMS T0dLINOD 30ISLnO

S3IHILIAS TOdLINOJ 30ISLnO

S3IHOLIMS TO0d1INOD 3AISNI

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES ELECTRICAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 1-09 thru 4-09
DUAL PUMP DOWN

SIHILIMS TTOHLINOD AAVITIXNY

SSINATH INIATA HILIAS

< D 3LAR /A 50718

@D >Iv7E /M ILTHA—]

€D ILMA /A MOTIIA—_|

A 3ALHA /A vaiml/N

9 w7

AWNd AVIILXNY

s a7

AHNd ABVIILXNY

[ Il

aind ABVILXNY

¢ a7

dANd ANVALE

2 7|

dANd ANYRIA

1 vz )

dANd ABYALE

1
i @ Namo

%\

IR

vio

41

8
s (@ 3N

S8 (p> ADTIAL
@ Movid

@D 0978 /A ILIHA

@D IUHA /A zuumu\\

a
z
El

3804 wor

]

aNy oo

N

/nm, 31IHM

HOLOW MDA SIAMM NIFHD

I—UA D 3LIHA /M N33AD
NOLLISOd NOILISOd
»wwytxwm 8N4 vor HILIMS AdvWIdd HOLIMS AMYITIXNY
N D NI HIOAS3ISTA/40L0W/ NN
TS AJVIIIXNY
\L\ AJIOAA3STA/d0L0W/ dWNd
v

A

F7Ev3 07

b2 x Va2

|~ @D 3LHA /A INTE

®) X978
AN
L— (9> FONvAD

YO /A ILIHA

@IAYTID

3IATWA QIONITOS
H40-LNHS
diNd ABVITIXNY

AQOE QI04INYW

S NADE

e

D ILHA /M INTE

A
o [ 7] [[n] Aoe o
L] D
N /
L~
—n 3ATWA QIONITOS
350719/ 319
AATYA TION3TOS dWNd AdVITIXNY
ONIN3O
dWNd AdVKIdd
L—Ul-
JUEVCRET
AATYA TION3TOS 3ATYA OIONITOS  IATWA QION3TOS
IAWA QNaEs ONINADD SNIZIADT J40-1nks
3S072/3S9d dWNd AJYITIXNY dWNd AVITIXNY  dWNd AdviIdd . .
it [CRE] ™ HILIMS ¥3IN3D
oo a v HOLIMS 43AD7 N3dO 01
! s
N
vy 4 IERE! HOLIMS ¥3IN3O
Was 3 IS HOLIAS 3SIvd | 3S072 0L
I ﬂ JAUNRECR RN Z 1 B4 2 IS|HOLIAS ¥3A07 | ¥3M07T OL
| , / W as N HOLIAS 3SIvd | 3SIvd O1
¢S ILHA /A 0v7E ASYIXNY ASYHId

I/ Lo nama
! > ADTTIA

EE O 7R ST N o

ESTY

IATYA QION3TOS
3ATYA X007

SSINUTH ONIAIA

D 3LHA /A NI390 /H_..U\\Ezj
J [ HY&EE&

} 7 N3dd
ED IR 7R ADTIEA H_.vauxu:)m
35070

SIHILIMS T0dLNOD 3dIS1iNO

S3IHILIMS TOdLINOD JAISNI

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 10-07 thru 6-08

SINGLE PUMP & SINGLE PUMP w/ HAND PUMP GRAVITY DOWN

JTO4INYIN FATVA

(0) 3AWA

IVANYA

INTVA

IVANYA

mmod\mm/&/

ONIYIMOT —_—
9.2
&

dNNd ANVH

ONIY3IMOT

INTVA
ONIYIMOT VANV

I
I
(8) INTVA 7
I
I

(1s)

dION3T0S HOLON

(0) 3ANWA
3S010/3SIvy

YNOILJO

| HI0AY3S3Y
JOLON/dnnd
dNNd ANwH
I
I

- - W

INTVA
ONIN3IdO

INTVA
— R — ONINIJO TVNNYA

k E A/,/@ 3010 d3XI

| d33dS 9NISO10

[ (n) 3014140 @3XIJ
_ _ _ a334S 9NINIdO

TYNOILJO e
v IATVA ONINIJO N3dO NOLSId d3ANITAD
\ 147 HOV3 NI 3ATWA
. IAWA 3S0T0/3SIvY MO3HO ONISYHIIY
9 ls '0ION310S YOLON 3501
Z '8 | 3NWWA HOLY1 ‘IATVA ONIM3IMOT YIMOT
S QION3T10S ¥OLON 3SIvy
Q3LYAILOY NOILY43d0 YIONIAD 1SV

341sgdno

e an//EOm_ QT03INYA 3ATVA

INTVA

Bzwzﬁzoo mm
104NV L FnssId | |4

— _ N3dO
.

. 35070

Y3ANITAD ¥3SOTO

43IMOT

3SIvd

A3ANITAD JAVIS
3dis 13341s

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 10-07 thru 6-08

SINGLE PUMP & SINGLE PUMP w/ HAND PUMP POWER DOWN

Ad0o4d

GS N3dO

s ‘IS 3S0710

Z 'vS ‘¢S ‘IS 43IMOT

IS 3SIvd
Q3LVAILDY NOILVH43d0

HIOAISTY
\\%BE\%E

dANd  ANvH
\‘fxzoﬁ*o

AT04INVIN- ATVA
%

ATOJINVIN ANTYA

(o

|
MA/‘/@ 140 Q3N
a33dS ONISOTD
|

(n) 3014140 a3x14
7 0334S 9NINI4O

Iz

— — —

INTVA

QMF<me&§Oo I
JINSS34d r

N il
-

‘4\ dOLVYNLOV HOLV1
l

/SEZ/% NLd

3S0710

H3ANITAD ¥3S010

NOLSId &3ANITAD
147 HOV3 NI 3ATVA
MOIHO ONISVHIIY

H3IMOT
. ESIA

@t

HIANIMAD d3LSYA
3d1sg4no

HIANMAD IAVIS
34IS 13341

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 10-07 thru 6-08
DUAL PUMP GRAVITY DOWN

HI0AY3S3Y
HYOLON/dNNd

HOLON % %Dai\“\
AUVNINd | 4\/
AdOg QTO4INVIN IATYA 7|“ - — - — HOLON % diNNd

AVITIXNY

(4) 301410 a3xI4
(334S 9NISOT1D

(n) 30141¥0 a3x14
033dS 9NIN3JO

JOLVNLIOV HOLV

INVA
03LYSNIANOO # _m

QI0JINVA ALd  39NSS3dd | |3
— _ N3dO
L] ‘

35070
¥IONITAD ¥ISOTD
g v N3do NOISId ¥IANITAD
3 zs 5 s 35070 1417 HOV3 NI 3ATWA H3M0T
MOIHO ONISYHAIY
z 3 z '8 ¥IMOT
zs Is R ESI
AUVIIXAY | AYYAING | NOILYY3dO
MIANITAD HILSYA ¥IANITAD 3AVIS
301S84N0 ENSNEENIS

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL
Built from 10-07 thru 6-08
DUAL PUMP w/ HAND PUMP GRAVITY DOWN

<
. D) /
<IN
R 3
5 wn —
= i
N =
A <
Slu| o< =
@ m
a Ll
>
g F
s}
Q o | w
Zlalelald >
|z |29 o
glz|9|o|o
]
2=
s
e~ [
&) og
£E8C w 2
SoT 3 )
2048 S ES
<05 =
Dk a (&)
Zu” 2 ©
L ¢ =
S ] =
1 = = o}
= o £
L =
5 ] = a s}
T O [ = =
» 2 40 >
S =l a -
= gl <w
z ZDo o 2=
2 58 2 2
- ES ==
N 2
=
o
| =
— &
\ £
o
‘ ==
i)
\ ‘ za
>
O
S b A
o et ‘
o T _ N = —
9 w \
. < \ | _
N =
013 = | | L —— —_ =
55 w
oZu >
Lo =
o
Zzo =
o=y L—
<y
Tyz "
EE
x>0

CURBSIDE
MASTER CYLINDER

PORT "B"

\ ® \

\
\
\
\
\
\
\
\
\
\
\
\
\
\
\
\
\
\
\
\
J ‘ l—%ﬁ \
{ O
N
\
I &
>

o« \
o}
a ‘ .|
W=
[Shan
» > ‘
O
Cw
g ) N <
[ o = —1 "
[%X7) = = = w
[ a < n
= [ =}
[*] = =
S o
B < R f _
E) < g
Ll T ®
= 28w 3 Pt
W= = =
2 xo= < o _
o aO> 8
> v
i — g9 S6
3 =3 5 o2
z o ow r= =]
S =) Lo =z3 o N7
= HS 88 22 B oL
8} 71 & n- a3 s
Yooy o a >
© — S Gy & E &
o %3
8 zZx oL o o
—~— 6 z& <
o & 26 2
bl 58 So 2
=z (@]
& i x oy =
pur} a [ =
o o b

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL
Built from 10-07 thru 6-08
DUAL PUMP POWER DOWN

N
> -
< E .
v B I
210 <=|o <
=|7E s
< o
n
[
_
N O
AMEIE =
< |~ © =z
R R R <
BlC|° =
. L
>
_
- <
5 >
Ol e |w| =
'Z(U)L‘J‘/’Lu
ngga
blxz|9|o|o
o

PTM MANIFOLD
PUMP & MOTOR

VALVE IN EACH LIFT
CYLINDER PISTON
_ /7
\
\
\
\
\
\
\
\
\
\
\
\
\
\
\
\
\
\
\
\
\

PRIMARY

REPHASING CHECK

MASTER CYLINDER
i
(o[
500 PSI

CURBSIDE
K

C1

C2

STREET SIDE
SLAVE CYLINDER
- — —

PRESSURE

LOWER

RAISE
COMPENSATED

VALVE

CLOSER CYLINDER
il
c3
|
I FoLp
030
UNFOLD
| .052"
|
[
|
D
|
|

CLOSE

AUXILIARY
PUMP & MOTOR

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 6-08 thru 1-09

SINGLE PUMP & SINGLE PUMP w/ HAND PUMP GRAVITY DOWN

d704INVAN 3ATVA

() 3INIVA

3s070/3sIvy 1/

- (s)

(9) IAVA
3S010/3svy

(8) 3anwA
ONIYIMOT

ANTVA
ONIYIMOT TVNNYN

QIONT10S ¥OLOW
; HIOANISIY
v\ HYOLOW/dNNd

dANd GNVH
IVNOLLJO

)

ANTVA
ONIN3dO VNNV

|_ WA

w NIN3dO
/
/

_ _Mw /_/Qv 30140 QXL
a33ds ONISOTD

|
)
_ _”w T (1) 30t0
- Q33dS ONIN3dO

~

£

_||||||||||
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
”
ONINIO ”
@ | |
INVA |
ONIIMOT “
|
! -
|
” .8, 1¥0d
|
”
” (2) 3INWA HOIVT—|
|
|
|
|
|
|
|
dANd ONVH |
TWNOLLO L-— -
v IANTVA ONIN3HO N3dO NOLSId ¥3ANMAD
>/ 141 HOV3 NI 3ATVA
. INTVA 3S010/3SIvY MOIHO ONISYHIIY
oIS ‘QIONT10S HOLOW 301
Z ‘8 |3NIVA HOLV1 ‘IATVA ONREMOT|  ¥3IMOT
IS QIONTI0S ¥OLOW asvy
Q3ALVAILOY NOILY¥3dO NIONFAD MILSYW

3qisadnd

oV 1¥0d AQOE @IOAINVA IATVA

| _—dO0LVYNLIVY HOLV

T /n_._o..__z<z WLd

ENV
@3LVSNIJNOD ?
3WNSSHAd | 4

— — N3do
‘
. 35070

o
— YIANMNAD ¥3ISOTO

‘ YIMOT
aswy

¥IANNAD 3AVIS

3aIs 133Ls

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 6-08 thru 1-09
SINGLE PUMP & SINGLE PUMP w/ HAND PUMP POWER DOWN

HI0AY3SIY
\\moéz\%i

AT04INVA IATVA

I
I
Adog 7
I
I

s

QI0AINYW 3ATYA N\ N \M%%me%

[
| M\o
[
7 |
il ¢S
, W )
| /
% ) (4) 3014140 Q3x14
Q334S 9NISOTD
| S ,
[ [ (n) 3014140 a3x14
7 7 033dS 9NIN3dO

¢0 [4e] [39) 0 d GO
o INTVA 4
03LVSN3IdNOD e
JINSSIHd Y
N3dO
! Zile P
| 7 |
o HO01VN13V HOLY
m@ 3S010

>7

o / YIANITIAD IS0
R d I TI04INVIN WLd

b=
T—
s N340 NOLSId ¥IANIAD
147 HOY3 NI 3ATVA
95 ‘S IS 35070 MO3FHD ONISYHIIY SIMOT
7 '9S ‘¥S ‘€S ‘IS HIMOT | .
_ L
: Isivy
© e % ESEA!
Q3LYAILOV NOILY¥3dO L@
MIANITAD ¥3LSWA YIANITAD IAVIS

341S84Nod 30IS 13341S

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 6-08 thru 1-09

DUAL PUMP GRAVITY DOWN

AJOg dT04INYN IATVA

a v N3dO
ERas 0 ‘IS 38010
z 3 z's HIMOT

s LS EN]

AAVITIXNY AAVAIEd NOILVY3dO

JOLON % diNnd
AV

/ dI0AY3S3d

HOLON/dNNd

AAVITIXNY

(4) 3014140 a3XI4
0334S ONISOT1O

NOLSId J3ANIMAD
147 HOV3 NI 3ATVA
MO3IHO ONISVHJ3

(n) 3014140 Q3XI4
0334S ONINIHO

| —d0LvNLOY HOLY1

W
T / INWA b
\\\\\\\ _ Q31¥SNIINOD vm
a QTOINVA NLd  3¥NSS3dd 4_

— _ N3dO
] .

J3IANITAD ¥3S010

3s070

A3ANITAD H3LSYN H3IANITAD 3AVIS
3dIsadNd 30IS 133d1S

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL
Built from 6-08 thru 1-09
DUAL PUMP w/ HAND PUMP GRAVITY DOWN

O

Or7 ) L

2O\
M)
> g v
x N AN
< ~ B \N 7 7
=R Jlo S\ 7 /
|| ) VA Q
> N\l
2 4 &7 O
o L
) e
N =
£ _|n|o <
Slo|l . |o|< =
@ @10
o ]
7
z
Slulslylz <
Zlhlylald
rlz|2|19|
gz |9|o|o
S
2=
e
=~ o
z CES
~ >
£E9C w I
Jo~ 2 3
b I =
> > <
<03 =
o< (&}
Zu” Z o
S = =
S ] ° =
T = .o &
= o o =
5 ) So a o
T [y = b
n 3 20 >
S < @ 2
z 259 Sw
< a 2 =2
= 502 E xS
T ==
s [ I S [
o
o
| =
&
\ EN
Do
‘ ==
22
\\ =za
= \
o
8 \
o
3 \
b
S
£ L | \
N =
oS-z = L
LAJIO ‘
T50 w
[Sp=a<2) >
LT 2
Zzx =
325 L
w
T =z
a5
Ll << >
x>0

CURBSIDE
MASTER CYLINDER

PORT "B"

[
e \
L2
85
[P ‘
o
—
by
o J— —
gj o — — _
o 5 A 2 = = O— n
p ) =)
o = =
Eowg 5
= Kg < N - ]
< RFa T =
hay I8}
= w33 = 5
O e —
E aos> =]
— 5% ze
o o=
] <E <]
5 15 =
z o~ ow oxr= Su
) =) —~ Zz=> o ~n
= e 2 =22 B aw
&) ™1 & n~ &g s
o Yy Tw 4 [ S
] [ ] g 26 © 3 a
8 e =
9 —— 2o zz 3
8] Ya 38 =
) o o =4
= ow —
8 & x oW =
2 o [ >
o s} =

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL
Built from 6-08 thru 1-09
DUAL PUMP POWER DOWN

[m)
=
N
> =
% R
Oy IERE
=\ J 3(\?5 -
=4\ <N NN
A\ 2 %
7 9 < N
7 /) o (@]
/e i
T /\Q Z > > N.X
—= S )\ <O Eix | I 0
7 => = )
e / < O =S -
W M e 7 R e
AW U L a |l
] \ i -
<
>
=z
o
= x L
Llolea|s
AR
a 10
o
a
— o
s} o
= 5
=z
=
< =
T z
N = <
o~z & ==
[ =
TI x>
SCm oo
e
wa e
(@) ’7 —‘
=z o
% 5w __
<
£ | N 5
x> ]
x>0 ]
& Lo I
W <7
o
= | |
3
>
w o ]
[m]
-
%]
o To
27 e | |
o= | 53 |
[
@)
2 |
o
L
a
[
S
n >
(@]
Wi \ \
Ll > )
e —~— m
%] = 5=
& 2 2w
h=> |
rox
oo
” - -
)
3
=z
=
> —e
.I
] [ ]
wn
o
9 —
© >
() x o
% = <=
2 o =2
O o =
<3
o
=
2
a

© 2009 Waltco Lift Corp. All rights reserved




WDL XT SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 1-09 thru 4-09

SINGLE PUMP & SINGLE PUMP w/ HAND PUMP GRAVITY DOWN

JTO4INYIN IATVA

(0) INWA

mmod\mm/&/

INTVA
ONIN3JO
IWANYN

JATVA

ONI43IMOT [

IVANYAN

dhnd QZ<I\
IYNOILJO

(2) 3AWA
3S0710/3SIvy

|
I
(8) INWA 7
|
I

]

| dI0AY3S3Y
JOLOW/dNNd
dANg ANVH
[
[

(1s)
QION3T0S HOLOW

|
,
,
,
,
ONIYIMOT | TVNOILdO
I
[
INTVA | )
ONIM3IMOT TYANYA - _ _ _ A
ININIJO
IANTVA
- - - - - ONINIdO VNNV
/:S 1404 1 @Mﬁ

.8, 1809 L |

’y

@ -— |

[ k ﬁ T (4) 3014180 Q3xI4
| | 033dS 9NISO1D
(| o ~—0 |
g T (n) 301440 Q3XI4
- - - - - - — - 0334S ONINIdO

.8, 1d0d

(2)

«V. 1d0d

AQ08 dT04INVA - JATVA

v INWWA ONINIHO N340 NOLSId g3ANIAD
147 HOV3 NI IATVA
5 s 3IAWA 3SOTO/3SIVY 15079 MOIHO ONISYHAIY HIMOT
QION3T0S ¥OLOW
Z '8 | 3ATVA HOLY1 ‘IATYA ONIMIMOT HIMOT
1S QION3T0S YOLOW 3SIvy 3Sivy
GILVAILIY NOILV340 HIANITAD HILSYA HIANITAD IAVIS
ElelS:Ngle) 30IS 13341S

EANZN
Q31YSN3IdN0O
34NSS34d

H3ANITAD ¥3SO10

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 1-09 thru 4-09

SINGLE PUMP & SINGLE PUMP w/ HAND PUMP POWER DOWN

AQ08g
AT04INVA IATVA

JTOJINVA INTVA

JI0AY3S3Y
\mgoz\%ja
|

s |

dANd ONVH
\ézoﬁo

il ¢s

Gs N3dO

9S ‘ZS ‘IS 3S010

Z ‘9S ‘vS ‘¢S IS g3IMOT

9S ‘IS 3SIvd
J3LVYAILOY NOILYd3d0

104

(4) 3014180 Q3XI
033dS ONISOTD

(n

) 3014140 a3XI4

J33dS ONIN3dO

\/ IATVA X007

NOLSId §3ANITAD
1417 HOV3 NI 3ATVA
MOIHD ONISVHJ3Y

@)t

YIANITAD o3LSYA
3d1sgdno

J3LYSNIdNOD

|

IATVA

J4NSS3dd 4
N340

3S0710

_.m%.
|

43ANITAD ¥3SO10

43IMOT

3Sivy

YIANITAD 3AVIS
34Is 13341S

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 1-09 thru 4-09

DUAL PUMP GRAVITY DOWN

AQOg QTO4INVIN IATVA

a v N340
4cs J'ls 350710
zZ 3 zZ'8 HIMOT

zs IS ESE|

AGVITIXAY | AYNIMD | NOILYY3dO

| |
HOLON % %Ek\\
NI

B L - L/ IWA |
\\\\\\\\\\\\\\\\\\ _ 03U¥SNIN0D
‘LT ] 3w woon 34NSS3d A mm —

AI0AH3S3

YOLON/dNNd

‘/%BE % dNNd

AAVITIXNY

8 2 v 3
f f
f f
k E (4) 301490 a3XI4
033dS INISOT1D

(n) 3014140 Q@314
A E 033dS 9NIN3dO

f
I
s

— _ N3dO
.
. 35010

HIANIIAD ¥3S0OT1D

NOLSId 43ANITAD
1417 HOV3 NI JAVA
MOIHO ONISYHJ3S

HIANMAD o3LSYN J3ANITAD 3AVIS
301S8dND 30I1S 13341S

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL
Built from 1-09 thru 4-09

&
ES PN
_ =]
EN RN
< L
) (%]
<
>
o (&}
<§( o<
I @10
a
g
cl3|5|2|E
rl<|=|9|a
wlw|9|g|o
o J1 o
o
e<
i
o [
~ O<>(
£9C w 2
SO0~ 3 3
w2 z
- <
<O 4 =
e
Tu = &}
S & =
T = o &
[}
5 9 £ o =
T B i = S
w = 20 po)
S El a 2
z =Z58 o S
< <Io = z3
=0 % <
[hs
Y T 2
o
| =
\ o Xy
| <
\ Jo
‘ ==
22
‘ \ o
| 5 |
S
| 5 |
[}
| g |
e < \ o
N ‘ <
Sz = L
WO ‘ ‘ ‘
IUG [}
ofa 2
o | s
Zzx
2.8 \ L—"
[}
T z
EE | |
r=>0 ‘
. \
]
! \
=z
s \
=
it \
o ‘ n
[as} -
0 ‘ N ‘
S« —
o= 9 ‘
‘ r777 i
J ~N
| |
v
S ! <IN
[ —
o« \
L
LAJ%
o3 Y
2% e
By -
i g
5
[}
L
=
L <<
x® N
>Z “
ny B
ow
0=> I~
oI &
o> g
. EE sz
o 06
o L= 29
a H=— =0 )
E = N ow B oz
E 52 2T 22 &5 od
&) — & Ev R N %EK
. » "
@ Q = a
i [ o 2 ° =
o Zx 2z 2 a
S - - ZC Z% 3
© fo 8 z
w <
= [T —
8 ] °x oy =
— o [ =
o o b

© 2009 Waltco Lift Corp. All rights reserved



WDL XT SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL
Built from 1-09 thru 4-09
DUAL PUMP POWER DOWN

N
z -
z Ze L
j% - -
= = | o
= A
< o
n
a
1
N O
& Slo it
<|—| . © =
R A N <
& S| >
%)
Lt
>
_
z g
<]
= T e -
}:(mmwm
Y|z |29
Emgoo
o
o
o
S
=
>
=) &S
— o <o
= 2 ==
o=z = x>
WO =z oo
TEF <
[S32R%} =
oH™ w
Z- =
R ES
Z.,0 > I - _ I
==
EE 5
x>0 o] _
o —
)
S - i
z & |
=] o |
=
w© N 8
Sy e} ‘
i |
EF
%)
S <
o= I I
[N
|

3000 PSI

STREET SIDE
SLAVE CYLINDER
[ —

3000 PSI

RAISE
LOWER
COMPENSATED

PRESSURE
VALVE

CLOSER CYLINDER
L
i
Cc3
s
U.N FOED T)@
F
D

CLOSE .
OPEN I
[
' FoLD
030
I .052
[
[
[
[
|

AUXILIARY

PUMP & MOTOR

© 2009 Waltco Lift Corp. All rights reserved



WALTGO

LIFTGATE PARTS AND MAINTEMANCE GUIDE

Schematics
Electrical Schematics Hydraulic Schematics
WDL. Value Push Button Control Push Button Control
Line (Built from 3-08 thru 2-09) (Built from 3-08 thru 2-09)
Single Pump Gravity Down Single Pump Gravity Down
Dual Pump Gravity Down Single Pump w/ Hand Pump

Gravity Down
Dual Pump Gravity Down

Click here for a list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved



WDL Value Line ELECTRCAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 3-08 thru 2-09

(=) Zuumu/

(STOLNOD ¥04 Smxuma\\ W

HJOLIMS 3719901

€ ILTHM
/

9 z\émm\

® Xovid

4
7’ L o
¢ 3na
M »avE

3sn4 vor

(@ N3339

Ad3L1VE
JaA et

ﬁ “““““““““““““ J\%mimmmm\%é\%za
aN9 N9

=

T I
A0LOW WOd4 S3ATM N3IFAD

IATYA QION3TOS
3S0713/3S1vd

ano

A0Dg TTO4INEW

IATYA QION3TOS
ONIN3dO

N9
ONIH3IMOT

= 3INTYA TION3TOS

ano

S3IHILIAS T0OdINO3 3AISLNO

EQRE! va/jm TU N340

J N3390_° N3390 . "T.ui 35073

MOTT3A uEI\)

SOVIE SV E |

NP
Y

N33349 N3339

3IHA © 3LTAA
L

-4 /%Zuzzuu

3704 -€

HOLIMS T04INOD 3AISNI

|
|
|

Advd AdvTd

\‘|ﬁ

N33349 N3339
EICIY EICIY
[E—

TO ¥3IADT
T_ui ESCH

© 2009 Waltco Lift Corp. All rights reserved



WDL Value Line ELECTRCAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 3-08 thru 2-09

DUAL PUMP GRAVITY DOWN

SSINAVH INTANIA

SIHILIMS TOdLINOD AdYITIXNY

HILIMS

D IR /A N3350 /HTU\%;E
SIHILIAS

g L
..H 6> 3LTHA /A 0viE
} o 58

@ N33
N
6> ILIHM /M XJvd
AD 3ILHA /A 3078 /
AT o
dnnd Eidx?l/ T
vis
8 T
s TN
55 Il
o=
AVT3d
dWNd AdYWIdd
/ I z)nmm\
vs (@ av1E
20 T
e O anma Y\

> 378

M v

Ik

D 3LIHA /A N3O

3sn4 vor
ano @ N33
NOILLISOd
wmﬂkwmwm ESIERCL HILIMS Ad¥WIdd HILIMS >u@wﬂwmm
@ N30 HI0AY3SIY/ A0 LON/dWNd
AYITIXNY
JI0AS3SIA/H0LON/dWNd
\iqzaa
ang nﬁu DMU DMU m@u

® v
1/

& e \as ILHA /A ADTIIA

\ wa

I

\

»,
AOLOW WOXS STRAA zuuuu\<

@D 3LHA /M 2978

FTEYD D1 .v2 X V9

AQDE TI04INYW
ANTINA

3IATWA QIONITOS
ONLIADT
dHNd AdYWING =

=
z
]

IAWA QION3TOS
ONIN3dD
AN ANYWIAS

IAWA QIONITOS
3IAWA mON3Tos  ININIAD
350710/3S1vd diNd AdYITIXNY
dANd AW

—t @® e
— e

oo 3ATWA LONIWS
27 3s070/381vd
dNNd AdvITIXNY

IATWA TIONITOS
INIHIADT
dNNd AdVITIXNY

aa

//

ap 3LHM /A 3078
) MDA

/av ILIHA /A OvTE

B
A0LOW WOFS STAA NIFAD

SSINAVH INIAIA

@D 3LHA /M ADT13k SIHOLIAS
35070

@D 3y 1@ /A ILAR

S3IHILIMS 1OdLINOD 3aIsind

THD! N3
[EECEIMIIEET] . 35010
SRR
[ oovE Ve FDiaama
. . I
T30 . NI, ENCT)
EREY

/N_Euuzznu

30d -€

HJLIMS T0dLNOD 3AISNI

SOV e v 1E -Didana

N3389_, N30 ESCH]
3IHA ° 3LAA

© 2009 Waltco Lift Corp. All rights reserved



NSO TONT DI NV AT AH

JIOAYISIY B ! !
SOLON/dWNd [ [
| IATIA |
qIoN3 oS
[
[

ONIS3IMOT

| IATA |
S \——a QION3TOS ONIN3dD

|
|
|
|
|
|
|
W3LS !
3AI433IAD T9ANI
VS 7N uzam\)ﬂy - - - - - - - ,

| %

, e
A= 3 f
” Tr ﬁ W/ém SN 3A A ,
|

W3LS
3ATIAIAD YNNI |
IATIYA BNIN3dO |

EVARAZAN

I
TION310S — ﬁ mwMﬁAlr/////////////
3S0719/3S19Y | 3014180 a3x1d4

033d4S ONISOTD

|
H
3014180 U3XI14
— 133d4S ONIN3IJO
|
9 me&\x\\\ ¥, Lld0d

=2

| A

1 «ﬂT LN» | mog3
m>4<>\L\\ o Iy3HYINg

|
— 81-.,91/6

;

J3TINIT MO74

SANTA
_m 4 I3LYSNIdWOD E
33NSS3ad

3SIvd 350710

|
Ad3IMOT N3dO
5]
|

3ATAIAO IWNNYW
IATYA ONIH3IAOT

WDL Value Line HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 3-08 thru 2-09
SINGLE PUMP GRAVITY DOWN

A3ANITAD L4171 |

a
,
,
,
,
,
,
,
,
,
,
,
,
,
,
[
[
,
,
[
,
,
[
[
[
[
[
[
[
T
[
[
[
[
[
[
,
,
[
[
[
[
[
[
[
[
[
[
[
[
W 30IS 133418

A3JANITAD 14171
3a1s d4nd

J3ANITAD o3SO70

Ad0d T TO4INYN IATTEA

INTIWA

qION3T0S INTIN
3S0719/3SIvd 04INOD MO74
033d4S 9NISOTD

W3LS
3AIAA3IAO T9NANYIN
IATYA BNINIJD

ONI3dO

ENRAZAN
qIoN3Tds
ONIH3IMOT

© 2009 Waltco Lift Corp. All rights reserved



FJANSTIONT I TNV ST AH

dIOAd3S3d 8

I
%Ez\%za/,
I
I

A0 T TOAINYAN IATYA

| EVALZN
| aION3T0S
ONI&3IMOT
INTPA
QION3T0S SNIN3dO EVANAZAN
R R QION3T0S

IATVA ONIF3AOT

W3LS
IATIHIAD TYNNYW
IATYA DNIN3dO

ENTRVEINL-]

WDL Value Line HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 3-08 thru 2-09

|
|
|
|
|
|
|
W3LS W
JATIAIAD TYNNYW L\ R SR
ﬂf%

: ! dWNd ONWH | W3LS
! | 301333A0 TWNNYA
7 | i JATIWA ONINIAD
| I
I W3LS
7/ 7 3IATHHIAD WNNIA

| IATIYA ONIA3IMOT

INTIA ( m@ v'
— I~
mwmﬁwm\zuumwmw AQOE dI04INYIW IATYA

=

0334S ONISOTI

|
|
3014140 a3XId 7
|
|

ONI3d0

;

IATWA
- - - - - B QI0N370S
i i ONI¥3IMDOT
I ™ - I
D teded iy MOg73
T ooy av3Hn1ng
- 81-.91/6

SINTA
_m 4 031YSN3IdWOD M
3aNSS3dd

dWnd aNvH

1

3SIvd ENIRN]

(|
d3M07 N3dO
1]
]

A3ANITAD L1417 | JIANITAD L4177
30IS L13341S ! 3a1s gadnd

JIANITAD o3SO71D

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
! \ 3014180 T3X14
| .4, 1¥0d ¥, Ld0d 033dS ONIN3dD
|
T
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

SINGLE PUMP w/ HAND PUMP GRAVITY DOWN

© 2009 Waltco Lift Corp. All rights reserved



WDL Value Line HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 3-08 thru 2-09

DUAL PUMP GRAVITY DOWN

JIOAN3S3Y 3
SO0L0W/dhnd
AAVNISL

JINSOTONT 21 INYVITAH

INTVA
T1ON3T0S
ONTSIMOT
dWNd AIYWISd

| ¥010W/dWnd
, \;%3;2

INTYA
TION3TOS
ONIN3dO

dhNd AdYWIdd

O

|
|
7 ONIN3dO
dhnd AdYITIXNY
|
|

JIOAN3S3Y %8

AdOd T TO4INYIW

ANTTIA

|
|
IATWA TION3TOS

ONIN34O

dWNd AdVAIdd
3ATYA QION3TOS
3S0710/381vd
dWNd  AdYWIdd

IATYA QIONITOS
3SO0713/3S1vy
dWnd AdvITIXNY

IATYA dION3T0S

JATYA QION3T0S
ONIF3IMOT
dWNd AdYWIdd

/.q. 1404

IAWA
QION30S __f
33070/351vY

M - 3074140 d3XI4
a33dS 9NISOTD

Tz:a AAHIdD

3014140 A3XI4
A m@ 1334S SNIN3dO

JATIYA QION3T0S
ONIH3IMOT
dhNd AdVITIXNY

«d, 1d0d

|

|

,%

7 AQ0E TIO4INYW 3ATYA
|

|

ONIN3dO
dWnNd AJYITIXNY

IATWA TION3TOS
3SO0713/3S1vd
dWnd AJVITIXNY

S URSTS SI
T~ =1
IATWA - I

d3IAIAIT MOT4 -

/\émd
av3HIInNg

81-.91/6

SIATIYA
ME A Q3LYSNIdWO3
33NSS3dd

J3ANITAD L4171 |
30IS 1333LS !

i
d3IMOT

|
% . EN2]

J3IANITAD L1417
3qIS qand

N3d0
. 3s070

J3ANITAD 430710

|
|
7 IATYA QION3TOS
|
|

IATYA TION3TOS
ONI&3IMOT
dWNd AIVITIXNY

© 2009 Waltco Lift Corp. All rights reserved



Schematics

Electrical Schematics

WDL (2009)

Push Button Control

(Built from 1-09 thru 4-09)
Single Pump w/ Hand Pump
Gravity Down
Single Pump w/ Hand Pump
Power Down
Dual Pump Gravity Down
Dual Pump Power Down

LIFTGATE PARTS AND MAINTEMANCE GUIDE

Hydraulic Schematics

Push Button Control

(Built from 1-09 thru 4-09)
Single Pump w/ Hand Pump
Gravity Down
Single Pump w/ Hand Pump
Power Down
Dual Pump Gravity Down
Dual Pump Power Down

Click here for a list of liftgate serial numbers, organized by approximate ship dates.

© 2009 Waltco Lift Corp. All rights reserved



WDL (2009) SERIES ELECTRCAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 1-09 thru 4-09

SINGLE PUMP & SINGLE PUMP w/ HAND PUMP GRAVITY DOWN

FINSOTTONT JIINVATAH

a
g
]

T

AQDg aIO4INYW u>4<>w

W_E>w_mmmm\m_utu2\uz:ul/

3ATWA QION3TOS
ONTA3MDOT

S3HOLIMS 3aIS1NO

@ B_uju/y

Vaw HvE

R

> 3n7a

S NAD¥E
ly

(6> MavId

2 % T N3
[)
ol
ves

8 8

oo oW 00w o W

NI ® S N oo

> A > A
2] T

A¥3LLVE
A0A 21
<> N3339
3sn4 vo1 @ ! \ I .
IS L Y] = 2 =
OND OND iy Jo —
= = AND (5 N33an = =
p, = = 15 J
/ \ f =
by MOTI3A B —— T
d010W WOd4 S3AIM N33H9 (€) JLIHM L m’ I
— I L — 1
IATWA QION3TOS
ONIN3dD  3AWA QION3TOS
35073/351vd /
ano \G: 3ONv0
bec] f f

IATWA TION3OS
HOLYT AL34VS

ww[r ool
= [ ey
— ol
=7 NAOsE =
e HILIAS ¥31N3D
v HILIMS ¥3A07 N3dO 0L
B HILIAS ¥31N3D
s HILIAS 3SIva 3s073 0L
zg HOLIMS ¥3A07 ¥3M07 0L
1S HILIAS 3193 3sival 0L
Q3LYAILIY

© 2009 Waltco Lift Corp. All rights reserved



D
A¥3LLIYE
FANSOTONT 21 INYATAH J0A et HILIMS 379901
3sn4 vor _\J\J . _
N_E>Nmmum\%52\%3a/ \|ﬂ/\ [GIEELE] =1 — J =
\\Qv N3339 — M W W =
ano \W‘l\g y mH\‘(\
f— @D 3LHM ﬂ 7 =
= SIHILIAS 3ISIND
AQOE 0T04INVK JATYA , =
A0L0W WOd4 S3IAIM N33F¥9 [ HHHHHH‘
N ; ) e = =
e —

ONIN34O 3S079/3SIvy ONI¥3MOT  JAWA QION3TOS
3sIvy

IATYA TIONITOS IATYA TQION3TOS IATYA QION3TOS /

V’Amv NMOdd
/ [ ™—» normas

[~—@ sova

—<€> ILHA

(9> 39NvaD

J

\ € ILTHA 2P
@ MOTT3A «@n EE}LJ \_|TW y
7 JBI
@ 3 \
® v

| <> N33m

IATYA QION3TOS
(] HOLYT AL34vS

2 2
L]
. o . S
mmmmm 98 ce\ys8 98 se\ys8 98 =] 3wl —
—e o e o e o

I’ﬂ\i NMDdE =

WDL (2009) SERIES ELECTRCAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 1-09 thru 4-09
SINGLE PUMP & SINGLE PUMP w/ HAND PUMP POWER DOWN

8 8 8 8
X W K] o @ K] o @ XX o @
yNa o o R & R RS} N S
b £y 2y Ty 2y ‘as HILIAS ¥3LNID
cs HOLIAS ¥3M07 N3dO 0L
2y ‘as HILIAS ¥3INID
vd ‘€S IS HILIAS 3819 3s070 0L
Z %S IS ‘€4 ‘W | HOLIAS ¥3ADT ¥3A07 0L
[CRONMN HILIAS 3819 3sIvy 0L
03LYALLDY

© 2009 Waltco Lift Corp. All rights reserved



WDL (2009) SERIES ELECTRCAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 1-09 thru 4-09

DUAL PUMP GRAVITY DOWN

SSINAVH ONTAIA

SIHILIAS TOJLINDOD AYYITIXNY

HOLIAS

[CEIETL W R EE TN P
it SIHOLIMS

J
M D 3LHA /R 30vTE
s

de\

wm—"|

wra—""]

wra—""]

S N

384 ot ;

@D H0¥7E /A 3LIHA

1> 3LIHM /M zmumm\\ (ot

NOILISOd
3sn4 vot HOLIAS Ad¥HTad

[GICEENG]

]

JIOASISTH/J010W/ dWNd

\\quzim

N9 aNo

N o e

STIA NIZH

S 3LAA /A N30

NOLLISOd

HOLIAS ARVITIXY

JIOAAISIS/S0LOW/ dWNd

AAVITIXNY

AN zn&\

S3AIA NIFHD

aNo e \ es

T8V D1 b2 X VD

AQOE TIO4INVW

\m>é>

A9TI3Y ¥INIL AVTIT
/W IATVA TION3TOS

®) 0v18 ONLIMOT
1/ dNNd AXYWIND

&> e \lm: 3LHA /A MOTT3A

B

\ ana

IATYA TIONITOS
IS0/ 3SIv
aHNd AdVHIH

ano

IATWA QIONITOS
3S070/3SI9
AHNd AdVITIXY

IATYA QIONITOS
ONINIdD
dhNd AdvHIdd

IATYA TIONITOS
ONIN3dD
dANd AAVIIXNY

A3 ¥INLL AVII0
/A IATYA TIONITOS
ONINIMDT

dANd ANYIIXNY

/ET ALIHM /M X9TE

@® MOTT3A

D ALHA /M 3ME

N340

L
@ ILER 7R AETTR m.uvmxu:)m

=0
@D OVTE 7R IR /5:5
ENCL
£y 1] HILIMS ¥31N3D
a v HILIMS ¥3M07 N340 OL
e84 T HOLIAS ¥3INID
EN N HOLIAS 3SIvd | 35070 OL
Zv8 3 7288 |HOLIMS ¥3AD1 | ¥3m07 OL
2s 1s HOLIAS 3SIvdl | 3SIvd OL
AIIXNY ASVHING
s ,
pi i
P H
O] |
dNE 1
Y
W S3HILIAS 3aIs1n0
|
e — -
————
|
T

IATVA TIONITOS
HOLYT ALIANS

© 2009 Waltco Lift Corp. All rights reserved



WDL (2009) SERIES ELECTRCAL SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 1-09 thru 4-09

DUAL PUMP POWER DOWN

SSINAYH ONIAIA

SIHILIAS TO4LNOD AdVITIXNY

HOLIAS

@D ILAA /A NIFD /H_..U\mu)_i
[ HYEIE_E

A

[

@D N9 /M ILTHM—

(€D ILTHM /A ADTIIA—_|

@D ILHA /M NIFID——=]

ap ILTHA /A vaiml/N

il

(S NMONE

© uozqwal/

5 a7

dHNd ARVITIXNY

=

dHNd ARVITIXNY

D ILHA /A X9

v ><dm\

dHNd AVITIXNY

€ avim 7|

dHNd AdVHING

L1

(1 N33¥0
M/

5%

2 ><dm\

dHNd AAVHING

vz

dHNd AdVHIAG

\a: 2978 /M 3LTHA

@D IUHA /A zuumo\\

]
) i

L

o @ IR 7R NI
v ouens TS T e
D N33 HIOAYISTA/S0LON/ dWNd
15 AdYITIXNY
HIOAY3STA/H0LON/ dWNd

aNg ano

\E%Eu

/6 ILTHA

\mm

D IND

/)

\\\
HOI0W WO¥4 SIAIA NI3¥9

| —¢9> 30NvaD

FEva

0T vz X W0 2

/D 3UHA /A 3T
> v

ONIAIADT
@D xovE /A Jumm GHNd ASVIAd

IATWA QIONIT0S
3s079/3519d
NG ATAIE

e

IATYA TIONITOS
ININIdD
dNd AITIE

IATYA CIONTTOS
ONIN3D
dWNd AAVIILXNY.

IATYA QIONITOS  IATWA TIONITOS

IATWA QIONITOS
35072/351va
dANd” ABVITIXNY

IATYA QIONITOS  IATYA TIONITOS
ANINIADT
dANd AZYITIXNY

340-1NHS
dHNd AAVITIXNY

AQDg aI04INYW
IANTYA

340-1NHS
dHNd AAY 1

\

|
|
|

/

/!Amv 3LHM

[Ep——

D ILTHA /A 098

D ILHA /A 3078

> N33O
() ADTI3A @ oy /

T IR 7R 9T $3
Ho

SIHILIAS
3’0

ED ILMA /A ADTIIA

@D oV /R ILAR OLIMS

3Siva
vd 4 ™o HOLIMS 43IN3D
[ v HOLIMS 23M07 N3dD 0L
vd 4 ™9 HOLIMS 43IN3D
W 'es PN HOLIMS 3SIvd | 3SO070 OL
ZNW RS e Z 1% Ed ‘24 TS| HOLIMS ¥3A07 | ¥3A07 OL
W as X s HOLIMS 3SIvd | 3SIva OL
ARYITIXNY AdYNIH

SIHOLIAS 3TISLND

7

€S> NADdE

(9> 3ONva0
(€Y ILIHM

="
L)

IATWA QIONITOS
HOLYT AL34vS

© 2009 Waltco Lift Corp. All rights reserved



WDL (2009) SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 1-09 thru 4-09

SINGLE PUMP & SINGLE PUMP w/ HAND PUMP GRAVITY DOWN

RAISEI
LOWER (HEJ}
=
A J
-4 ®
SAE
FOLD
#66 ORIFICE
(0330 DIAD
UNFOLD )
455 [ORIFICE /&\CDLQ‘
(0520 DIAD
. 2
AN
Py ® p— &
OPTIONAL
’j7 A N HAND PUMP
AAKX %J | | BB
. A
AN\

PUMP UNIT
Uk Si
DOWN: B, Z
FOLD: §1, C
UNFOLD: A

[
//Sl//

3000 PSI

© 2009 Waltco Lift Corp. All rights reserved



WDL (2009) SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 1-09 thru 4-09

SINGLE PUMP & SINGLE PUMP w/ HAND PUMP POWER DOWN

QAISEI
LOWER
ff/vﬁ @’%i
7
NS,
/T;\g\jw ]
CS
4
C1
Ce
® SAE g e e O
: 1%2 y v SAL
ORIFICE
BAR
e y
PSI %§]<
L]
UNFOLD
|, 455 ORIFICE ><
;>po5ao DIA) S3
o WO
S5 - se
O
3lwa \
.
>}AA
PUMP UNIT
UpP: S1, S3 -
DOWN: S1, S4, 7/
FOLD: SI, S2 o
UNFOLD: S5 et
M
//Sl//f

© 2009 Waltco Lift Corp. All rights reserved




CXNY> 2 LINN
v 004NN
J 1S 04

ISd 000¢ Z ‘4 NMOd ISd 000€

qvd 02 IS idn avd 02

AAYNIND T LINA—> ES

@ :a104NN T 1S
4 '2S @04
Z ‘3 NMOT T ¥
<« 2SN mmM
[

b Gl v P R S AN VA S [T
o

== ==

N (vIO 02600

WDL (2009) SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL

Built from 1-09 thru 4-09
DUAL PUMP GRAVITY DOWN

3014140 GG+
a 104NN

3vs 8-

(VIO 0EE0D

3014140
W 9o#
ao4

EECR
v

—
K

%QMBDJ

3S1Ivd

© 2009 Waltco Lift Corp. All rights reserved



WDL (2009) SERIES HYDRAULIC SCHEMATIC w/ PUSH BUTTON CONTROL
Built from 1-09 thru 4-09
DUAL PUMP POWER DOWN

RAISE

LOWER

T s

® ®
ce Cl E;<j
-8 SAE -8 SAE

BB

® -4 SAE »
FOLD
#66 i —

ORIFICE

0330 DIA. K M 35 BAR
{ VV% AJ:Z] S00 PSI

uiiigD Wf%* ‘ tZ] . NWJJ ‘ tZ] N

0520 DIA
WRBE, | - wio B

207 UNIT 1 207/
BAR T (PRIMARY) BAR
3000 UP: S1, K 3000

DOWN: ST, K, L, 7 PSI

FOLD: S1, C
UNFOLD: A .
UNIT 2 (AUXD —*

Up: Se, M

DOWN: S2, M, N, Z
FOLD: Se, F
UNFOLD: D

© 2009 Waltco Lift Corp. All rights reserved



WDL-SERIES PUMPS & CYLINDER Parts Drawings

If unsure of the correct pump or cylinder part number, click here.

QUICK TIP:

Most pumps have a pump pressure decal on them that also includes the pump part
number. This number will always be an 8-digit part number. If still unsure, please contact
Waltco for assistance.

CYLINDERS
Part Number Description PM No.
32680050 Lift Cylinder PM-327
32680051 Lift Cylinder PM-327A
32480010 Closer Cylinder PM-326
32480011 Closer Cylinder PM-326A
32480012 Closer Cylinder PM-326B
HYDRAULIC PUMPS
Part Number | Description Pump Mfr. Pressure | PM No.
85803925, WDL Hyd. Pump Assy — Electropak Monarch 2500 PSI | PM-287
85803937
85803973, WDL Dual Pump Hyd. Pump Assy — Monarch 2500 PSI | PM-288
85803974 Electropak
70400975 WDL Hyd. Pump Assy — Thermalpak Monarch 2700 PSI | PM-287A
70401000 WDL Dual Pump Hyd. Pump Assy — Monarch 2700 PSI | PM-288A
Thermalpak
70401500 WDL Hyd. Pump Assy — Thermalpak Monarch 2700 PSI | PM-567
70401525 WDL Dual Pump Hyd. Pump Assy - Monarch 2700 PSI | PM-568
Thermalpak
70402025 WDL Hyd. Pump Assy — Thermalpak Monarch 2700 PSI | PM-654
70402200 WDL Dual Pump Hyd. Pump Assy - Monarch 2700 PSI | PM-655
Thermalpak
80101040 Rev. 02 9/04
Page 1 of 1

© 2004, 2005, 2@t altaediitckoponipigreniesyvedll rights reserved



85803925, 85803937 — SOLENOID OPERATED

WALTCO
TRUCK EQUIPMENT CO.
85803925, 85803937

REVISED:
E.O.
REV.

ITEM | PART NUMBER | QTY DESCRIPTION

1 70092502 1 | Valve Assembly NOTE:
2 70092503 2 Valve Assy, 2-way, 2 position w/ Coll N ) h )
3 20092500 2 | valve, Check Item 30 is not shown on drawings
4 70092501 1 Valve Assy, 3-way, 2 position w/ Call
5 70092506 1 Connector Assembly
6 70092508 1 Tube
7 70092505 1 Elbow Assembly

10 80001065 1 Solenoid Kit

12 7043001-1 1 Motor

13 70091722 1 Hex Nut, 5/16-24

14 70091723 1 Lock Washer, 5/16"

15 70091726 2 Screw, 1/4"-20 x 6-1/2"

16 70091724 2 Start Washer, 1/4”

17 70091721 1 Bearing

18 70092510 1 Union Assembly

19 70092511 1 Pump Assembly

20 70091717 1 “O” Ring

21 70092406 1 Parts Kit, Seal & Gasket

22 70092355 1 Parts Kit, Relief Valve

23 70092504 1 Bushing

24 70092328 1 Tube

25 70091730 1 Filter

26 70091731 1 Tube, Filter Suction

27 70091738 6 Screw, #10-24 x 3/8”

28 70091734 1 Breather

29 70092512 1 Reservoir

30* 70092515* 1* Parts Kit, Seals & Screen*
31 70402303 3 Call, 10v, 25w

© 2009 Waltco Lift Corp. All rights reserved

8-1-09
6251
03

PM-287



85803973, 85803974 — SOLENOID OPERATED

114 NPTF =38 NPTF

3
LY

&
g

nmrr\ V4 NPTF
.

N |

-

‘Q— BATTERY
/

WALTCO
TRUCK EQUIPMENT CO.
85803973, 85803974

REVISED:
E.O.
REV.

NOTE:

* Item 30 is not shown on drawings

ITEM | PART NUMBER | QTY DESCRIPTION

1 70092502 2 Valve Assembly
2 70092503 4 Valve Assy, 2-way, 2 position w/ Coil
3 70092500 4 Valve, Check
4 70092501 2 Valve Assy, 3-way, 2 position w/ Call
5 70092506 2 Connector Assembly
6 70092508 2 Tube
7 70092505 2 Elbow Assembly

10 80001065 2 Solenoid Kit

12 7043001-1 2 Motor

13 70091722 2 Hex Nut, 5/16-24

14 70091723 2 Lock Washer, 5/16"

15 70091726 4 Screw, 1/4"-20 x 6-1/2"

16 70091724 4 Start Washer, 1/4”

17 70091721 2 Bearing

18 70092510 2 Union Assembly

19 70092511 2 Pump Assembly

20 70091717 2 “O” Ring

21 70092406 2 Parts Kit, Seal & Gasket

22 70092355 2 Parts Kit, Relief Valve

23 70092504 2 Bushing

24 70092328 2 Tube

25 70091730 2 Filter

26 70091731 2 Tube, Filter Suction

27 70091738 12 Screw, #10-24 x 3/8”

28 70091734 1 Breather

29 70092513 1 Reservoir

30* 70092515* 2* Parts Kit, Seals & Screen*
31 70402303 3 Call, 10v, 25w

© 2009 Waltco Lift Corp. All rights reserved

8-1-09
6251
03

PM-288



70400975 — SOLENOID OPERATED

WALTCO REVISED:
TRUCK EQUIPMENT CO. R.E\}.
70400975
ITEM | PART NUMBER | QTY DESCRIPTION
1 70092502 1 Valve Assembly
2 70092503 2 Valve Assy, 2-way, 2 position w/ Coil
3 70092500 2 Valve, Check
4 70092501 1 Valve Assy, 3-way, 2 position w/ Call
5 70092506 1 Connector Assembly
6 70092508 1 Tube
7 70092505 1 Elbow Assembly
12 70400854 1 Motor
15 70091726 2 Screw, 1/4"-20 x 6-1/2"
16 70091724 2 Start Washer, 1/4”
17 70091721 1 Bearing
18 70092510 1 Union Assembly
19 70092511 1 Pump Assembly
20 70091717 1 “O” Ring
21 70092406 1 Parts Kit, Seal & Gasket
22 70092355 1 Parts Kit, Relief Valve NOTE:
23 70092504 1 Bushing . . .
o4 20092328 1 | Tube Item 30 is not shown on drawings
25 70091730 1 Filter
26 70091731 1 Tube, Filter Suction
27 70091738 6 Screw, #10-24 x 3/8”
28 70091734 1 Breather
29 70092512 1 Reservoir
30* 70092515* 1* Parts Kit, Seals & Screen*
31 80001065 1 Solenoid Kit
32 70402303 3 Cail, 10v, 25w

© 2009 Waltco Lift Corp. All rights reserved

8-1-09
6251

03

PM-287A



70401000 — SOLENOID OPERATED DUAL PUMP

3 NPTE \r VA NPTF

ydlﬁ

SATTERY
/

WALTCO
TRUCK EQUIPMENT CO.

70401000

ITEM | PART NUMBER | QTY DESCRIPTION

1 70092502 2 Valve Assembly
2 70092503 4 Valve Assy, 2-way, 2 position w/ Coil
3 70092500 4 Valve, Check
4 70092501 2 Valve Assy, 3-way, 2 position w/ Call
5 70092506 2 Connector Assembly
6 70092508 2 Tube
7 70092505 2 Elbow Assembly

12 70400854 2 Motor/Solenoid

15 70091726 4 Screw, 1/4"-20 x 6-1/2"

16 70091724 4 Start Washer, 1/4”

17 70091721 2 Bearing

18 70092510 2 Union Assembly

19 70092511 2 Pump Assembly

20 70091717 2 “O” Ring

21 70092406 2 Parts Kit, Seal & Gasket

22 70092355 2 Parts Kit, Relief Valve

23 70092504 2 Bushing

24 70092328 2 Tube

25 70091730 2 Filter

26 70091731 2 Tube, Filter Suction

27 70091738 12 Screw, #10-24 x 3/8”

28 70091734 1 Breather

29 70092513 1 Reservoir

30* 70092515* 2* Parts Kit, Seals & Screen*
31 80001065 2 Solenoid Kit
32 70402303 3 Call, 10v, 25w

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.

8-1-09
6251

03

PM-288A



70401500, 70401550, 70401600 — Gravity Down Single Pump w/ Thermalpak

(Built 1-01 thru 7-04)

WALTCO
TRUCK EQUIPMENT CO.
70401500, 70401550, 70401600

OUTLET PORT
37" FLARE (3/8 TUBE) REF
A B

RETURN TUBE MUST
BE AIRTIGHT

THERMO-PAK

CONTROLLER
VVOLTAGE GUARD

VIHITE WIRE
WHITE/BLUE WIRE —~_|

BLACK/YELLOW WIRE —_|

—

RED WIRE

SCHEMATIC %_@-\;

ITEM | PART NUMBER | QTY DESCRIPTION
1 70401502 1 Valve Assembly Complete, 12VDC
2 70092503 2 Valve Assembly, 2-Way, 2 Pos w/ Caoll
5 70092501 1 Valve Assembly, 3-Way, 2 Pos w/ Caoll
6 70402303 3 Call, 10V, 25A
8 70092500 2 Check Valve
9 70401503 2 Flow Control Valve
10 70401504 2 Lowering Valve Screw Assembly
11 70401505 3 1/4”-20 x 2-3/4" Socket Head Cap Screw
12 75082866 2 45° Elbow, 9/16"-18 “O” Ring x 9/16"-18
37° Flare
13 70400858 1 Motor Assembly (includes Solenoid)
14 70091721 1 Bearing
15 70401506 1 Base Assembly
16 70401507 1 “O” Ring
17 70091717 1 “O” Ring
18 70400006 1 Shaft Seal
19 70092355 1 Relief Valve Assembly
20 70401508 1 Pump Assembly
21 70401509 4 1/4"-20 x 3" Socket Head Cap Screw
22 70401405 1 Return Tube
23 70091731 1 Suction Tube
24 70091730 1 Filter, Screen
25 70401501 1 Reservoir
26 70401404 1 Breather
27 70091738 6 #10-24 x 3/8” Thread Forming Screw
28 70401510 1 Gasket
29 70401511 1 Plug, Drain
30 80001065 1 Solenoid Kit

6
A

{ X

—
(Cm

e

w\
[}
. [}

P
N

Ry

REVISED:

E.O.
REV.

© 2009 Waltco Lift Corp. All rights reserved

8-1-09
6251
04

PM-567



70401525, 70401575, 70401625 — Gravity Down
(Built 1-01 thru 7-04)

WALTCO
TRUCK EQUIPMENT CO.

70401525, 70401575, 70401625

Dual Pump w/ Thermalpak
6

ITEM | PART NUMBER | QTY DESCRIPTION
1 70401527 1 Valve Assembly Complete, 12VDC
2 70092503 4 Valve Assembly, 2-Way, 2 Pos w/ Caoll
5 70092501 2 Valve Assembly, 3-Way, 2 Pos w/ Caoll
6 70402303 6 Call, 10V, 25A
8 70092500 4 Check Valve
9 70401503 2 Flow Control Valve
10 70401505 3 1/4"-20 x 2-3/4” Socket Head Cap Screw
11 75082866 2 45° Elbow, 9/16"-18 “O” Ring x 9/16"-18
37° Flare
12 70401528 1 Pressure Tube
13 70401529 1 Elbow Assembly
14 70400858 2 Motor Assembly (includes Solenoid)
15 70091721 2 Bearing
16 70401506 1 Base Assembly
17 70401507 2 “O” Ring
18 70091717 2 “O” Ring
19 70400006 2 Shaft Seal
20 70092355 2 Relief Valve Assembly
21 70401530 1 Base Assembly
22 70401531 1 Connector Assembly
23 70401508 2 Pump Assembly
24 70401509 8 1/4"-20 x 3" Socket Head Cap Screw
25 70401405 1 Return Tube
26 70091731 2 Suction Tube
27 70091730 2 Filter, Screen
28 70401406 1 Return Tube
29 70401526 1 Reservoir
30 70401404 1 Breather
31 70091738 12 #10-24 x 3/8" Thread Forming Screw
32 70401510 1 Gasket
33 70401511 1 Plug, Drain
34 80001065 2 Solenoid Kit

© 2009 Waltco Lift Corp. All rights reserved

34

REVISED:

E.O.
REV.

8-1-09
6251
04

PM-568



70402025, 70402050, 70402075 — Gravity Down Single Pump w/ Thermalpak
(Built from 7-04)

N
(o] .
WALTCO eseo g1
TRUCK EQUIPMENT CO. REV. 02
70402025, 70402050, 70402075 PM-654
ITEM | PART NUMBER | QTY DESCRIPTION
1 70402026 1 Reservoir
2 70091738 6 #10-24 x 3/8” Thread Forming Screw
3 70401404 1 Breather
4 70402027 1 Valve Assembly Complete, 12VDC
5 70401505 3 1/4"-20 x 2-3/4” Socket Head Cap Screw
6 70401504 2 Lowering Valve Screw Assembly
7 70402028 2 Ball, 1/4" Dia.
8 70092501 1 Valve Assembly, 3-Way, 2 Pos w/ Caoll
9 70092503 2 Valve Assembly, 2-Way, 2 Pos w/ Coll
10 70092500 2 Check Valve
11 70400858 1 Motor Assembly (includes Solenoid)
12 70091721 1 Bearing
14 70402029 2 #10-32 x 3/8" Thread forming screw
15 80001065 1 Solenoid Kit
16 75089834 1 Buss Bar
17 70401506 1 Base Assembly
18 70400006 1 Shaft Seal
19 70091717 1 “O” Ring
20 70401507 1 “O” Ring
21 70092355 1 Relief Valve Assembly
22 70401508 1 Pump Assembly
23 70401509 4 1/4”-20 x 3" Socket Head Cap Screw
24 70091731 1 Suction Tube
25 70091730 1 Filter, Screen
26 70401405 1 Return Tube
27 70401415 4 Plug
28 70402031 1 Plug Orifice, #66 Hole
29 70402032 2 Check valve Cartridge
30 70400103 1 Plug Orifice, #55 Hole
31 75082866 2 45° Elbow, 9/16"-18 “O” Ring x 9/16"-18
37° Flare
32 70401510 1 Gasket
33 70401511 1 Plug, Drain
34 70402303 3 Call, 10V, 25A

© 2009 Waltco Lift Corp. All rights reserved



70402200, 70402225 70402250 — Gravity Down Dual Pump w/ Thermalpak

(Built from 7-04)

9e”

WALTCO
TRUCK EQUIPMENT CO.
70402200, 70402225, 70402250

i

ITEM | PART NUMBER | QTY DESCRIPTION
1 70401526 1 Reservoir
2 70091738 12 #10-24 x 3/8” Thread Forming Screw
3 70401404 1 Breather
4 70400858 2 Motor Assembly (includes Solenoid)
5 70091721 2 Bearing
7 70402029 4 #10-32 x 3/8" Thread forming screw
8 80001065 2 Solenoid Kit
9 75089834 2 Buss Bar
10 70401506 1 Base Assembly
11 70400006 2 Shaft Seal
12 70091717 2 “O” Ring
13 70401507 2 “O” Ring
14 70092355 2 Relief Valve Assembly
15 70401508 2 Pump Assembly
16 70401509 8 1/4”-20 x 3" Socket Head Cap Screw
17 70091731 2 Suction Tube
18 70091730 2 Filter, Screen
19 70401405 1 Return Tube
20 70402201 1 Valve Assembly Complete, 12VDC
21 70401505 3 1/4”-20 x 2-3/4" Socket Head Cap Screw
22 70092501 2 Valve Assembly, 3-Way, 2 Pos w/ Caoll
23 70092503 4 Valve Assembly, 2-Way, 2 Pos w/ Caoll
24 70092500 4 Check Valve
25 70401528 1 Pressure Tube
26 70401529 1 Elbow Assembly
27 70401531 1 Connector Assembly
28 70401530 1 Base Assembly
29 70401406 1 Return Tube
30 70401415 4 Plug
31 70402031 1 Plug Orifice, #66 Hole
32 70402032 2 Check valve Cartridge
33 70400103 1 Plug Orifice, #55 Hole
34 75082866 2 45° Elbow, 9/16"-18 “O” Ring x 9/16"-18
37° Flare
35 70401510 1 Gasket
36 70401511 1 Plug, Drain
37 70402303 6 Call, 10V, 25A

© 2009 Waltco Lift Corp. All rights reserved

REVISED:
E.O.
REV.




LIFT CYLINDER - 32680050

7

—

L/

e

SPECIFICATIONS:
Retracted 62.00”
Extended 117.25"
Barrel O.D. 2.38”

WALTCO E%VISED: 431;2413—2000
TRUCK EQUIPMENT CO. REV. 03
LIFT CYLINDER - 32680050 PM-327
ITEM | PART NUMBER | QTY DESCRIPTION
1 32680250 1 Nose Bearing
2 32681150 1 Rod Assembly
3 32681550 1 Piston
4 32682050 1 Barrel Assembly
S I * 1 ]"O"Ring * Indicates parts included in repair kit No. 32680095.
6 | - * 1 “O” Ring
VAR R —— * 1 “O” Ring NOTE: Refer to cylinder serial number located on the
8 | * 1 Rod Seal cylinder barrel when ordering parts.
S : 1 ] Backup Ring Example: 11326-XXXXX
10 | - * 1 Piston Seal
11 | - * 1 Rod Wiper
12 | - * 1 Wear Ring
13 37482950 1 Retaining Ring
14 32681850 1 Breather
15 13581650 1 Locknut

© 2004, 2005, 2@t altaediitckoponipigreniesyvedll rights reserved



LIFT CYLINDER RM - 32680051

SPECIFICATIONS:
Retracted 62.00”
Extended 117.25"
Barrel O.D. 2.38”

WALTCO
TRUCK EQUIPMENT CO.
LIFT CYLINDER RM - 32680051

ITEM | PART NUMBER | QTY DESCRIPTION
1 32680250 1 Nose Bearing
2 32681151 1 Rod Assembly
3 32681551 1 Piston
4 32682051 1 Barrel Assembly
5 | e * 1 “O” Ring
6 | - * 1 “O” Ring
7 | - * 1 Rod Seal
8 | - * 1 Backup Ring
9 | - * 1 Piston Seal
10 | - * 1 Rod Wiper
i e * 1 Wear Ring
12 37482950 1 Retaining Ring
13 31493601 1 Bleeder Screw w/ Seal Washer
14 13581650 1 Locknut

* Indicates parts included in repair kit No. 32680096.

NOTE: Refer to cylinder serial number located on the
cylinder barrel when ordering parts.

Example: 11398-XXXXX

© 2004, 2005, 2@t altaediitckoponipigreniesyvedll rights reserved

REVISED:

E.O.
REV.

3-3-2000
3443

01

PM-327A



CLOSER CYLINDER - 32480010

an
NI

=N
N,

SPECIFICATIONS:
Retracted 10.875”
Extended 15.25"
Barrel O.D. 2.88”

WALTCO
TRUCK EQUIPMENT CO.
CLOSER CYLINDER - 32480010

ITEM | PART NUMBER | QTY DESCRIPTION
1 32480210 1 Nose Bearing
2 32481110 1 Rod Assembly
3 32481510 1 Piston
4 32482010 1 Barrel Assembly
5 | e * 1 “O” Ring
6 | - * 1 “O” Ring
7 | - * 1 “O” Ring
8 | - * 1 Rod Seal
9 | - * 1 Backup Ring
10 | - * 1 Piston Seal
i e * 1 Rod Wiper
12 | - * 1 Wear Ring
13 35282950 1 Retaining Ring
14 75089303 2 Grease Fitting
15 32681850 1 Breather
16 13581650 1 Locknut

* Indicates parts included in repair kit No. 32480095.

NOTE: Refer to cylinder serial number located on the
cylinder barrel when ordering parts.

Example: 11324-XXXXX

© 2004, 2005, 2@t altaediitckoponipigreniesyvedll rights reserved

REVISED: 4-21-2000
E.O. 3443
REV. 02

PM-326



CLOSER CYLINDER - 32480011

1N
N

SPECIFICATIONS:
Retracted 10.875”
Extended 15.62"
Barrel O.D. 2.88”

WALTCO

TRUCK EQUIPMENT CO.
CLOSER CYLINDER - 32480011

ITEM | PART NUMBER | QTY DESCRIPTION
1 32480210 1 Nose Bearing
2 32481111 1 Rod Assembly
3 32481510 1 Piston
4 32482011 1 Barrel Assembly
5 | e * 1 “O” Ring
6 | - * 1 “O” Ring
7 | - * 1 “O” Ring
8 | - * 1 Rod Seal
9 | - * 1 Backup Ring
10 | - * 1 Piston Seal
i e * 1 Rod Wiper
12 | - * 1 Wear Ring
13 35282950 1 Retaining Ring
14 75089303 2 Grease Fitting
15 32681850 1 Breather
16 13581650 1 Locknut

* Indicates parts included in repair kit No. 32480095.

NOTE: Refer to cylinder serial number located on the
cylinder barrel when ordering parts.

Example: 11390-XXXXX

© 2004, 2005, 2@t altaediitckoponipigreniesyvedll rights reserved

REVISED:
E.O.
REV.

4-21-2000
3443

03

PM-326A



CLOSER CYLINDER RM - 32480012

N (Al o an
- @%@ N \</ | ED

SPECIFICATIONS:
Retracted 10.875”
Extended 15.62"
Barrel O.D. 2.88"
WALTCO E%YISED: 431;{2413—2000
TRUCK EQUIPMENT CO. REV. 01
CLOSER CYLINDER RM - 32480012 PM-326B

ITEM | PART NUMBER | QTY DESCRIPTION

1 32480210 1 Nose Bearing
2 32481112 1 Rod Assembly
3 32481510 1 | Piston
4 32482011 1 Barrel Assembly
5 | oo * 1 “O” Ring
[ T [ — * 1 “O” Ring
7 | * 1 “O” Ring
8 | * 1 Rod Seal
9 | s * 1 | Backup Ring

10 | oo * 1 Piston Seal

N — * 1 | Rod Wiper

12 | e * 1 Wear Ring

13 35282950 1 | Retaining Ring

14 32481712 1 | Bearing

15 32681850 2 | Breather

16 13581650 1 | Locknut

* Indicates parts included in repair kit No. 32480095.

NOTE: Refer to cylinder serial number located on the
cylinder barrel when ordering parts.

Example: 11406-XXXXX

© 2004, 2005, 2@t altaediitckoponipigreniesyvedll rights reserved



WALTCO approximate serial number dates.

Page 1 of 3

Revised 12-14-10
Ser No Date Ser No Date Ser No Date Ser No Date
220000 | 11/88 322000 | 03/95 424000 | 03/00 526000 | 06/05 618000 | 11/10
221000 | 12/88 323000 | 04/95 425000 | 04/00 527000 | 07/05 619000 | 12/10
222000 | 01/89 324000 | 06/95 426000 | 05/00 528000 | 07/05
223000 | 03/89 325000 | 07/95 427000 | 07/00 529000 | 09/05
224000 | 04/89 326000 | 09/95 428000 | 08/00 540000 | 09/05
225000 | 05/89 327000 | 09/95 429000 | 08/00 541000 | 10/05
226000 | 06/89 328000 | 11/95 440000 | 09/00 542000 | 11/05
227000 | 08/89 329000 | 01/96 441000 | 11/00 543000 | 11/05
228000 | 10/89 340000 | 02/96 442000 | 12/00 544000 | 12/05
229000 | 11/89 341000 | 03/96 443000 | 02/01 545000 | 02/06
240000 | 01/90 342000 | 04/96 444000 | 04/01 546000 | 03/06
241000 | 02/90 343000 | 05/96 445000 | 05/01 547000 | 03/06
242000 | 07/90 344000 | 07/96 446000 | 09/01 548000 | 03/06
243000 | 04/90 345000 | 08/96 447000 | 09/01 549000 | 04/06
244000 | 05/90 346000 | 10/96 448000 | 11/01 560000 | 05/06
245000 | 07/90 347000 | 12/96 449000 | 01/02 561000 | 06/06
246000 | 09/90 348000 | 03/97 460000 | 04/00 562000 | 06/06
247000 | 12/90 349000 | 03/97 461000 | 05/02 563000 | 06/06
248000 | 12/90 360000 | 04/97 462000 | 06/02 564000 | 06/06
249000 | 02/91 361000 | 05/97 463000 | 09/02 565000 | 07/06
260000 | 04/91 362000 | 06/97 464000 | 10/02 566000 | 08/06
261000 | 05/91 363000 | 07/97 465000 | 12/02 567000 | 09/06
262000 | 08/91 364000 | 08/97 466000 | 01/03 568000 | 10/06
263000 | 10/91 365000 | 10/97 467000 | 02/03 569000 | 11/06
264000 | 12/91 366000 | 11/97 468000 | 05/03 580000 | 01/07
265000 | 02/92 367000 | 12/97 469000 | 05/03 581000 | 01/07
266000 | 03/92 368000 | 01/98 480000 | 07/03 582000 | 02/07
267000 | 05/92 369000 | 06/98 481000 | 08/03 583000 | 03/07
268000 | 06/92 380000 | 03/98 482000 | 10/03 584000 | 05/07
269000 | 08/92 381000 | 06/98 483000 | 11/03 585000 | 06/07
280000 | 09/92 382000 | 06/98 484000 | 01/04 586000 | 07/07
281000 | 11/92 383000 | 08/98 485000 | 02/04 587000 | 10/07
282000 | 12/92 384000 | 08/98 486000 | 02/04 588000 | 11/07
283000 | 02/93 385000 | 11/98 487000 | 03/04 589000 | 01/08
284000 | 03/93 386000 | 12/98 488000 | 03/04 600000 | 02/08
285000 | 04/93 387000 | 12/98 489000 | 05/04 601000 | 05/08
286000 | 06/93 388000 | 01/99 500000 | 05/04 602000 | 07/08
287000 | 07/93 389000 | 04/99 501000 | 06/04 603000 | 09/08
288000 | 08/93 400000 [ 02/99 502000 [ 06/04 604000 | 01/09
289000 | 10/93 401000 | 03/99 503000 | 07/04 605000 | 04/09
300000 | 11/93 402000 [ 05/99 504000 | 09/04 606000 | 07/09
301000 | 02/94 403000 | 05/99 505000 | 10/04 607000 | 08/09
302000 | 02/94 404000 [ 06/99 506000 | 12/04 608000 | 10/09
303000 | 03/94 405000 | 08/99 507000 | 01/05 609000 | 11/09
304000 | 04/94 406000 [ 08/99 508000 | 02/05 610000 | 12/09
305000 | 05/94 407000 | 10/99 509000 | 02/05 611000 | 01/10
306000 | 08/94 408000 [ 11/99 520000 | 03/05 612000 | 03/10
307000 | 09/94 409000 11/99 521000 | 03/05 613000 | 05/10
308000 | 10/94 420000 | 12/99 522000 | 03/05 614000 | 06/10
309000 | 10/94 421000 | 12/99 523000 | 04/05 615000 | 08/10
320000 | 12/94 422000 | 04/00 524000 | 04/05 616000 | 09/10 *All Serial Number
321000 | 01/95 423000 | 03/00 524500 | 05/05 617000 | 10/10 Dates are approximate

© 2009 Waltco Lift Corp. All rights reserved

Page 1 of 3



WALTCO approximate serial number dates.

Page 2 of 3

SerNo__Date SerNo__Date
116000 | 01/83 173000 | 08/88 230000 | 02/94 277000 | 08/99 335000 | 05/05
117000 | 05/83 174000 | 10/88 231000 | 05/94 278000 | 10/99 336000 | 11/05
118000 | 09/83 175000 | 11/88 232000 | 08/94 279000 | 12/99 337000 | 11/05
119000 | 12/83 176000 | 01/89 233000 | 10/94 290000 | 02/00 338000 | 03/06
130000 | 03/84 177000 | 03/89 234000 | 12/94 291000 | 04/00 339000 | 04/06
131000 | 05/84 178000 | 04/89 235000 | 02/95 292000 | 06/00 350000 | 08/06
132000 | 07/84 179000 | 07/89 236000 | 05/95 293000 | 08/00 351000 | 01/07
133000 | 10/84 190000 | 09/89 237000 | 08/95 294000 | 11/00 352000 | 04/07
134000 | 12/84 191000 | 11/89 238000 | 11/95 295000 | 02/01 353000 | 09/07
135000 | 03/85 192000 | 01/90 239000 | 01/96 296000 | 05/01 354000 | 01/08
136000 | 04/85 193000 | 03/90 250000 | 03/96 297000 | 07/01 355000 | 08/08
137000 | 07/85 194000 | 05/90 251000 | 06/96 298000 | 09/01

138000 | 10/85 195000 | 07/90 252000 | 09/96 299000 | 01/02

139000 | 11/85 196000 | 10/90 253000 | 12/96 310000 | 04/02

150000 | 03/86 197000 | 12/90 254000 | 03/97 311000 | 07/02

151000 | 05/86 198000 | 03/91 255000 | 05/97 312000 | 10/02

152000 | 09/86 199000 | 06/91 256000 | 08/97 313000 | 01/03

153000 | 12/86 210000 | 09/91 257000 | 10/97 314000 | 04/03

154000 | 03/87 211000 | 12/91 258000 | 01/98 315000 | 07/03

155000 | 05/87 212000 | 04/92 259000 | 03/98 316000 | 11/03

156000 | 07/87 213000 | 06/92 270000 | 05/98 317000 | 03/04

157000 | 10/87 214000 | 09/92 271000 | 07/98 318000 | 04/04

158000 | 11/87 215000 | 12/92 272000 | 10/98 330000 | 04/04

159000 | 12/87 216000 | 02/93 273000 | 12/98 331000 | 07/04

170000 | 02/88 217000 | 05/93 274000 | 02/99 332000 | 10/04

171000 | 04/88 218000 | 08/93 275000 | 04/99 333000 | 12/04 *All Serial Number
172000 | 06/88 219000 | 12/93 276000 | 06/99 334000 | 04/05 Dates are approximate

© 2009 Waltco Lift Corp. All rights reserved

Page 2 of 3



WALTCO approximate serial number dates.

Shipped From Warehouses

M1000 | 12/87 M9000 | 02/98 M17500( 07/04 D1000 | 01/91
M1100 | 12/88 M9500 | 06/98 M18000| 10/04 D2000 | 06/92
M1500 [ 04/89 M10000| 09/98 M19000( 01/05 D3000 | 03/94
M2000 | 03/90 M10500| 01/99 M19500( 04/05 D4000 | 03/95
M2500 [ 12/90 M11000| 04/99 M20000( 01/06 D5000 | 11/96
M3000 | 09/91 M11500| 08/99 M20500( 03/06 D6000 | 04/98
M3500 [ 07/92 M12000| 01/00 M21000( 08/06 D7000 | 04/99
M4000 | 04/93 M12500| 09/00 M21500( 01/07 F1000 | 02/00
M4500 [ 02/94 M13000| 10/00 M21600( 03/07 S1000 | 04/00
M5000 | 06/94 M13500| 02/01 M21700( 04/07 A1000 | 04/00
M5500 | 11/94 M14000| 07/01 M21800( 05/07 T8000 | 05/00
M6000 | 04/95 M14500| 01/02 M21900( 07/07 T9000 | 09/02
M6500 [ 09/95 M15000| 06/02 M22000( 08/07 T9500 | 11/03
M7000 | 04/96 M15500| 01/03 M22100( 11/07 T9900 | 06/04
M7500 [ 10/96 M16000| 07/03 M22200( 12/07
M8000 | 04/97 M16500| 11/03 M22300( 01/08
M8500 [ 09/97 M17000| 04/04 M22600( 06/08
Ser No Date Ser No Date Ser No Date Ser No Date
W1000 | 11/94 W2600 | 10/97 W4200 | 07/00 W5800 | 01/03
W1100 | 02/95 W2700 | 12/97 W4300 | 09/00 W5900 | 02/03
W1200 | 04/95 W2800 | 01/98 W4400 | 11/00 W6000 | 04/03
W1300 | 06/95 W2900 | 06/98 W4500 | 01/01 W6100 | 06/03
W1400 | 08/95 W3000 | 07/98 W4600 | 03/01 W6200 | 08/03
W1500 | 10/95 W3100 | 09/98 W4700 | 05/01 W6300 | 10/03
W1600 | 12/95 W3200 | 12/98 W4800 | 07/01 W6400 | 01/04
W1700 | 03/96 W3300 | 03/99 W4900 | 10/01 W6500 | 03/04
W1800 | 05/96 W3400 | 05/99 W5000 | 12/01 W6600 | 06/04
W1900 | 08/96 W3500 | 07/99 W5100 | 12/01 W6700 | 09/04
W2000 | 09/96 W3600 | 09/99 W5200 | 02/02 W6800 | 12/04
W2100 | 12/96 W3700 | 10/99 W5300 | 03/02 W6900 | 02/05
W2200 | 02/97 W3800 | 12/99 W5400 | 06/02 W7000 | 05/05
W2300 | 04/97 W3900 | 03/00 W5500 | 07/02
W2400 | 06/97 W4000 | 04/00 W5600 | 09/02
W2500 08/97 W4100 | 05/00 W5700 | 01/03
CMC100| 05/07 CMT100| 05/07
CMC200| 07/07 CMT200
CMC300| 09/07 CMT300
CMC400| 10/07 CMT400
CMC500| 12/07 CMT500
CMC600[ 01/08 CMT600
CMC700[ 06/08

© 2009 Waltco Lift Corp. All rights reserved

Page 3 of 3

*All Serial Number
Dates are approximate

Page 3 of 3



	WDL Series
	WDL & WDL RM Liftgate Terminology (Built thru 10-05)

	WDL US Liftgate Terminology (Built 10-05 thru 6-08)
	WDL U1 Liftgate Terminology (Built 2-07 thru 10-07)
	WDL XT Liftgate Terminology (Build 10-07 thru 4-09)
	WDL Value Line Liftgate Terminology (Built 3-08 thru 2-09)

	WDL (2009) Liftgate Terminology (Built 1-09 thru 4-09)

	Platform and Linkage
	WDL & WDL RM (Built thru 10-05) 
	WDL Chain Linkage Assembly
	Steel Platforms
	PM-295 - Two Pc. w/ Fixed Ramp (Built thru 10-98)
	PM-456 - Two Pc. w/ Fixed Ramp (Built 10-98 thru 1-02)
	PM-482 - Two Pc. w/ Fixed Ramp (Built 10-98 thru 1-02)
	PM-456A - Two Pc. w/ Fixed Ramp (Built 1-02 thru 10-05)
	PM-296 - Two Pc. Butt End (Built thru 10-98)
	PM-457 - Two Pc. Butt End (Built 10-98 thru 1-02)
	PM-483 - Two Pc. Butt End (Built 10-98 thru 1-02)
	PM-457A - Two Pc. Butt End (Built 1-02 thru 10-05)
	PM-297 - One Pc. (Built thru 10-98)
	PM-458 - One Pc. (Built 10-98 thru 1-02)
	PM-458A - One Pc. (Built 1-02 thru 7-03) 
	PM-458B - One Pc. (Built 7-03 thru 10-05)

	Aluminum Platforms
	PM-651 - Two Pc. w/ Fixed Ramp (Built 9-04 thru 10-05)
	PM-652 - Two Pc. Butt End (Built 9-04 thru 10-05)

	Ramps
	PM-298 - Alum. and Steel Folding (Built thru 11-01)
	PM-298A - Alum. and Steel Folding (Built 11-01 thru 10-05)


	WDL US (Built 10-05 thru 6-08)
	Steel Platforms
	PM-692 - Two Pc. (Built 10-05 thru 8-06)
	PM-692A - Two Pc. (Built 8-06 thru 6-08)

	Aluminum Platforms

	PM-693 - Two Pc. (Built 10-05 thru 8-06)
	PM-693A - Two Pc. (Built 8-06 thru 11-06)
	PM-693B - Two Pc. (Built 11-06 thru 6-08)


	WDL U1 (Built 2-07 thru 10-07)
	Steel Platforms
	PM-709 - Two Pc. (Built 2-07 thru 10-07)

	Aluminum Platforms 
	PM-710 - Two Pc. (Built 2-07 thru 10-07)


	WDL XT  (Built 10-07 thru 4-09)
	Steel Platforms
	PM-716 - Two Pc. w/ Fixed Ramp (Built 10-07 thru 4-09)
	PM-717 - Two Pc. w/ Folding Ramp (Built 10-07 thru 4-09)

	Aluminum Platforms 
	PM-718 - Two Pc. w/ Fixed Ramp (Built 10-07 thru 4-09)
	PM-719 - Two Pc. w/ Folding Ramp (Built 10-07 thru 4-09) 


	WDL Value Line (Built 3-08 thru 2-09)
	Steel Platforms
	PM-745 - Two Pc. (Built 3-08 thru 2-09)
	PM-746 - Two Pc. (Built 3-08 thru 2-09) 
	PM-747 - One Pc. (Built 3-08 thru 2-09)

	Ramps

	PM-298A - Alum. and Steel Folding (Built 3-08 thru 2-09)


	WDL (2009) (Built 1-09 thru 4-09) 
	Steel Platforms

	PM-765 - Two Pc. (Built 1-09 thru 4-09)

	PM-766 - Two Pc. (Built 1-09 thru 4-09)
	PM-767 - One Pc. (Built 1-09 thru 4-09)


	Ramps

	PM-768 - Alum. Folding (Built 1-09 thru 4-09) 



	Main Frame and Runner Assembly
	WDL & WDL RM (Built thru 10-05)
	Threshold Extension
	PM-294 - H Frame & Runner (Built thru 10-98)
	PM-475 - H Frame & Runner (Built 10-98 thru 1-02)
	PM-475A - H Frame & Runner (Built 1-02 thru 7-03)
	PM-475B - H Frame & Runner (Built 7-03 thru 10-05)

	PM-385 - H Frame & Runner w/ Bottom Stops (Built thru 10-98) 
	PM-476 - H Frame & Runner w/ Bottom Stops (Built 10-98 thru 1-02) 
	PM-386 - H Frame & Runner w/ Store Below Bed (Built thru 10-98)
	PM-477 - H Frame & Runner w/ Store Below Bed (Built 10-98 thru 1-02)
	PM-477A - H Frame & Runner w/ Store Below Bed (Built 1-02 thru 10-05)
	PM-363 - Threshold Extension (Built 6-95 thru 1-02)
	PM-363A - Threshold Extension (Built 1-02 thru 10-05)

	WDL US (Built 10-05 thru 6-08)
	PM-691A - H Frame & Runner (Built 10-05 thru 8-06) 
	PM-691B - H Frame & Runner (Built 8-06 thru 6-08)


	WDL U1 (Built 2-07 thru 10-07)
	PM-713 - H Frame (Built 2-07 thru 10-07)
	PM-715 - Runners (Built 2-07 thru 10-07)


	WDL XT (Built 10-07 thru 4-09)
	PM-724 - H Frame (Built 10-07 thru 6-08)
	PM-724A - H Frame (Built 6-08 thru 1-09)
	PM-724B - H Frame (Built 1-09 thru 4-09) 
	PM-722 - Runners (Built 10-07 thru 4-09)


	WDL Value Line (Built 3-08 thru 2-09)

	PM-743 - H Frame (Built 3-08 thru 2-09) 
	PM-744 - H Frame with Store Below Bed Option
(Built 3-08 thru 2-09)

	WDL (2009) (Built 1-09 thru 4-09)

	PM-763 - H Frame (Built 1-09 thru 4-09)

	PM-764 - H Frame with Store Below Bed Option (Built 1-09 thru 4-09)



	WDLBG Platform/Runners (Bottled Gas)
	WDL & WDL RM (Built thru 10-05)
	PM-301 - H Frame & Runner (Built 11-95 thru 10-98)
	PM-486 - H Frame & Runner (Built 10-98 thru 1-02)
	PM-486A - H Frame & Runner (Built 1-02 thru 10-05)

	PM-303 - Platform & Linkage (Fixed Rails) (Built 11-95 thru 10-98)
	PM-488 - Platform & Linkage (Fixed Rails) (Built 10-98 thru 10-05)
	PM-302 - Platform & Linkage (Fold Down Rails) (Built 11-95 thru 10-98)
	PM-487 - Platform & Linkage (Fold Down Rails) (Built 10-98 thru 10-05)

	WDL US (Built 10-05 thru 6-08)
	PM-815 - H Frame & Runner (Built 10-05 thru 6-08)

	PM-816 - Platform & Linkage (Fixed Rails) (Built 10-05 thru 6-08)

	PM-817 - Platform & Linkage (Fold Down Rails) (Built 10-05 thru 6-08)


	WDL Value Line (Built 3-08 thru 2-09)
	PM-753 - H Frame & Runner (Built 3-08 thru 2-09)

	PM-754 - Platform & Linkage (Fold Down Rails) (Built 3-08 thru 2-09)


	WDL (2009) (Built 1-09 thru 4-09)

	PM-814 - H Frame & Runner (Built 1-09 thru 4-09)

	PM-776 - Platform & Linkage (Fold Down Rails) (Built 1-09 thru 4-09)



	Hydraulics and Controls
	Hydraulics and Electrical Layouts
	WDL & WDL RM (Built thru 10-05)

	PM-350 - Liftgate and Single Pump Hydraulic Parts (Built thru 10-98)
	PM-384 - Single Pump w/ Hand Pump Hydraulic Parts (Built thru 10-98) 
	PM-383 - Dual Pump Hydraulic Parts (Built thru 10-98) 
	PM-351 - Electrical Parts (Built thru 10-98)
	PM-478 - Liftgate and Single Pump Hydraulic Parts (Built 10-98 thru 1-01)
	PM-480 - Single Pump w/ Hand Pump Hydraulic Parts (Built 10-98 thru 1-01)

	PM-479 - Dual Pump Hydraulic Parts (Built 10-98 thru 1-01)

	PM-481 - Electrical Parts (Built 10-98 thru 1-01)

	PM-532 - Liftgate Hydraulic & Electrical Parts (Built 1-01 thru 4-04) 
	PM-534A - Single Pump & Single Pump w/ Hand Pump Hydraulic & Electrical Parts (Built 1-01 thru 7-04)
	PM-535A - Dual Pump Hydraulic & Electical Parts (Built 1-01 thru 7-04) 
	PM-532A - Liftgate Hydraulic & Electrical Parts (Built 4-04 thru 10-05)
	PM-534 - Single Pump & Single Pump w/ Hand Pump Hydraulic & Electrical Parts (Built 7-04 thru 3-05)
	PM-535 - Dual Pump Hydraulic & Electical Parts (Built 7-04 thru 6-05)
	PM-534B - Single Pump & Single Pump w/ Hand Pump Hydraulic & Electrical Parts (Built 3-05 thru 6-05)
	PM-535B - Dual Pump Hydraulic & Electical Parts (Built 6-05 thru 10-05)

	PM-534C - Single Pump & Single Pump w/ Hand Pump Hydraulic & Electrical Parts (Built 6-05 thru 10-05)

	WDL US (Built 10-05 thru 6-08)
	PM-694 - Liftgate Hydraulic & Electrical Parts (Built 10-05 thru 2-06)
	PM-694A - Liftgate Hydraulic & Electrical Parts (Built 2-06 thru 8-06)
	PM-694B - Liftgate Hydraulic & Electrical Parts (Built 8-06 thru 6-08)

	PM-695 - Single Pump & Single Pump w/ Hand Pump Hydraulic & Electrical Parts (Built 10-05 thru 2-06)

	PM-695A - Single Pump & Single Pump w/ Hand Pump Hydraulic & Electrical Parts (Built 2-06 thru 6-06)
	PM-695B - Single Pump & Single Pump w/ Hand Pump Hydraulic & Electrical Parts (Built 6-06 thru 8-06)

	PM-695C - Single Pump & Single Pump w/ Hand Pump Hydraulic & Electrical Parts (Built 8-06 thru 6-08)
	PM-696 - Dual Pump Hydraulic & Electrical Parts (Built 10-05 thru 2-06)
	PM-696A - Dual Pump Hydraulic & Electrical Parts (Built 2-06 thru 8-06)
	PM-696B - Dual Pump Hydraulic & Electrical Layout (Built 8-06 thru 6-08)


	WDL U1 (Built 2-07 thru 10-07)
	PM-714 - Liftgate Hydraulic & Electrical Parts (Built 2-07 thru 10-07)

	PM-711 - Single Pump & Single Pump w/ Hand Pump Hydraulic & Electrical Parts (Built 2-07 thru 10-07)
	PM-712 - Dual Pump Hydraulic & Electrical Parts (Built 2-07 thru 10-07)


	WDL XT (Built 10-07 thru 4-09)

	PM-725 - Liftgate Hydraulic & Electric Parts, Gravity Down (Built 10-07 thru 6-08)

	PM-741 - Liftgate Hydraulic & Electric Parts, Power Down (Built 10-07 thru 6-08) 
	PM-726 - Single Pump & Single Pump w/ Hand Pump Gravity Down Hydraulic & Electrical Parts (Built 10-07 thru 6-08) 
	PM-727 - Single Pump & Single Pump w/ Hand Pump Power Down Hydraulic & Electrical Parts (Built 10-07 thru 6-08)  
	PM-728 - Dual Pump & Dual Pump w/ Hand Pump Gravity Down Hydraulic & Electical Parts (Built 10-07 thru 6-08)

	PM-730 - Dual Pump Power Down Hydraulic & Electrical Parts (Built 10-07 thru 6-08) 
	PM-725A - Liftgate Hydraulic & Electrical Parts, Gravity Down (Built 6-08 thru 1-09) 
	PM-741A - Liftgate Hydraulic & Electrical Parts, Power Down (Built 6-08 thru 1-09)

	PM-726A - Single Pump & Single Pump w/ Hand Pump Gravity Down Hydraulic & Electric Parts (Built 6-08 thru 4-09) 
	PM-727A - Single Pump & Single Pump w/ Hand Pump Power Down Hydraulic & Electrical Parts (Built 6-08 thru 1-09)

	PM-728A - Dual Pump & Dual Pump w/ Hand Pump Gravity Down Hydraulic & Electrical Parts (Built 6-08 thru 1-09) 
	PM-730B - Dual Pump Power Down Hydraulic & Electrical Parts (Built 6-08 thru 1-09)

	PM-725B - Liftgate Hydraulic & Electrical Parts, Gravity Down (Built 1-09 thru 4-09)

	PM-741B - Liftgate Hydraulic & Electrical Parts, Power Down (Built 1-09 thru 4-09)

	PM-727B - Single Pump & Single Pump w/ Hand Pump Power Down Hydraulic & Electrical Parts (Built 1-09 thru 4-09)

	PM-728B - Dual Pump & Dual Pump w/ Hand Pump Gravity Down Hydraulic & Electrical Parts (Built 1-09 thru 4-09)

	PM-730C - Dual Pump Power Down Hydraulic & Electrical Parts (Built 1-09 thru 4-09)

	PM-742 - Auxiliary Battery Enclosure Components (Built 10-07 thru 4-09)


	WDL Value Line (Built 3-08 thru 2-09)

	PM-748 - Liftgate Hydraulic & Electrical Parts (Built 3-08 thru 2-09)

	PM-749 - Single Pump & Single Pump w/ Hand Pump Hydraulic & Electrical Parts (Built 3-08 thru 2-09)

	PM-750 - Dual Pump Hydraulic & Electrical Parts (Built 3-08 thru 2-09)

	PM-751 - Auxiliary Battery Enclosure Components (Built 3-08 thru 2-09)

	PM-752 - Tail Lights & Wiring (Built 3-08 thru 2-09)


	WDL (2009) (Built 1-09 thru 4-09)

	PM-769 - Liftgate Hydraulic & Electrical Parts (Built 1-09 thru 4-09)
	PM-772 - SIngle Pump & Single Pump w/ Hand Pump Hydraulic & Electrical Parts (Built 1-09 thru 4-09) 
	PM-773 - Single Pump Power Down Hydraulic & Electrical Parts (Built 1-09 thru 4-09)

	PM-774 - Dual Pump Gravity Down Hydraulic & Electrical Parts (Built 1-09 thru 4-09)

	PM-775 - Dual Pump Power Down Hydraulic & Electrical Parts (Built 1-09 thru 4-09)

	PM-771 - Auxiliary Battery Enclosure Components (Built 1-09 thru 4-09)
	PM-770 - Tail Lights & Wiring (Built 1-09 thru 4-09)



	Schematics
	WDL & WDL RM (Built thru 10-05)

	Electrical Schematics
	Push Button Control Single Pump (Built thru 10/98)
	Push Button Control Dual Pump (Built thru 10/98)
	Super Switch Control Single Pump (Built 10/98 thru 1/01)
	Super Switch Control Dual Pump (Built 10/98 thru 1/01)
	Super Switch Control Single Pump (Built 1/01 thru 4/04)
	Super Switch Control Dual Pump (Built 1/01 thru 4/04)
	Super Switch Control Single Pump (from 4/04 thru 10-05)
	Super Switch Control Dual Pump (Built 4/04 thru 10-05)

	Hydraulic Schematics
	Push Button Control Single Pump (Built 10/98)
	Push Button Control Single Pump w/ Hand Pump (Built 10/98)
	Push Button Control Dual Pump (Built 10/98)
	Super Switch Control Single Pump (Built 10/98 thru 1/01)
	Super Switch Control Single Pump w/ Hand Pump (Built 10/98 thru 1/01)
	Super Switch Control Dual Pump (Built 10/98 thru 1/01)
	Super Switch Control Single Pump (Built 1/01 thru 7/04)
	Super Switch Control Single Pump w/ Hand Pump (Built 1/01 thru 7/04)
	Super Switch Control Dual Pump (Built 1/01 thru 7/04)
	Super Switch Control Single Pump (Built 7/04 thru 10-05)
	Super Switch Control Single Pump w/ Hand Pump (Built 7/04 thru 10-05)
	Super Switch Control Dual Pump (Built 7/04 thru 10-05)


	WDL US (Built 10-05 thru 6-08)
	Electrical Schematics

	Single Pump Gravity Down (Built 10-05 thru 6-08)  
	Dual Pump Gravity Down (Built 10-05 thru 6-08)

	Hydraulic Schematics

	Single Pump Gravity Down (Built 10-05 thru 8-06) 
	Single Pump w/ Hand Pump Gravity Down (Built 10-05 thru 8-06)
	Dual Pump Gravity Down (Built 10-05 thru 8-06)
	Single Pump Gravity Down (Built 8-06 thru 6-08)
	Single Pump w/ Hand Pump Gravity Down (Built 8-06 thru 6-08)
	Dual Pump Gravity Down (Built 8-06 thru 6-08)


	WDL U1 (Built 2-07 thru 10-07)

	Electrical Schematics

	Single Pump Gravity Down (Built 2-07 thru 10-07)
	Dual Pump Gravity Down (Built 2-07 thru 10-07)


	Hydraulic Schematics
	Single Pump Gravity Down (Built 2-07 thru 10-07)

	Dual Pump Gravity Down (Built 2-07 thru 10-07)



	WDL XT (Built 10-07 thru 4-09)

	Electrical Schematics
	Single Pump & Single Pump w/ Hand Pump Gravity Down (Built 10-07 thru 1-09) 
	Single Pump & Single Pump w/ Hand Pump Power Down (Built 10-07 thru 6-08)
	Dual Pump & Dual Pump w/ Hand Pump Gravity Down (Built 10-07 thru 6-08)
	Dual Pump Power Down (Built 10-07 thru 6-08)

	Single Pump & Single Pump w/ Hand Pump Power Down (Built 6-08 thru 1-09)

	Dual Pump & Dual Pump w/ Hand Pump Gravity Down (Built 6-08 thru 1-09)

	Dual Pump Power Down (Built 6-08 thru 1-09)

	Single Pump & Single Pump w/ Hand Pump Gravity Down (Built 1-09 thru 4-09)

	Single Pump & Single Pump w/ Hand Pump Power Down (Built 1-09 thru 4-09)

	Dual Pump & Dual Pump w/ hand Pump Gravity Down (Built 1-09 thru 4-09)

	Dual Pump Power Down (Built 1-09 thru 4-09)

	Hydraulic Schematics
	Single Pump & Single Pump w/ Hand Pump Gravity Down (Built 10-07 thru 6-08)

	Single Pump & Single Pump w/ Hand Pump Power Down (Built 10-07 thru 6-08)

	Dual Pump Gravity Down (Built 10-07 thru 6-08)

	Dual Pump w/ Hand Pump Gravity Down (Built 10-07 thru 6-08)
	Dual Pump Power Down (Built 10-07 thru 6-08)

	Single Pump & Single Pump w/ Hand Pump Gravity Down (6-08 thru 1-09)

	Single Pump & Single Pump w/ Hand Pump Power Down (Built 6-08 thru 1-09)

	Dual Pump Gravity Down (Built 6-08 thru 1-09)

	Dual Pump w/ Hand Pump Gravity Down (Built 6-08 thru 1-09)

	Dual Pump Power Down (Built 6-08 thru 1-09)

	Single Pump & Single Pump w/ Hand Pump Gravity Down (Built 1-09 thru 4-09)

	Single Pump & Single Pump w/ Hand Pump Power Down (Built 1-09 thru 4-09)

	Dual Pump Gravity Down (Built 1-09 thru 4-09)

	Dual Pump w/ Hand Pump Gravity Down (Built 1-09 thru 4-09)

	Dual Pump Power Down (Built 1-09 thru 4-09)



	WDL Value Line (Built 3-08 thru 2-09) 
	Electrical Schematics
	Single Pump & Single Pump w/ Hand Pump Gravity Down (Built 3-08 thru 2-09)

	Dual Pump Gravity Down (Built 3-08 thru 2-09)


	Hydraulic Schematics
	Single Pump Gravity Down (Built 3-08 thru 2-09)

	Sngle Pump w/ Hand Pump Gravity Down (Built 3-08 thru 2-09)

	Dual Pump Gravity Down (Built 3-08 thru 2-09)



	WDL (2009) (Built 1-09 thru 4-09)

	Electrical Schematics
	Single Pump & Single Pump w/ Hand Pump Gravity Down (Built 1-09 thru 4-09)

	Single Pump & Single Pump w/ Hand Pump Power Down (Built 1-09 thru 4-09)

	Dual Pump Gravity Down (Built 1-09 thru 4-09)

	Dual Pump Power Down (Built 1-09 thru 4-09)


	Hydraulic Schematics
	Single Pump & Single Pump w/ Hand Pump Gravity Down (Built 1-09 thru 4-09)

	Single Pump & Single Pump w/ Hand Pump Power Down (Built 1-09 thru 4-09)

	Dual Pump Gravity Down (Built 1-09 thru 4-09)

	Dual Pump Power Down (Built 1-09 thru 4-09)




	Pumps
	WDL & WDL RM (Built thru 10-05)

	PM-287 (85803925, 85803937)
	PM-288 (85803973, 85803974)
	PM-287A (70400975)
	PM-288A (70401000)
	PM-567 (70401500)
	PM-568 (70401525)
	PM-654 (70402025)
	PM-655 (70402200)

	WDL US (Built 10-05 thru 6-08) 
	WDL U1 (Built 2-07 thru 10-07)
	WDL XT (Built 10-07 thru 4-09)

	WDL Value Line (Built 3-08 thru 2-09)

	WDL (2009) (Built 1-09 thru 4-09)


	Cylinders
	WDL & WDL RM (Built thru 10-05)

	PM-327 (32680050)
	PM-327A (32680051)
	PM-326 (32480010)
	PM-326A (32480011)
	PM-326B (32480012)

	WDL US (Built 10-05 thru 6-08)

	WDL U1 (Built 2-07 thru 10-07)

	WDL XT (Built 10-07 thru 4-09)

	WDL Value Line (Built 3-08 thru 2-09)

	PM-327A (32680051)

	PM-326B (32480012)


	WDL (2009) (Built 1-09 thru 4-09)



	Serial Numbers
	Tech Tips
	United States Parts Price List
	Canadian Parts Price List
	Installation Instructions
	Owner's Manuals


	OnDate: 
	SerialNo: Click the link at bottom of the page for a list of liftgate serial numbers, organized by approximate ship dates.


